GRADALL

Hlustrated Parts Manual

Models
534B-6
534B-8

S/N 8344001L thru 0144870S

P/N - 9020-7316







GRADALL INTRODUCTION

MATIRI;;-‘HBANDI-ER Table of Contents

Revised 8-6-99
SECTION 1 — INTRODUCTION

TabIE Of CONTENTS ....cceeieiiiiiiiieeiiiieinrre s ssessssaassasesereeaenssssssssassssssssanasnanennaesannnn 1-1thru 1-4
Alphabetical INAEX ......ccoovriiiiiiiiiiiiii s 1-5thru 1-8
S T=Y V1o =3 2 1 J PP 1-9 thru 1-11
Part NUMDEI INAEX ....evvrerniiiccciiiiirirrrrs e r et s e s s s s e s e s s e e s nan s aens 1-12 thru 1-28
SECTION 2 — CHASSIS & ATTACHING PARTS

Frame Shrouding & TrimM ... ...ttt s e s esensae s eans 2-1
Cab Enclosure, Wiper and DefroSter ..ottt can s 2-2
Cab Heater and PipiNg ......c.cccceeeriiriieciieiiiin ittt s s e s snn s 2-3
Front Axle Cradle and MOUNLING .........covirmiiiiiiicciirc it e s nan s ssn s e s s sannesens 2-4
Rear Steering Axle and Attaching Parts ... e 2-5
SECTION 3 - BOOMS

First and Second BOOM SECHONS .......cccvcureririiiiiciiiicirireree e sssssbaas s se s s e s s s e s s snnnaees 3-1
Third Boom Section, Push Beam & Cable .........ccccccceiiiiiiiiiiiimmniieenitieiiineennnces e, 3-2,3-3
QUICK SWILCh ASSEMDIY .....uueieiiiiiiieiiiiicerrrer et e e s r s e s s s sa s s na s s s e s e e s anns 3-4
SECTION 4 — ATTACHMENTS & ACCESSORIES

48" & 66" Carriage and Sand BUCKEL ...........coceiiiiiiiiiiiiiiccic it 4-1
B 1=T = 1o Yo 1 1 1 RS 4-2
LV oY TR I (0 E=T = Yo 1 o TS 4-3
L@ 0 { o o =Y £ PP PPPRNSPPPRRR 4-4
WINCh ASSEMDIY ...evvieiiiieeee et s e s e e s s an e s s e smn e s e naa s 4-5
LR Lo oY AV A=Y q (o= .V - V-1 O U 4-6
GlOW Plug INSTAHAtION ....ooverieeiei ettt 4-7
Pintle HOOK INStAllAtiON .........eeiriiiii s s e s s s s e s e s e s s s s s s s s saan 4-8

SECTION 5 - ENGINE & ATTACHING PARTS

Waukesha Diesel Enging MoUNting .......oooiiiiiieieiieee ittt aesss e 5-1
Perkins Diesel ENgine MOUNEING .........uiiiiiiiiiiiiceir et snnnn s 5-1
FUEI TANK & LINES ..eurreiieiiiiiieieiiiiecrcciireceenris s msess s e e e s s s s s e s s s s s s s s s s s s s s s s s s s nr e s e s e s sessssbnnnnnens 5-2
RAGIAIOF & HOSES ..v.vrvreeeeeeeeeeseeeeeeseeseesssesessssessesesessesssssssassstasesisssesasssssssssssesssssasessasssssessessssasens 5-3
Ether Starting Kit ........coeeeiieei et sa e e e ane 5-4
Air Cleaner Piping (WaUKESha) ..........oeeiiiiiiiiiiirreer s essss e rrs e e ss s s e e e s s smemaneeessssns 5-5
Air Cleaner Piping (PerkiNS) ......uueereiiiiiiiiiiiiiiieeiiiiiee s ecce s sseesnreeras e es s s eee s s s e eee s s ssnssnraassssens 5-5
N1 71T T 1T S 5-6

SECTION 6 - DRIVE TRAIN

Transmission Mounting & CONIIOIS ...........eeeeeiiiiiiiiiiirerc s 6-1
Flex Plate and TOrque CONVEIET ..........ccoiiiiiiiiiiiiiiiiiiiierrereeserieseeeesseeensneenennssesssssesssesssssssssssssssssses 6-2
Case and Converter HOUSING ......coooi ittt rree s e e e abs e s 6-3
-Converter Housing AHaching PartS .......cccceiiiiiiiciriicrriee e ce s esee s s sasse e sar e e s nae 6-4
Clutch and Gear Group (Rev., 2nd and [OW) .....c.coori i ssesertee e s anans 6-5

JJ * Complete revision of introduction. 1-1



GRADALL® INTRODUCTION

MATERISA3L4HBANDI-!R Table of Contents
Revised 8-6-99

SECTION 6 - DRIVE TRAIN (continued)

Clutch and Gear Group (Forward, output and third) .........oeceeiiiiininii s 6-6
L0 (1) o) o T X TT=Y 0 1] o] = PO PPPPPPPPPPP 6-7
oY [0 = Fo] Y 2= AV = P PPPPPPP TP PPPP 6-8
(070 01 (£ I 2=V 1Y YOO P PP PPPPPPPPPPPPPRI 6-9
(DY - | PP PP PPN 6-10
HOUSING ASSEMDIY .....cociiiiiieiii e 6-11
Front AXIE ASSEMDIY .....ccoiriiiiiiiiiiirri s 6-11
D (=10 01 (1= O 1 =) (O PP PPPPPOR 6-12
Axle Shaft and Planetary Wheel ENd ..........cccccciiiiiiiiiiiiiiiiniecnnes e 6-13
LT 1T 3= T o I I PSPPIV 6-14
Planetary HUD ...ttt ee s e e e s s e s e s s 6-15
SECTION 7 — CONTROLS

Transmission, Tilt, Auxiliary & Sway with Mounting Parts (Dash) .........cccceevueeeiinniiiinniciiiniiens 7-1
Boom Tilt, AUXIlIAry & SWaAY ......cceeviiiiiiiiiiiiiiiciciciireiirererrri s e s s s s s s s s s s s s 7-2
Accelerator Linkage (Waukesha)..........coieeeeeiiiiiiiiiiciiiniinnnnrr s sneee 7-3
Accelerator LinKage (PerkinS) .........cececceeeiriiiieiinitiii et s e esre s 7-3
] (==Y (T aTo [0 o] (0] o o TSP PPNV PPPPPPNS SRS 7-4
SECTION 8 — BRAKES

Booster Hydraulics and Brake Lines (Waukesha) .........ccccovviiiimiiiiniiiieiecie 8-1
Booster Hydraulics and Brake Lines (Perkins) ........ccocvvuiiiiiiiiiieieeiinieercccnccne e 8-1
Brake and Inching Linkage (WauKkesha) .......cc....oueiiiiiiiimiiiiiniiniiic st 8-2
Brake and Inching Linkage (PerKins) ..ottt niiinne e 8-3
Parking Brake and COntrol ... 8-4
Brake Cylinder and BOOSLET ........occciiiiiiirieeeeccciiie et e an e e 8-5
Service Brake (SOMa AXIE) ...euuuiieeiiiiiiieiccireeeiiise e e et st e s 8-6
Parking Brake Caliper.. ... ittt e 8-7
Parking Brake Control (MiCO LOCK) .....c.ccccueiiiiiiiiiiiiiiiiini ittt s 8-8
SECTION 9 — HYDRAULIC CIRCUITS

Tank to Pump, Drive Motor Drains and Return to TankK ........cccocouvimmiiimmierinincieieeccncciinnnnnnne 9-1
Drive and Steering Control (WauKesha) ... 9-2
Drive and Steering Control (PErkins) ........ccceeiiciiirriirecicei st an e 9-2
Rear Drive HYArauliCs .....ccuuiiiiiieciiiiiiiiieeeee st e e e s r e s e s s e s e s e e e sannnnneessenan 9-3
Steering HYdrauliCs ...ttt s 9-4
BoOm Lift (WaUKESNA) ....eevieriiieiiiiiiiiiccerrceeceeen s sseceesss s ce s s s s s s s s s e bann s e e e e e s e e e nnnnnaees 9-5
2 ToT o] (T I 1 Q=Y 4 T3 ) PP 9-5
L0 031 o U YUt 9-6
Tilt and Tilt COMPENSALING ......umeeieieeiiiiiiieticr et 9-7
L LTy 0 OO 9-8
Auxiliary and EIECCAl .........cccccmmmiiiiiiiiiiicciiiiirtt e anes 9-9

JJ * Complete revision of introduction. 1-2



GRADALL

MATERIAL HANDLER
534B

SECTION 9 - HYDRAULIC CIRCUITS (continued)

Oil Cooler and Pilot PUMP .....cuueririiiriiiicciieeieeeinccccensnnesnnnee s
Oil Cooler and Pilot Pump (Perking) ........coceeeeeeviiiiiiniiiienineeetieeeneneneeeen,
TruSS BOOM ...coiiiiii et
Outrigger HydrauliCs ..........oooiiiiiiiiiniieeiee e
Hydraulics & Parking Brake Lines (model 5 axle) .........c..ooocmeinineieenecnn.
Accumulator Charging Valve & Lines (model 5 axle) .......cccccueeeeenirnnnnen.

SECTION 10 — HYDRAULIC COMPONENTS

Lift CYINAET ..ot e
Crowd CYlINAEN ......coeiiiiiiiiiricrc it
Tilt & Tilt Compensating Cylinders ........cocovmmiiiieiiiiiiinnnnnenee,
SWaY CYINAET ...ttt
Steering CYINAEr ... s
Main Hydraulic Control ValVe............coouiiiiiiiiiinieiniiecciie s
Priority Flow Control ValVe ..........ccccvvvieiiniiiiiiiiiecicinene e
Forward-Reverse Control Valve .........cccccooiiiiiiiiiiiiiiiineneininnnnneennns
Series Parallel ValVe ...
S0leN0Id VAIVE ...ttt
Rear Drive Main Relief Valve .........coovveececiiiiimmmiciinirnccnennen,
Crossover Relief ValVe.........ccooviiiiiiiiiiiieriiiiiie e
Main Hydraulic PUMP .......ccceiiiiiiccciiiiien e
Pilot Pump (Waukesha) .......ccooveiiiiiiiiiiniiiiiiiiiiinicccrrrnrc,
Pilot PUMP (Perkins) ..cccovvveveeeemiiiissrcisnini e sese s
Rear Drive MOLOK .....ccceeeeeeeeeceee e e n e e
{013 Ted g 111V, (o S PP
FiRer-Oil RESEIVOIN .....uueeeeecccccieeerrie e eeeeeeeee e ceee e s
Directional Control ValVve .......cccooeviiiieieieiieeririiccnccccnrrrrssssa
Accumulator Charge ValVe ...t
Brake VaIVE .....coeeeeeeeeeeccceceerrrereeece e cccce e
Parking Brake Valve ...ttt
Outrigger Valve ASSemDbIY .........cccvvveeiiiimiiiiiiiiccicccerccer e
Dual P.O. Check VaIVe ...
Dual P.O. CheCK VaIVe .......cciiiiiiiiecieceeeeeeeereeecrncccrenrrrrer s
Counterbalance Control Valve .........ccooovviiiieiiiiiicccciiimiiiineeen,

SECTION 11 - ELECTRICAL

Dash WiMNG ...t snsrre e s s e s e
Wiring-Frame and Waukesha Engine ..........cccocevviiiiinniinniicinnnnccnen,
Wiring-Frame and Perkins Engine ..o,
WIrNG-LightS ..o,

JJ * Complete revision of introduction.

INTRODUCTION

Table of Contents
Revised 8-6-99



GRADALL® INTRODUCTION

MATERIAL HANDLER
534B Table of Contents

Revised 8-6-99

SECTION 12 - MISCELLANEOUS
FraAE DBCAIS .envonieeiiiieseerenseseeasensnsssnssnsensenssssesssssessensssstsssssassesssssnsssstassssssessrnsssresenssnstasrassnssaasenssss 12-1
BOOM DBCAIS ..oonvenenreeeeireesmeeeernsrasrnssaceasssssassastsncessessssssssssenseessnssassnsesssssassssessssraseasssssssessssraesnnsnnsnnss 12-2

SECTION 13 - OPTIONAL EQUIPMENT

JOYSHICK 1ttt e s 13-1
Rear Wiper INStallation ...t 13-2
ROAtING BEACON ...ttt 13-3
AuXiliary HYdrauliCs .......cccovmiiiiiiiiiiiiie e 13-4
LV 1T oYt AT L= L T T P PP P PP PP PP PP PP PPPPPPPPPPR 13-5
(7= o1 [7-4= PO RPNN PP PP 13-6
Auxiliary Controls ASSEMDIY .......ccoiiiiiiiiiiiii e 13-7
(27011123 (o o] < PP PSPPSRSO 13-8
Steer Axle Advantage Kit.......cccoooeeriiiiiiiiiiiii e 13-9
RS (= T= £ 1270 @344 [o =) GO PP PP PP 13-10

JJ * Complete revision of introduction. 1-4



GRADALL® INTRODUCTION

uATERI;;-‘HBANDI-EH Alphabetical Index

Original Issue 8-6-99

ACCELERATOR CABLE ...ttt cccccceneereeess s csasasssssss s as e s s e s s s e s a s e s e s s s s nn e nn e s s s s s anns 7-3
ACCELERATOR PEDAL ...oeeiiiiiititeeieciitee s eeciirees s s sseeeseessissseeessssssanassssesesensnsnnsasassssnneesssssnanssssnes 7-3
AR CLEANER .....uetiiiiicctreeee s eerrte e s eeistee e e s s sb e ee s s s s saee e s e s s sbab b e e e s e s asa e e s e s e e e s annnn e e saesennnensssaastssssaees 5-6
AIR CLEANER ELEMENT ..ooiiiiiitteee e iereessceieete s s s ssseeessecassssessssssannns e s sssnsans e sassnnsassnasssssnssssssnns 5-6
AIR CLEANER SERVICE INDICATOR .....cciiiirriiniitiiiineniiinsisneneessessssresesss s s s s ssssssssssssss s s ssssnas 5-5
ALTERNATOR ..otteiiiiciciirtiee s eeerere e s esibere s e s e ssnre e s s asseses s s e snstee e s s s s b e a e e s e s e e s s s an s e s e e e s asannesaasanesessnsnes 11-3
ATTACHMENTS oottt ittt e e s s s s e e e s s s s e s e e s s e e b b s s s e s e n e e eesaaasasasesesesannasnnnns 4-1 thru 4-8
BACK-UP ALARM ......outiiiiieeiiiiies e cietressesisrte e s s sssnesssssssees s s ssssbsae s asses s aba s s s e e e s s s aa s s neeeasasnssessssnnesesas 11-2
27N = 2 OO SPPPPPNST N 11-3
BATTERY HOLD DOWN ....coiiiicciiiiiittiiee s sssssseeeeeesseessssssscssssassssssssssnsesssssssessssessssnssssssnnnsssssssss 11-3
BATTERY CABLES ....oiiiiiiiiiiiiiiiitrtreiiee s s s seesaeneraesreseessseeeae s sssasan s e s r e et e s s e eaeessssesesssassnnnaaaaaassnns 11-3
BEARING PADS (BOOM SECHONS) ...cciiirieieiiiiiteiiiiieniresiisinenicessssnnnns s e ssnnnennsssenns 3-1, 3-1, 3-2, 3-3
BLOCK HEATER ...oevviiiiiciiieieecccivee e s seseeessssensasaessssseessesasnssseesssesbaanss e e s s s s bnsaeeesensnnaaaanannneasssnns 2-3
BOOM DECALS .....ueeeieiieciteeeeeiibeeeessersteesssaseeeasssssseeeaeaasssaeeessssssbass e e s s s aassaaaseeaasnaraaaeaaasananaasass 12-2
BOOM SECTIONS ...oooiiiiiiciirrteeeeeiiteeeessseesesesssssee e s e ssssessessssssssssssssssssssanseesssssssssaessesssnes 3-1thru 3-3
BRAKE PEDAL ... ocotttiieeeetreteeseectteeessssisreeesssseeeesesssnsnsssssssssnsssssssasssnsasssasasssssnneesssssssssssssans 8-2,8-3
BRAKE VALVE ......eeeeeeeei ettt e eecitteeeesee st e e e s esaeataaessssneeeeasesonssae e e s s s s easa e e e s s s s e snnaeeaeenaanaeaasasnesass 10-21
BRAKE WARNING LIGHT ..ooeiiiiiiiiiieerietireersiieire s e e sseenssnne s eesessannsesessssassansseasssssnsnsessssssesssns 11-1
BREATHER (FIller CAP) .eeccvreireririerieeeiteessrceseerisssst s ssan s e s sasesssssenseesnae s s s anasessasanssssaaessnnsesans 5-2, 9-1
211107 S = 1 T OO PPPPPPN 4-1
BOOM HYDRAULICS ... cetteicectriteesrcetre s sssneee s s s snee e s sesssasaesessssssssasassssssssnanssnsssannnes 9-5, 9-6, 9-7
(07 X2 { = 1Y€ = 3P 4-2,4-5,4-6
COMPENSATING CYLINDER ....ooiiicciieiiccirrtee e seeceeeeccisritsssessnnees s s s ssssass s s e s s snnsaasasssannnsessecs 10-4
COMPENSATING CYLINDER HYDRAULIC CIRCUIT .....ccoviiiiiiiiiiiiiiniiiiitnnnnnnncnss e 9-8
CONTROL VALVES .....oiiiieeeeeecrcceee e cnnnee s 10-9 thru 10-13, 10-19, 10-21, 10-23, 10-24
CROWND CYLINDER .....oetiiiiiicctier e ettt s s ssets e s s e ssssre e s sssmeeeeeessssasssaressssssassnaesssessasnnnneeesasansaessansnes 10-2
CROWD CYLINDER HYDRAULIC CIRCUIT ..ccooiiiiiiiiiieeereireccir e sssssssscssnanns e s s 9-7
)] 107 Y PP 12-1,12-2
(1)) =T PO 2-1
[ T S ] | {0 U ] PSRRI 9-2, 9-3, 9-4
DUAL P.O. CHECK VALVE ...ttt rennrrssecss s s s ssasssassss s s nns s e s aee s 10-24,10-25
(D10 11,12 1 1 = 1071 1 I PPN 9-2
ELECTRICAL SYSTEMS ... .ottt scccsstssss s ssss s ns s s s e aea s s s e s nenans 11-1 thru 11-4
ENGINE ...t eerrte e s et e e s st e e s s asa s e s s s e ssee e e e s s s s e e e eeesss b b AR e e e r e e e aa e s s e e e s s s aeseesassaanaanann 5-1
ENGINE MOUNT ..ottt rcccccciiireerres e e s s e s eesnserers e e e s s sssssssssssssssana e s b st e e s e reeesanaeeesssssssssannnneeenannas 5-1

JJ * Complete revision of introduction. 1-5



GRADALL INTRODUCTION

uA'rlRlsA;;lBANDI-!R Alphabetical Index

Original Issue 8-6-99

ENGINE THROTTLE CONTROL ...ccoiiiiiiiiiiiitiiin ittt eesnnn s s inrens s s aaen s sssa s s 7-3
EXHAUST PIPE ...ttt ettt ettt e s e s e s e e e s s s s e s e s e s e b s s s b e n s s e n s s e e 5-1
EXHAUST SYSTEM ..ottt st e e s s 5-1
FIRST BOOM SECTION .....cctiiiiiiieiicitiin s e r s s st 3-1
FIRST BOOM SECTION MOUNTING PIN ..ottt 3-1
T ] PP PPPPRN PPN 5-1,5-2,10-18
FILTER ELEMENT ...oveiiiiiiieeree et cciibni s s saeae s s s mn s e s e s s e s e s s san s s s nn s s 10-18
FLOW DIVIDER ASSY ..oiieiieitiessccretee st niaee s s e sanns e e s s s s a s a e s s s saa s s s s s snanns s s aen e st 10-8
FOOT SWITCH ...ttt aa s e e s e e e e e s s s aan s e s s e annr s s bn s st 8-3
FRAME ...ttt ittt e s rette e e s et e e e s mbeee s s esas e s s s s b b e e e e s e b b e e e e s s e e s bR R R e e e e ee e s s n e e e e s e s aaasas s s s an e s e s sane s 2-1
FRAME SHROUDING & TRIM .....eeiiiiiiiin it nees s s b 2-1
FRONT AXLE ..ottt bn e s e s s e n e e s e s s e e e e s e s e a s e s st e e st 2-4
FRONT AXLE MOUNTING ..ccoiiirierecttitir it snnes s e e s s e s s s 2-4
FRONT AXLE DIFFERENTIAL CARRIER ...ttt 6-12
FRONT AXLE HOUSING .....cociiiiiiiiriniiiiiiicineennneine s ssinnss s e s s s snne s e s s s s e esssssaan e s sessannesssnns 6-11
FRONT AXLE SHAFT & PLANETARY WHEEL END ... 6-13
FUEL FILTERS ... ettt ba e s e e e e e e e s s s s s ann e s s 5-1
FUEL GAUGE ...ttt srt st e e s s et e s s s e s s s n e e e e s s aana e e e e s s ans e s s ssnnnessone 1141
FUEL LEVEL SENDER.........cccoiiiiii ittt tctn s e s 5-2,11-2
FUEL LINES ..ottt e e e st st s e s sana s s s s s an e e s e e s a e e e e e s e s aa s e e e s e s e nmnn e e s e snsss s anne s 5-2
FUEL TANK & CAP ...t iin s an e e s aan e s s s b e e e s s s e e s e e s e s s s anse s e s s s an s s s sanees 5-2
GAUGE PANEL ASSEMBLY ..ottt scairnne e s s s s s e s s s s s rane e s s snas s s sssnnesnee 11-1
GEAR PUMP ...ttt er et s e a e e s s aa e e s e e e s e s a e e e e s e e e s saa e e na e s s s st e s s e s an e s s e 5-1
GLOW PLUG ..ot re e e eece e e at e s s s sasae e e s s s sas s e e e s s aa e e e s e s e s s s e nn e e easessnnen e e s s s st n et e s aaeesians 4-7
L [ 10 ] 5 O PPPPPPP PP 2-1
[ [0 PP PPPPP PPN 11-2
HORN WIRING ...ttt st a s e s an e s e 11-1,11-2
HOURMETER ... ittt ettt et s s s e sa s e e s s ann e e e s s 11-2,11-3
HYDRAULIC CIRCUITS ...ttt snrrse e s 9-1 thru 9-14
IGNITION SWITCH ..ottt e e s aa e e s e e snan e e naeans 11-1
INCHING VALVE .....cooiiiiiiteintiiin it s s s s e e s e e s e saat e e s enan s 8-3
INSTRUMENT PANEL ...ttt e s e s e s s e s ssnn e s ssanns 11-1
JOYSTICK .ottt e e e e e e e s s s e e s e s s r e s e s s s nnn e e s s nnn s 13-1
JOYSTICK HYDRAULIC CIRCUIT ....uviiiiiiiiiiiiiiniin et nesane st 13-1

JJ * Complete revision of introduction. 1-6



GRADALL® INTRODUCTION

MATERIAL HANDLER

Alphabetical Index

534B Original Issue 8-6-99

KT S ettt eer et ttst e it eas s eranssran e rnassasseasenssransstanssssssssesssensssressasassannesnanesnnnrnanassrssseas 1-9, 1-10, 1-11
(] R I N ] == PP PP P PPOPPP PPN 10-1
LIFT CYLINDER HYDRAULIC CIRCUIT ....cciiiiiiiriereeccecceeeisirennteissanssnnse s ssssnnnnesssssssnnsssssssesssnne 9-5
MAIN BOOM SECTIONS ......oetieiieciieieeriiireesasseereeesssnsseeeseesssssseesssssssssssesssesasssnssessssnssasassas 3-1 thru 3-4
MAIN CONTROL VALVE ... et eveeecannsrrs s s s s sens s eeas st s taasseas s sas s esnsraassansssanassnnsssstnassenas 10-7
MAIN HYDRAULIC PUMP ...ttt ettt rnras s ssaessss s rrescesiscaasseasssaasna s sansanassnasssnsnes 5-1,10-14
MISCELLANEOUS ELECTRICAL COMPONENTS .....ccoiiiitiriiicininiieeee s cnneee e 11-1thru 11-4
1YL L = OO PRTPP 5-1
NEGATIVE BATTERY CABLE ......oooiiiieeeeeeeieie e cccsinenee s nne s sann e 11-2,11-3, 11-3.1
(01 IR 0 0 10 1 = = U PPRRPP 9-10
Lo | I | I = PP 5-1,10-18
OIL PRESSURE GAUGE .......cuttiiiiiteeeeeeeitteeesisreseesssesneeesssssssassesssssssssssssesssssssssnsesessssssssesansnnenes 11-1
OIL PRESSURE SENDER .....ctuiiiiiiiieeeieciirieeeesisreeeasesssrressssssssseessssssssssneesssssssssnnsessesssnnsssssssasses 11-2
OIL RESERVOIR ....cccittieeiiiiiirtteesecirtteessieaeasesessreeesesssssssessaaassssssssssssssssaasssseessssnnassessssssnsassssnssasens 9-1
OIL SUPPLY & PRESSURE LINES ...ociiiiitteieeceiirerecrivrteeesessnreesssssssansssssssssnanesessssssnanssssssansnnans 9-1
POSITIVE BATTERY CABLE .......uvitiiiciiiiii e cnreeeeeccetree e s ssnesseeessessssnnsscssssssasssasssssssssanasses 11-2, 11-3
PUSH BEAM CABLE ...t cctteeee e itreee e e ssr e e e s eanses e s s sssens e e esessssanaessesssssssnasaesssnsnnesas 3-2 thru 3-3
QUICK SWITCH ASSEMBLY ...oeoiiiiiiiieeieeiieeeeeceesreessseceessesaseassreeesssssssssessssssssssnsssssssssssnssrns 3-5,3-6
RADIATOR & HOSES ... eeeiiei e eeeeeeeceetrte e s e eeseeeessesesesesssanaaeseaaeasnneeetesssesassaneeseessnbnnnssesssansessnnnes 5-3
REAR AXLE oottt ettt te e ettt e e e eetva e e s s s s e e e s s s asasnae e s e e nsenee s seessab e e n e s e e sa st bR R e e e e s bR R e e e e nnnn e e s anras 2-5
REAR AXLE MOUNTING PIN ..oeiiiiieiieiieeeesreiteeeseraereeesssssseceseseeesssssesessssssssssssssssssssnsssssssnnsssannens 2-5
REAR DRIVE MOTOR ....tiiiiiieciieeecceirreee s ersseeesssssaseeees s sssneeseseassssssssessesssssneneesesssssnnnsssssssnss 10-16
REAR STEERING AXLE DRIVE HUB.........coi it reccee e ssrees s sne e s s sassnnes s sasssnns 6-15
REPAIR KITS .ooiiiiitiieieiieeieerieeeeeiseeeeessssseeessesaaessaaassaaeaesassnseseesasansessseeessssssrnnsssssssssnneessnann 1-9, 1-10
RESERVOIR & FILTERS .....coiiiiiiieieereee e rrtte e s seciar s s e s ess s e e e s s ssssans e e s e saasnnas s s sesnansasenans 9-1,10-18
] = U 241
] N I = = 1 U 21
SECOND BOOM SECTION ...oooiiiicieieeeeiirreeeeeerrreeesssssstessssssssssesessssassssmeeresssassssnesssssssssssssssssnssensns 31
SERVICE BRAKE LINES ...ttt cccirree s riee s s sseeas s s e s ssse s e e e s e sssssssseessssssssnneasesssnsnnessssssessenans 8-1
SERVICE KITS oottt ceccttree e s eeitte s s s sssee s e s e rssane s s s s nse e e e s e e emmnnsesssasassnnessnsssssbansaeensas 1-9, 1-10, 1-11
SIX FOOT MAST ..oeeieiiciceieeteeeeetreeeeeessreeeeeeesnstaessasssesesssssssaaaaessaaanmnreeeesaasssssbaeassssssbaaesssstenasnns 4-6

JJ * Complete revision of introduction. 1-7



GRADALL® INTRODUCTION

MATERIAL HANDLER Alphabetical Index

534B Original Issue 8-6-99
SOLENOID VALVE ....uoeeeeiieeeeeeeeteeeeeseeeseeasserressasssssessasasssssessssassmeeesssssssssnssssssssssssnnssessssssneessssssses 10-11
ST ARTER ...iivtiiiieee et s et eeeeetieesasesn e e et tissataaar s aeaane e essssrerassstaaasssrranssennsssrnanssaannnsssaes 5-1,11-2,11-3
STARTER SOLENOID ...ooiiceiieeeetcciteeeeeseeerseeessesssteesessssssassesesasssessssssssssasnssesssssnsnsnnessssnseesss 11-2,11-3
STEERING COLUMN .ottt ieree s eetenreretatee s srrass s s e ease e e nasa s eaassernaassanssssarnsssarnnsssaecoenssstnarsiserans 7-4
STEERING CYLINDER ....coe ittt cettiesieriser s e tenessraasssseeenssrsaasssreasssessssneesssssanasssmransssseananssssan 10-6
STEERING CYLINDER HYDRAULIC CIRCUIT ... ritiesieensrnae s s ren st 9-4
STEERING KNUGCKLES ... ..uitiiitiiitiriitteitertntetteeesinsraascassnss s sssscassrnsssssassssssnattasenarssssnassnessussinesses 2-5
STEERING ORBITROL .ouuieetiieiiiitieiiiii et erenesstaerssaeseeanssrassseassssssseesiemssimnssrnsmerassianssnnsssrnasssassssenssaes 7-5
STEERING WHEEL ..cv.oienieeieee it iitinittereseesenersaacsenssrrnsssaasssnassessssassiasssessssnnnrenssssanaannassrnarsssnssoss 7-5
SUPPLY HYDRAULIC CIRCUIT .ot ereeeeterceeerssiessrasereessanasssssassinssssnssessssrnnssansesanasssnnnssssssaas 9-1
SWAY CONTROL HANDLE & LINKAGE .....ccovuiiiiiieirrriisccc it csne e rsnaes e s e 7-1,7-2
SWAY CYLINDERS .....ovetiiiiieiieeeeeeiiiteressiessrasesesaissreeesessisanessassssseessseaesasssersesesssssssassssssssssesassssnes 10-5
SWAY CYLINDER HYDRAULIC CIRCUIT ..etiiiiciiiiisirrieccereis s snaessanssssnns s ssnas s e nneasss s 9-8
THIRD BOOM SECTION ...ttt iiiteteeeeriniriererieseetanesseerssssaeenssressscimmmsestesnsssrnasssennasesnnnssssssssans 3-2,3-3
TIE ROD ARM ....coiiiiiiiieieieiiitetetttaastnnsresssrasssanaasseassnnsssessserssssesssrssssssstrasssasssnnsssasassnnsssrnsssssssssens 2-5
TILT CONTROL HANDLE & LINKAGE .....cceeeiiiiitiiriereessscn e ttreain s s eess s rnssss s nsnanssssssassessnenns 7-1
TILT CYLINDER ... i ceeeiietiiieetiee it eereser s e rtasessersss s serasssseesssssresnssteatsssessssernsssseetnsssnenusssssees 10-3, 10-4
TILT CYLINDER HYDRAULIC CIRCUIT ..ot rrtecce s santsnanssass s s rns s snacsenassssansnsnes 9-7
WATER TEMPERATURE GAUGE ......oviiiiicitiiiecrttee e s e s sssecss s sasnans s e s s ssnnasessssssnsnsassnens 11--1
WATER TEMPERATURE SENDER .....ccciitiiirteeceteieeesssicecesrnessssne s sssssnssssssassssssnsssnsnneas 11-2,11-3
WHEELS & TIRES ... iiuniiteieiiittetetiretesierseesssserenrertnessssssrnaesssssseassessssnssessssressanesnssessnssennassnnanssse 6-15
WIRING HARNESS ... cctttiiiiccieteeeeseiseeessessneesesssssasesssssssessesssessaseesssssessssssnnessssssnnnnnes 11-1thru11-5

JJ * Complete revision of introduction. 1-8



GRADALL

534B

SECTION

OO0 DO W N
o

N

0 O 0 O 0 0 O 0 W 0 0

O O O O W O ©

MATERIAL HANDLER

INTRODUCTION
Service Kits
Original Issue 3-30-94
Revised 8-6-99

PAGENO, PARTNUMBER  DESCRIPTION

2-5
2-5
2-5

5-4

5-1, 6-1
6-1

6-12
6-12
6-13
6-13
6-13
6-13
6-15

7-5

8'2; 8'3

9-1
9-1
9-1
9-5
9-7
9-12
9-12

9103-5128
9104-5122
9106-5036

9020-6316

9103-5141
9103-4326
9103-4327
9020-7926
9020-7927
9020-3891
9104-4181
9104-4335
9104-4453
9103-4122

9020-6567

9020-7888
9103-5070
9103-5111
9103-5110
9103-4018
9020-8131
9020-8132
9103-4079
9020-7951
9020-7952
9040-1463
9020-3341

9103-5295
9103-5296
9103-5297
9103-4030
9103-4030
9103-5091
9103-5092

* Complete revision of introduction.

Axle Rebuild Kit
Steering Knuckle Kit
Axle Rebuild Kit

Ether Start Kit

Engine &Transmission Filter Kit
Transmission O-Ring Kit
Torque Converter O-Ring Kit
Differential Carrier Shim Kit
Differential Carrier Shim Kit
Axle Shaft Shim Kit

Adjusting Shim Kit

Sealing Kit

Spring Washer Kit

Cluster Gear Kit

Steering Orbitrol Seal Kit

Resevoir Fill Kit
Waukesha Inching Kit
Perkins Inching Kit
Microswitch Kit

Inching Valve Seal Kit
Brake Cylinder Repair Kit
Booster Seal Kit

Brake Cylinder Repair Kit
Service Brake Repair Kit
Service Brake Repair Kit
Parking Brake Repair Kit
Parking Brake Repair Kit

Pump Modification Kit

Pump Modification Kit

Pump Modification Kit

Boom Lift Seal Kit

Compensating Hydraulics Seal Kit
Retrofit Kit

Retrofit Kit



GRADALL’

MATERIAL HANDLER
534B

INTRODUCTION
Service Kits

Original Issue 3-30-94
Revised 8-6-99

SECTION PAGENO. PARTNUMBER  DESCRIPTION

9

10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10

11

13
13

JJ

9-13

10-1
10-1
10-1
10-2
10-2
10-3, 10-4
10-3
10-3
10-3,10-4
10-5
10-5
10-6
10-6
10-7
10-7
10-7
10-7
10-7
10-7
10-7
10-11
10-12
10-15
10-15
10-17
10-19
10-20
10-20
10-20
10-23
10-26

11-4

13-7
13-9

* Complete revision of introduction.

9103-4018

9020-7956
9020-7953
9103-4140
9020-8023
9103-4223
9103-4150
9020-1553
9103-4049
9020-7954
9104-4205
9104-4275
9020-2551
9103-4145
9103-4105
9103-4070
9103-4237
9103-4236
9020-6419
9103-4159
9020-6417
9104-4001
9020-8057
9020-8039
9103-4019
9020-8212
9103-4017
9104-4538
9104-4539
9104-4540
9103-4124
9103-4276

9020-0347

9103-3239
9104-5129

Valve Seal Kit

Lift Cylinder Seal Kit

Lift Cylinder Seal Kit

Lift Cylinder Seal Kit

Crowd Cyilnder Seal Kit

Crowd Cylinder Seal Kit

Tilt Compensating Cylinder Seal Kit
Tilt Compensating Cylinder Seal Kit
Tilt Compensating Cylinder Seal Kit
Tilt Compensating Cylinder Seal Kit
Sway Cylinder Seal Kit

Sway Cylinder Seal Kit

Steering Cylinder Seal Kit

Steering Cylinder Seal Kit

Stud Assy Kit

Stud Assy Kit

Main Control Valve Seal Kit

Main Control Valve Seal Kit
Retainer Plate Kit

Spool Seal Kit

Section Seal Kit

Solenoid Valve Seal Kit

Rear Drive Main Relief Seal Kit
Pilot Pump Seal Kit

Pilot Pump Seal Kit

Winching Shaft Seal Kit

Directional Control Valve Seal Kit
Large Spring Repair Kit

Spool & Small Spring Repair Kit
Element & Seal Kit

Tie Rod Kit

Counterbalance Control Valve Seal Kit

Gauge Light Wiring Kit

Auxiliary Controls Conversion Kit
Steering Axle Advantage Kit



GRADALL INTRODUCTION

uuv:m;;;-émm-an Service Kits

Original Issue 3-30-94
Revised 8-6-99

SECTION PAGENO. PARTNUMBER  DESCRIPTION

13 13-9 9103-5240 Steering Knuckle Kit
13 13-9 9104-5152 Steering Cylinder Pin Kit
13 13-9 9103-4301 Steering Cylinder Seal Kit

JJ * Complete revision of introduction. 1-11



GRADALL

MATERIAL HANDLER

INTRODUCTION
Part Number Index
Original Issue 6-23-97
Revised 8-6-99

534B

PART NUMBER PAGE PART NUMBER

0510-1441 ..o 44 | TTI04116 ...
1200-1234 ..o 51 | 77104118 ..o
2443-1386 ...orvireriirririries 46 | 77104119 ..ttt
2460-1570 ....coctvriiririiriieerenns 13-8 | 771044128 ...
2464-1328 ..ot 23 | 77104142 ...
2474-1047 ..o 113 | 77104143 ...
2477-1004 ......coovviiiniiirnes 47 | TT10-4158 ...
2492-1332 ... 51 | 77104164 ...t
2492-1393 ..ot 112, 11-3 | 77104177 oottt
2492-1394 ... 11-3 | 77104179 ovnervcreiieienieernreenens
2492-1395 ..ccviiiiiiic 11-3 | 77104180 ...oovvrvirnicriicenninienenrenens
7702-3003 ....ooviiviiiniinrneninienee 12-1 | 77104181 ..ot
T702-3006 ......ccoovvvvirirniiiinierininns 12-1 | 77104182 ...ouvrerriierercrienenanenens
T702-3007 ..ooovivvinrinriniinniiiiiennenees 12-1 | 77104184 ....coovrievirrrireinns
7702-3008 ....cvvrniiiiiiiiiiiniiiiiens 12-1 | 77104185 .ecoviniviirieiiiennnns
TT10-30060 ....ocovviviriniiniirinriiinninins 11-3 | 77104186 ...ocevevriereiieierienens
TT10-3044 ...covoriririiiirircee 2-1 | 7710-4187 ..o
T710-3089 ..o 9-13 | 77104188 ....covvvrrireeriiicnerenieiennns
TT10-3138 ...ooviriiririiririinne 55 | 771044189 ..o
TT10-4012 oot 62 | 77104190 ...
T710-4016 .....covivvrviriririniiniininninnns 64 | 77104191 ..o,
TT10-4027 ... 62 | 77104192 ....cocvvviiiininiriinenirnenes
TT104031 ...oovririiriciieeeereeiian 62 | TT1I0-4193 .....oveviiiirerneeieeenne
77104032 ...covvviniiiiercniricieeeiae 62 | 77104194 ..o
T7104033 ..o 62 | 77104197 ...ccovvvvvvrrririrncnnene
T710-4034 ..o 62 | TTI04198 ...t
T710-4035 ..ooovveiiriiiiiirineniieens 62 | 77104199 ....oovvivrivriiirirreneeienne
77104036 ....covevrininriiresriisnisninnenns 62 | 77104201 ..cocrvirciiiininiiiirennne
TT10-4037 ..ot 62 | 77104202 ....coovvrriiieeeicienienens
77104039 ....cnvivriiriiiininiecnene 62 | 77104204 ......oovvvivreinrnne
TT7104040 ...covvireirrviniiinriiiiienn 62 | 77104205 ...ovevviiiiiiinninrcinenne
TT10-4042 .......oovivinniciiciineiienne 62 | 77104206 .....ccovvvvrevunvircrienenen
77104044 ..ot 62 | 77104207 ...coovvveiiririnrnnnnene
77104046 ......ocovvinvinrerririnennrcrennes 62 | 77104208 ........ccovvvrvivnrirarnnn
77104048 ..o 6-3, 64 | 77104209 ...ccoervivriirriririnereineene
TT710-4057 ...covvinimnririiieeeereerenenns 63 | 77104211 .ot
77104085 ....ccvevveiieninns 6-3, 64, 66 | 77104212 ....ccovevirvriiiiiiieninnrcnene
TT10-4086 ....cvrvvnrvcieniercniiereninns 63 | 77104213 ..cooviriiereciecnernennes
TT10-4087 ...ocvvvivririririireiiiines 66 | 77104214 ...
T710-4088 ......covvvrivvrririirinieninenes 66 | TT10-4215 .o
T710-4096 .......covvvrrvriririincniincnne 63 | 77104219 ...
T710-4097 ...covrniiiiirininiiriennes 63 | 77104220 ...t
T710-4098 .......coovivriiiiirneiienes 63 | 77104221 .....coovuverimiereienccrenien
TT10-4102 ..o 63 | 77104222 ......ocvviiririireene e
TTI0-4103 ...oooviriiiiriririeienas 63 | 77104223 ...
T710-4107 .covvrvriiiiciineierans 63 | 77104224 ..o
TT104109 ..o 63 | TT1I04225 ..o
TT10-4110 oo 63 | 771044226 ...occnvnrriirccniniierennes
TTO041TL i 63 | 77104227 ...
TTI0-4112 oo 63 | 77104230 ...ccovvrrvrciniinenccnne
TT104113 oo 63 | 77104231 ..o

JJ

* Complete revision of introduction.

PART NUMBER PAGE
TT10-4232 ..o 6-5
T7104250 ... 64
TT10-4253 ..ot 64
TT104254 ..o 64
TT104255 oot 64
TT10-4257 ..o 64
TT10-4258 ....ovinierviecrnreereieencenes 64
TT104272 .ocorvriierinirrerereererenseannns 69
TT104273 ...t 69
TT104276 ...oveeveirernrrerenrenaraseniaanas 69
TT10427T .ottt 69
TT10-4278 ...oovvirrreieririeinrennensnanas 69
TT1042T9 .cuvvvvivieirrieerinseessennas 69
TT104283 ....oovovriervirirrerseenernnie 63
TT10-4284 ......covvvriririnrvnrnreiererinnenns 63
TT10-4285 ...ocovvirrrerererrntresrennnean 63
T7124002 ....ovoevivenrvercrrinreninsenns 6-15
7713-1088 .......... 13-1, 94, 9-10, 9-13
T713-3035 .ottt 9-10
T713-3052 .cvvvvivirinrininnrnrrnniersannas 9-10
T713-3089 ...ooovvirrrerainireninenenne 9-13
T713-3139 ..ottt 81
T713-3140 ....oovvviirineneinnns 81, 9-12
T713-3147 .ccvvrervrreriecrenenns 99, 9-10
7713-3167 ........... 13-1, 9-1, 9-2, 9-10,
...................................................... 9-13
TT13-3168 ....covivviriiririrrenirneenraenas 912
TT13BITT vrircieiererinene 81, 9-12
T713-3198 ...ocoviiriiiincniirisinne 91
T713-3209 ...ooviiririinncrerienereneans 9-10
TT1323226 .ceovnenrinrerinrernsrerenenenneens 4-5
7713-3342 ....ccvririeranene 9-1, 9-10, 9-13
7713-3389 ..ot 9-12
T713-3390 ....oovriviniiriinneriininnnns 9-12
7713-3447 ... 9-1, 92, 9-13
T713-3459 ... 45
T713-3498 ....ooveriiririeninens 9-10, 9-12
7713-3499 ..., 9-10, 9-12
TT13-3875 oot 9-10
TT13-4059 ....oovenriirmerreennienieareanenes 91
TTN3419T it 81
TTA-10TT oeveveeiieiririnnneennnensieas 33
T714-3003 ....oovriiriicrirnnirncnsenenns 2-1
T714-3004 .....coovrvireiireinnnrnnnnnnes 7-1
7714-3006 .....cccovrreveriannne 2-1, 33, 7-1
T716-3020 ....couovvvrinirinrrereerennararnnnenes 2-1
T716-3168 ..o 912
T722-3003 ...oovvvirvnnirinranirnnnne 11-2, 11-3
7724-1003 ....ooriiciereeretnanen 9-10
7733-3027 oot 12-1
T734-3018 ..o 12-1
1-12



GRADALL

MATERIAL HANDLER

534B

INDEX

INTRODUCTION
Part Number Index
Original Issue 6-23-97
Revised 8-6-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
77363065 ..o 91 | 847146238 ..o 9-10 | 8471-7842 ...oovrvrcrrenirirneriens 91
T738-3154 .o 55 | 84716251 ..ococvvrverrvirrrincnen, 9-10, 9-14 | 8471-7847 .....c.ccevcmiviiirrrrerenns 136
77384267 ..o 10-11 | 84716377 ..ooovvviviniiinireiniiennenne 45 | 8471-7848 .....cocovvvriiireinieirennnns 13-6
82092118 ...ovvieiriieniiieees 52 | 8471-6426 ....coviviriiiiiiriinreenes 136 | 8471-7882 ...cocvvvmiiiiiiiieiinnrcrenne 94
8319-1007 ....coviriiriiiiriiccnnee, 51 | 84716448 ......ovvveiirirenen, 9-5 | 8503-1160 .....covvvvvirnrninnirerrrnnnnannnn 55
8319-1011 e, 5-1, 8-3 | 84716985 ....oovviriiriiiieieeee 9-10 | 8505-1384 ....ccrviiriiiiiiinniirinne 13-1
8319-1019 ..evriiiiiiicniee S-1 | 84717252 ...oovvvvniiiiininierieeie 4-5 | 8507-1128 covvvrviiiiiienrrienieneens 53
8319-1028 ....coovvvrriiiiiiiiiiinne 5-1, 83 | 8471-7413 ...cccvrrvriiiiine 9-10 | 8507-1340 .....ccvvvvvvririmnininnnenirieaeee 6-1
8319-3008 ......covveiriiiiiiiinne 8-3, 9-10 | 8471-7458 ....ccovriiniiiririinreneenes 13-1 | 8508-1016 ...cocvevvrvirmnniiinrrnciennanns 44
8319-3009 ......cooevuneen 6-11, 8-3, 9-10 | 8471-7461 ....cccovvvriiniiiiiirnnereneen, 9-10 | 8510-1098 .......coovnvirnriiiinnirnnnnnnae. 2-5
8320-1011 .o 2-5 | 8471-T463 .....oooviviiciiiietienene 9-10 | 8511-1214 .o, 55
8320-1022 .....ccociveiiiiiiiiiieiee 33 | 8471-T464 ... 92 | 8540-1340 ................ 2-5, 3-1, 5-1, 82
8320-1024 ... 2-5 | 8471-7466 .......c.ooeevrivirirennes 9-10, 9-13 | 8568-1076 .....cceorvriirirurirmririnnneneiines 93
8320-1026 .....coevirirereereriiiiiennnes 2-5 | 8471-T468 ......coovevcrencnrrnniiennan, 9-10 | 8584-1094 .......cccccoiurrnrnnnn. 112, 11-3
8320-1031 ..o 2-4 | 84717470 .....covvnirvinnnans 5-1, 9-10 ] 85891102 ....ccocvmiuersirinnsrsnnnrennens 96
8320-1040 ..o 2-5 | 8471-74T3 .o, 9-12 | 8652-1144 ......coovrviiviniiiririnnns 99
8320-1057 .covereeeieirierecrencnins 10-17 | 8471-7474 ..o 9-12 | 8654-1381 ...ccoevvverrimiiiiririririninininene 52
8320-1062 ..ceoveerecinreircniinnnenes 2-5 | BATI-TATT .o O-12 | 86561309 ...ccocovrrmiiiiniiririnririnerennnee 51
8320-1073 ..oovrivrerreieriecate 136 | 8471-7479 ....ccovvvviririiiiiricinnen, 9-12 | 8664-1057 ...oovvvriinnmiinriniiinnaene e 34
8320-1074 ....ooocvieririrecicnicnes 2-5 | 8471-T489 .....cocvvvvinriniiniiininnienns 9-10 | 8666-1083 .........coovnviniiriiiiniiiinniens 11-1
8320-1102 ...ovovvrerecreecrcrcncenrtinaes 2-5 | 8471-7508 ....ccooereveviriiiiiireninens 9-13 | 8666-1084 ..........coeviririnrrrinnrnnenenn, 113
8320-1129 ..o 2-5 | B4T1-7517 v O-14 | 8666-1143 .......ccvvvieiviinirenreiaennns 11-3
8320-1140 ..ccccevvrrrcrerrirrnreiiins 13-8 | 8471-7518 ..o 9-10, 9-14 | 8667-1112 ....covvvvrimreriiiinincniinns 910
8320-1144 .o 13-8 | 8471-7519 .o 13-1 | 8667-1164 ......cccoevvvrnrnnnan, 2-1, 5-1
8343-1005 ...ooovreriiiernrenececnen 9-10 | 8471-7520 ...cocevvvvvrvrirnccncnninns 9-1, 9-10 | 8667-1224 ........ccocevvviviriirrnrrririnenne 53
8345-1102 ...oovveviirrireniccecee 97 | 84T1-7521 cuveevivivrenirnicneccninns 9-10 | 8668-3117 ....ccovvrevviirrinnrininiiiinnn, 7-1
8345-1104 ..o 9-11 | 8471-7522 oo 81, 9-13 | 8668-3118 ...oeocevvcrerrrrircrniininns 73
8348-1182 ... 3-1 | 8471-7523 .o 81, 9-13 | 8668-3193 .....cccocerrrerrciriirirenininns 23
8348-3113 ..o 113 | 8471-7524 ......ooovivivivirninciiinieans 81 | 8668-3330 ...cooverrvniiiinniirienieeenienen 52
8348-3114 ....coovevriiiiiine 11-3, 8-3 | 8471-7525 ..cooeeveiiiiiiinrineciieenns 94 | 8668-3480 .........cceeuee 11-3, 132, 83
8348-3419 .....ccovreiricreiecee 6-12 | 8471-7527 ...oovvriverinrinnnnne 44, 9-12 | 8682-1248 ........ccoriiriiiirieianienn, 9-10
8348-3497 ....oooirereeeeeecnnee 52 | 8471-7528 ....coovvviviriiiiiins 44, 9-12 | 8688-3327 ...cooviriiiiriiiniiicirirennens 55
8360-1011 ..o, 12-1, 122 | 8471-7546 .....ccovvvveivciricnrinrennenns 94 | 8688-3469 ......corriiiiriinriiiriniinieinns 9-1
8362-1122 ....cccciviiiiiriiinricienes 93 | 8471-754T .cccvvvrvviniiriiriirecnenene 94 | 8692-1268 .......cooieviiiiininrinninenenes 13-8
8364-1675 ....cocovivviriiiiieene 12-1 | 8471-7548 ..o, 94 | 8692-3006 ............ 13-7, 9-7, 99, 9-10
8365-1133 ...coiriiirrecs 9-8 | 8471-7549 ...vovvvvniiiiiiiinriticnnene 94 | 8820-1001 ...ceoeviiviviriniirininenneenne 52
8366-1145 ......covviiiriiieeccn, 22 | 8471-7550 .ccovvuiiiirniniinriinieneeneen 94 | 8820-1003 ..... 132, 2-1, 2-2, 3-2, 3-3,
8366-1316 ....ccoveveenerrncnerenens 9-2, 94 | 8471-7553 ..covcerevrriiinrcrsiniineisinens 94 | e 5-3, 54, 83, 99
8366-2107 ....coovvivviviiiiiinieae 9-10 | 8471-7561 .....ccocovvvvvvnnnenne 9-13, 9-14 | 8820-1004 ........oocverviiiiiinnine, 13-1
8366-3087 ...eeireiiiircee 9-10 | 8471-7570 .coovvvvceriiiiirinrceinnennins 53 | 8820-1005 ...... 2-1, 2-3, 34, 82, 9-10
8367-3079 ...veveercenrrrecrenseasaennens O-1 | 84717571 oo 53 | 8820-1007 ....cooovrvirinrirerirenrnnen 32, 33
8368-1481 ..ot 5-1 | 84717577 ... 9-1, 9-10 | 8820-1008 .............. 3-1, 83, 9-6, 9-10
8368-3175 ..o 5-1, 9-14 | 8471-7586 .....cooeeeereiiirirciniriniennns 9-1 | 8820-1009 ......covvirririiirennns 5-1, 9-14
8368-3308 .....coceeiiiienirneins 5-1, 5-3 | 8471-7587 ...coceeivviviiicnennnnns 13-1, 9-1 | 8820-1014 .......ccvvririnnniies 114, 133
8368-3311 ...oorvrviiiiicienenrcieae 2-1 | 8471-7604 ........ccocveriiriiriniiiienin 81 | 8820-1017 ..ccrviviriiiicirecinrnenins 63
8423-1107 ..ot 53 | 8471-7608 ........covuvnivnininiinrcininnene 96 | 8820-1018 .................. 10-18, 13-1, 5-5
8452-1056 ....coovvvvrviiniiniiinns 5-3, 9-10 | 8471-7610 ....cccoovvvvvrniniiiieiiins 9-14 | 8820-1020 .......cocevvmrenenns 5-5, 7-3, 9-2
8471-1342 ..o 9-1, 9-3 | 84T1-7638 .....cooeereverenrcrrcrririnnas 9-14 | 8820-1021 ......ccrvururuenenen 42, 5-2, 7-3
8471-1369 ..o O-1 | 8471-7640 ....voeeeeeneeccecereiinnee 46 | 8820-1022 ... 53
B471-6015 ..coreeeeceeccccnenan 9-5 | 8471-T797 oo 9-10 | 8820-1027 ...cooeertivvirersrrriririnsererenses 42
84716039 ...t 96 | 8471-T799 oeereeccencncescnnans 9-5 | 8820-1028 ......cccovvniriririninnnnns 92, 94
JJ * Complete revision of introduction. 1-13



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION
Part Number Index
Original Issue 6-23-97
Revised 8-6-99

PART NUMBER PAGE

PART NUMBER PAGE
8820-1537 v 61
8820-1549 ... 51
8820-1564 ... 3-2, 33
88204912 ..o 12-1
8821-1032 ..o &3
8821-1046 ......covvvivrivriirniinne 9-14
8821-1069 ....ccovervviiiienennenn 10-7, 5-1
8821-1105 ..ot 97
8821-1121 v 13-8
88212228 ... 83, 9-13
8821-2321 ...oiviiiiiinriniee 13-8
8822-1119 oovvirrccriicieinen 6-15
8825-1018 ..ooverere 73
8825-1023 ...corviiiiriiiinennns 83
8825-1036 .....ccoviririiiirinieneinns 32
8825-1037 ...covvviririninnnn 32, 3-3, 34
8826-1009 ...ccoovvrviririinniniine 2-1
8826-1017 ...oovvvvriirriinieinncnnns 2-1
8826-1021 ..ot 913
8826-1030 ...cooovervviiiiiiiiiiirinne 7-1
8830-1090 .....oovviiiriiiiiiirerne 34
8830-1193 ..ot 2-1
8830-1309 ...t 22
8830-1548 ...cooviiiieririineenne 10-7
88304917 ..cocviriiiiirene 82
88321015 .o 13-7, 2-2, 7-1
8832-1022 ..o 114
8832-1039 ..o 22
8832-1047 ..o 2-1
8834-1022 ......covvviriiiriiiniienens 46
88344901 ..ot 12-1
8840-1001 ...cccovvvririiiiinniririinns 82
8844-1001 .....ocovviirinrinrinenriieeniene 83
8850-1004 ........ 114, 13-1, 13-2, 13-3,
......... 2-1, 22, 23, 3-1, 54, 7-3, 74,
....................... 8-2, 8-3, 9-6, 9-9, 9-10
8850-1005 ..... 13-1, 3-2, 4-2, 5-1, 54,
................................................ 7-3, 83
8850-1006 ......... 114, 13-6, 13-8, 2-2,
......... 4-2, 4-3, 4-6, 6-1, 7-1, 8-3, 84,
............................... 9-3, 9-5, 9-6, 9-12
8850-1007 ...oovvvviiniricrriirrererenes 2-1
8850-1008 ... 10-7, 13-5, 2-5, 3-1, 4-3,
......... 4-5, 5-1, 52, 7-1, 82, 83, 9-2,
................................. 9-3, 9-6, 9-7, 99
8850-1010......... 3-1, 32, 42, 5-1, 7-2,
et 9-5, 9-7, 9-8
8850-1012 oot 24, 6-1
8850-1013 ..o 2-1
8850-1104 ........covvnvnnenen 3-2, 3-3, 34
8850-1105 ..ot 73

......... 10-18, 13-1, 5-5, 6-3,
.............................. 7-1, 83, 9-13
............... 10-7, 109, 10-24,
10-25, 13-6, 13-8, 2-1, 2-2, 3-3,
4-3, 44, 4-6, 5-1, 6-1, 6-2, 6-3,
84, 9-1, 9-8, 99, 9-10, 9-12

....................... 2-1, 4-6, 83

534B
PART NUMBER PAGE
8820-1029 ....vovvviriiriirininnan 5-1, 54
8820-1030 .....ceoiiiire 5-1
8820-1031 ...covevinrinnnnn 2-2, 81, 9-10
8820-1032 .............. 114, 8-2, 83, 99
8820-1033 ....... 2-1, 3-1, 3-2, 3-3, 5-1,
................................. 6-2, 74, 9-1, 94
8820-1035 ..... 13-8, 3-1, 4-3, 5-5, 64,
................................................ 9-1, 9-5
8820-1036 ....... 42, 43, 6-1, 64, 9-1,
........................................................ 93
8820-1037 ....... 34, 43, 4-6, 5-1, 74,
............................... 83, 84, 94, 9-12
8820-1038 .... 10-15, 3-2, 3-3, 34, 53
8820-1039 ...c.oovvvivrriirniiieenne 22, 53
8820-1040 ......ccovvvrrrririeninnes 10-24, 44
8820-1041 ....cccovevinnnnne 10-25, 2-5, 9-8
8820-1042 ....cccovivririiiiiinen 98
88201045 ... 3-2, 3-3, 5-1
8820-1046 .....covveriiiiiiiiieen 63
8820-1050 ....ccecrviriiriniiiirineis 2-1
8820-1053 ....oviiiiviiiiinree 63
8820-1062 ......ccevvinrirriiiiiiienienin 64
8820-1064 ......ccvvviniriiiiiriiinne 3-1
8820-1065 ....... 3-2, 3-3, 34, 5-1, 52,
........................................................ 7-1
8820-1066 ....... 2-1, 42, 5-1, 6-1, 8-2,
........................................................ 83
8820-1067 ........ 2-1, 3-1, 9-1, 9-3, 9-6
8820-1068 ....... 3-1, 3-2, 4-2, 4-8, 8-2,
................................................ 8-3, 92
8820-1069 ....ccovvrrrrinne 3-1, 3-2, 45
8820-1070 ...oovvvriririiiiininenriiineiens 92
8820-1071 .ovvriiiiiiiiiiriniinnn 5-2, 9-5
8820-1072 ....ccovvirvrannne 10-7, 5-1, 9-6
8820-1073 ................ 4-2, 5-1, 9-6, 9-7
8820-1077 oo 25
8820-1096 .....covvvriiriciiicrrane 42
8820-1097 ...ovvreirireee 2-5
8820-1104 ....ccvvvieninns 9-5, 9-7, 9-8
8820-1105 ....... 3-1, 3-2, 3-3, 4-1, 9-5,
........................................................ 96
8820-1107 ...oovireriiiiieiiecnennes 32, 33
88201110 ..ot 6-1
8820-1119 ..o 24, 6-1
8820-1120 ....coovvreririirrreeiienines 6-1
8820-1328 ..ot 7-2
8820-1352 oo, 62
88201532 .covviiririii 3-2, 33
8820-1533 ..o 32, 33
8820-1534 ..ot 51
8820-1536 ...cocovvvviririnieninnnes 32, 33
JJ

* Complete revision of introduction.

114



GRADALL® INTRODUCTION

MATERIAL HANDLER
534B , Part Number Index

Original Issue 6-23-97
Revised 8-6-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8856-1107 ... 10-7, 12-1, 2-1, 5-1, 5-3, | 8866-1113 ....cccovvvinriiiiicrirecrcnens 45 | 8866-2107 ............ 13-7, 9-7, 99, 9-10
............................... 54, 82, 9-6, 9-10 | 8866-1118 ......cccevvvvvrviiccinceenenen. 53 | 8866-2108 ... 13-1, 9-5, 96, 9-10, 9-14
8856-1108 ..... 12-2, 3-2, 5-1, 5-3, 5-5, | 8866-1180 .....cccovvrvrvrcnriirrinircnnn 46 | 8B66-2110 ....ovvniiririiiennncrnans 92
........................................................ 7-3 | 8866-1206 .......ccconrrciriirierenenen. 10 | 8866-2120 ...................... 92, 9-7, 9-14
8856-1109 ....... 2-1, 3-2, 3-3, 5-1, 7-3, | 8866-1210 .....cceovververriennireerrirnnnns 92 | 8866-2121 .....cooeviiierrriierrrnnens 95
....................... 8-2, 8-3, 84, 99, 9-10 | 8866-1245 .......cccecerriivcncnee. 91, 9-10 | 8866-2124 .......ccrriiiiierniiienn 92
8856-1111 ........ 2-1, 3-1, 3-2, 5-1, 7-3 | 8866-1305 ...cccovvvvmnrmiriirieiiiine 81 | 8866-2153 ....ccoviriiiiieieieiin 81
8856-1113 ... 134, 4-2, 7-1, 7-2, 82, | 8866-1306 ......ccooevcvverirninnnenn. 9-1, 94 | 8866-2174 ......ccovvvvrnrnrnennnns 13-1, 9-13
........................................................ 99 | 8866-1342 ......ccocvvniiiiiiiicninn. 13 | 8866-2180 ... 109
8856-1115 ..oovvrrviriirrncnnne 13-7, 6-1 | 8866-1365 ......coerverrvriivinnnens 13-5, 92 | 8866-2224 ..........cccoveivrvirnae 8-1, 9-10
8856-1119 ...ccvvviiiiiiciirciircrcncnees 2-5 | 8866-1366 .......coeourimnririneinn 92 | 8866-2225 ......cceriuirrnireninn 9-1, 9-10
8858-1140 ...coooeiiiieciciieineieens 136 | 8866-1385 .....covvviiereriiririiininens 13-5 | 8866-2239 ........cccueueene 9-1, 9-10, 9-13
8858-1144 ........ccovvviircircnen 2-5 | 8866-2003 ......ccooeviririininene 92, 9-14 | 8866-2240 .... 4-5, 8-1, 9-1, 9-10, 9-14
8858-1323 ..o 13-8 | 8866-2005 .......... 13-1, 94, 9-10, 9-13 | 8867-1001 ......... 10-3, 104, 13-8, 24,
8859-1012 ...ccovviiiiiccreeeee 98 | 8866-2006 ............ 94, 9-8, 9-10, 9-14 | ..ccoovirririnnnen, 2-5, 3-1, 42, 4-3, 6-10
8859-1013 ..o 69 | 8866-2007 .....coeerererrenrriiririireninnen 94 | 8867-1008 ........ 10-3, 104, 13-4, 13-6,
8859-1019 .....covvviviirirriinnes 13-8, 9-1 | 8866-2008 ............ 13-1, 13-7, 9-8, 99 | ... 13-7, 13-8, 24, 2-5, 3-2, 3-3, 34,
8859-1032 ....covvvvriririnrniieeciennne 13-8 | 8866-2010 ........cccevvvmnniriirnnen 92, 93 | e 6-10, 7-1, 7-2, 8-2, 8-3, 99
8859-1102 ............ 10-26, 9-5, 9-6, 9-7 | 8866-2011 .......ccoovrvrvmrvimririirvcrannns 92 | 8867-1018 ...ocovrrrvernnrrrvennnierremenriens 255
8859-1104 .....cceovierrrerrecrererenene 13-8 | 8866-2017 ....cvevvrerrrrrrnnnnnn 9-5, 96 | 8867-1022 ......coevvvvvviriininnan 13-8, 2-5
8859-1202 .............. 9-2, 9-6, 9-7, 9-14 | 8866-2018 ........ccerivriririincrniierinnns 9-13 | 8867-1027 ....ccovvrevirinrnrinirn 10-6, 9-3
8859-1204 ......... 10-10, 13-1, 8-1, 9-1, | 8866-2019 .........ccovvrirvviinrisnrnrnnn 9-11 | 8867-1164 .....ccovvveriiviniiiririnirinens 21
...... 9-2, 9-3, 94, 95, 9-6, 9-10, 9-13 | 8866-2020 ............ 9-7, 9-8, 9-10, 9-14 | 8869-1345 ......cc.evrrvrrrcvrirnnnnnn 1123
8859-1205 ....... 10-8, 10-23, 13-6, 44, | 8866-2021 .......cceoevvevervcvrririncrrrcnaanne 97 | 8870-1002 .......coovvurvriincneniiiinenes 91
. 81, 94, 9-7, 9-8, 9-10, 9-12, 9-13, | 8866-2022 ........cccoovrrerrrerenunnee 13-7, 99 | 8870-1003 ......ccceovevmiviiirirenrininenns 9-10
...................................................... 9-14 | 8866-2023 ......ccoovvvivrvvnccriccnenerennne 14 | 8870-1023 ... 555
8859-1206 ........ 10-8, 10-23, 94, 9-10, | 8866-2024 .........ccorvvevrvrvinrnreerennee 9-10 | 8870-1035 ...ocviiriiricniniecrnnn 32
............................................. 9-11, 9-12 | 8866-2025 .......ccccecvcveveneee 9-5, 96, 9-7 | 8871-1210 .....cccceevviivnirniiiciniirinnn 5-5
8859-1207 ........ 10-23, 13-1, 13-7, 5-1, | 8866-2026 .........ccecevurumurrerirenirnnee 9-10 | 8871-1212 ....cciirriiriiiriiiniiinas 52
......... 5-3, 9-1, 9-5, 96, 9-7, 9-8, 99, | 88662028 .......ccccoeoereirercrcnenen. 92, 9-3 | 8871-1255 .o 52, 91
................................... 9-10, 9-12, 9-14 | 8866-2035 .....cceererccrercrcncrcrcrereene. 4 | 8871-1280 ..ovinininrriinnnnnns 13-8, 9-8
8859-1209 ....... 5-1, 9-2, 9-3, 9-5, 9-6, | 8866-2036 .........cccoururrierennee 10-23, 9-12 | 8871-1282 .........cccuueeee 9-1, 9-2, 9-14
.............................................. 9-7, 9-12 | 8866-2038 ..........ccoeneer. 13-1, 9-5, 96 | 8871-1284 ...................... 32, 3-3, 9-12
8859-1210 ...... 10-9, 9-1, 9-2, 9-3, 9-5 | 8866-2059 ......ccoviiinniiininiiinnne 9-11 | 8871-1381 ...covcvvrierininee, 112, 9-10
8863-1301 ............ 134, 13-7, 7-2, 99 | 8866-2060 ............ccoveuuueee. 10-23, 9-12 | 8871-1383 ....ccocovvireiicririnnens 113, 2-3
8863-1302 ....oovviriririnriniiinincsanes 7-2 | 8866-2061 ......cccoorvierirrniriinne 9-12 | 8871-2031 ...covvvvrrnrierriirrinirisiininens 51
8863-1303 ... 83 | 8866-2062 ........ccoooririniiininns 9-6, 9-7 | 88712073 .....cccoevivimrrnne 9-10
8863-1309 ... 13-4, 7-1, 999 | 8866-2064 ......... 10-10, 13-1, 8-1, 9-1, | 8871-2081 .....ccveririeriiiirnsrrrcrnnes 52
88631310 ...covviriiciiiccine 32, 33 | 92, 9-3, 94, 9-10, 9-13 | 8871-2231 ....ccovrvivvvrrirrrrrenne 113
8863-1318 ....coeeins 7-3, 8-2, 83 | 8866-2065 ......... 10-23, 13-6, 8-1, 94, | 8874-1801 ......cccooervmvmirercnrnrrinrnnnnes 52
8863-1479 ... ) S N 9-12, 9-13, 9-14 | 8874-3000 .........ccoeoevvrmrnrmrennns 61, 9-8
8863-1509 ..o 34 | 8866-2067 ......... 10-23, 5-3, 9-6, 9-10, | 8874-3002 ......cccoevirrirrvrenrnnns 91, 9-2
8863-3002 ....cooriririiininiiniiiiiiaes 83 | 9-12 | 8874-3003 .........cccevnne. 92, 9-10, 9-14
8864-1057 ....ooovvmrririiinicnienes 34 | 8866-2069 .......cocoiviirrininrinnnn 9-2, 9-3 | 8874-3016 .....ccorvrervrennrrernnnerennnns 911
8866-1009 ......ccoveverivrririiinine 9-3, 9-10 | 8866-2070 .....ccoevvrivvrirciiirnicnnienes 9-1 | 8874-3018 ......cvviiviiriinririerenrenne, 9-2
8866-1011 .....ovvevvrrinrccrinicninrenes 45 | 8866-2085 ......... 10-23, 13-6, 44, 5-1, | 8874-3036 ......cccoerrvrenmnrcrrencnncennen 9-10
8866-1013 .....ccceviiiie 46, 99 | e 9-10, 9-12, 9-14 | 8874-3038 ......cccoviiriiniintinriinne 9-10
8866-1016 ......ccoveviriniiririiniicrienns 46 | 8866-2103 .......ccevvriiiirnne 9-5, 9-8 | 8874-3041 ................ 6-1, 9-5, 9-6, 9-7
8866-1027 ......ccvevvviiiircrieecnes 106 | 8866-2105 .......... 13-1, 81, 9-10, 9-13 | 8874-3042 .......covevmvirivncriirirircninns 910
8866-1065 .....ccvvviiririirieiciienae 45 | 8866-2106 ... 4-5, 9-7, 9-8, 9-10, 9-11, | 8874-3043 ..........cccoovvvrrermrrnnnrrenens 81
8866-1084 .........cccovvrviririiinninne T2 | e rererenerenes 9-13 | 8874-3055 ...cvririiirrctnaen 61

JJ * Complete revision of introduction. 1-15



GRADALL® INTRODUCTION

MATERIAL HANDLER

Part Number Index

534B Original Issue 6-23-97

INDE X Revised 8-6-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
8882-1003 ......ccverreererieecree e 6-1 | 9002-2260 .....ccceeverereeeerirenreeecneenne 10-1 | 9002-7471 ...eeeeeecrereecieeceeeseanenee 34
8882-1004 ... 134, 13-7, 7-2, 82, 83, | 9002-2277 ..ueeerrireerrercrceerenensieanas 106 | 9002-7472 ....eovveeveveeeecrnenenes 2-5, 7-1
................................................ 84, 99 | 9002-2279 ...cooverererererrererecverenens 1055 | 9002-7475 ...t 24
8903-1425 .....ovvieieeere e 81 | 9002-2280 ......ccceeverene 10-1, 10-3, 104 | 9002-7485 ......covvvrrveereecrenrrcreivnennenns 92
8998-1036 ....ooeoveeieereeee e, 113 ] 9002-2295 ..ooeeeeeeecreeceecsreenenees 102 | 9002-7684 .........oooveeerrenircrciicseessenne 82
9002-0009 ..o 34 | 9002-3042 ......eiiiiereereecreseeenees -7 | 9002-7685 .....eovvereeereereeereeseeeniennne 7-3
9002-0017 ..oovevrrererreeriienrreceneeeees 34 | 9002-3116 .covveeeeeceeceeeeesrereeenenes 9-11 | 9002-7713 .ooeeerreeeeereecreenens 5-5, 94
9002-0021 ..ocoverieririee e, 34 | 9002-3117 e eeeeenees 106 | 9002-7720 ...eveevrercrerrcreriereneennenans 6-1
9002-0085 ..ot 34 | 9002-3128 .....cccovverenene 10-1, 10-2, 10-5 | 9002-7736 ...covverrerveccrcrccccnunanens 10-16
9002-0121 ..oorrireiiierirercrererire e 34 | 9002-3145 ... nererees 106 | 9002-7769 ......cocveervenvnnnene 8-1, 8-2, 83
90020199 .....oviirrerere e 34 | 9002-3153 .ooveeireeiieeeeeenns 10-2, 10-5 | 9002-7908 .....ccoovrerevmmrcrercrercceerseenes 7-3
9002-0219 ..ooevreieieerecrreeeeees 34 | 9002-3157 ...ovevrveennenne 10-1, 10-3, 104 ] 9002-7913 ...cccoverierrecrecneeeceereeens 94
9002-0247 ..o 2-5 | 9002-3222 ..ot 10-1 | 9002-7961 .....cccovnrvrrereeerceeereresnees 10-1
9002-0397 ..o 74 | 9002-3223 ..o 9-1 ] 9002-7970 ...ooerirricercrerrecrerneeneenens 81
9002-0489 .....cocvvreiereeceeeee 13-4, 9-9 | 9002-3232 ....coviieerreiinrecerenneenne 106 | 9002-7987 ... 134, 13-7, 7-2, 8-2, 8-3,
9002-0494 ........oeorerireirinee e 82 | 9002-3246 ....cccvvvrvieeeeeereneene 10-18 | coeieirreceececrerceseseesnesneane 84, 99
9002-1095 ...cvvvirierrrrreerce e 34 | 9002-3342 .o 10-2, 10-5 | 9002-8217 ...oovrvvverrreeceeecncceeesenienens 9-8
9002-1101 ..oerereeeerccerereerereeeae 34 | 9002-3349 ......ccoeeueeee. 10-1, 10-3, 104 | 9002-8225 ....ccccvrvrrevvrvrcnnincens 9-1, 9-3
9002-1113 ..ot 34 | 90024232 ..ovorveieireeeieeeesenenes 10-6 | 9002-8482 ......corvrevirrreccrirernnns '9-1, 9-2
9002-1117 eveveveeirreecrecrreesrneenenes 34 | 90024342 ....oovivvireeeeeeeeeenes 10-2 | 9002-8492 ......ooevvvvieeeennrerireerereaeeene 53
9002-1203 ...oooovreirrerriireenreceereenes 34 | 9002-5342 ..oeviiiiiieecrencerereeenenne 10-5 | 9002-8496 ......ccocvvervverncnercnirnivenanenne 53
9002-1455 ..o e 34 | 9002-5349 .....ccooeveveneen 10-1, 10-3, 104 | 9002-8499 ......cccvveruvcvrcvrcvennen 94, 9-10
90021456 ......cccvveeeinrerreniiecrereneen 34 | 9002-6019 ....ocoeieereeereceeeeene 34 | 9002-8641 .....ooovevrievrrerrecreeieneeneees 64
9002-1469 .....oooveeeeeeeeeeeeeeeeeene 33 | 9002-6155 .vveveeeeeieeeeereeeeeeeennes 109 } 9002-8662 .............. 13-7, 7-2, 82, 83
9002-1470 .....oovvrereecrrerrreeee e 3-3 | 9002-6400 .....ccovvevrrerireinreeereeennens 98 | 9002-8664 ........ceeovteetereerrennenenne 6-1
9002-1552 ............ 134, 13-7, 72, 99 | 9002-6491 .......oovverrrecrireerreens 3-1,12-2 | 9002-8674 ......coovverreeeeerercrenieenees 52
9002-1553 .oreevreeirrecereernnnen 8-2, 8-3 | 9002-6492 ......covirreirrreiirereinrereeeniaaee 7-3 | 9002-8682 ......ccvecririerrrirennnns 5-5, 56
9002-1557 eerrveereeeereenn 134, 7-1, 9-9 | 90026511 ...c.ooieeeieereerecreceeeaenene 82 | 9002-8695 ....eeeereeereeerecrrereerens 7-1
9002-1558 ...cvreeeeeeeeeeen, 8-2, 8-3 | 9002-6523 ...oovveeeeereeeeeree e 34 | 9002-8720 ....coveeeeireierrerereerennenane 91
9002-1561 ...ooovreeeiereireecrecseeenens 32 | 9002-6632 ....oeoerreereeeeeeeeeeee e 9-1 ]9002-8740 .......cooveeuenee. 32, 3-3, 34
9002-1584 ....ccovviirrrereecreecinreenne 73 | 9002-6687 ....oooevverireirrreinrereaenneans 02 ] 9002-8750 ...cveeenreecrrrinereieecreennennns 6-1
9002-1608 ......c.oeeeereeenereenenenns 32, 3-3 | 9002-6763 .....coceeereerereeneennennens 69 | 9002-8751 oo 51
9002-2042 ..o erae e 9-11 | 9002-6830 ...eeoeevveneereeeeeeeraenannens 11-4 | 9002-8935 ..vveeriecerecnrerneenees 3-1, 96
9002-2043 ...... 13-7, 9-2, 9-5, 9-7, 9-9 | 9002-6965 ......coovveerrrreerurrncrerrrrenanens 42 1 9002-8941 .......ccoovrervrenrecnnennes 3-3, 34
9002-2045 ....ccovveievrreierenreenns 9-1, 92 | 9002-T178 ...oooerrreerreereercrveerenerenenes 81 | 9002-8946 ......ccooevveererriirereenreneenens 7-3
9002-2046 ....cccvveerrurierirerinericinrenns 134 | 9002-7180 .............. 13-5, 4-5, 9-7, 99 | 9002-8955 ....cccecvcemrerererecrimsiensaisniens 99
9002-2217 .oeveeereerecrererirenneee 10-1, 102 | 9002-7184 .....cccereereerreneecenennees 98 | 9002-8956 .....c.coverrrrirernrrnerreneeneenes 137
9002-2218 .....ooreerreeeceeeeee e 34 | 9002-7187 ......... 114, 13-1, 13-7, 8-3, | 9002-8958 .....cccoeevrircvernrecrenrneenee 13-7
9002-2224 ..ot 3 | e 99, 9-12 | 9002-8959 .....cooiircrrircienrenerecreeeene 81
9002-2225 ..oeiirreeccreerree e 34 | 9002-7214 .......... 114, 13-2, 13-3, 2-2 | 9002-8960 .....cccocververvrinirnensenennens &1
9002-2230 ...ocorveeirrenireenre e 106 | 9002-7T264 .......oooeveeereecerecereccannaaee 34 | 9002-8962 .....oeevererrrrinieeineeneennenens 82
9002-2232 ......... 10-1, 10-2, 10-3, 10-5 | 9002-7266 .......ccvceeruerrvecrervercnnenesares 9-1 | 9002-8965 .........cc... 3-1, 3-2, 3-3, 34
9002-2234 ...coverreieireereereee e 2-5 | 9002-7267 eereeereeerercerenrerecneesanes 63 | 9002-8966 .......coovueiiereeienererenenees 910
9002-2237 .eveverererreeeiireennereseeenans 106 | 9002-7315 ..eeieirerercercceereereanens 132 | 9002-8968 ......ccocvereererercererennnens 13-7
9002-2239 ..ooorrirereerireennen 10-3, 10-5 | 9002-7316 ....coveeveveercrercrennne 114, 13-3 | 9002-8971 .....ccovevreeverrrrreerecrenreanes 82
9002-2240 .................. 10-1, 10-3, 104 | 9002-7319 .....cccovvmevveenne 13-2, 22, 7-1 | 9002-8974 .......covvorvreeercnercrrinnccnans 82
0002-2247 ..o 106 | 9002-7360 ...cocveveeveeevreeicereannen 92, 9-10 ] 9002-8975 ....oveeirrrreeerererneene e 82
9002-2249 ....ccovi vt 10-5 | 9002-7372 oeeeeireecreccrecscnesesensanes 93} 9002-8976 .....eererrrcrereinrienrseresinenene 82
9002-2250 .......ccveneen. 10-1, 10-3, 104 | 9002-7462 .......ccoevveevrecrevrcrereeanens 10-12 | 9002-8977 ....ceeeereeeeverereennennnes 7-3
9002-2257 oo caee s 106 | 9002-7469 .......ooovveevreiceecreecnenenes 51 | 9002-8978 .....ccocvevevecrnecrennens 13-7, 99
9002-2259 ..o 10-5 ] 9002-7470 ....oveeevreerneercreecrereienereaes 2-5 | 9002-8990 .......covvireeruicerrrernnennrenne 42

Jd * Complete revision of introduction. 1-16



GRADALY INTRODUCTION

MATIRI;;:IBANDI-IH Part Number Index

Original Issue 6-23-97
Revised 8-6-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9002-9915 ..o 9-1, 9-10 | 9020-0688 ...... 122, 134, 7-1, 9-9,3-1 | 9020-2371 ..cocovvrriruncncncncn 10-14, 10-16
9002-9930 ....cccoviiriirinriieieene 9-3 | 9020-0755 ..eovererirenenne 132, 2-1, 22 | 9020-2372 ...coovvriririienenanns 10-14, 10-16
9002-9935 ..o 9-11 | 9020-0772 ...coovvverrernnneerrearecsnsnens 6-14 | 9020-2376 .....ccovveeririinenns 10-14, 10-16
9002-9938 .....cccoerieranen 134, 13-7, 9-9 | 9020-0774 ......cevevivrirvevenencnns 13-7, 7-1 | 90202377 ..covreriirrincciienniniinens 10-16
9002-9939 ..ot 97 | 9020-0795 ..oovvrmereenrerinenrenneieneiens 7-3 ] 9020-2378 ....ovininiiiirinnenneniaens 10-16
9002-9976 ....ocveerriririiireeere s 34 | 9020-0807 .....ccovvvrreireremnrnrerennencncenes 56 | 9020-2379 .....ccovevrrnreennes 10-14, 10-16
9003-0029 .....cociriririerinrnireienaes 6-10 | 9020-0811 ..oorererrrirarrcnene 112, 11-3 | 9020-2381 ...ocoereriirinieeenirinnens 10-16
9003-0045 ....coovvirirniienrereerreiee 6-10 | 9020-0914 ......oooviiriinnnirnnieenne 114 | 9020-2382 ...cooviirierrnrnnenienenenne 10-16
9004-1002 ....ccoovrnrririririreeennrinienns 24 | 9020-0952 ...ocoviririrrinenernretennes 114 | 9020-2383 ...ccecvrivriierernensreneneens 10-14
9004-1003 ....ccoceiiriniirininnrernines 0-2 | 9020-1058 .....covviemerrenrnenrrnenenaies 6-10 | 9020-2389 ....ccovierrienriririeinnaae 10-16
9015-3001 ..covvvmnriiiiiiineeereeee 46 | 90201346 ......cccoenirrinrinirenrnnrennnns 74 | 9020-2390 ....cciviiriininnrinninennenees 10-16
9020-0003 .....ccceeririnrinirnneinenenes 4-1 | 9020-1347 oot T4 | 9020-2391 ..o 10-16
9020-0007 ....ovvvinirrirnirininreetenineees 34 | 9020-1348 .....coovininiiiieneteenaenen T4 1 9020-2392 ....coirivieinnrnenee 10-16
9020-0170 .....ccovvvrmnrennnnnne 11-1, 114 | 9020-1349 ..ot 74 | 9020-2393 ....coccoiiivririerennniniinnenes 10-16
9020-0171 ..oovinerrrrecreiennene 114, 13-3 | 9020-1350 ..covmrmriirernieenneenininens T4 ] 9020-2396 ....covrrereiiriennninreneiinns 10-14
9020-0192 ......ccovviiiriirinnnnnan 11-1, 8-1 | 9020-1414 ..o 56 | 9020-2398 ......oooiiriinnninirnnnnieas 10-14
9020-0253 ................ 2-5, 3-2, 3-3, 34 | 9020-1439 ... 6-14 | 9020-2402 ......ooovirierirerieerenneans 10-14
9020-0266 .......covvrerririirniinnerenranines 74 | 9020-1441 ..o 6-14 | 9020-2403 ......ccooeeririenicnrennenes ... 10-14
9020-0289 ....cceovirirriiiinrrerieeieins 7-3 | 9020-1443 ....ocoiviirieientneeneae 4-5 | 9020-2404 ......conrivimriinnnernennes 10-14
9020-0290 ... 134, 13-7, 7-1, 7-2, 82, | 9020-1452 ....cocvririrriiiiinriiiens 6-14 | 9020-2405 .....covvvrreiiiieninienneenenns 10-14
................................................ 83, 9:9 | 9020-1463 ...ooveovvrrerrrernrrenrrenns 82, 83 | 90202406 .coonvienricrecenrrircnnennn 10-14
9020-0299 ......ccoevirrinenn 134, 7-1, 99 | 9020-1553 ...ccoevmrrciirirenene 10-3, 10-5 | 9020-2407 ..coovevriiiireerenciiinens 10-14
9020-0308 .....ooviiivririerireneeieene 54 | 9020-1562 ....ocovenererirenrnenennne 8-2, 8-3 | 9020-2415 ...coovviineiieeeene 10-14
9020-0313 .............. 13-5, 4-5, 9-7, 9-9 | 9020-1608 ......coveorreiriirrcnrcrcnacnns 34 ] 9020-2416 ....coooinreiininniieinnenne 10-14
9020-0339 ..o 6-14 | 9020-1615 ....ovirririreeeceees 6-14 | 9020-2417 ...oovvviirirrnrnene 10-14
9020-0342 ....ccoeviiriieri e 53 | 9020-1762 .....ocovvvererrrennnrnienannenns 6-14 | 9020-2419 ..o 10-14
9020-0347 .cooviririninieienneeaes 114 | 9020-1766 ......oovermmevennarecracnennee 6-14 | 9020-2435 ....oovevrrniianene 10-14, 10-16
9020-0349 .......... 11-1, 114, 13-2, 81 | 9020-1805 ....cooeerrmmririccrereccnenanes 6-13 | 9020-2500 ....coeerrrreeninennenrenieniene 6-15
9020-0351 ...oovvireieeninniinenns 11-1, 99 | 9020-1831 ...coovrnrimriinreenneeen 84 | 9020-2501 ...ceoveririrniniierneenees 6-15
9020-0352 ....ovvirririinnneeinn 114, 13-3 | 9020-1833 ..o 6-13 | 9020-2502 ....cvvvirirrrrenneinnnniesneene 6-15
9020-0353 ..o 11-1 ] 9020-1834 ...coominiveriienreencesennenes 6-13 ] 9020-2503 .....coiiriieiiiniienrecniiains 6-15
9020-0406 .......coereeurennenes 7-1, 7-2, 82 | 9020-1836 ....coorererreenrrncciencnenn 6-13 | 9020-2504 ....coovirreinicens 615
9020-0434 .......coviviienrrreenne 11-1 | 9020-1837 .cvvvrrinirierrieaeierieaeee 6-13 | 9020-2505 ..oovverrrricriierincneeecseeens 615
9020-0437 .....orirrrerenernnneeen 81 | 9020-1838 ... 6-13 | 9020-2500 ......ccvvereniiinniennrnnane 6-15
9020-0445 .....covverveiininninerennae 3-1,12-2 | 9020-1839 ..coviririiinieiiieeaees 6-13 | 9020-2507 ....ovverreeririireineneneneiae 6-15
9020-0481 ....cooviirrereene 9-1 | 9020-1840 .....ccvvemreernieeeeienenes 6-13 | 9020-2508 .......ovvrreiiiiniiiineniaes 6-15
90200482 ......oovviriiirirenneennes 96 | 9020-1842 ......oovereinrreiiieenees 6-13 | 9020-2509 ....oovviinriniriinerennene 6-15
9020-0483 ..ot 95 | 9020-1846 .....ccocviriireininiirenienenes 6-13 | 9020-2511 .cvvvrriieiniiirreenens 6-15
9020-0506 ......coenvemrerneerinaineneneenns 11-1 | 9020-1848 ..o 6-13 | 9020-2513 ..ot 6-15
9020-0557 .covivreiiirieneeeeees 5-3 | 9020-1849 .....ccovvenirrinreniiieeenne 6-13 | 9020-2515 .cviirriieeeeneeeae 615
9020-0559 ..... 134, 7-1, 7-3, 8-2, 83, | 9020-1853 ...coeiriviciriininns 6-13, 6-14 | 9020-2517 .covovrerciriinecrniccieiiininne 6-15
........................................................ 09 | 9020-1854 .oooveneerrereerrrerernrennens 6-13 | 90202519 ooviiieieniccinniinens 615
9020-0561 ....cvinreriirireieieesenenes 6-14 | 9020-1902 ......ccovvvrrerumrmieniiinaeneannes 2-5 1 9020-2521 ..oooivmrninrinnennereieneinne 6-15
9020-0586 ....ccoovviniiieninriirerreienians 114 | 9020-1918 ....covvrmrirennene 13-8, 2-5 | 9020-2522 ....covverrvrrerenrccsnniniacnienes 6-15
9020-0602 .......ccvevenirreenncninnen 4-2, 4-8 | 9020-1927 ....oviririrreiiieneeeeencnens 87 | 9020-2523 ..o 6-15
9020-0615 ....cvevmrrinieiernrnieenenenes 114 | 9020-2141 ...ocvvririiieernneceens 6-14 | 9020-2524 ......covvrieriirneiceniniaes 615
9020-0616 .......cecvenne 112, 11-3, 82 | 9020-2230 ...ccoorvririieicnccicinnnns T4} 9020-2525 ...coviieiiininentnneneesene 615
9020-0638 ........ccoverreiiinrnnreceneeees 72 | 9020-2303 ............ 114, 13-3, 6-1, 82 | 9020-2526 ........cccrvvevrrrsercrisisnsininens 6-15
9020-0679 ....cccrvvmrrnreinerianrinns 114, 2-3 | 90202327 ..oovivererrrrrersrenensasasacans 9-3 | 9020-2527 ..uceviririnrrinreenniensnenenes 615
9020-0680 .......cereruereenrnainnas 114, 22 | 9020-2343 ....coovrviernreeenninnsnenennes 93 | 90202528 ....ceoviriiierinnieneniniieniee 6-15
9020-0685 ......cvvvrerirnnrnnnnne 114, 133 | 9020-2361 ............ 134, 13-7, 72, 99 | 9020-2531 ...oovrinricccnrnrnninincnnes 615

JJ * Complete revision of introduction. 117



GRADALL

MATERIAL HANDLER

534B

INDEX

INTRODUCTION

Part Number Index
Original Issue 6-23-97

Revised 8-6-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9020-2532 ..o 6-15 § 9020-3906 .......cocoeriinriririnraninnenenns 90204820 ......coovererviririririrerereneienes 68
9020-2533 oo 6-15 | 9020-3907 ....oovvvrvririiiniiirenenne 90204822 ... 68
9020-2534 ..ot 6-15 | 9020-3908 .......ccceviirireriirinrinerenanens 90204823 ....ocviriiirnieiinnaene 63
9020-2536 ...covirririniniiieerenenns 6-15 | 9020-3909 ......cccirniiririnirnnierererenens 90204824 .....coovvvrmriciirirerererenninnens 63
9020-2537 ..oovvviriiiririiieeinnes 6-15 | 9020-3910 ....ccoovvvrrmrrnririiininnnerenes 90204829 ......cccorirerinriririrnnininenniens 66
9020-2542 ......oovcrireirrnncriiine 6-15 | 9020-3911 ...coovervvriiinirineneieneneaens 90204831 ...covereririiiirirerrereninenns 66
9020-2543 ..ot 6-15 | 9020-3912 ....ccocviriiiiiietee 90204842 .......ccoceiveruirireniirenenennnes 66
9020-2544 ...t 6-15 | 9020-3913 ..o 90204851 ...eoverneciniririnnternenens 66
9020-2545 .....ccovvririiririinniierinaas 6-15 | 9020-3914 ... 90204862 ....ccorereriririririniririierininens 66
9020-2546 ....ccoeieiriiririeiiiiines 6-15 | 9020-3915 ..cooovvirnriiiiriririeranns 90204864 ......cccovrivririiiinnirerinnnens 66
9020-2547 ...ceiriiiiereieenerna 6-15 | 9020-3916 .....cocccvvrvinriiiieniiiees 90204866 ......c.coceeriieininiiiiininens 66
9020-2548 ....cocovirirreireriens 6-15 | 9020-3917 ...coevvrriiiiriirinirerenenenanens 90204874 ......cceeviirnrinrnnerirennnees 65
9020-2551 .cevvviviiriiiiiniiennnins 106 | 9020-3918 ....ccovviiriieicriinrenenennes 90204935 ..ot 67
0020-2875 ....ovreererreineeenrenereeeenens 9-5 | 9020-3919 ...coceviiinriinniiererennne 9020-4938 ......cooririririinirrennnes 67
9020-2886 .....cocvecerreirrereirene 112, 11-3 | 9020-3920 ....ooeovvvvivviniinnincnnineenenes 9020-4939 ....covvriiiiiririnerernanans 67
9020-2926 .....coereriririiiricnnne 8-1, 94 | 9020-3923 .....ccovererrimiicinriririinennens 9020-4944 .......ccoovrvereiriririnaitias 67
9020-3039 .....ccoevvenene 2-5, 3-2, 3-3, 3-4 | 9020-3959 ....ccccvriinrnriirnirinenneninnes 9020-4955 ...oveiereernrereeniaiasienas 69
9020-3040 .......ccccn.n. 2-5, 32, 3-3, 34 | 90204009 ......ccorrniinriiriniinenns 90204957 ..onerrerrreenreisierereraansas 69
9020-3139 .eoererrererreeceeeeeseneenens 25 | 90204244 ... 4-5, 4-6, 9-9 | 90204959 .....coecevniiininririninnanad S 69
9020-3167 ...covrneeerreenrrierrnereiereenes 34 | 90204245 ......cooininnnne 4-5, 99, 9-11 | 90204960 .......cccererumirurrirururrerererenes 69
9020-3168 .....cerervereeneeereenenenias 3-1 ] 9020-4730 ..oeveeereiiiiiinieaenne 90204962 ....cecoveurrecrrrereininniniaenes 69
9020-3190 ...coviirerrcrcnreen 87 | 90204731 ..ot 90204964 ..o 69
9020-3191 v 87 | 90204732 ...ccovvrriinnn 5-1, 6-1, 64 | 90204966 ......c.ccconiinririininnirirerenenns 69
9020-3192 ... 87 | 90204733 ..o 9020-4968 ......oevecreriererernninianenias 69
9020-3193 ...ccoreeee 87 | 90204734 ... 9020-4971 .o 69
9020-3288 ......cceveveueueeninn 3-4 | 90204735 ..o 9020-4973 ...covvereeeirriiiriiinen 112, 11-3
9020-3341 ...covirrereercrreresses 88 | 90204737 .cooeeiiciireiierena 90204980 ......ccovrerererrererrinrinnes 69
9020-3374 ... 61 | 90204738 ... 90204981 ....cccovrrnecirinireereenas 69
9020-3376 ...ccoovrerrerenenennene 114, 132 | 9020-4740 .....cccoovvvrmminrircriiiriinnnns 90204982 ..ot 69
9020-3421 ..ot 9-8 | 90204741 ......coviiernne 90204983 ..o 69
9020-3437 v 10-13 | 90204748 ......cooovrvvvriciicrcnrncrenens 90204984 ..o 69
9020-3438 ....ccoerrreeeeenrrterrnereneas 10-13 | 90204749 ... 90204986 .....oceoveminiriririnirineneieienens 69
9020-3439 ..ot 10-13 | 9020-4755 .ooveeiirivircnicrereeienenens 90204988 ........cceeinineniinens 69
9020-3440 .....cccrvereerereiiie 10-13 | 90204756 ....cocneemeinrrirercrenenenienens 9020-4990 ....oovereerirrrecneiiernens 68
9020-3502 .....cveevireririnnnns 7-1, 7-2, 82 | 90204767 ....ccovviiiiiinininernnenenne 9020-4991 ..o 68
9020-3506 .....covrurererrecriererrireeneeane 93 | 90204779 ..ot 9020-4992 ....coervirierrrinereas 68
9020-3627 ...ccvereerereririeriririeennene 22 | 90204782 ..o 9020-5002 ....ccorvreemrererrreriiniranreninens 61
9020-3628 ....cvreeerrrerinreninnaes 114 | 90204784 .......covvvivvriicinnnirnnnns 9020-5031 ..ovevrererecnrrcienneerenas 51
9020-3840 ...cccovevenririreirecieeias 22 | 90204787 ...ccovrvirrviniriiiiiirierenenens 9020-5032 ...oooeeveririrrerereenresennaanans 51
9020-3845 ..o 6-13 | 9020-4788 .......cocvvrriininiierereeieanns 9020-5047 ...ocoveeenrneernrirsarnaenneeas 64
9020-3877 ...ocvrecrrrrrerinrieieiiens 6-12 | 90204790 ....ccovivurmiiirirreiieeines 0020-5056 ....c.covrverirernininiiinnenennrenas 68
9020-3891 ......coceerircicn 6-13 | 90204793 ..o 90205057 .cveeenienricrerrinnreiinneneanes 68
0020-3894 ..o 86 | 90204798 .....ccovviriiriicirrinnnes 9020-5058 ....coercreerecriererereiiienenenas 69
9020-3897 ...coecerirrrrenicrenereneneenas 86 | 90204799 ....ccoviriirnieeienns 9020-5121 ...cvvererrrninirinenenns 94, 9-11
9020-3899 ...t 86 | 90204800 .......ccooeerireininniiiniriinens 9020-5166 .....cevererienrnerererininsnnnines 61
9020-3900 ......ccvvvrivniirenriniieniieieans 86 | 90204802 ......cccoviivinrnririinninenns 9020-5194 ......covvrerrrrrririrrireneas 53
9020-3901 ....c.ooverececeiriencns 86 | 90204804 ..o 9020-5195 ..ot 53
9020-3902 .....coeveriiiiiriiineerienas 86 | 90204806 ....occoveriririrnirineririininenns 9020-5198 ...oovereririririinirinisrerennannns 7-1
0020-3903 ..o 86 | 90204807 ....cooevvriririiririreneeieiiaeane 9020-5205 ....ooverimiriirnnininenn 112, 113
9020-3904 .......cconviriecininnineireas 86 1 90204809 .......cccovmrriiininriierennne 9020-5222 ...coevevreiririireesnneresnaeneas 91
9020-3905 ....ccoecrrriiririreeiaen 86 | 90204817 .....occorvriiiriiiiieneiens 9020-5223 ....cooceriririnireennneenineaeens 52
JJ * Complete revision of introduction. 1-18



GRADALL

MATERIAL HANDLER

534B

INDEX

INTRODUCTION
Part Number Index
Original Issue 6-23-97
Revised 8-6-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9020-5237 .oreevreereinereniinerenens 0-5, 96 | 9020-5888 ......ccoceiiirmrnrrnrrenennnennee 22 1 9020-6375 vveerereiririsnirennnennneeenees 25
90205298 .....oerrriirieniniereranns 3-1 { 9020-5891 ..coovvivirinieiirreasnaeienenes 24 1 9020-6376 ....ccooveriiiiirinerirenecsisnens 64
9020-5340 .....ccrvririiririreeeienns 2-5 | 9020-5912 ..o 114 | 90206377 ocveecnccncirrirnrnensnsasnonsenene 64
9020-5407 ...c.covvervvvcriinrrnirirenes 3-3, 34 | 9020-5918 ....coovirirmrrrnererererennencianes 53 | 9020-6378 ...coveeceerininiierinenenensienenas 62
9020-5414 ......... 10-1, 10-3, 104, 10-5 | 9020-5927 .....oovevrmereremsccnencnsuans 11-1 ] 9020-6379 ..ooeivinrninrrinrenneencesaenens 62
9020-5450 ...ccoveierreirrieieineneenes 10-6 | 9020-5971 ....covvvimivmrmnrnrriennane 5-1, 7-3 ] 90206382 ....covvvmrimrirnererereneinenns 64
9020-5462 ......ccoovvrririniiininirereeeas 2-5 ] 9020-5973 .oovviiiinirnnneieinnenenenes 7-1 | 9020-6384 ...t 64
9020-5465 .....cooerevririirinnrieereiianes 2-5 | 9020-5981 ....ccooierirnnrnrannnnnns 134, 9-9 | 9020-6385 ...ccvvveririmrnirrenenineininne 62
9020-5475 ...oovvvinririninriniirernnians 3-3, 34 | 9020-5983 ....cooimcrennnene 134, 7-1, 99 | 90206386 .......ccovervrrerrsrensnncsisicncnnns 62
9020-5482 ......ccoeevririrmrirnirerenns 2-5, 3-1 | 9020-6003 ......cccoovviririmraerinerecnsnences 94 | 9020-6387 ..covovrrercririnirnnnrnrnnnreieiennene 62
9020-5489 ...coeevvririrniriinreeeereeae 24 | 9020-6005 .....ccvirivriirniriinninnanenens 7-1 | 9020-6394 ......ocivrviniiiinininnienneneins 66
9020-5497 .....ccovienns 3-1, 3-2, 3-3, 3-4 | 90206017 ...ccetrrrrmrrrrnrcecnienranans 22 1 9020-6395 ...cccovvriiiririninnieninniaienenees 66
9020-5533 ......c.o.. 134, 13-7, 72, 9-9 | 9020-6018 ........ccovvevrerererurunes 132, 22 | 9020-6396 .....coviririrrrrrnnrseeneticnnne 66
9020-5534 ...ovevvrereneerenerineeinee 72 | 9020-6019 ....ccviviriinineinnenes 132, 22 | 9020-6403 ......c.ceeivmrinenrnenieeneniees 67
0020-5541 .eveireerererennsnninrennes 7-1 | 9020-6023 .......cccvnirnen 114, 132, 22 | 9020-6413 .....c.oviererrnnrennrrerisenions 10-7
9020-5542 ...covereererenirennererrenieas 7-1 | 9020-6024 ........cceiirerirnrnnens 114, 132 | 9020-6415 ....ocovvvrrmrrerrrercnrnnrienes 10-7
9020-5546 ....c.orvrerrenenrririirenenieannens 99 | 9020-6025 .....cocrviiriernnririranns 132, 22 | 9020-6417 ....covviurninininnnrnnnnsenenns 10-7
9020-5558 .covererereeerreiirinisnenenerernes 72 | 9020-6029 ....oooeeciiiriirirrennnnens 84 | 9020-6418 ..ot 10-7
9020-5571 .vevrerecrercerncnininnireneinens 7-1 | 9020-6042 ......... 10-1, 10-2, 10-3, 10-5 | 9020-6419 eevevesseesssssssnssnssssssssenesces 1057
9020-5580 ...cecovrerrerireririiierereriinnans 72 | 9020-6045 ......ocveervennnne 134, 7-1, 99 | 9020-6420 ......c.ceeriririvernnncnencnne 10-7
9020-5585 ...covevrrriiiriinians 54, 9-2, 94 | 9020-6046 ................ 32, 3-3, 34, 42 | 9020-6421 ...t 10-7
9020-5653 ..eoverererrreniiintereiennanens 2-5 | 9020-6079 ....coviriiurivreririnannns 1122, 114 | 9020-6422 ......covvvvvvvinninrnnenes 10-7, 109
9020-5654 ...cevrerereniereeeirirnnnninenens 51 | 9020-6100 ...ccoceevvieinieninnirernennnaes 22 ] 9020-6423 ....coveriiirireninnnnnnns 107, 109
9020-5661 .....ocrveueerrrirnnens 11-1, 1144 | 9020-6105 .....ccovvimmimnrirenrarireencnces 53 | 9020-6427 ..ooooveiiririnirinrinnninieneiee 10-7
9020-5663 ....cceovvrireireniirinrennes 5-5, 56 | 9020-6124 .......cocerirririrnnnas 1122, 11-3 | 9020-6428 ......oovevimmnmirerninnninieencans 10-7
9020-5667 ....eveuerererenireririiririniiseerenes 55 ] 9020-6128 ....cooverririinerereenas 7-1, 9-9 | 9020-6429 ....cccoooiniiiimienniennenenns 10-7
9020-5685 .....oveerreenemireirirriaeresens 11-1 | 9020-6129 ....ocovvniiiininininieieranaene 114 ] 9020-6430 ...c.cccovvrvimruvvernnrernrnnnencnee 107
9020-5686 .....cccrvrurerrenririnirereiinines 11-1 | 9020-6130 ...cooveceinirinirireinrenienenens 114 | 9020-6431 ...cvovveniivirnrenrnnannens 10-7
0020-5687 ...cererereenencacirirririniniens 11-1 ] 9020-6131 .ccovvvririiciinnnens 114, 2-3 | 9020-6542 .......cciniriereensnsnnnneseeanees 25
9020-5688 ......... 11-1, 112, 113, 114 | 9020-6132 ....crvmererrrrrereccensecnens 13-3 | 9020-6543 .....ceoiniiirririirineeicnneee 6-10
9020-5690 ......cccvrierriiiniiiienrenenns 11-1 | 9020-6133 .......ccceevenee. 114, 13-3, 2-3 | 9020-6544 .......coovieimenereneinecnes 6-10
9020-5716 ...cevvrerrreccnciniererineaes 10-16 | 9020-6134 ....coverernrnrennnnne 114, 2-3 | 9020-6545 ..c.oovrvirirererenniariiisninne 610
9020-5730 ...vovevreeirenriiinnreerere e 2-1 | 9020-6140 ......ccoovviirrininnerernenennans 12-1 | 9020-6546 .......cviiiirunrinanrirnannnene 6-10
9020-5731 .cvvvevererereereiinneneenaeas 2-3 | 9020-6192 ..o 13-1 | 9020-6548 .....ccoveimrnnrnernnnniennenne 10-8
9020-5746 ...cneveremeinniiririerenanne 2-1 | 9020-6194 ......ccooviiiiienenneneieeas 2-1 1 9020-6549 ..ot 10-8
9020-5759 .ecererenrieriinrere s 72 1 9020-6196 .....covviniiiinnieienereeenes 2-1 | 9020-6550 ....covevciererernrrinnnrienserenns 10-8
9020-5765 ...covererererieriririririrrneneies 72 | 9020-6200 .......ccvvmvrurneienarnes 2-1, 9-8 | 9020-6552 .....ccoviriirnnrennnnccnennns 10-8
9020-5767 .....crveermemireinrnnsereraerenans 54 | 902046203 ....cooviiniirinnnnenrnntnnerennes 2-1 | 902046553 ..ooveeeniriirinnirnnnnnsaneaeens 10-8
9020-5773 .ccvrvrerrrreirinienenereneas 9-5, 9-7 | 90206222 ......cormrvirerrinnnnnns 7-1, 99 | 9020-6554 ......coimrivmnnrireicccncnens 10-8
9020-5776 ...overererererririrermseerarasasanes O-1 | 9020-6238 .....coiirrreneinnereranns 3-1, 34 | 9020-6555 ....coovrmrirrinrirrennareneneenens 10-8
9020-5783 ...covererereeriiriiire s 92 | 9020-6260 ......covrininrrrnenrnrenenrnenens 51 | 9020-6556 ...ooeovereuinirinninnreneinrioninne 10-8
9020-5792 ...c.orvrerrcriiierererias 92, 96 | 9020-6262 ........cccoeruevnen 5-1, 5-6, 61 | 9020-6557 ...cervvmrmnrirnenrntireecinene 10-8
9020-5793 ..coorrerenirnrierenins 9-1, 92 | 90206263 ....ccoovvvrirreririnnrrrenanenens 51§ 9020-6558 ...ooeovirereriermanareneanienes 10-8
9020-5799 ...oevrvereriirnierererenas 94 | 9020-6310 ....coceeriririririnrenrnnnncans 114 | 90206559 .ccovvvvriririrerirerenrarensnnenes 10-8
9020-5824 .....ccrvrrireirinnrerersenns 96 | 9020-6312 ....covviiiiriererrnrneeenne 132§ 90206560 .....coveeemrrinnrrnnninnriienenne 10-8
9020-5825 ...ceeereirereeienienenerereneas 96 | 9020-6316 .....cccocrierirennreranrenennnnns 54 | 9020-6561 .....ccoeirinninriniinnierianenes 10-8
9020-5846 .....cocvverereneiiiirieniieins 22 | 9020-6325 ..ot 112 | 90206562 ......coooevinemmnrerereeennocens 108
9020-5861 .....ccovvieirriniriniiiensinas 5-1 | 90206347 .....oovvrrreneirirenineinnininnans 099 | 9020-6564 ..........oonirirnernnrnninenenns 10-8
9020-5866 .......ccoerreririririnnrirreseranenes 5-1 | 90206358 .....oooeerviririririrenensisrenanss 114§ 9020-6567 .....covenrevireninrenrnseseseenens 74
9020-5870 ......ccoovvnens 3-1, 3-2, 3-3, 344 | 9020-6260 ........ccorenrrrerennnreesraniscsuinens 5-1 | 9020-6606 ......coooveriiunrinmrnirineiorsnnecses 56
9020-5886 .......coceeeririiririniererieninns 22 | 9020-6374 ....cocvrivienrinrreennennnns 132 | 9020-6613 ......cooocviirininemennrneesinnnens 22
JJ * Complete revision of introduction. 119



GRADALL® INTRODUCTION

MATERIAL HANDLER

. Part Number Index

534B Original Issue 6-23-97

INDE X Revised 8-6-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9020-6634 .......cceovcreerircirenrerenenieens 5-1 ] 9020-7243 ... 99 | 9020-7408 ......oerevrierrierrceenenanes 9-10
8020-6737 .eovvreeirerreeerrnne 109, 9-2 | 9020-7249 ....conrerreeercrerrereeenene 51 ] 9020-7410 ..oeeiecrererrnenreeeneeneeenens 94
9020-6738 .....oeeeveereeeeeene 10-10, 9-3 | 9020-7250 ..coooreiveeerirerrceervrernenenne 51 19020-7411 .......ccecveeene 9-2, 9-10, 9-13
9020-6739 ........ 10-11, 11-2, 11-3, 9-1, | 9020-7251 ...ooroveerrrcrerrreecreereceencnneens 51 ] 9020-7412 ..ccvvveereereerrecrenernenseees 6-14
.............................................. 9-3, 9-10 | 9020-7256 ....ccvoeververeirerrrrernrreenan 1 1 9020-7413 e, 6-14
90206746 ....cccvvvreirerenrieniniereeeenane 6-15 | 9020-7257 ..o 61 | 9020-7414 ......ooovrererenennreeenes 6-14
9020-6748 ......ccooevueeene 10-16, 9-1, 9-3 | 9020-7258 ....ocorireeiciiirrerernrercnensnnenes 61 | 9020-7415 oo 6-14
9020-6750 ..covverriiireeeneee e 93 | 9020-7278 ..oveiererreeceerereerereeenanens 2-1 | 9020-7416 ...ooeereeeeeireeeericieennenns 6-14
9020-6752 ..ceveereceeeeeneevesne e 9-10 | 9020-7284 .......oeovrirrerrerrereerenenees 51 | 9020-7419 ....oovcrevrrrrrcrerneernrcienes 2-5
9020-6761 ....cccvvvrvrreerrrecreieireneene 6-15 | 9020-7290 ....ccoovererirrereeiencenenneene 93 | 9020-7422 ......oooreiienreanennnecerennns 52
9020-6762 ......ccccvcuerennnn. 74, 94, 9-10 | 9020-7291 .....covirrercrerrerereeeeneenes 51 ] 9020-7458 .....cocvvrereerecereernnenesienaes 2-1
9020-6769 ....ccoverirreerienrer e 9-10 | 9020-7295 ....ooeiiiirrereeeerereessnenee 03 | 9020-7463 ......ooeeeiriiirnineniincriennenne 9-7
9020-6793 ...oooeiierirereeee e 10-3 | 9020-7296 ....cceocvrererrernerncenresanans 93 | 9020-7464 .......cccveeiierrerrrircnenianns 99
9020-6794 .......ooeireeerrrrree e 10-2 | 9020-7297 ..eeerereeerereeenresseesenees 93 | 9020-7469 ......coocviiiiiiienirrineneennens 55
9020-6795 ..covveeierrerirenreeeeerennne 102 | 9020-7298 ......oovevereercrerccnreecreeernenens 93 | 9020-7470 ....coverrererereiincneenreinenees 99
9020-6796 .....coovnvevveerneirrrneeeaneene 102 | 9020-7299 ...ccuveervrerrecrrirreirseceneas 92 | 9020-7482 ......corecrivcrirnniirnens 11-2, 11-3
9020-6798 ......cocvveieecriiierrreeeeee 102 | 9020-7301 ..oeereerrereerereerceceeeeeene 94 | 9020-7484 .......ccoourrereerreeerenerieenenee 2-5
9020-6799 ...coovvviverreirrreenrree e 102 | 9020-7302 ...occveevierercrercnrscnnenee 3-2, 34 | 9020-7485 ....oeeeereeenreecreriainnaens e 2-5
8020-6846 ......cccceevurrveinienircneennienne 2-5 ] 9020-7314 ..ceoovveririrenranees 10-12, 92 | 9020-7488 .....ccccouereceierrcnieinensnnenn 12-1
9020-6847 .....eovveerreceiriree e 24 | 9020-7329 .cnveeiirrereeecreeeeeeeenas 91 ] 9020-7491 .....oooivreeiiricncecnnninineenne 9-1
9020-6859 ..ooveirieeecreneeeeerneeinene T-1 ] 9020-7330 ..eorveieeiieerceeeceeeeeeeene 9-1 | 9020-7497 ...eeverernnene 11-2, 11-3, 5-1
9020-6861 .......cccveecercrirneanene 7-1, 72 | 9020-7352 .cvirreereriernenccsnnesnesnens 96 | 9020-7512 ..ccrevvecvierenrenrennieieneae 2-1
9020-6873 ...eeeevirrre et 3-1 | 9020-7353 .oeoorreieieneneencensenenne 9-10 | 9020-7524 ......cccevvivrenvennenne 11-2, 11-3
9020-6886 ......cceevevverennn. 32, 3-3, 34 | 9020-7356 ...coceorriririeeienininesnennes 84 | 9020-7527 ...eovererervrcreriinneiicerercnnee 32
9020-6887 ....occurrerrierrrrienrens 3-2, 3-3 | 9020-7360 ...cooceeeevrreereercreeanne 92, 9-14 | 9020-7532 ...oereveeeerercreenerecnreesenans 3-1
9020-6888 .............. 13-5, 4-5, 9-7, 99 | 9020-7362 .....cceevveevrecrrereereeereeeraenns 92 | 90207533 ..covrerrerrernennreneenne 10-3, 104
9020-6892 ....... 3-1, 3-2, 3-3, 34, 9-5, | 9020-7363 .....ccccevevrivrernrrannens 9-1, 92 | 9020-7534 .....ooeeereerirereenenes 10-3, 104
........................................................ 97 | 9020-7365 ..ovverrevereeieieiereerenennes 1 | 9020-7535 ..o, 103, 104
9020-6895 .....ccvvierrerireienrrerreennens 2-5 | 9020-7368 ......ccoeeererierienrenreeneenens 94 | 9020-7536 ...ceveerencnereriacranes 10-3, 104
9020-6896 ......occveeereeteeereeeeee e, 2-5 | 9020-7369 ....oooervrerrriereaireeecreeaneen 94 | 9020-7538 ....ceoeverveenenrrrenene 10-3, 104
90206897 ....ovvrreierrrerrenere e 2-5 | 9020-7370 ..ccveveeeeeeeereeneenreenreenens 9-3 | 9020-7539 ..covererriierrereeene 10-3, 104
9020-6900 ......cceevivimrreireenreeeeierenne 2-5 | 9020-7371 .ureeeeeeireeccerenececreenaeen. 93 | 9020-7540 .....oovvereerrerrererercreenens 104
9020-6901 ......ooceiereeeeeeereeeen 32 | 90207373 .eoreeereireeeeereereceresenneaene 93 | 9020-7541 ..o 10-3, 104
9020-6906 ......oevverreeeeeereeeceeeeeenea 32 | 9020-7375 oot 93 | 9020-7542 ....evverirereiennns 10-3, 104
9020-6976 ......coeeevnveennnen. 3-2, 3-3, 34 | 9020-7376 ..ccccevvevrrerrrercreeeneerienenene 93 | 9020-7543 ...rereireeercreenanens 10-3, 104
9020-6978 ......coceeveenreenrecrrnennenes 10-1 ] 9020-7377 ooeereeeeeecrnrecerereeeersrenennes 93 | 9020-7544 ......ccccievrerenrenne. 10-3, 104
9020-6979 ....cooeererrrrecrienre e 10-1 | 9020-7378 ...ccoveerereereecreerreerseneenes 95 | 9020-7567 ..ccovvecrerrerecrerernanens 9-2, 93
9020-6980 ......ceeeevrerrerererereeeseeenne 32 | 9020-7379 ..o 95 | 9020-7575 ooverreerrercieecrenerennens 3-1, 96
9020-6983 .....covriieirernerireeereeerenenns 32 | 9020-7380 ....eoovvevrerrrerreneneeereeseneees 9-5 | 9020-7583 ..cooverererceeecnrreeesenenaeeene 99
9020-7027 ..coeverreeeirereiereereeees 3-1, 34 | 9020-7381 ....ooovirrereerecrerre e 95 | 9020-7599 ..vveeerereeenererencnneneene 9-1
9020-7029 ....cccovrreirrireeereeeens 3-1, 34 | 9020-7382 ..oooeeeeeeirereecnnenenenenenens 9-5 | 9020-7615 .....ococreeereeeiernnees 10-14, 9-1
9020-7030 ....ccocovverrurenenne 3-1, 3-2, 3-3 ] 9020-7383 ...cccrvirreeeeneeeecneennenenae 9-5 | 9020-7621 ......coeuverveanenen 3-2, 33, 34
9020-7041 .............. 13-5, 4-5, 9-7, 9-9 | 9020-7386 .....cccccrrrrrererererreercnerannnens 97 | 9020-7622 ....ueeeerererenrenererenenennee 53
9020-7042 ....ccoveeereennreenenenens 33, 34 | 9020-7387 ..oeeeerieveeeceenereererenanenene 97 | 9020-7630 ....oueveererrierrerereenenennens 11-3
9020-7043 ......coceevrerrrennne 32, 3-3, 344 | 9020-7389 ....cceovrerrereenrercnennerseesans 98 | 9020-7633 ....eoeeeererereennerereerensnenaes 99
9020-7046 .......cccevvererernne 32, 3-3, 344 | 9020-7390 ...ccceerverreerrennereneeneienennas 98 | 9020-7634 ........oovvrereeencrerererrensnenaes 99
9020-7212 .ooievirereieeereenre e 6-12 | 9020-7391 ....coverieeireerrenreneeenenes 98 | 9020-7645 .....ocovvrvrreeerinriniisseinnes 99
9020-7215 .o 32, 34 | 9020-7392 ....ooocvrcrerreerrenerensesseasnas 98 | 9020-7646 ......coovevevrvcvinriniiniiirennens 11-1
0020-7219 ..ovvrreerereere e 61 | 9020-7393 ......cccocouenene 134, 13-7, 9-9 | 9020-7661 ......ccoevreviererrrnrreerereenaenas 99
9020-7221 ...overvrevrrerrirnreerrrenaeenenens 34 | 9020-7398 .....cooriiirireeeneeeeenenaes 9-10 | 9020-7664 .......ccccorereiercnererenenennes 9-10
9020-7225 oo 11-3 | 9020-7407 .....evverererirreccececnens 9-10 | 9020-7665 ......cooeerrrcrcrcvrereriiririnrenns 93

JJ * Complete revision of introduction. : 1-20



GRADALL

MATERIAL HANDLER

INDEX

INTRODUCTION

Part Number Index
Original Issue 6-23-97
Revised 8-6-99

PART NUMBER PAGE

534B
PART NUMBER PAGE
9020-7666 .....ccovevvririinririiiiiainaes 9-10
9020-7667 ....ccoovviiiiiiieniiciines 93
8020-7686 ....covevvirviiriiniinrisrisrineirenns 91
8020-7687 .....ocvvieiririnrcnrisniinnisisrens 91
9020-7688 ......ocvvvirririiiiiininns 9-1, 9-10
9020-7689 ......ocvruirirriiniriinen 9-1, 92
9020-7690 ......c.ooonviiiiriieiceen 92
9020-7691 ....cvvveiririiiriiine 91
9020-7692 ....ccoovvvrierinriniiiinienennens 91
9020-7693 ......covvvivierrrneiicrciinie 9-10
9020-7694 .......cccvverrireeienene 9-1, 9-10
9020-7695 ....cveriiiiiie 9-2
9020-7696 .......covorvvivmririiiiierinienns 9-2
9020-7697 ...ooneenireirrreeeeeiritsienenes 9-2
9020-7707 .ccvovveiriiiinccnn 7-1
9020-7710 .cocovvierrrinenennes 3-2, 33, 34
9020-7712 ..ot 91
9020-7T713 vt 9-10
9020-7T716 .cvovenviiiririirininriireriines 99
9020-7717 .ooevvvveiviiririeninns 112, 113
9020-7719 ....covviriiiriirinnn, 11-2, 11-3
9020-7742 ....ooovveviiiiiiiiiiireieiene 82
9020-7743 ....covrrric 82
9020-7745 ...occvvviiiiriiiirne 82
9020-7750 .oovvoriiiniiinirineciirenines 82
9020-7752 ..vvnivriviiriiiiinenins 82
9020-7753 oot 82
9020-7755 .covverevevriinnen 112, 9-2, 9-10
9020-7756 ....coevveririrrinirieiiniienes 9-10
9020-T765 ...oovviirrrcrrerirrisverisnsenesenns 91
9020-7766 ......oevevrrverrrncerrninnircnnerenen 82
9020-T767 ...oovvvriririiiniiinncrensnssines 82
9020-7768 ......ocovrerririrrereerierirniens 82
9020-7769 ....oovveeriiiiniinriiiinieninnene 82
9020-7773 ...ovviviriririenans 112, 113
9020-7790 ...corrrirrcnrreniiirirnsviiones 42
9020-7800 ....oceiiirirriiiriineriieinan 73
9020-7801 ....ccvvviirririricrinines 7-3, 83
9020-7803 ......coviriiriiierriieienenas 73
9020-7805 ....overieririiirinereeans 82
9020-7816 ...oocvvivririrriiiiniririenns 81
9020-7818 ..ot 51
9020-7821 ..ot 10-6
9020-7822 ..o 10-6
9020-7823 ... 11-2, 8-1
9020-7833 ...ooviririrnne 82
9020-7834 ... &1
9020-7835 ..ot 82, 83
0020-7836 ..o &1
9020-7837 ...ovviiiiicea &1
9020-7838 ..o &1

PART NUMBER PAGE
9020-7839 ....oovvoveveemnraresesseeeneenesrene 81
9020-7842 .....oovvvvveerememrenenn 25, 9-13
171773 R 81
9020-7852 .ooveeeeeeeeremiresssssssensssessenes 81
11211575 < R 81
9020-7854 ...ooveeoeeeeeereessesseeeeeeseeee 81
1231073 S 81
9020-7856 ....ovvovevvermmrmnensssssssenenseee 81
9020-7857 ovveveeeeeeererereseses 11-1, 81
705 1% R 55
9020-7866 ...vvvveveeernrrrereneeeeeereseenes 11-1
9020-7869 ......oovvvveveeereresereeseeeenene 55
9020-7878 .....ovvevererr. 42, 43, 9-11
9020-7879 ....oovvvvvvrrenee 10-17, 42, 9-11
1710310 S 911
0 21157:5:3 (R 42
9020-7882 ......oovevvvvermrennersenn 42, 45
9020-7883 ...ovvveveermmersseneenseneeeeseeens 97
9020-7884 ....ooooooeveerrensesenssenessssseens 42
9020-7887 ...crvvvevereeeesrinsriens 82, 83
9020-7888 ........oovvvverereneererinnnns 82, 83
9020-78%4 ......ovveorere 32, 3-3, 34
9020-7898 ......vvveeerermmereasrreereneeee 105
9020-7900 .....vvveoeerrererernereesreneeee 10-5
9020-7902 .....ovvvvererennnnnnnn 32, 33, 34
9020-7905 ..vvvveveeeeemersessessseessessssenes 84
Q0207906 .......covevvevmeresmenensssrsreereness 91
9020-7907 ..ovvvveveeeeeeeenreseseseneneee 611
9020-7908 .....ovvveveeeeeerenresesieeneee 611
9020-7909 ......oveceeererereneressserereee 611
9020-7910 ..ooveeeeeeeeeeeresseesereeeee 612
9020-7911 oveeeeeeeeer s eeeeeeereseeeeene 612
9020-7913 .ovvvveveveenemmeserssssseneene 612
9020-7914 ...ovvveveeeeeemmeseeresesereeene 612
9020-7915 ...oovvvvveeeevememseresssssseene 612
9020-7916 oo srsrenenes 612
9020-7917 ovvvvveeerrermrsesnnssssenrene 612
9020-7918 ....ovovveveeevrerrersssssseeeee 612
9020-7919 ...ovvveveemernerseseereereesesinies 6-12
9020-7920 ...ooveeeeeeeneeessseseeeeseeee 612
07157 R, 612
9020-7922 ....oovvveeeeveemmrnesnssssesenene 612
1072101 R 612
9020-7924 .....oovoveveveemnenrnsesessseneeen 612
9020-7925 ..ooveeeeereeaeareesssssesesenenes 612
9020-7926 ..coovveeeeeeemmmreresesesereeeee 612
9020-7927 oo 612
9020-7932 ereeveveeerreneesensnnnisens 612
9020-7935 ...oovvvveemememnmressseesenneeen 612
9020-7936 ...ovvoeeeeeeermessessessnenerene 612
1172057 7 A 612

JJ * Complete revision of introduction.



GRADALL

MATERIAL HANDLER

INTRODUCTION
Part Number Index

534B Original Issue 6-23-97
INDE X Revised 8-6-99
PART NUMBER PAGE | PART NUMBER PAGE | PART NUMBER PAGE
90208052 ....vovveierrreerererenaesanns 1012 | 90208155 .ocvuvevrvcresrerreerererernnene 43 | 9020-8210 oo 10-17
9020-8053 ...vvverrerrerierenaenaenenns 10-12 | 9020-8156 ....orveeerrererererrenrennenn 43 | 90208211 o 10-17
9020-8054 ......vueererrcrenreerienaenns 10-12 | 9020-8157 ooereeveerenrvnreerrenerreerees &3 [ 9020-8212 oviceecienereiiennenne 10-17
9020-8055 ......vovevrvrrerrenrasrssnsanns 10-12 | 9020-8158 ...ovevveererecrerecerceneneneene &3 ] 9020-8213 1o 82
9020-8056 ....vcvvvreeereerrreenrereerannes 10-12 | 90208159 eoeuvmveverveerenresrerenneenn &3 | 90208214 oo 82
9020-8057 ..e.vvrrrrrerreneenrerernaesaens 10412 | 9020-8160 ..eeoveereereerevceierreneens @3 | 9020-8215 ot 9-5
9020-8058 ......covvrerrererierrnrienens 10-10 | 90208161 eoveveeecvvcvererveenreene &3 [ 90209540 oo 10-3
9020-8059 ....ouverrerrreeresieerenens 10-10 | 90208162 .oevveverrereceeeverrsreneee &3 [ 90210079 <o 612
9020-8060 ......vverrerrerererienrennans 10-10 | 9020-8163 ....orveveereceerrereererreneene 43 | 9021-0080 oo 612
9020-8061 .....ovverrrereerierernrreniens 10-10 | 9020-8164 ................... cvevererennsenssess &3 | 90210081 oevvvevvsemansssssnssssssns 612
9020-8062 ....vecverrerrrreerierienrennenns 10-10 | 90208165 ..oooveeenrerreereeeninnaeranesins 9040-3184 ....ocvvvrrerrerrererreneerererennens 2-5
9020-8063 ...oovererrrrnririesienenes 10-10 | 9020-8166 .....eoveervrrcrecrenrereriereene 3 | 90400061 ..ccveernnerirecrrerenacnena 10-5
9020-8064 .........ovveerrerrrrrreerans 10410 | 90208167 eceverereeeceerrcrevcrrerenieee 43 [ 9040-0062 ..o, 10-3, 10-5
9020-8065 .....overrrrrrerieriaereeraenes 10-10 | 9020-8168 .....erevevereecevcrerrvcrrrerreneee @3 | 90400066 ...cveeoceeverereaernreenencrnens 9-8
9020-8066 .......oeeenerreereireeerinns 10-11 | 9020-8169 ..eoevenreerrirrerrenreneen 43 [ 9040-0074 .o 10-1
9020-8067 ....veveeeeereerenieenenenes 10-11 | 9020-8170 .oereeeeeceereeercvreeneen &3 | 90400393 ..oovieiierieeceensenacenns 10-1
9020-8071 oovvreeeieeeeeeieeeeenanee 10-11 | 90208171 weceeeenerereeerrerrscccneneee &3 [ 90400527 ooerieeeeiecenenienes 81
9020-8072 ..oovvereereereererereneaes 10-11 | 9020-8172 ocvevvereereercirerenreeransenens PO )
9020-8074 ....ovvvrererrraeeriesres e 85 | 9020-8173 oeooveeeeerrerneerrerieenenn 43| 9040-0654 ... 112, 11-3, 5-2
9020-8075 oeoveeeeerrrerseeereseeesaeeeenens 85 | 9020-8174 .o 3 1 9040-0670 ..o 114
9020-8090 ......cvevereirreerrenrsnaerneens 85 | 9020-8175 eoeveeveeereeeeeereereeeenn 43 | 9040-0706 ..o 114, 13-3
9020-8091 ..eoevrerreereceeresinreenrnen 85 | 9020-8176 ..eooeeecerierrreeeireerrenens &3 | 9040-0835 oo 8-1, 8-8
9020-8094 .......oeovrnerrirererenreeesrienes 85 | 9020-8177 oo &3 | 9040-1203 .o 6-11
9020-8095 ...ervereercrerireeeesenaeeeeeraenes 85 | 9020-8178 oooeeeercrreeseerrene 3 | 9040-1204 oo 611
9020-8096 ......eocereercrerenrerneenreinns 85 | 9020-8179 oooveoeereeeeeeeeriserennen A3 | 9040-1228 .. 86
9020-8097 ...veveeeererereereenisrenseenes 85 | 9020-8180 ..ooeoreerrireesrereenrene 43 ] 9040-1232 e 611
9020-8099 ....ooroerereerrereereeresreereenee 85 | 9020-8181 oo 43 ] 9040-1237 i 86
9020-8114 ....vvvenrrereerecrenreeeeenens 85 | 9020-8182 .o 43 ] 9040-1254 et 613
9020-8119 ..o 85 | 9020-8183 ..o 3 ] 90401255 oo 6-13
9020-8120 .....overrrreeeeeeeienrnireenee 85 | 9020-8184 ..ooeeeecreeeerreriene 3 | 9040-1256 ..o 6-13
1920 X3 I 85 | 9020-8185 .ooveoecerrrieieeriene 3 ] 9040-1257 e 6-13
9020-8133 oo 6-12, 84 | 9020-8186 ...ocoueereecrerreerseereneenn &3 | 9040-1258 e, 6-13
9020-8134 .....coveeerierrennn 6-12, 84 | 9020-8187 .uveecrccerererreeeeneenn 43 [ 9040-1259 e 613
9020-8136 ....oooverrrrerrenrrrenreerienanns 107 | 9020-8188 ..ovmveeerecrecerrecveeeens 43 | 9040-1288 .o 6-12
9020-8137 ooerreeeeeenrrenrenrssenrienans 109 | 9020-8189 .eoeeeceeeevreerecseeeen &3 | 9040-1294 oo 612
9020-8139 ..oevecreerrrerees s reeraenes 109 | 9020-8190 oo 43 9040-1326 oo 612
9020-8140 ....vververeerrenrerrsrerierens 1099 | 9020-8193 .ooorceeeeecereriennes 10-16 | 9040-1459 ocvoreeeencencereenerecnnns 87
9020-8141 ....vvveeeeerresrereerenrene 109 | 9020-8194 ... 10-16 | 9040-1460 ......ceoeeeeecrecnenereanacns 87
9020-8142 ....oeoreerrereerrerenrenseerenne 43 | 90208196 ..eoeeeecrereerrereenens 10:16 | 9040-1461 ....eceenererrerenecrenns 87
9020-8143 ....ovveereeererecreneeeaeeeanns 43 | 9020-8197 eovereevreeeeereerienrnns 10-16 [ 9040-1462 ..o 87
9020-8144 ..o ereenes 43 | 90208198 ...eoeeeecerersreerereneens 10-16 | 9040-1463 ..o 87
9020-8145 ..o naernnens 43 | 9020-8200 ..eoveereerreerreresrenen 10-18  9040-1464 ... 87
9020-8146 ......overerrreeereresnreseneens 43 | 9020-8201 eoeoeeenceeeerrerernerens 10-18 | 9040-1465 ..o 87
9020-8147 ....oovvrrrrererrerree s 43 | 90208202 ....eccouevrvererererernenens 10-18 | 9040-1466 ....connenreinrcrnirrrininnens 87
9020-8148 .....overrrrireerrerrene 109, 4-3 | 9020-8203 .....ocvevveceererrrerrerenee 10-17 | 9040-1570 <.ccerrnrmrenrerennnines 84, 87
9020-8149 .....ovvevverrerrerensinrenrneannes 43 | 9020-8204 ...oereeeeeeeerenneen 10-17 [ 90402098 ..o 106
9020-8150 ..o.evverenrereereeerereereesenenees 43 | 9020-8205 ...ooevereeecereeeerrenens 10-17 | 9040-2099 ..o 106
9020-8151 ..ovvrvrreriecraenrnnne cervenerens 43 | 9020-8206 ....ooeuvereirecererenrenrenns 1017 [ 90402122 oo 10-3
0020-8152 oo 43 | 90208207 ..o 10-17 [ 90402123 oo 10-3
9020-8153 .ovvevecreeiereeereererseraenens 43 | 90208208 .......ooovvvrveirerenns 10:17 | 9040-2427 .., 112, 113
L1120 %3 ¥ S 43 | 9020-8209 .....oovvevrreerreviernneenes 10-17 [ 9040-2477 oo 41
JJ * Complete revision of introduction. 1-22



GRADALL’

MATERIAL HANDLER

INTRODUCTION
Part Number Index

534B Original Issue 6-23-97
INDEX Revised 8-6-99
PART NUMBER PAGE | PART NUMBER PAGE PART NUMBER PAGE
90402478 oo 41 | 904140247 ..ocovnrrrrrrrrrnreeene 612, 84 | 9060-2893 ...oovverrrrerrrenrerirerennaenienns 11-1
Q0402642 .....cooerererereeresreereraenens 61 | 90410283 ..ooereeereereerserienens 34 | 9060-2895 .o 92, 9-10
9040-2801 ....verererrerreerenaene 3-1, 34 | 90410287 .o 25 | 9060-2897 e 82
90402827 ..o rsnereesaenens 52 | 90410294 ..voveeeeeeeererireienens 91 ] 9060-2904 ... 42
9040-2850 .......venrerecrrrrinreraereeseenes 24 | 904140295 .ooooeeeeerrerrereriesreenns L [ 9060-2905 ..o 42
90402875 ..oocvereeerreresreseseeraeraennenns 95 | 90410297 oveeeeeeeereeeerereerneens 910 [ 9060-2906 .....oeerceerennnne 32, 3-3, 34
90402876 ....eeeereirrrsrenaernserenens 98 | 90410298 ......ooveierrererrinn 9-1, 9-10 | 9061-0038 .......cevvvreerrrerrerenne 612, 84
9040-2903 ..o 7-1 | 9045-1039 ooerveeeeernecrcsresneen 46 | 9061-0039 oveeireeaennns 612, 84
9040-2904 ......coovrvrenee. 134, 7-1, 99 | 9045-3002 ...ooveevvevrrerrevrrenrenrrereenrenree Aol | 9080-1180 .ovvmvruriireiennrcraersenannns 10-1
90402948 ... 42 | 90453006 ..oeveeveereererereereeeerereeenns 46 [ 9080-1199 oo 52
9040-3032 ..eoereererereseersie s 22 | 9045-3007 wverveeeereerererrerererereeeneenn 46 | 9080-1213 oo 7-1
TI RIS c T 22 | 90455035 ooeeeeeeeeeeererereerereeenn 46 | 9080-1238 et 22
90403034 ....ocvrreee e 22 | 9045-5037 oeoveeeereeererrereeeeereen 46 | 9080-1270 o 10-5, 9-8
9040-3035 ..eoveveerereereeereaeeens 132, 22 | 90455039 .ooeorveveeeeeereeerrerererines 46 | 9080-1286 ..o 6-10
9040-3036 ....eevereeeeereeeeeesiserernnens 22 | 9045-5040 ..ooveeveereeeeeereererenens 46 | 9080-1201 .o 103
9040-3050 ....ooveereeeeeeeiserseeneeeens 33 | 9045-5041 ovorereerrererereeeereererenn 46 | 9080-1292 .ot 103
9040-3056 ....oeveerrererrieirerenrenseneenens 42 | 9045-5042 oooveeeereereeeereeenn 46 9080-1293 .o 102, 96
9040-3076 ....verereeereerereeresirsrnens 114 | 90456002 ..oovorveeererererreeeerecerereree 46 | 9080-1296 ..ooveeeeienrenrirsennesrineeeeene 34
9040-3079 .ovvereererrerreesieereeneeseeees 51 | 90600097 oovevveerereeereereeeeeererenns 61 9080-1303 oo 24
90403082 ..o 22 | 90600267 oovvrveeeeeeeeerereeseereerernees T4 ] 9080-1306 <.ovoverereiecerreenseaneseseanes 2-5
9040-3109 ..o 132 | 90600273 wovereeeeereeeeeereenreeneens T4 ] 9080-1311 et 2-5
9040-3110 <.vocereeeeeceeeeeeereseerereaenns 54 | 90600274 oeoveeeererereerreereersereeene T4 | 9080-1312 e 2-5
9040-3130 ..eovereereceereeneeeeierenens 11-1 | 9060-0390 .eoeoereeeereerseeeesnsenen A1 9080-1313 e 106, 94
90403174 .eoeeeeeeeeeeeeeeeeeeesienans 51 | 9060-0654 ..oooveeerreeeeeereeerenns 52 | 90801314 e 41
9040-3175 voeeeeeeeeeeerseeereesensesienns Sl | 9060-0727 weovereeeeereeeeeeererseenens 98 [ 9080-1315 eoerreeieeereceienereneinn 41
9040-3178 ..o 11-1, 7-1 | 9060-1364 .....oovoeverreeererrrnreenens 4 | 9080-1327 e 10-3, 104, 9-7
9040-3182 ..o 33, 34 | 9060-1818 ...overreeeeerrrrerrsrerrreeeene &1 | 90801328 ..o 10-3, 104, 9-7
9040-3184 ..o 25 | 9060-1819 .oeoveeereeeeecereeereseneeces A1 | 9080-1332 e 41
9040-3196 <...cerererecreiereerereeseeraeens 25 | 9060-1917 wveeeeeeeeeeeeeeereeeenn 53 | 9080-1333 e 10-1, 9-5
9040-3203 <..oveereeeerreennes 32, 33, 34 | 9060-1946 ....ooeeeeerrercriririerens 651 | 9080-1336 oo 112
9040-3212 oo 341, 96 | 9060-1947 .oovereeeeeerrersrirrrrernennee 61 | 9080-1338 oo 2-1
9040-3232 oo 32 | 90602040 ...ovoveeeeeeeeeeeeseene. 614 9080-1339 oo 2-1
9040-3249 .............. 13-5, 4-5, 9-7, 9-9 | 9060-2566 .....coovvverrrrerrerrnrnnrene 910 | 9080-1349 ...ccvvuvuiannnnns 32, 3-3, 34
9040-3280 ....eovereeeceeererernererenrenens 31 | 9060-2638 .oereeeereerereerreereeneennnns 614 [ 9080-1353 .o 42
9040-3305 ...ooovevvrnnnn 10-15, 5-1, 9-10 | 9060-2706 ........evvevrvrrrrrenn. 10-13, 42 | 9080-1356 ....ovveemmrerrereerrnrscsennens 103
9040-3349 ....evererereeeeeeeieeerereerens 61 | 90602748 .eoeeereeeeereeererreenens 114 | 9080=1357 oereecneieerencecnncnnnne 10-3
9040-3350 ....everrererreererreeenns 32, 34 | 9060-2780 ...ovevererreeeeerirrrrrreens 614 ] 9080-2132 < 41
9040-3352 ..o ieernnenneraenans 2-1 | 90602789 voeeeeeereeeeeenereneee T-1 ] 90802164 ...t 41
9040-3360 ..eoeerrereiceercrensrersrenenes 89 | 90602804 .....eoveeeererereereererreereens 102 ] 9080-2221 oot 41
(11 %11 Nc k1 R 82, 83 | 9060-2805 .....eovveeverrrrreneerererreens 102 [ 9100-1002 ocerrerrerceeircinnirnninens 51
9040-3384 .....ocvvrerrirnenns 32, 3-3, 34 | 9060-2826 ..oovevereeeererirririnen 225 | 9100-3002 <o 12-1
9040-3396 ....corvrrrrrrerrerireann 13-7, 99 | 90602830 ......coovvverrvrrrrrrennnne 33, 34 | 9100-3006 ....ocevrrrrrrrnereriereienenes 122
9040-3406 .....eeoveereerreereeereeersaens 7-1 | 9060-2838 ......covrrerrrrene 32, 33, 34 | 9100-3014 .....ooeerurrerrrenenieieniniens 122
9040-3415 ..o 82 | 9060-2842 ...eooeeeeeeeerreessrenienns 351 9100-3016 oo 122
9040-3419 ..o eaeranes Q1 | 9060-2845 .oooveeeereeererieeeereeens 34 | 9100-3018 .o 122
9040-3420 ... 11-1 | 9060-2852 ...ovevvoeerererrrernnnnne 33, 34 | 9100-3020 ...ovrerrrrerrerereeeniene 122
90403424 ... 73 | 9060-2870 .reoeeeeeeeeeeeeeererenerens 614 [ 9100-3025 oo 122
9040-3431 oo 51 | 9060-2885 ..oeveveereerrereenrersesersennens 221 [ 9100-3027 ovvirrceninincnainins 122
LTV Re OO 42 | 90602886 .....voeeeeeeerrereeeesrernnn 221 [ 9100-3029 .o, 12-1
9040-3441 .....oovvvvrerrerenens 32, 33, 34 | 90602887 ....ovverrrerererreernrrinrenrens 221 ] 9100-3030 .t 12-1
90410229 ... 22 | 9060-2888 ......oooveeeeeeeerreererirnenns 221 1 9100-3031 i 122
JJ * Complete revision of introduction. 1-23



GRADALL® INTRODUCTION

MATERIAL HANDLER

Part Number Index

5348 Original Issue 6-23-97

INDEX Revised 8-6-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9100-3032 ....oocirireereereneneeeenns 12-1 | 9103-1236 ...coveevvievrreeernennenn 3-2, 3-3 | 9103-3043 ......ocevrcicrinnnncereneeneneene 9-8
9100-3036 ..cceeeeneeereeirerrerreereeene 12-1 | 9103-1237 oveeiivereciereeniennnn 32, 3-3 | 9103-3044 ......ccvovieerinnenieens 12-1
9100-3039 ..ceereeeeereeee e 12-1 | 9103-1243 ...oooveerereerrcenveneeenaenees 244 | 9103-3048 .....oovvrreereecneneenenenenene 53
9100-3040 .....ccoecvivreereeeneenereenns 12-1 | 9103-1260 ....covververrrrieeneererernenenes 2-1 | 9103-3049 ....ccooeviierrerrrerenreneeeenenens 91
9100-3041 ....ooevereererererrereeeenens 12-1 | 9103-1261 ......oovvevivrerrerneeriesenennene 2-1 ] 9103-3050 ...oovvivreeerinerenneaerenene 9-10
9100-3044 .....ccoooveerrerrererrerenaeeeee 12-1 | 9103<1272 uocereeeereeeeverreeeeerenaeene 07 1 9103-3051 ..oovvverrerrrrrerrerereeveenees 9-10
9100-3050 ....ooveerrerecreererrerrerieeraene 12-1 | 9103-1277 oooreeeeeeererrreeceenereenenns 47 | 9103-3053 .oveerrereererereenene e 51
9100-3051 .cvververereerereeneereerennens 12-1 | 9103-1278 ..ooeveeeerrrcrerireeeeneneseenes 47 | 9103-3054 ...noererirrierieeneee e 52
9100-3052 ..vvvuveierreerrenrerrerrereenaens 12-1 | 9103-1340 ...ocereererererecrenecrereesnenne 2-5 | 9103-3055 .covoverriireerrinnereneeesnenareens 55
9100-3186 ....oovveeeerereerrerrereereenrennes 52 | 9103-1344 ..o 2-5 1 9103-3056 .....ccoveerereererrenninreerisninens 55
9100-6016 .....ceeeeveeeeeireeerrerrerenne 53 ] 9103-1345 ....oovvevriierenreneeeeerreenens 2-5 ] 9103-3058 ...ooorerereerreeenerenreeinnenees 55
9100-6017 ..vvevrererrenrerrrerineeeereeeenns 53 ] 9103-1363 ..ot erenr e 2-1 1 9103-3059 .covevrerrrrnrerrereeeneraenees 55
9102-1009 ...eooveeeietirreerecvenrrerenne 45 | 9103-1369 .....oooeirerrecrenenreereeeeees 2-5 1 9103-3060 ....cocevrerrerrierierreenenienees 55
9102-3006 .....cooeveevrereenrenne 12-1, 9-12 | 9103-1373 ...coivrrrrerrerreeeneeerceeaenee 32 ] 9103-3061 ....coeeverrereeerneceeneneeneen 53
9103-0003 ....ooovverveierreerieieeeeeaereene 25 | 9103-1374 ..oouvereeeeeereenene 2-5, 32 | 9103-3062 ....cocvevrerrrrrrenieieerreninns 53
9103-0004 ... 2-5 | 9103-1391 ..ooeererririererree e 2-5 | 9103-3063 ....oceevriieririreecrneeeaeene 53
9103-1003 ...ooevverecreerecee e 84 1 9103-1395 ..coveerierereienrene e 51 | 9103-3069 ...covvereerrerinierrrcreneerneseneens 9-1
9103-1007 .ovvevererrereeireeereeerenaeenas 45 | 9103-1397 ..oovereeereree e 2-5 1 9103-3073 .cvivierrereernenenreeenreeens 9-10
9103-1009 ...uooeeeeeenrererecrrereecreraeees 2-5 | 9103-1404 .....ooovevvrieeeeeeeeeere e 51 19103-3074 ...ooovivrerererneeieeaes 51
9103-1013 .o 7-1 | 9103-1464 ........ocvieinieerrreeeenene 13-7 ] 9103-3075 ..ovreeivevrrnreee e 9-10
9103-1041 .ovvieereerereceeeee e 5-1 | 9103-1465 ....ooeeeerereererereenerieneene 13-7 | 9103-3077 evvererrecreeenrenesrnsersensenaeae 2-1
9103-1042 ....ooverrererreerrereenrereeeenne 55 ] 91033001 ..coovvirerrereeniecerienaenrenns 12-1 | 9103-3079 ..coovevrveenrirrecrinnneeeeaenes 11-3
9103-1045 ...veevereenrererreeeereereeneenas 51 | 9103-3002 ...oooveverereerereereneereneenes 122 ] 91033082 ...cvecvererrirereneenaeesaneenes 9-10
9103-1067 ..veeeveeeeceeeeeeeerrerreereeannnes 2-1 1 91033003 .....ocooenriirrerecreeenneeene 122 ] 9103-3086 ....ccoveererrerrecnernrnnenennens 113
9103-1069 .....ceveeeerecereeeaevenes 99 ] 9103-3007 ..ceoverereeeeecrenienreeeeeanens 82 ]9103-3089 ...cccevrrrrererienrrererreneennenes 12-1
9103-1074 ..oeenveereeeereerereeeeerereans 2-1 | 9103-3009 ....oovnrieeerereeeeeeenes 12-1 ] 91033090 ...c.oovevrirerereceenrecreneennenes 12-1
9103-1075 oo enens 2-1 | 91033010 .eocerrerreeerererreee e 12-1 | 9103-3092 ..ceveeeeierccenrcnereenenneeneens 96
9103-1076 ...oeereeeereeeveecrecreerenenees 2-1 | 9103-3011 .oovvrrerereeeeeerreevenenne 12-1 ] 9103-3094 .....oovvverecrcrneerneienenenans 12-1
9103-1079 ...oveeerereereererenrrenerenns 91 | 9103-3012 ....oooveiercrererreenieneeene 12-1 | 91033095 ...oorvrevverernenrirerncraennenes 6-15
9103-1084 .....cceovevreerrerererreerenenes 83 | 9103-3014 ....ooerrrreeeeecre e 12-1 | 9103-3096 ......ccceeveenennen 8-3, 9-10, 9-13
9103-1085 ...oevrereereeeeereree e eveenes 83 ] 9103-3016 ..coeeeeerereerrcrerreeeene 122 | 9103-3097 ......... 10-19, 11-3, 9-2, 9-10
9103-1086 .....ceeeurererrecereenrerereenes 9-10 | 9103-3018 ....cceeoerrerecrererneeeneene 122 | 9103-3098 .......ccovene vereerenneren 11-3, 83
9103-1087 ...ovevreerrenierernrcrernereernenns 7-3 | 9103-3019 ..ccvvirereeeeereieereeneeens 12-1 | 9103-3100 ...ovecriveerenrerecreeneeseeeenee 9-10
9103-1088 .....ccevvvvrereereeeenieeaeeene 73 | 9103-3020 ..oceevvrenrerereeenreenereenens 12-1 | 9103-3102 ..ooeeervecereererrerecsreereeneene 2-1
9103-1092 ....ooveeeeereeeeeeeerreereeneens 3-1 | 9103-3021 .ooveeerenreiereieereeee e 12-1 | 9103-3104 .....cccooerirrererereeerennenes 6-14
9103-1096 ...coovvevrrererreenrereenirrrennens 24 | 9103-3022 ..o 12-1 | 9103-3110 ..ovveererveererenenennes 11-1, 114
9103-1102 ..coveererrererrernreennns 11-1, 7-1 | 9103-3023 ...ccoeeereirrererennenreseceneas 122 | 91033111 oo 11-1
9103-1111 .o 32, 3-3 | 9103-3024 .....oooerereeeererecrenenes 12-1 | 9103-3112 ..oorereererireneeeeneeecanes 11-1
9103-1136 ....coovvvevvrvenrnen. 32, 3-4, 44 | 9103-3025 ...coevveerercrrrerenerericenenanes 12-1 | 9103-3122 ...ccovvreerieninne 10-15, 9-10
9103-1140 ..oeveireerecrecreeererereeeeeene 44 | 9103-3026 ...coeeeveereererrenereeeeeeenees 12-1 §9103-3123 ...ovvririrerennreeeniestennenene 9-5
91031141 ....ooereeeeereceeereeraereneenne 44 | 9103-3027 ..ooeveeeereeererrereneneenens 12-1 ] 91033124 ....ooorireenieneceeenecnenenne 9-5
9103-1152 oo seeerennes 51 ] 9103-3028 .....ooveererreerernenerennee 5-5, 56 ] 9103-3125 ..ccovirrrvrierecreineienneene 9-1
9103-1154 ...ocerrrecceeeierreeesreerennes 55 | 9103-3029 ....oovvevreireeereeenreieneeenens 2-1 ] 9103-3126 ...ocovevreerirrneereneseniinene 6-10
9103-1186 ..cevvvrererrernreeeerrereeeesnenes 99 | 9103-3032 ...... 8-1, 8-3, 9-1, 9-7, 9-10 | 9103-3127 ...ccevvervrcervenrurenrunns 44, 9-12
9103-1189 ..eevrerreererrriereerceeeeees 134 | 9103-3033 ....oveererrrrreerrereieeesvanneene 81 19103-3128 ...oovrerreeieriineene 9-10, 9-14
9103-1194 ......oereeeeeereereneen 6-10 | 9103-3037 ...ooovevrerrerrreeerreeereeenanene 7-3 ] 9103-3130 ..covvrverreierenainnnene 9-10, 9-13
9103-1197 ..ot 11-3 | 9103-3038 ....covovveveieenereeeiereeeeenienne 34 | 9103-3131 ..ooovvrrrrrerrenrenerenenieenenenene 52
9103-1198 .....c.oovvrererrrceereeeeeenenn 11-3 | 9103-3039 ..ocovvvvvrereinene 32, 3-3, 34 | 9103-3132 ..o 53
9103-1232 ..ot 83 | 9103-3040 .....ovvvvererrerererrerereene 109 ] 9103-3133 ...ooiereeerrerrrereneienene 51
9103-1233 .o 3-2, 3-3 | 9103-3041 ...ccovvvrerrrererrerrennnenesnenes 1122 1 9103-3134 .....oocviirecrrcnnrenieninienene 51
9103-1235 .oovvrrrerreererenreenen 3-2, 3-3 | 9103-3042 ......oooveerereererrerrreerenaes 113 | 9103-3135 .cocveirerrernererercien 12-1

JJ * Complete revision of introduction. 1-24



GRADALL® INTRODUCTION

""‘“‘5‘;'4"'8"‘“““ ‘ Part Number Index
Original Issue 6-23-97
Revised 8-6-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9103-3136 ..ovvrviiiiinieneee e 5-1 | 9103-3254 ... 53 | 91034008 ........coovivrniirciriinenns 10-18
9103-3137 o 53 ] 9103-3256 ..o 51 ] 91034009 ..o 10-18
9103-3138 ..o, 9-10, 9-12 | 9103-3257 ...cccovivirruernrrerucnens 9-1, 9-10 [ 9103-4010 .....ccovvrrmrirrrrinrrreenrenns 10-18
9103-3139 ..o 11-2, 11-3, 5-1 | 9103-3258 ......coovrrrivrereiirecnrrenene, 5-1 | 91034011 ...covvvievniniiicreecrennn, 10-19
9103-3140 ....ociriiieiicnin 9-12 | 9103-3262 ....coicviiirrieinienienen, 113 | 91034012 .....ovviviniririerennnnn, 10-19
9103-3141 .o 9-12 | 9103-3268 ....coeieririrerirrieereriienees 5-1 | 9103-4013 ....covviivireiciniininenns 10-19
9103-3142 ..o 9-12 | 9103-3270 .....ccevvverrrerrrnnee 11-3, 52 | 91034014 .....oovrrviirirrrcrnes 10-19
9103-3144 ......ccvvinee 10-23, 9-2, 9-12 | 9103-3275 ................ 81, 82, 83, 85 | 91034015 ...coevvereriiiirriirnnns 10-19
9103-3156 ....ccvveermeerreecrenenene 5-1, 9-10 | 9103-3278 .....cooiiririrrinriirrircnenenn 12-1 | 91034016 ......coneueviririrciicrinnns 10-19
9103-3157 o, 12-1 | 9103-3279 ....oorvriiicireeeiiiiieneene 12-1 | 91034017 ...coevvvrviiririerereirennen 10-19
9103-3161 .o, 45 | 9103-3281 ...ocovviririirnineiene 7-3 | 91034018 ..............c...... 8-3, 9-13,9-10
9103-3168 ..... 10-7, 9-1, 9-2, 9-5, 9-6, | 9103-3282 ....ccoovvvvrvrurrvrrenns 11-1, 6-1 | 91034019 ........ccccurvvnrrnncee. 10-15,9-10
.............................................. 9-8, 9-12 | 9103-3283 ....cccovervrivienennees 1123, 6-1 | 91034026 .........ocevvinririenerririrerens 615
9103-3177 vt 9-1 | 9103-3286 ......cccouvrevrirnerninennen 10-1, 9-5 | 91034027 ......covvvviriierriririncnenenns 6-15
9103-3178 ..o 9-1, 9-10 | 9103-3287 .....ccooeviriiirrrciirennen 10-3 | 91034028 ........oovvviiriicinrrinrinne 6-15
9103-3179 ..o 5-1, 9-10 | 9103-3288 .......cccoovvviririiniiiriens 104 | 91034029 ..o 6-15
9103-3182 ..ot 5-1 | 91033290 .....coveviivienciirenieiinnnes 102 | 91034030 ......covvvvverivvnvarvenennan 9-5, 96
9103-3184 ....covverininene. T1-1, 3-2, 3-3 | 9103-3291 ....ccovvmriiiiiiieine 106 | 91034033 .....coeevvviecreirncnnees ceeeen 22
9103-3186 ....ccvvnrririniirniinens 3-2, 3-3 | 9103-3296 .....ccoeiiieriiririiinenes 10-7 | 9103-4034 ......c.oovvvrvmiririreeirenirenens 51
9103-3187 v, 3-2, 3-3 | 9103-3307 ......... 10-21, 13-1, 81, 9-13 | 91034035 ....ccovverrvvnsrrreirernnreieninnens 51
9103-3190 .veiriiiiecee 3-2, 3-3 | 9103-3311 .ccrniriiriicirininnininne 12-1 ] 91034036 .....ccvervvirrneircrinieriennnes 51
9103-3196 ....coovvvierii, 45 | 9103-3312 ... 12-1 | 91034037 ....comririiiiritencieeniennns 51
9103-3198 .....oveviriiiininririiinines 9-12 | 9103-3318 ..coovriiirirriinrinrinniniene 10-18 | 9103-4038 ........cooimvireriiinrircririnnne 51
9103-3199 .covrervriririrce 9-12 | 9103-3323 ..o 11-3, 5-1 | 9103-4039 ......ocvrvrrireninrcrcrcrnene 51
9103-3200 ....cooviiirnrinrirerinene 912 | 9103-3329 ..o 5-1 | 9103-4040 .......cceverevrenerennnn. 10-3, 10-5
9103-3201 oo 44, 9-12 | 9103-3362 ...oovvvrrrriiriririninciaees 12-1 | 91034041 .......cccovvvrevvnnenne 10-3, 10-5
9103-3202 ....cooeveevvivirirnnenenes 11-3, 83 | 9103-3378 ....coovviiiiririririririnnn 10-22 91034042 .......ccovvvimrinirnnerirennns 10-3
9103-3203 ..o 83 | 9103-3381 ..o 51 191034043 ....ooovvriiiiinicicas 10-3
9103-3214 ..ot 2-1 | 9103-3387 ...corvririiiniiiireninnnes 13-7 191034044 ......ccoviiniirnriniriieninnen 10-3
9103-3216 ....oonivvirnirirceniiienes 122 | 9103-3391 ..coovviviiiiiinirciians 13-7 1 91034045 .....covevvvriviririnnns 10-3, 10-5
9103-3218 .cooririiiriiiicrntnnes 1222 | 9103-3392 ....oovvriireirirciierieinns 122 | 91034046 ........covcvvnvirinnininnas 10-3, 10-5
0103-3224 ....covvviieeicne 52, 9-8 | 9103-3393 .....cccviriirenininnninrenanes 122 1 91034047 .....cocveirriiriiiriiininnnes 10-3
9103-3226 .....occeviririrriniiirerns 9-1 | 9103-3394 ......cconviiririiininrinnne 13-7 | 91034048 ..o 10-3
9103-3230 ..oviviiviiienenree e 45 | 9103-3417 ... 13-7 | 91034049 ..o, 103
9103-3234 .....ccovviiiiiiinnnen 11-3, 5-1 | 9103-3425 ..o 13-7 | 91034050 .....cocerviirnciiriiririinienes 10-3
91033235 ..o 11-2, 11-3 | 9103-3444 .........covivrirviinrcniricnnnns 13-8 | 91034051 ...ocovvrvvinviririnnnnas 10-3, 10-5
9103-3237 .covvvrinineniiiiiines 82, 8-3 | 9103-3445 .....ccceovviviiiiriiciiacnes 13-8 | 91034052 ......ccovvvrirrnnnnne 10-3, 10-5
9103-3239 .....coviiiiiiriinanen 13-7, 99 | 9103-3464 ........covviviririiiririnininen 22 1 91034053 ..oovririririirrnee 10-3
9103-3240 .............. 10-8, 54, 9-2, 94 | 9103-3465 .......ccoovvvrrvvriniiriiinens 22 191034054 .....coveiiriiirenineeinnes 10-3
9103-3242 ....ccovviriininiiinnn 12-1, 46 | 9103-3467 .....coucrvincriinicncinienes 6-14 | 9103-4055 .....cceviriniininiiinrinniinne 10-3
9103-3243 ..o 12-1, 46 | 9103-3468 ........cccoviriiiriinriennnns 6-14 | 9103-4057 .....coviriiininenines 112, 5-1
9103-3244 .....cccvviiirinriiririinnine 12-1 | 9103-3469 ....cccovvvieirirenienne 6-14 | 91034058 .......ccccovviiriinniirininnes 10-15
9103-3245 ....ovviiiririniiinnnieirns 81 | 9103-3477 ..cccovvrvririircrecice 91 | 9103-4059 ......coeviiniiniiirinrnnnnne 10-15
91033246 ....ovvivvinriiriiiiniisrereins 5-1 | 9103-3499 ....cocoviininiiiinicicrinene 139 | 91034060 ........ccovnmmnrrireniiernas 10-15
9103-3247 ....oveviriiiiriiininiiiene -1 | 9103-3531 . 9-1 191034061 ......ccovvninrrnne 10-15
9103-3248 ..o, 5-1 | 9103-3532 ..., 9-1 | 91034062 .......ccovvevevrnrernrernnrennas 10-15
9103-3249 ..o 12-1 | 9103-3533 ..ot 9-1 | 910344063 .......ccooveriinninniirnsiinnns 10-15
9103-3250 ..o 47 | 9103-3534 ...t 91 | 91034064 .........ccocvviiirininnnns 10-15
9103-3251 .ot 47 | 91034005 ..o 5-1, 6-1 | 91034065 ......covovrvrncirirnirerennn 10-15
9103-3252 ..o 47 | 91034006 ........ccoovrivrrrnnnnen 5-1, 6-1 | 91034066 .......coccovvrevrirmrrennrirnnns 10-15
9103-3253 ..o 84 | 91034007 ..o 10-18 | 91034067 ......ooevmvrveriicncnirenens 10-15

JJ * Complete revision of introduction. 1-25



GRADALL® INTRODUCTION

MATERIAL HANDLER

Part Number Iindex

534B Original Issue 6-23-97

INDEX Revised 8-6-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
91034068 .......cccoeereirriirreriennenne 10-15 | 91034132 ..cooreereeerceeeecrreene 1023 | 91034375 .ooovereeeerercreereereneerreenes 46
91034069 ......coevvviireieieeen. 10-15 | 91034133 ..oreeeieerecceereene 1023 | 91034376 .....ooovveevereceecreevenienienees 46
9103-4070 ....coovrervrereciiecrreeaeeene 10-7 ] 91034134 ....cooveverreereecrecenrenene 1023 | 91034377 ...ooorvinienrincrenrrnecreenaennas 46
91034072 ...ceovieerrererrenreeene 10-7 | 91034135 ..ooircireicernencrinneene 1023 | 91034396 ......ccceeevvmrcevenrennvenvrnnennes 52
91034074 .....coveiereeireeierrreeees 10-7 ] 91034136 ...ccovvevrercreceenerenerenennens 10-1 | 91034397 ....eoeoreveierecrecerieenes 6-13
9103-4077 .coveetrecerceereerreeceeeane 612 | 91034137 ...ooerrieierceecreeerreeennee 10-1 | 9103-5007 ....ooevveevreerreerervrercerirennnns 13-3
91034078 .....oovvveevrerrecreeeenreeans 6-11 | 91034138 ....ovveerereireeeeerreecnernene 10-1 | 9103-5017 ..onerreeeerercreeveereneneneenee 99
91034079 ..o 85 ] 91034139 ...ccovivvirrerrerrenrennrenaens 10-1 | 9103-5018 ......coveeeereeerieciereneneninns 99
91034080 .....ccevvvererrreerrreerrennn 85 | 91034140 .......oovvvvrrieeeeeecane. 10-1 | 9103-5023 ....ccooovvvrvicvrcnvnnens 10-18, 9-1
9103-4081 ....coovreierrreirrenieeerireenne 85 | 91034141 .......coevvreeeeeenen. 106 | 9103-5052 ..oooveeiviieiierereenrreenens 10-18
91034082 ..oooevreeiiireerreere e 85 | 91034142 ...oovriireereceeeeee 10-6 | 9103-5067 ...ccovveeenrrereerrrrcerenneeenens 4-5
91034084 ........ooveeereeirree s 85 | 91034143 ....oovverriierreereenees 10-6 | 9103-5070...ccccuveerrreerrerereecreereereaeanne 82
91034085 ...ccovvrreerererrenrre e, 85 191034144 ... 106 | 9103-5082 ......ccvvvrererirerrerreeersrernees 99
91034086 .....ccovveverreeiinrreerieirnreenns 85 | 91034145 ... 10-6 | 9103-5087 .....ooooeeveereecrecrecersennenens 99
91034087 .....eeeeeereereeeeere e 85 | 91034146 ....cocoeveevreiereenns 10-3, 104 § 9103-5090 .....ccoeveevrnrrveeennne 10-23, 9-12
91034088 .......c.oeeverererecereraeens 85 | 91034147 ..o 10-3 ] 9103-5091 .....ooveiieieecenrecnenieeens 9-12
91034090 ....ocovriiiiieriiiirenree e 85 1 91034148 .......covveveererneenieenrennens 10-3 ] 9103-5092 .....ovvvvreeceerrneeenercnennens 9-12
91034091 ... 85 | 91034149 ....occevvereeirreeenne 10-3, 104 ] 9103-5094 .........ccooevvvecrirnrnnne « 10-18
91034092 ....ccoieirirrreerree e 85 | 91034150 ....ccceevvrvereereeranne 10-3, 104 | 9103-5096 ....ccovvrerervrrrveerrenceeccrnannes 2-1
91034093 ..o 85 | 91034151 ...coenverrtrreeeeeeeene 104 ] 9103-5105 ..oerrerricrenrrcrenrereeenaannes 47
9103-4094 .....ccoviieirreerreeirr e 85 | 91034152 ..o 104 | 9103-5109 ..cuvvvvnrecrreceerreereeenneanee 99
91034095 ..o s 85 | 91034153 ..o 10-1 | 9103-5110..ccciieeceeieererereereeverreneenee 82
91034096 .....cccvveevrererrercireereeeas 85 | 91034154 ... 10-1 | 9103-5112 .cocvrereerreenrerene 11-3, 6-1
91034097 ..ot 9-12 | 91034155 ...ooeveveeeeiereeen. 10-3, 104 | 9103-5122 ...oeooiierireeeereeesveenes 2-5
9103-4098 ........oov e 2-3 | 91034156 ..eevevreerreereerceneceneeans 106 | 9103-5128 ....oererrerrreiececerreneecnenene 2-5
91034102 ..oooevrrirerrecreecee e 10-7 | 91034157 ..o 106 | 9103-5133 ..ooorierreceerrerereeeneeeenees 13-5
91034104 ... 107 ] 91034158 ...ooreeeeeceeteceeereeeaees 6-15 | 9103-5141 ..cvveevecrerrerecnernnes 5-1, 6-1
91034105 ..ooeevrrererecreeeeee e 10-7 | 91034159 ..o 10-7 | 9103-5147 ....oveerrrerierceecreerceesnenenne 32
91034107 .oveeeveereee e 1024 | 91034160 ......oocveerererrecerrenenennns 53 | 9103-5169 ..ot 99
91034109 ...coovvevrerrriereeireeieen. 1024 | 91034218 ...t 10-2 | 9103-5220 ..ocovvrerreereeceereree e 13-7
91034110 ..o, 1025 | 91034219 ...ooceveeeeeercererresenene 102 | 9103-5221 ....ooereeeereeeceereeeiene 137
91034111 .o, 10-24, 1025 | 91034220 ....ccoeoevveverrerecreernennnens 102 ] 9103-5222 ...oeeeevecernrrcrennnnenns 137
91034112 ...cocvvverriecenenne 10-24, 10-25 | 91034221 ....coeirvrierrerererecerecennes 10-2 | 9103-5240 ......covvvvvereevrerceereeennens 138
91034113 ..o, 10-24, 10-25 | 91034222 .......vvevervireecrneerenenecnees 102 | 9103-5295 ....oooveverererrernrernenenenns 9-1
91034114 .......ooveereenennne 10-24, 10-25 | 91034223 ........ooevrnvivieeceeencrenecaes 102 | 9103-5296 .....ooovveeeveeerrennerreeernenne 9-1
91034115 ..oooveveiieerineeene 1024, 10-25 | 91034224 ........ccoeeeererrrercnernecenene 52 | 91035297 ..eerrerrerrenrreneee e 9-1
91034116 .....oovevveerireane 10-24, 10-25 | 91034236 ....coveeeeereeeereneenrererannns 10-7 ] 9103-6001 .....cooevereiinreeerienennenene 33
91034117 ..o 10-24, 10-25 | 91034237 ..ooovvererreiceernrereeeecnenes 10-7 ] 9103-6002 .....ocovrereiirrereiiennceenenn 91
91034118 ..o 1024 | 91034246 ....cuoeevvveerecreeeeenenenene 6-3 ] 9103-6003 .....coeoveeeiiereeceecinneneene 9-1
91034119 ..oovvreirreirereeereeneee 1024 | 91034272 ...oooeeeeeeeirrereeeneesnee 1025 ] 9103-6008 ......coooveecmrreceaereereneerenonns 6-1
91034120 ..ooevvereirrerceereereenene 1024 | 91034273 ...ccorvrerirereeeerrenees 1025 ] 9103-6009 .....ooovevererericncennerenesnrecnne 5-1
91034121 .oveerriirreerrereeeneanenen 1024 | 91034276 ....cceveveveerrrercneeecrennes 1026 | 9103-6010 .....coovvveerrieceeencrirereenns 51
91034122 ..oocvveerereerireerrreeenerene 6-15 | 91034309 .....coovvevevveercreeennenn 6-11, 6-13 | 9103-6011 ....cceeeomeeriiirrrerirneennecne 51
91034124 .....uveireeiereereeereen, 10-23 | 91034326 ...oooveereeeerercecerernrenenennne 6-1 | 9103-6012 ...ccevreeireeerieeercneinenene 51
91034125 ..o 10-23 | 9103-4327 ...oooeeereecrerecneececesnenes 6-1 | 9103-6014 .......ooeereereiienrciennenene 73
91034126 ..cccveveevieecireirrercieeene 1023 | 91034329 ....ccvveeeeerreeneeeereens 10-18 | 9103-6015 .....cooerveenereeecenceesnneennne 2-1
91034127 ..cocoveiieeirreerceeneneens 1023 ] 91034330 ...ooocreereeeireenreeraenenene 10-18 | 9103-6016 ......ccooevveerrecreereneeiereenes 2-1
91034128 ...vveieeeeree e 10-23 | 91034331 ..ovvrerrrerrereeeeeneeennes 64 | 91036022 ....ceorrrerrrererrerrenienens 7-3
91034129 ..o 1023 | 91034372 ...ccvevrerevereceerceeeneeerenene 46 | 9103-6029 .....covveeireiereeereeeiene 44
91034130 ..ccovvviereierrierrerereeane 10-23 | 91034373 ....coveeeecreecrreneneeesneenes 46 | 9103-6030 ....cccovrverrrnrirmeninisieieenees 44
91034131 ..ot 1023 | 91034374 ........oooeeeeeceeeeeeneneeee 46 | 9103-6032 ....cocurirvievrirrrinenrenienienans 44

JJ * Complete revision of introduction. 1-26



GRADALL INTRODUCTION

MATERIAL HANDLER

Part Number Index

534B Original Issue 6-23-97

INDE X Revised 8-6-99
PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
9103-6033 ...ovvvreeieirrieerereee e enree e 53 | 9104-3081 ..o 6-14 | 9104-3430 .....vvrmrerrriicinrnneerrinnneens 6-14
9103-6035 ...ovrrieeeereee e reeeens 3-1 | 9104-3086 ...ocoenereeereeecnrreeneeneeeneas 83 | 9104-3494 .........oooiierrriecnn 13-8
9103-6036 ...cvveirrirrerereneeeeeeereneanaes 3-1 | 9104-3090 ....ccoevevirereernne 10-22, 9-13 | 91044001 .....o.ooveeererrrererererrnenes 10-11
91036037 ..coreererrtrreree e 32, 3-3 | 9104-3091 ... 81 | 91044008 ......oooeieirrririeenieecrenene 6-10
9103-6038 ..ot ererereserenes 2-1 | 9104-3095 ..o 13-1, 9-5 | 9104-4009 .....eoeeevireerererrrererrennnnes 6-10
9103-6041 ....oooevirreircreeeeerere e 44 | 9104-3096 .....coeeeeereeereerinnne 13-1, 9-5 | 91044010 .....coocvrveeerrreccnncereiennne 6-10
9103-6042 ....ooveereeerereeearereeeeas 7-1 | 9104-3100 ..oovivevirieeererrennen 32, 99 [ 91044048 ........oooevrverererenrerrereeinns 62
91036043 ..o 2-5 | 9104-3101 .............. 13-5, 3-2, 4-5, 9-9 | 9104-4050 .....coovvvvererrerrernrerereonennenes 63
9103-6047 ...oovereererreeereeereerenens 52 | 91043113 oo 93 | 91044051 .ot 63
9103-6051 ..ovrerereeieeeerereerernene 53 | 9104-3114 e 03 | 91044052 ..ooeerererererrrererereeieireenenees 63
0103-6072 c.oovveriniererereereeeereseenenns S-1 | 9104-3115 oeoeeeeeeceeerereeerercrnanenes 93 | 9104-4053 ....eeeeerennrrerenesnenes 64
9103-6073 ...oereiriecrecreree e 51 | 9104-3116 ...oeeeeeeeeeerreeneeercccnniannns 93 | 9104-4054 ....coeeeviricrneeenirennrnnenne 64
9103-6079 ...ovvvvrirnrreeieinreerererenean, 2-1 ] 9104-3123 ... 136 | 91044075 ..oooeeeveviirrnrreerercereeseenee 10-5
9103-6099 ... 51 | 9104-3125 ..ooveverirerrerrerere e 45 | 91044114 ....ovrirerrrrrererrrreeerereenes 10-7
9103-6107 .cvovvvrerereeeererererenennens 13-7 | 91043126 ..ocveverrrerereeeeraennnens 4-5, 46 | 91044126 .....coononenrerrirrrrrernnes 10-22
9104-1091 ....ovverieeeccreer e 34 | 9104-3129 ..o 12-1 | 9104-4127 ...oeveeerrerreceeeriricsnenenne 10-22
9104-1196 ....uvvvvreecrrieecrcreeeeecreeeens 83 | 9104-3131 .. 9-13 | 9104-4128 .....ccovverriirienienricneennes 10-22
9104-1197 ... ccrrreecccrneens 83 | 9104-3132 ..o e 122 | 91044129 .....coormrvrivrieicnneenens - 1022
9104-1227 .ovveereeecrereeerere e 136 | 9104-3133 ..o 122 | 91044130 ..coonerireecieecnrececeenne 10-22
9104-1236 ...cooveevirnrrrirrrreeeeeeceeenenes T2 | 9104-3134 ....ooooreeeeercrtecicnens 122 | 9104-4137 ooveeeeeirnrreeeereccnvareeeenenns 6-11
9104-1258 ..., 81 | 91043135 vt crnees 122 | 91044138 .....ovrvivereirerrreecreencneens 6-11
G104-1365 ....vvrreeereeeeerrenene 3-2, 34 | 9104-3136 .....oooeeevrreeeirrneicinerenenns 122 | 91044139 .....ovvrvierrereeieencieicneens 6-11
9104-1402 ..vovvvvvrevereeeere e 83 | 91043137 o 122 | 91044140 ..cvveeeeireereereennene 6-11
9104-1424 ..o 83 | 9104-3138 .o 122 | 91044141 ooeerreenaenne 611
9104-1425 ..o 83 | 9104-3139 .o, 10-5, 9-8 | 91044142 .......oovvvvvervrererrererennnennns 611
9104-1431 e 83 | 91043143 ..ot 0-13 | 91044143 ... 611
9104-1438 ... 13-8 | 9104-3144 ......ooveeeeeierreeereereens 136 | 91044144 ........ccvvvveerienee 6-11, 6-12
9104-1439 ..vveireeereereererererens 138 | 9104-3145 ...oerererrrereeeeeererenene 910 | 91044145 eooorveevrerecrerenenereerennias 612
9104-1449 ..o 13-8 | 9104-3146 .................. 6-11, 6-13, 6-14 | 91044146 ......cccvevrruvecreriiiririneens 6-12
9104-1450 ..ocvovereeieeeereeeeereeererenes 13-8 | 9104-3153 overreceercreeeeeeenererenes 02 | 91044147 .ooeeeerereeererrsrnin 612
9104-1451 oo 13-8 | 9104-3154 ... 83 191044148 .......onnrrrrrreierirreeireenens 6-12
9104-1459 ...oovveeerreeee e, 13-8 | 9104-3163 ..oooeeerieeeieereeececcneenene 9-13 1 9104-4149 ..o 612
9104-1481 ..o 13-8 | 9104-3168 ......ccoviirrreerceecreinnenen 9-3 | 9104-4150 ooveneeieeeeecreeeeesne 612
9104-1489 ....oovvvvrreeeree e, 13-8 | 9104-3188 ....ooveeeeeeeeereeceen 81 | 9104-4151 ... 6-12
9104-1510 .o 2-1 | 9104-3189 ..o 81 | 91044152 ..o 612
9104-1596 ...ccooiveirirrireeree e 13-8 | 9104-3190 ..o 81 | 91044153 e 6-12
9104-1598 ..o eeeennens 138 | 9104-3196 ......coevvveneeee. 134, 13-7, 99 | 91044154 .....coovvevrrereerernreinennne 612
L T11%: 58 Iy ic 5 L 138 | 9104-3205 ..oooovrerrrcereerreereeaenens 10-5 | 91044155 .oveeeeieeenreereereanenens 612
9104-1732 et 138 | 9104-3209 ...ovveereeeereeerereaeaeaenene 12-1 | 91044156 .....eooeeeneerrcrrrerrrrseenns 612
9104-1733 .ot 13-8 | 9104-3211 oo e 12-1 | 91044157 ouueeeeeeeeereeerirecnrancennns 6-12
9104-3031 ..voveeeeeeeeererereeeereverenes 122 | 91043214 ...vveeerrereerrreeeerereeenene 83 | 91044158 ..o 612
9104-3032 ..oveeeeeerereree e revenes 6-10 | 9104-3215 eoovrreereeeerrrrerenenenene 12-1 | 91044159 ... 612
9104-3038 ....oeveeirnireeerree e 12-2 | 9104-3222 ..o eceeee 13-8 | 91044160 .....oevvreereereiieaiccnnen 6-12
9104-3039 ..o eeeererens 122 | 9104-3232 ...coovevvrernne. 1026, 9-5, 96 | 91044161 .....ouovevereeereecirrrenrenene 6-12
9104-3064 .......cooierenrreeeeerereeennes 13-1 | 9104-3245 .................... 10-26, 9-5, 9-6 | 91044162 ......ccevrvrvviirinrriiiirnnnn 6-12
9104-3065 ...ovvveerrererereieeeen, 13-1, 9-12 | 9104-3247 .....oooeeieereeerereecinee 13-8 | 91044163 ....oneereeeecererecnecraneen 6-12
9104-3069 .....coovvrurreeiinrreeeeeiere s 9-5 | 9104-3258 .................. 10-24, 44, 9-12 | 91044164 .........covruvvveicnriinriienes 6-12
9104-3071 .oveererierecreerrrerererenee 6-11 ] 9104-3274 ... 13-6 | 9104-4165 .....coevvreerrrecrenne 6-11, 6-13
9104-3072 ..ooveeeerrreercreerrerereeeeeenne 81 | 9104-3276 ...covvverrrreecrrencnneeeens 6-14 | 9104-4166 ....coevereeereereceerrenenaee 6-13
9104-3077 ...eeereeeeeeeicececrrrnenenne G-13 | 9104-3291 .....oevvireceeererreeeene 6-11 | 91044167 ...oovrvvrerreecrerrrcnesssniennne 6-13
9104-3080 .....ooeeerreeecirreeeeneeen 6-14 | 9104-3296 ......oocvveireeirreericnnenenes 1020 | 9104-4168 ........oovveeeriiiiinericnnen 6-13

JJ * Complete revision of introduction. 1-27



GRADALL

MATERIAL HANDLER

534B

INDEX

INTRODUCTION
Part Number Index
Original Issue 6-23-97
Revised 8-6-99

PART NUMBER PAGE PART NUMBER PAGE PART NUMBER PAGE
91044169 ...coveeereeeneeeneeeeeeenne 6-13 | 9104-4304 ..o 1024 | 9106-6021 .....covurecrrcriricnreercrerenenens 72
91044170 .o 6-13 | 9104-4305 ....ovvevcencrceeneneerecnens 1024 | 9108-1415 ooverceececceerieaeene 13-8
91044171 i 6-13 | 9104-4306 .....coccrererrririeirierinenens 1024 | 9108-1522 ..cecovvrececeeecrcereennne 13-8
91044173 ..o 6-13 | 91044307 ...oocreeiceeeinieniiennienne 10-24 | 9108-1523 .....covvvvverirccrenncnninniens 138
91044174 ........oovvreiiecenen 6-13 | 91044308 ......ccovevriiiiieiinnee 1024 | 9108-1693 ......ccoooiiiimierininiininnaens 13-8
91044175 .ot 6-13 | 91044309 .....ovvoicecneeeeenene 1024 | 9108-1695 .....oovverreeccneccniinnns 13-8
91044176 ... 613 | 9104-4335 ..ot 9108-3385 ..o 6-14
91044177 .o 613 | 91044444 .........ociviiniiiiniinee 9108-6073 ..ot 34
91044178 ...t 613 | 91044445 ..., 9111-3003 ..o 13-6
91044179 ..o, 6-13 | 91044446 .......ocovnvviiireeine 9112-0003 .....ccovvviiiiienirnnenienens 13-8
91044180 ....oovveiiierieeee, 6-13 | 91044447 ......oovviiviiinenen 9112-0004 .......ccvvviriireennrirecinenene 13-8
91044181 ..o 6-13 | 91044448 ........coccovivniiinnne 6-11, 6-12 | 9112-1091 .....ccocvvriiiirricenn 13-8
91044182 ... 6-13 | 91044449 ........cccviriviiiiniiinenns 9112-1239 ....ccvviriiiiinincereeae 13-8
91044183 ...t 6-13 | 9104-4450 .....ccooiiriiiiiniiiiiinns 9112-1240 ......cocvviiiriinirciannes 13-8
91044184 ... 6-13 | 9104-4451 ..o 9112-3027 .overereecreereeeneerninines 13-8
91044185 ... 6-13 | 91044452 ... 9112-3028 .....ceoiecerircirinsneninenes 13-8
91044186 .....coereeneieeeneiieenenes 6-13 | 91044453 ....oeiniiieeeeeeeeeas 9112-3029 ..oerriieeeeerennens 13-8
91044187 ...ovnrecnercererienenenenes 6-13 | 9104-4458 .......coooierirericcneenenens 9112-3030 ....oeovveecnnernrcnennne oo 13-8
1044188 .......oooeeiriiriiieeees 6-13 | 91044459 ......cccovcnniiniiniiniiiniinnns 9112-3031 ..o 13-8
91044189 ..ot 6-13 | 91044460 .....ccooemvrvuirircinennene 9112-3037 ..oeeeerrereseceneecieanaene 122
91044191 ..o 613 | 91044461 ... 9112-3038 ..o 122
91044192 ....cocvveiiiiirerrecen 6-13 | 91044475 .....ccevvvvirinrinriinininenne 9112-3042 ....ovvveiriciiiinriieenn 122
9104-4193 ..o 6-13 | 91044538 .....ccceiriiiiiniiiein 1020 | 9112-3043 .....coviviiiiiiiinrinrininnne 12-2
91044194 ......coovrviiiiiiiienne, 6-13 | 91044539 .....covvvvrviriinniiniiiinnne 1020 | 91123044 .......ocovvvrieiiiiniceies 12-2
9104-4195 ..eorririirreee 6-13 | 91044540 .........ccccovviiinninniinnn 10-20 | 9112-3045 ..o 122
91044196 .....cocvvivirerrreeeaene 6-13 | 9104-5006 .......ooevemireiririrerirrririsinnene 91124096 .....ccovvevrnirriireniianae 139
91044197 ..o 6-13 | 9104-5022 .......ooveierrrienereeereene 9114-1424 ..o, 13-8
91044199 ....oovvvriiiieeeenee 6-13 | 9104-5027 .....coeeveerrreenrerereeeennes 91144006 ......ccoorvvenemiirrereensininines 139
9104-4200 ......cooeeerreerrenererarerenens 613 | 9104-5034 .......coooemvrrirrieriieninnene 91144038 ......c.oooiiiiriiiirenenens 139
91044201 ...ooovrvrreierrririreeeresnneenene 6-13 | 9104-5095 ... 91144040 ......cooveveneeeererercnenene 139
91044202 ..o 6-13 | 9104-5129 ....cooocvvvrvrrrrrrrrnrneannens 91144041 ...ccerrenrerrrereerennercaennne 139
9104-4203 .....ocoevvereeeeerrrereenneeiene 6-13 | 9104-5152 ...ooeeeereeereereeeene 9114-4042 ......ooveeeeeeeeeeenene 139
91044204 ... 6-13 § 9104-5173 ...ccoevvrrrerrrrrrrrererens 91144125 ..oereeeeeeeecceneeneeenes 13-9
91044205 ....ooovvrriereeiinreieeeeniene 10-5 | 9104-6020 ......coerurvvririeecneneccneenns 91144128 .....oovvvrvvirinreirinecncnns 139
91044200 .....cocrvereeenicrreiineeneenes 10-5 | 9104-6027 ....coovererieiiieeeneerieenne 91144267 ...oooeerereevereciceens 139
91044207 ....eoeireirecreree e 10-5 | 9104-6047 ......cocvvevvierrenn 13-1, 52 | 91166063 .......ccccovviivrnnninninnnnn 13-8
9104-4208 .........ccoovervrrerrennereiene 10-5 | 9104-6051 ........cceeneeee 134, 13-7, 72 | 9902-T472 .....ccocvvvivurvnnniininrinienns 25
9104-4209 ......ooovirvrerrrerreereenneenne 10-5 | 9104-6056 .......oooeeeeeireererceennes
91044210 ..cooeriiirecerrrreeenreeeceens 10-5 ] 9104-6057 ..covvvereeiecereerecerreeeeenae
91044211 ..ooocveiirrrneerererereerirenee 10-14 | 9104-6074 ......c.onveevveerrecreereenanens
91044213 .o 10-14 | 9104-6083 ......ccoeroirveecreeccnrieeeenane
91044218 ... 10-14 | 9104-6126 .......c..ceeireeereeeeeeneene
91044220 ..o, 10-14 | 9105-3354 ...covvecenenrrennaene 10-25, 9-8
91044222 .....oovvvrvrnnene 10-14, 10-16 | 9105-3380 ......coceueuerrreuecccmerencuenee
91044271 ... 10-5 | 91054003 .....covereerreerencrenerererenens
91044272 ... 10-5 | 9105-6106 .....cocoveeveerereencnernreenenecnen
91044273 ... 10-5 | 9106-3047 ...ceoieieeececeeee
9104-4274 .....oovcereererrerirens 102, 10-5 | 91064016 ......... 10-1, 10-3, 104, 10-5
91044275 ... 10-5 | 91064017 ....coevvrvvvrererireinene 10-2, 10-5
91044297 ....ocvreireeierereerereane 1022 | 9106-5036 ......cccoceerrenrrrrecrneresnennnens
91044298 .....cooovviiiieeeereeeenene 6-13 | 9106-6020 ......cooeeveeemrrrcrnrrerrrannns

JJ * Complete revision of introduction. 1-28




GRADALL FRAME SHROUDING AND TRIM
MATERIAL HANDLER Starting Serial No. 0144687J

534B Revised 6-25-99

JJ * Changed page number on second page of 2-1 from 2-1.1 to 2-1. 2-1



MATERIAL HANDLER

JJ

GRADALL
534B

FRAME SHROUDING AND TRIM
Starting Serial No. 0144687J

ltem{ Part No. |Qty. Description Of Part
1 ]9103-1260 TANK COVER
2 | 8820-1066 HEX HD CAPSCREW, 1/2-13X1-1/4, GRS
8856-1111 FLAT WASHER, 1/2
3 | 8855-1013 LOCKWASHER, 1/2
8852-1308 HEX LOCKNUT, 1/2-13
4 | 7716-3020 TANKCOVERFASTENER
5 | 9103-6016 FRONTHOOD
6 | 8820-1003 HEX HD CAPSCREW, 1/4-20X3/4, GR5
8855-1009 LOCKWASHER, 1/4
8856-1107 FLATWASHER, 1/4
7 | 9020-6196 TRIM
8 | 9020-6196 TRIM
9 | 9104-5027 REARHOOD
10 | 9103-1067 SERVICEDOOR
11 | 9103-3077 DOORHINGE

12 | 8826-1009
8856-1105
8852-1605
13 | 9020-7458
14 | 9020-6196
15 | 9040-3352
16 | 9104-1510
17 | 8820-1067
18 | 8850-1013
8856-1111

19 | 8820-1033
20 | 8855-1011

8856-1004
21 | 9103-6079
22 | 9020-6194
23 | 9020-6196
24 | 9060-2885
25 | 8820-1005
26 | 9020-7278
27 | 8667-1164
7714-3006
28 | 9103-1363
29 | 9020-5746
7714-3003
7714-3006
30 | 9020-5730
31 | 7714-3003
7710-3044
32 | 9103-3102
33 | 9020-6196
34 | 9020-6196
35 | 9020-6200
36 | 9103-5096
37 | 8820-1033
38 | 8856-1109
39 | 9020-6194
40 | 9103-1075
41 | 8832-1047
42 | 9103-1261

43 | 9020-7458

NMAaA WA 2NN A At A A AR AL ARR LS AN WAL 2 ANNONOOD - = - NOO®O— - == 20O DAA

BUTTONHD CAPSCREW, #10-24X5/8
FLATWASHER, #10

HEX HD LOCKNUT #10
DRAWLATCH

TRIM

REARBOOM COVER

BOOM CABLE GUARD

HEX HD CAPSCREW, 1/2-13X1-1/2
LOCKWASHER, 1/2

FLATWASHER, 1/2

HEX HD CAPSCREW, 3/8-16X3/4
LOCKWASHER, 3/8

FLATWASHER, 3/8

REAR CAB COVER

TRIM

TRIM

REARWINDOW BRACKET

HEX HD CAPSCREW, 1/4-20X1, GR5
SEAT

SPACER

NUT

CAB BOTTOM COVER

HEATER COVER

BOLT

NUT

VALVE COVER

BOLT

CLIPNUT

MANUALHOLDER

TRIM

TRIM

TRIM

MAINTENANCE DECK

HEX HD CAPSCREW, 3/8-16X3/4, GR5
LOCKWASHER, 3/8

TRIM

HINGE

SELF-TAPPING SCREW, 1/4-20X3/8
FRONT SERVICE DOOR

DRAW LATCH

NOTE: ALL TRIM SOLD IN 25 FT. LENGTHS

* Changed page number on second page of 2-1 from 2-1.1 to 2-1.

Revised 6-25-99

2-1



GRADALL FRAME SHROUDING AND TRIM
MATERIAL HANDLER Starting Serial No. 8344001L

534B Thru Serial No. 8444490

Waukesha Engine
Serial No. 8444491
Perkins Engine
Revised 6-25-99

Level Gage . .
9020-3839 Perkins Engine

Starting Serial No. 8444491

JJ * Changed page number on second page of 2-1 from 2-1.1 to 2-1. 2-1



GRADALL’

MATERIAL HANDLER

FRAME SHROUDING AND TRIM

Starting Serial No. 8344001L

534B Thru Serial No. 8444490
Waukesha Engine
Serial No. 8444491
Perkins Engine
Revised 6-25-99
Item| Part No. | Qty. Description Of Part ltem | Part No. |Qty. Description Of Part
1 | 9060-2887 | 1 | MAINTENENCE DECK 37 18826-1017 | 3 |SOCKET BUTTON HD CAPSCREW,
2 | 9020-6200 | * | TRIM 1/4-20-7/8
3 | 8820-1033 | 2 | HEX HD CAPSCREW, 3/8-16X3/4, 8856-1107 | 6 |FLAT WASHER, 1/4
GR5 8852-1304 | 3 |HEX LOCKNUT, 1/4-20
8856-1109 | 2 | FLAT WASHER, 3/8 38 |9108-1075 | 1 [HINGE
4 | 9080-1339 | 1 | TANK COVER (Waukesha) 39 |8368-3311 2 | PAWL LATCH
9103-1076 | 1 | TANK COVER (S/N 8444490 thru 9103-3214 | 2 |DRAW LATCH (starting S/N
8644765) 8644733)
9103-1260 | 1 | TANK COVER (starting S/N 40 |[9103-1074 | 1 |FRONT SERVICE DOOR
8644766) 9103-1261 1 | FRONT SERVICE DOOR (starting
5 | 8820-1066 | 4 | HEX HD CAPSCREW, 1/2-13X1-1/4, S/N 8644733)
GR5 41 [9103-6016 | 1 |FRONT HOOD
8856-1111 | 4 | FLAT WASHER, 1/2 42 |9020-6194 | * |TRIM
6 | 8855-1013 | 4 | LOCKWASHER, 1/2 43 |8826-1009 | 16 | SOCKET BUTTON HD CAPSCREW,
8852-1308 | 4 | HEX LOCKNUT, 1/2-13 10-24X5/8
7 | 9020-6196 | * | TRIM 8856-1105 | 16 |FLAT WASHER, #10
8 | 9020-6196 | * | TRIM 8852-1605 | 16 |HEX LOCKNUT, #10-24
9 | 9020-6200 | * | TRIM 44 |9103-3077 | 1 |HINGE
10 | 9020-6194 | * | TRIM 45 |9103-1067 | 1 |SIDE SERVICE DOOR
11 | 9080-1338 | 1 | ENGINE COMPARTMENT COVER 46 |9020-7458 | 2 |DRAW LATCH
12 | 9020-6200 | * | TRIM 47 }9103-6015 | 1 |REAR HOOD
13 | 9020-6194 | * | TRIM 9103-6038 | 1 |REAR HOOD (starting S/N 8544539)
14 | 9020-7512 | 1 | COVER FASTENER 48 {9020-7278 | 1 |SEAT
16 | 9020-6194 | * | TRIM 8867-1164 | 2 |SPACER
16 | 9020-6203 | * | TRIM 7714-3006 | 4 |NUT
17 | 9040-3352 | 1 | REAR BOOM COVER 49 19103-3029 | 1 |SEAT BELT
18 | 9020-3959 | 4 | WING BOLT 8820-1050 | 2 |HEX HD CAPSCREW, 7/16-14X1,
8856-1109 | 4 | WASHER GR5
19 | 9020-6194 | * | TRIM 8850-1007 | 2 |HEX NUT, 7/16-14
20 | 9060-2888 | 1 | REAR CAB COVER 50 |8820-1003 | 8 [HEX HD CAPSCREW, 1/4-20X3/4,
21 | 9060-2885 | 1 | REAR WINDOW BRACKET GR5
22 | 8820-1005 | 3 | HEX HD CAPSCREW, 1/4-20X1, 8855-1009 | 8 |LOCKWASHER, 1/4
GR5 8856-1107 | 8 |FLATWASHER, 1/4
23 | 8856-1107 | 3 | FLAT WASHER, 1/4 51 |9103-3102 | 1 |MANUAL HOLDER
8850-1004 | 3 | HEX NUT, 1/4-20 8830-1193 | 4 |RDHD MACH. SCREW, #10-32X1/2
24 | 9020-6200| * | TRIM 52 |8832-1047 | 3 |SELF TAPPING SCREW, 1/4-20X3/8
25 | 9020-7458 | 2 | REAR CAB COVER FASTENERS
26 | 9020-6196 | * | TRIM
27 | 9020-6196 | * | TRIM * NOTE: ALL TRIM SOLD IN 25 FT. LENGTH
28 | 9020-6200 | * | TRIM
29 | 7716-3020 | 2 | TANK COVER FASTENERS
30 | 9020-0755 | 1 | WEATHER STRIP
31 | 9020-6196 | * | TRIM
32 | 9060-2886 | 1 | CAB BOTTOM COVER
33 | 7714-3003 | 7 | BOLT
34 | 9020-6196 | * | TRIM
35 | 9020-5730 | 1 | VALVE COVER
7714-3003 1 4 | BOLT
7710-3044 | 4 | CLIP NUT
36 | 9020-5746 | 1 | HEATHER COVER
7714-3003 | 4 | BOLT
7714-3006 | 4 | NUT
JJ * Changed page number on second page of 2-1 from 2-1.1 to 2-1. 2-1



GRADALL

MATERIAL HANDLER

534B

#2 - 9020-5846 WINDOW, RIGHT SIDE
REQUIRES ITEMS 6,10,11 &12

CAB ENCLOSURE, WIPER, & DEFROSTER

o

Starting Serial No. 8344001L
Revised 6-25-99

FOR MOUNTING
20
item| Part No. | Qty. Description Of Part item| Part No. |Qty. Description Of Part
1 | 9040-3036 | 1 | FRONT WINDOW 8850-1004 | 1 |HEX NUT, 1/4-20
2 | 9020-5846 | 1 | RIGHT SIDE WINDOW 17 | 9020-0680 { 1 |DEFROSTERFAN
3 | 9040-3034 | 1 | TOP WINDOW 8832-1015 | 4 |SELFTAPPING SCREW
4 | 9040-3035 | 1 | REARWINDOW 18 | 9020-3840 | 1 |DOORPULL HANDLE
5 | 9040-3033 | 1 | LEFT SIDE WINDOW 8832-1039 | 2 |SELF TAPPING SCREW,
6 | 9020-6019 | AR | WINDOW HOLD DOWN BAR #10-32X1/2
7 | 9020-6017 | 1 | HOLD DOWN BAR (left top) 19 | 9020-3627 | 1 |HANDLE
8 | 9020-6018 | 3 | HOLD DOWN BAR 8820-1031 | 1 |HEX HD CAPSCREW, 3/8-16X1/2,
9 | 9020-6613 | 1 | SUPPORT ANGLE (window to cab) GR5
8820-1031 { 2 | HEXHD CAPSCREW, 3/8-16x1/2, 20 | 9080-1238 | 1 |DOOR ASSY
GR5 9103-4033 | 1 |DOOR LATCH
8855-1011 [ 2 | LOCKWASHER, 1/2 21 | 9020-5886 | 1 |DOOR HOLD PLUNGER
10 | 9020-0755 | 50' | WEATHER STRIPPING (bulk) 22 | 9020-5888 | 1 |PLUNGERSOCKET
11 | 9020-6100 | AR | RUBBER GLAZING STRIP 23 | 8830-1309 | 4 |FLAT HD MACHINE SCREW,
12 | 9002-7319 | AR | SELF TAPPING SCREW, 1/4-20X3/4
1/4-14X1-1/4 (window bar hold down) 8852-1304 | 4 JHEX NUT, 1/4-20
13 | 9103-3464 | 1 | WINDSHIELD WIPER ARM 24 | 9040-3082 1 |DOORPOST
14 | 9103-3465 | 1 | WIPERBLADE 8820-1039 | 4 {HEX HD CAPSCREW, 3/8-16X2,
15 | 9020-6023 | 1 | WIPERMOTOR GR5
9002-7214 | 1 | WIPER SHAFT GROMMET (not 8850-1006 | 4 |HEX NUT, 3/8-16
shown) 25 | 9040-3032 | 1 |DOOR TROUGH
16 | 9020-6025 | 1 | WIPER MOTOR MOUNTING ANGLE 9002-7319 | 3 |SELF TAPPING SCREW, 1/4 NC X 1
8820-1003 | 1 | HEX HD CAPSCREW, 1/4-20X3/4, 26 [9041-0229 | 1 |DOOR WINDOW
GRS 8366-1145 |8FT [WEATHER STRIPPING (bulk)

JJ

* Renumbered pages in section 2

2-2



GRADALL

MATERIAL HANDLER

534B

HEATER and PIPING

Waukesha and Perkins Engine

Starting Serial No. 8344001L
Revised 6-25-99

Item| Part No. | Qty. Description Of Part
1 | 9020-6134 | 1 | JUMPER WIRE
2 | 9103-4098 | 1 | SWITCH (comes with heater)
3 | 9020-6133 | 1 | JUMPERWIRE
4 | 9020-6131 | 1 | CIRCUITBREAKER
5 | 9020-5731 | 2 | MOUNTING BRACKET
8820-1005 | 8 | HEXHD CAPSCREW 1/4-20x1
GR5
6 | 9020-0679 | 1 | HEATER (includes item #2
switch)
7 1 | HOSE, 5/8" I.D.
8 | 8871-1383 | 2 | REDUCING BUSHING 1/2x3/8
9 | 8668-3193 | 4 | CLAMP
10 | 2464-1328 | 2 | SHUT-OFF VALVE
11 1 | HOSE, 5/8" I.D.
12 | 8850-1004 | 4 | HEX NUT, 1/4-20

NOTE: ONLY ITEMS WITH
PART NUMBERS ARE
AVAILABLE FOR SERVICE.

JJ * Renumbered pages in section 2



GRADALL FRONT AXLE & MOUNTING

MY A Starting Serial No. 8344001L
534B Thru Serial No. 8444490
Waukesha Engine

3 g - Revised 6-25-99

8444491 you must also order new style pin
9040-2850 with grease fittings in each end.
This combination is to provide longer wear.

*NOTE: When replacing item 7 Bushing with the new style 1 {
item14 in machines prior to serial no.
9

10
§
.- Starting Serial No. 8444491
=T Perkins Engine

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part

1 |9080-1303| 1 |FRONT AXLE CRADLE 9 |9002-7475| 8 |WASHER

2 |9020-6847 | 1 |SWAY CYLINDER ROD PIN 10 |8852-1216 | 8 |HEXLOCKNUT 1-8

3 |8820-1119| 1 |HEX HEAD CAPSCREW 3/4-10x4, 11 |9040-2850 | 1 |FRAMEPIN
GR5 9103-1243 | 1 |FRAME PIN (Starting serial no.

4 18850-1012 | 1 |HEXNUT 3/4-10 8544706

5 |8867-1008 | 2 |LUBEFITTING-STRAIGHT 12 |8320-1031 1 |HEX HEAD CAPSCREW 1-8x5, GR8
1/4-28 13 |8852-1016 | 1 |HEXLOCKNUT 1-8

6 | 9020-5891 2 {SPACER 14 ]19103-1096 | 2 |BUSHING

*7 19020-5489 | 2 |BUSHING 15 |8867-1001 | 2 [LUBEFITTING-STRAIGHT 1/8
8 |9004-1002 | 8 |HEXHEAD CAPSCREW 1-8x9-1/2

JJ * Renumbered pages in section 2 2-4



GRADALL

MATERIAL HANDLER

534B

*SPECIALNOTE:
When replacing items 4,10,&25
with new bushings (shown on page
2-5A) you must also replace the pins
with ones having grease flats milled
in them. (FIRST TIME ONLY)

REAR STEERING AXLE & ATTACHING PARTS
Starting Serial No. 8344001L

#44 STEERING STOP

Thru Serial No. 8444490
Revised 6-25-99

Item| Part No. |Qty. Description Of Part Q 133
1 | 9060-2826 1 | ARM, IDLER
2 | 8320-1074 | 2 | CAPSCREW, HEXHEAD 1-8x4 Item| Part No. |Qty. Description Of Part
3 | 8852-1216 2 |NUT,1-8
+4 | 9020-5462 | 2 |BUSHING, UPPER FRAME 23 | 8320-1062 | 16 |[BOLT, torque hub mount (grade 8)
9002-7472 | 16 |WASHER, hardened
5 | 8867-1008 | 8 | FITTING, GREASE 24 | 8850-1110 | 16 INUT. 5/8-11
6 | 9020-7419 | 2 |PIN, STEERING CYLINDERBASE . H
25 | 9020-5465 | 2 |[BUSHING, LOWER FRAME
7 1 9020-6895 1 PIN, IDLER ARM MOUNT
26 | 9020-7484 | AR |FELT, 1/2
8 | 8320-1011 | 10 | CAPSCREW, 3/8-16x1
9020-7485 | AR |FELT, 1/4
9002-7470 | 10 | WASHER, 3/8
27 | 9020-6542 | 2 |BEARING, THRUST
9 | 8867-1022 | 2 | FITTING,GREASE
* 28 | 9020-0253 | 2 |WASHER, THRUST
10 ] 9020-5462 | 2 | BUSHING 29 | 9020-3039 | AR |SHIM,1/16
11 | 9040-3196 1 | PIN, REAR AXLE TO FRAME USED UP ) !
TO SERIAL NO. 8344200L 30 | 99996900 | 2 BN, STEERING, KNUGKLE TO
9041-0287 1 | PIN, REAR AXLE TO FRAME ! !
STARTING SERIALNO.8444135 FRAME (LOWER)
¥ 31 | 8320-1026 | 4 |CAPSCREW, 1/2-13x1-1/2
12 | 9002-2234 1 | NUT, HEX SELF LOCKING
13 | 9020-6846 | AR | SHIM. 1/8 32 | 8540-1340 | 4 |WASHER, 1/2
! 33 | 9020-3168 | AR |WIRE, SAFETY LOCK 50 FT
9103-1009 | AR | SHIM, 1/16 34 | 9040-3184 | 2 |ARM
14 | 9002-0247 1 | CAPSCREW, 1-1/4-7x6
9020-6375 | 2 |BUSHING
15 | 8510-1098 1 | LOCKNUT, 1-1/4-7
8656-1119 | 1 | WASHER 35 | Sneotots | 5 loAPSCREW, 3/8-16x2-172
16 | 9020-6897 | 2 |PIN, STEERING KNUCKLE TO FRAME i ! X
(UPPER) 37 | 8852-1306 | 2 |NUT, HEX
17 | 8820-1077 | 2 | CAPSCREW, 1/2-13x4 38 | 9020-1902 | 2 [BUSHING,SELF ALIGNING
39 | 8850-1420 | 2 |NUT, LOCK 1-1/4-12
8850-1008 | 2 | NUT,HEX 1/2-13 20 | 2020-5653 | 4 [srim
18 | 9020-6895 2 | PIN, STEERING CYLINDER
41 | 8867-1001 2 |[FITTING, GREASE
19 | 9020-3139 | AR | SHIM, 1/16
42 | 9020-5340 1 BUSHING
20 | 9020-1918 | 2 |BEARING, THRUST, 1/8
43 | 9080-1306 | 1 |AXLE,WELDMENT
21 | 9080-1312 | 1 | KNUCKLE, L.H. STEER (SHOWN) 44 | 8820-1007 | 2 |cAPSCREW, s/8-11x2
22 | 9080-1311 1 | KNUCKLE, R.H. STEER (NOT SHOWN) 8850-1110 | 2 |NUT, 5/8-11
JJ * Renumbered pages in section 2

2-5



GRADALL’

MATERIAL HANDLER

534B

REAR STEERING AXLE & ATTACHING PARTS

Serial No. 8444491G thru 8644030G
Perkins Engine Only
Original Issue 2-85
Revised 6-25-99

3—"
1
STEERING STOP
Item} Part No. |Qty. Description Of Part Item| Part No. |Qty Description Of Part
9103-5128 | 1 | AXLE REBUILD KIT (consists of items 23 | 8320-1062 | 16 | CAPSCREW, (torque hub mount) GR8
4,6,7,10,16,18,20,25,28,29,30,32,35,40,42, 9002-7472 | 16 | WASHER
44) 24 | 8850-1110 | 16 | HEX NUT, 5/8-11
9103-5122 | 1 | STEERING KNUCKLE KIT (consists of 25 | 9103-1391 | 2 |BUSHING
items 4,16,25 thru 30, & 32) 26 | 9020-7484 | AR | FELT, 1/2
1 | 9060-2826 | 1 |IDLER ARM 9020-7485 | AR | FELT, 1/4
2 | 8320-1040 | 2 |HEXHD CAPSCREW, 1-8x4-1/4, GR8 27 | 9020-6542 | 2 | THRUST BEARING
3 | 8852-1316 | 2 |HEXLOCKOUT, 1-8 28 | 9020-0253 | 2 | THRUST WASHER
4 | 9103-1374 2 | BUSHING 29 | 9020-3039 | AR | SHIM, 1/16
5 | 8867-1001 4 | LUBEFITTING- STRAIGHT 1/8 9020-3040 | AR | SHIM, 1/8
6 [ 9020-7419 | 2 | PIN (steering cylinder base) 30 | 9103-1344 | 2 | PIN (steering knuckle to frame)
7 | 9020-6895 [ 1 |PIN (idler arm mount) 31 | 8320-1129 | 6 |HEX HD CAPSCREW, 1/2-13x1-1/4,
8 | 8320-1024 | 10 | HEXHD CAPSCREW, 3/8-16x1,GR8 GR8
9 | 8867-1022 | 12 { LUBE FITTING-90 DEGREES 1/8 8540-1340 | 6 | WASHER, 1/2
10 | 9103-1369 | 2 | BUSHING 32 | 9103-1345 | 2 | KEY PLATE
11 | 9041-0287 | 1 |PIN (rear axle to frame) 33 | 8320-1102 | 2 |HEX HD CAPSCREW, 5/8-11x2
12 | 9002-2234 1 | SELF LOCKING HEX NUT 8850-1110 | 2 |HEX NUT, 5/8-11
13 | 9020-6846 | AR | SHIM,1/8 34 | 9040--3184 | 2 |ARM
9103-1009 | AR | SHIM, 1/16 35 | 9020-6896 | 2 |PIN
14 | 9002-0247 1 |HEXHD CAPSCREW, 1-1/4-7x6 36 | 8820-1041 | 2 |HEX HD CAPSCREW, 3/8-16x2-1/2,
15 | 8510-1098 1 | HEX LOCKNUT, 1-1/4-7 GR5
8856-1119 1 | FLATWASHER, 1-1/4 37 | 8852-1306 | 2 | HEX LOCKNUT, 3/8-16
16 | 9103-1340 | 2 | PIN (steering, knuckle to frame) 38 | 9020-7842 | 2 | SELF ALIGNING BUSHING
17 | 8820-1077 2 | HEXHD CAPSCREW, 1/2-13x4, GR5 39 | 8850-1420 | 2 |HEX LOCKNUT, 1-1/4-12
8850-1008 2 | HEXNUT, 1/2-13 40 | 9020-5653 | 4 |SHIM
18 | 9020-6895 | 2 | PIN (steering cylinder rod) 41 | 8867-1018 | 2 |LUBE FITTING - 45 DEGREES, 1/8
19 | 9020-3139 | AR |SHIM, 1/16 42 | 9020-5340 | 1 |BUSHING
20 | 9020-1918 { 2 | THRUST BEARING, 1/8 43 | 9080-1306 | 1 |AXLE WELDMENT
21 | 9080-1312 | 1 | STEERING KNUCKLE (left) 44 | 9103-1397 | 2 | BUSHING
22 | 9080-1311 1 | STEERING KNUCKLE (right) 45 | 8858-1144 | 2 | RETAINING RING
JJ * Changed page number from 2-5A to 2-5. 2-5




GRADALL® REAR STEERING AXLE & ATTACHING PARTS
MATERIAL HANDLER Starting Serial No. 8644031G

534B 8 Original Issue 6-25-99

10—
3—""
1 \
NOTE: USE 9041-0287 PIN

(34 9/32" length) FOR
SERIAL NO. 8644031G THRU 8744141G.
USE 9103-1440 PIN (29 23/32" LENGTH)

STARTING SERIAL NO. 8744142G. STEERING STOP

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9106-5036 | 1 | AXLE REBUILD KIT (consists of items 23 | 8320-1062 | 16 | CAPSCREW, (torque hub mount) GR8
4,7,16,18,19,20,25 thru 30,32,35,40, 9902-7472 | 16 | WASHER
42,44) 24 | 8850-1110 | 16 | HEXNUT, 5/8-11
9103-5122 | 1 | STEERING KNUCKLE KIT (consists of 25 | 9103-1391 | 2 | BUSHING
items 4,16,25 thru 30, & 32) 26 | 9020-7484 | AR | FELT, 1/2
1 | 9060-2826 | 1 |I/DLERARM 9020-7485 | AR | FELT, 1/4
2 | 8320-1040 | 2 |HEXHD CAPSCREW, 1-8x4-1/4, GR8 27 | 9020-6542 | 2 | THRUSTBEARING
3 | 8852-1316 | 2 |HEXLOCKOUT, 1-8 28 | 9020-0253 | 2 | THRUSTWASHER
4 | 9103-1374 | 2 |BUSHING 29 | 9020-3039 | AR | SHIM, 1/16
5 | 8867-1001 | 4 |LUBEFITTING- STRAIGHT 1/8 9020-3040 | AR | SHIM, 1/8
6 | 9020-7419 | 2 | PIN (steering cylinder base) 30 | 9103-1344 | 2 | PIN (steering knuckle to frame)
7 | 9020-6895 | 1 | PIN (idler arm mount) 31 | 8320-1129 | 6 |HEXHDCAPSCREW, 1/2-13x1-1/4,
8 | 8320-1024 | 10 | HEXHD CAPSCREW, 3/8-16x1,GR8 GR8
9002-7470 | 10 | WASHER, 3/8 8540-1340 | 6 | WASHER, 1/2
9 | 8867-1022 | 12 | LUBE FITTING-90 DEGREES 1/8 32 | 9103-1345 2 | KEYPLATE
10 | 9103-1369 | 2 |BUSHING 33 | 8320-1102 | 2 |HEX HD CAPSCREW, 5/8-11x2, GR8
11 | SEENOTE | 1 | REARAXLE MOUNTING PIN 8850-1110 | 2 |HEX NUT, 5/8-11
12 | 9002-2234 | 1 | SELF LOCKING HEX NUT 34 | 9040-3184 | 2 |ARM
13 | 9020-6846 | AR | SHIM,1/8 35 | 9020-6896 2 |PIN
9103-1009 | AR | SHIM, 1/16 36 | 8820-1041 | 2 |HEX HD CAPSCREW, 3/8-16x2-1/2,
14 | 9002-0247 1 | HEXHD CAPSCREW, 1-1/4-7x6 GRS
15 | 8510-1098 | 1 | LOCKNUT, 1-1/4-7 37 | 8852-1306 2 | HEXLOCKNUT, 3/8-16
8856-1119 1 | FLATWASHER, 1-1/4 38 | 9020-7842 2 | SELFALIGING BUSHING
16 | 9103-1340 | 2 | PIN (steering, knuckle to frame) 39 | 8850-1420 | 2 | HEX JAM NUT, 1-1/4-12
17 | 8820-1077 | 2 | HEXHD CAPSCREW, 1/2-13x4, GR5 40 | 9020-5653 | 4 |SHIM
8850-1008 | 2 JHEXNUT, 1/2-13 41 | 8867-1018 | 2 |LUBE FITTING - 45 DEGREES, 1/8
18 | 9103-6043 | 2 | PIN (steering cylinder rod) 42 | 9020-5340 | 1 | BUSHING
19 | 9020-3139 | AR |SHIM, 1/16 43 | 9080-1306 | 1 | AXLE WELDMENT
20 | 9020-1918 | 2 [THRUSTBEARING, 1/8 44 | 9103-1397 | 2 | BUSHING
21 | 9103-0003 | 1 | STEERING KNUCKLE (left) 45 | 8858-1144 | 2 | RETAINING RING
22 | 9103-0004 | 1 | STEERING KNUCKLE (right)
JJ * Changed page number from 2-5A to 2-5. 2-5




GRADALL 1st & 2nd BOOM SECTIONS

MATERIAL HANDLER Starting Serial No. 8344001L
534B Revised 11-08-05

*NOTE: When ordering items no. 2,4,6,10,23,
& 27 bearings for machines prior to S/N
8544678, new mounting hardware must also be
purchased to match with fine thread bearings.

JD * Revised illustration and changed items 42 thru 45. 3-1



GRADALL

MATERIAL HANDLER

1st & 2nd BOOM SECTIONS
Starting Serial No. 8344001L

534B
Item| Part No. |Qty. Description Of Part
1 [ 9103-6035 | 1 |1STBOOM SECTION (thru serial no.
8744141G)
* 1 9103-5148 | 1 [1STBOOM SECTION (starting serial no.
8744142G)
9103-6070 | 1 |BOOMWELDMENT
9103-1384 | 2 |BUSHING
2 | 9103-6036 | 1 [2NDBOOM SECTION
3 | 9020-5870 | 12 [SLOTTED SHIM
4 | 9103-1236 | 12 [PUNCHEDHOLE SHIM
5 | 9103-3190 | 6 |BEARING
6 | 9103-1237 | 12 [PUNCHEDHOLE SHIM
7 | 9020-5497 | 12 [SLOTTED SHIM
8 | 9103-3186 | 4 |BEARING
9 | 9103-3189 | 2 |BEARING
10 | 9103-3188 | 2 [BEARING
11 | 9103-3184 | 2 [BEARING
12 | 8820-1533 | 8 [HEXHDCAPSCREW, 3/8-24x7/8 Gr5
13 | 8820-1532 | 12 |HEXHD CAPSCREW, 3/8-24x3/4 Gr5
14 | 8820-1566 | 6 [HEXHDCAPSCREW, 1/2-20x1-1/2Gr5
15 | 8820-1067 | 2 [HEXHDCAPSCREW, 1/2-13x1-1/2Gr5
16 | 9103-1234 | 2 |[PUNCHEDHOLE SHIM
17 | 9002-8935 | 2 [SNAPRING
18 | 9020-7352 | 1 [CROWDCYLINDERRODPIN
19 | 8820-1563 | 12 |HEXHD CAPSCREW, 1/2-20x7/8 Gr5
20 | 8820-1534 | 4 [HEXHDCAPSCREW, 3/8-24x1,Gr5
21 | 9020-7029 | 2 |[SLOTTEDSHIM
22 | 9103-1235 | 4 [PUNCHEDHOLESHIM
23 | 9020-7030 | 4 |[SLOTTEDSHIM
9103-1383 | 2 |SHIM
24 | 8850-1010 | 3 [HEXNUT,5/8-11
25 | 9020-6892 | 3 [CROWDBASE & LIFTRODPIN
26 | 8820-1105 | 3 [HEXHDCAPSCREW,5/8-11x4,Gr5
27 | 8850-1010 | 1 [HEXNUT,5/8-11
28 | 9040-3280 | 1 [BOOMBASEPIN
29 | 8820-1106 | 1 [HEXHDCAPSCREW,5/8-11x4-1/2Gr5
30 | 9103-1369 | 2 |BUSHING
31 | 9060-2842 | 1 [STRONGBACK
32 | 9002-8965 | 1 [HEXNUT,1-8
33 | 8850-1008 | 2 [HEXNUT,1/2-13
34 | 9040-3212 | 1 [CROWDCYLINDERHANGER
35 | 8508-1016 | 2 [CAPSCREW
36 | 0510-1441 | 2 [HARDENEDWASHER
37 | 9103-1163 | 1 [STOPBAR
38 | 8850-1116 | 1 [HEAVYHEXJAMNUT, 1-8
39 | 8820-1069 | 2 [HEXHDCAPSCREW, 1/2-13x2,Gr5
40 | 8540-1340 | 2 [WASHER
41 | 9040-3352 | 1 [BOOMCOVER
8856-1109 | 4 |FLATWASHER,3/8
9020-3959 | 4 |WINGBOLT
42 | 9020-7575 | 1 |TIEDOWN CORD
43 | 8856-1109 | 2 |FLATWASHER,3/8
44 | 8850-1004 | 2 [HEXNUT,1/4-20
45 | 9103-3185 | 2 [BEARING

*NOTE: For service replacement of 1st section boom on units with serial
no. 8744142G thru 0144297J excluding machine 0144263J, provide
9103-5148 1st section boom, consisting of 9103-6070 weldment and two

9103-1384 bushings.

JD * Revised illustration and changed items 42 thru 45.

Revised 11-08-05

3-1



GRADALL

MATERIAL HANDLER

534B

*31
S27n s
s

JD

NN

* Revised illustration and removed item 17.

1st & 2nd BOOM SECTIONS
Starting Serial No. 0144298J
Also Machine Serial No. 0144263J

Original Issue 2-8
Revised 11-08-05

3-1



GRADALL

MATERIAL HANDLER
534B

1st & 2nd BOOM SECTIONS

Starting Serial No. 0144298J

Also Machine Serial No. 0144263J

Original Issue 2-88
Revised 11-08-05

Item| Part No. |Qty. Description Of Part
1 | 9103-6070 1 |1stBOOMSECTION
2 | 9103-1163 1 |STOPBAR
3 | 0510-1441 2 | HARDENEDWASHER
4 | 8320-1053 | 3 [HEXHDCAPSCREW, 1-8x3, GR8
5 | 9060-2842 1 | STRONGBACK
6 | 8540-1340 | 2 |WASHER
7 | 8820-1069 | 2 [HEXHDCAPSCREW, 1/2-13x2,GR5
8 | 9002-8965 1 |HEXNUT, 1-8
9 | 8850-1116 1 [HEAVYHEXJAMNUT, 1-8
10 | 9040-3352 1 |BOOMEND COVER
8856-1109 | 4 |FLATWASHER,3/8
9020-3959 | 4 |WINGBOLT
11 | 9103-1389 1 |BOOMBASEPIN
12 | 9103-1371 2 |BUSHING
13 | 8348-1645 1 |HEXHDCAPSCREW,5/8-11x6, GR8
14 | 8852-1010 | 4 |HEXLOCKNUT,5/8-11
15 | 9020-6892 | 3 |[CROWD BASE & LIFT ROD PIN
16 | 8320-1044 | 3 [HEXHDCAPSCREW,5/8-11x4,GR8
*17 | NotUsed
18 | 9103-3185 | 2 | BEARINGPAD
19 | 9103-1236 | 12 | PUNCHEDHOLE SHIM
20 | 9020-5870 | 12 |SLOTTEDSHIM
21 | 8856-1109 | 48 |FLATWASHER, 3/8
22 | 8820-1533 | 8 [HEXHDCAPSCREW, 3/8-24x7/8, GR5
23 | 9040-3212 | 1 |CROWDCYLINDERHANGER
24 | 8820-1067 | 2 |HEXHDCAPSCREW, 1/2-13x1-1/2,
GR5
25 | 8855-1013 | 2 |LOCKWASHER,1/2
26 | 8850-1008 | 2 |HEXNUT,1/2-13
27 | 8820-1567 | 6 |HEXHDCAPSCREW, 1/2-20x1-3/4,
GR5
28 | 8856-1111 | 18 |FLATWASHER, 1/2
29 | 9020-5497 | 12 [SLOTTEDSHIM
30 | 9103-1237 | 12 | PUNCHEDHOLE SHIM
31 | 9103-3190 | 6 |BEARINGPAD
32 | 9103-3186 | 4 |BEARINGPAD
33 | 8820-1532 | 12 |HEXHD CAPSCREW, 3/8-24x3/4, GR5
34 | 9103-6036 | 1 |2NDBOOMSECTION
35 | 8820-1563 | 12 | HEXHD CAPSCREW, 1/2-20x7/8, GR5
36 | 9020-7030 | 4 |[SLOTTEDSHIM
37 | 9103-1235 | 4 |PUNCHEDHOLE SHIM
38 | 9103-3184 | 2 |BEARINGPAD
39 | 8820-1534 | 2 |HEXHDCAPSCREW,3/8-24x1,GR5
40 | 9103-3188 | 2 |BEARINGPAD
41 | 9103-1234 | 2 |PUNCHEDHOLE SHIM
42 | 9020-7029 | 2 |SLOTTEDSHIM
43 | 9103-3189 | 2 |BEARINGPAD
44 | 9020-7352 1 |CROWDCYLINDERPIN
45 | 9002-8935 | 2 |SNAPRING

JD

* Revised illustration and removed item 17.

3-1



GRADALL 1st & 2nd BOOM SECTIONS

MATERIAL HANDLER Starting Serial No. 8544556
534B Original Issue 5-85

6 Revised 6-25-99

/8 ¢ =3 " 9020-0688, BEARING
' ..e® 9020-0445, INDICATOR, boom angle
5 ,

] 0T 8856-1111, WASHER

15 ——>3me 13 9002-6491, BOLT,shoulder
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 ] 9103-6036 | 1 |2NDBOOM SECTION, 35 BOOM 16 | 9020-6892 | 3 | CROWD BASE ANDLIFT ROD PIN
2 | 9020-5298 | 2 | BEARING 17 | 8820-1105 | 3 | HEXHEADCAPSCREW,5/8-11x4
3 | 9020-5870 | 2 |SHIM 8850-1010 | 3 |HEXNUT,5/8-11
8820-1035 | 4 | HEXHDCAPSCREW 3/8-16x1 18 | 9040-3280 1 |BOOMBASEPIN
4 | 9020-6238 | 4 | FRONTSIDEBEARING 8867-1001 1 | GREASEFITTING
5 | 9020-5870 | AR | SHIM 19 | 8348-1182 1 | HEXHD CAPSCREW, 5/8-11x5-1/4 GR8
8820-1033 | 8 | HEXHDCAPSCREW, 3/8-16x3/4 8850-1010 | 1 |HEXNUT,5/8-11
6 | 9040-2801 8 | BEARING 20 | 9060-2842 1 | STRONGBACK
7 | 9020-5497 | AR | SHIM 21 | 8820-1069 1 | HEXHDCAPSCREW, 1/2-13x2
7A | 8820-1064 | 18 | HEXHDCAPSCREW, 3/8-16x7/8 8540-1340 | 2 | WASHER
7B | 8820-1068 | 6 | HEXHDCAPSCREW, 3/8-16x1-3/4 22 | 9002-8965 | 1 |HEXNUT, 1-8
9020-3168 | 2 | SAFTEY WIREFOR9002-8963 8850-1116 1 |HEXJAMNUT, 1-8
CAPSCREW 23 | 9020-7027 | 2 | BEARING
8 | 9002-8935 | 2 | RETAININGRING 24 | 9020-7030 | AR | SHIM
9 | 9020-7532 | 1 |CROWDCYLINDERRODENDPIN 8820-1033 | 4 | HEXHDCAPSCREW, 3/8-16x3/4
10 | 9020-6873 | 2 |BEARING 25 | 9103-6035 1 [1STSECTION, 3SBOOM
11 | 9020-7029 { AR | SHIM 26 | 9020-5482 | 2 |BUSHING
8820-1035 | 4 | HEXHEAD CAPSCREW, 3/8-16x1 9103-1092 | 2 | BUSHING, STARTING SERIAL 8444491
12 | 9040-3212 | 1 | CROWDCYLINDER,HANGER REPLACES 9020-5482 WHEN NEW
13 | 8820-1067 | 2 |HEXHDCAPSCREW, 1/2-13x1-1/2 STYLEPINISUSED.
8855-1013 | 2 | LOCKWASHER,1/2
8850-1008 | 2 |HEXNUT,1/2-13
14 | 9020-7575 | 1 | CYLINDER TIEDOWNCORD
15 | 8820-1008 | 2 | HEXHDCAPSCREW, 1/4-20x1-3/4
8856-1111 2 | WASHER
8850-1004 | 2 | HEXNUT,1/4-20

JJ * Changed page number on second page of 3-1 from 3-1A to 3-1. 3-1



GRADALL 3RD BOOM SECTION, PUSH BEAM & CABLE
MATERIAL HANDLER Starting Serial No. 8344001L
534B Original Issue 3-88

Revised 6-25-99

When ordering 3rd boom section
for machines built prior to serial

no. 8444184, item 28- 9103-6001
anchor also required for installation.

MANUAL QUICK SWITCH
used starting serial no.
8344001L thru serial no.
8344013L

32

=
MANUAL QUICK SWITCH Y
used starting serial no. 8344014L 54

1

thru serial no. 8744141G 1%

NOTE:
P8 9060-2845-CABLE ANCHOR, 4-hole

used starting serial no. 8344001L

thru serial no. 8444183G requires

4-items 29's 8820-1032 bolts, 3/8-16x1-1/2"
for mounting

9103-6001-CABLE ANCHOR, 6-hole

| used starting serial no. 8444184G
requires 6-items 29's 8320-1003 bolts,
61 5/8-11x1-3/4 for mounting.
This anchor required when ordering
items 1 for earlier serial numbered machines.

JJ * Revised page numbers in this section 3-2



GRADALL

MATERIAL HANDLER

3RD BOOM SECTION, PUSH BEAM & CABLE

Starting Serial No. 8344001L

534B Original Issue 3-88
Revised 6-25-99
Item| Part No. |Qty. Description Of Part ltem} Part No. [Qty. Description Of Part
1 | 9103-6037 3RDBOOMSECTION 37 | 9020-6976 { 1 |HANDLEGRIP
2 | 9020-6892 | 1 | TILTCYLINDERBASEPIN 38 | 9002-1561 1 | CLEVIS PIN
3 | 8820-1105 | 1 | HEXHDCAPSCREW, 5/8-11x4, GR5 8863-1310 | 1 | COTTER PIN 3/32x1
8850-1010 | 1 | HEXNUT, 5/8-11 39 | 9020-6983 | 1 | SPRING RETAINER
4 | 9040-3350 | 1 | HOSESUPPORTWELDMENT 40 | 9020-6901 1 | SPRING
5 | 9040-3203 | 1 | HOSESUPPORT WELDMENT 41 | 9020-6906 | 1 |OIL CUP
6 | 8850-1005 | 12 | HEXNUT,5/16-18 42 | 9020-7527 | 1 |PLUNGER
8856-1108 | 12 | FLATWASHER, 5/16 43 | 8825-1036 | 1 | SOCKET HD SHOULDER SCREW,
7 | 9103-3190 | 2 | BEARING (top rear) 1/2x3/4(5/16-18 thread)
8 | 9020-5497 | 4 | SLOTTEDSHIM 44 | 9020-6980 | 1 |[LINK
9103-1237 | 4 | PUNCHEDHOLE SHIM 45 | 9040-3384 | 1 | CABLE AND HOSE RETAINER
8820-1564 | 6 | HEXHD CAPSCREW, 1/2-20x1,GRS5 || 46 | 8820-1033 | 4 |HEX HD CAPSCREW, 3/8-16x3/4 GR5
8856-1111 | 6 | FLATWASHER,1/2 8856-1109 | 4 | FLAT WASHER, 3/8
9 | 9103-3184 | 2 | BEARING (lowerrear) 47 | 9002-8965 | 2 |NUT
10 | 9020-7030 | 4 | SLOTTDSHIM 48 | 8850-1116 | 2 | HEAVY HEX JAM NUT 1-8
9103-1235 | 4 | PUNCHEDHOLE SHIM 49 | 9103-3186 | 2 | BEARING (side)
8820-1536 | 4 | HEXHD CAPSCREW, 3/8-24X1-1/2, 50 { 9020-5870 | 4 | SLOTTED SHiM
GR5 9103-1236 | 4 | PUNCHED HOLE SHIM
8856-1109 | 4 | FLATWASHER,3/8 51 | 8820-1532 | 4 |HEX HD CAPSCREW, 3/8-24x3/4 GR5
11 | 9080-1349 | 1 | PUSHBEAM 8856-1109 | 4 | FLAT WASHER, 3/8
12 | 9020-7621 1 | PIN 52 | 9103-1136 | 2 | BUSHING
13 | 9002-1608 | 1 | CLEVISPIN 53 | 9020-6887 | 1 | RETRACT CABLE (includes pin)
8863-1310 | 1 | COTTER PIN 3/32x1 54 | 9103-3187 | 2 | BEARING
14 | 8871-1284 | 1 | HEXSOCKETPIPEPLUG, 3/4 9103-1111 | 4 | SLOTTED SHIM
15 | 8870-1035 | 1 | NIPPLE, 1/8x12 9103-1233 | 4 | PUNCHED HOLE SHIM
16 | 9002-8740 | 1 | GREASEFITTING 54A | 8820-1533 | 2 |HEX HD CAPSCREW, 3/8-24x7/8 GR5
17 | 9020-7215 | 1 | ROLLER (notrequired afterserialno. [[54B | 8820-1532 | 2 |HEX HD CAPSCREW, 3/8-24x3/4 GR5
8444459) 8856-1109 | 4 |[FLAT WASHER, 3/8
18 | 9020-7302 | 1 | STUD 55 | 9020-6976 | 1 | HANDLE GRIP
8852-1305 | 2 | HEXLOCKNUT5/16-18 56 | 9060-2906 | 1 | HANDLE WELDMENT
19 | 9020-7710 | 1 | PIN 57 | 9020-7894 | 1 |LINK
20 | 8820-1045 | 1 | HEXHDCAPSCREW, 3/8-16x3-1/2, 58 | 8820-1038 | 2 | HEX HD CAPSCREW, 3/8-16x1-3/4
GR5 GR5
8850-1106 | 1 | HEAVYHEXJAMNUT, 3/8-16 59 | 9020-7902 | 1 | RELEASE PIN
21 | 9104-3101 1 | SHEAVE 60 | 9103-3039 | 1 | CONNECTION LINK
22 | 9104-3100 | 1 | SHEAVE 61 | 8867-1008 | 1 |LUBE FITTING- STRAIGHT 1/4-28
23 | 9020-6046 | 4 | BUSHING 62 | 9020-3288 | 1 |CHAIN
24 | 9020-7043 | 1 | SPACER/ifitem 21 is not used) 63 | 9040-3441 1 | PLUNGER
25 | 9020-0253 | AR | SHIM 64 | 8825-1037 | 1 | SOCKET HD SHOULDER SCREW,
9020-3039 | AR | SHIM 1/2x1 (3/8-16 thread)
9020-3040 | AR | SHIM 66 | 8850-1104 | 2 | HEAVY HEX JAM NUT, 1/4-20
26 | 9103-5147 | 2 | SHEAVEASSEMBLY (includes 67 | 8820-1003 | 1 |HEX HD CAPSCREW, 1/4-20x3/4 GR5
sheave and bushing) 68 | 8820-1007 | 1 |HEX HD CAPSCREW, 1/4-20x1-1/2
9103-1373 | 2 | CABLESHEAVE GR5
9103-1374 | 2 | BUSHING
27 | 9020-6886 | 1 | EXTENDCABLE (includes pins) NOTE:
28 1 | "SEENOTE *28— 9060-2845-CABLE ANCHOR, 4-hole
29 - | SEENOTEFORITEM 28
30 [ 9104-1365 | 1 | PIN(boomtomale coupler) used starting serial no. 8344001L
31 8820-1107 1 HEXHD CAPSCREW, 5/8-1 1X5, GRS thru serial no. 84441 83G requires
8852-1310 | 1 | HEXLOCKNUT, 5/8-11 4-items 29's 8820-1032 bolts, 3/8-16x1-1/2"
33 | 9020-7046 | 1 | TILTCYLINDERROD PIN
34 | 8820-1065 | 2 | HEXHDCAPSCREW, 1/2-13x1, GR5 9103-6001-CABLE ANCHOR, 6-hole
35 | 8820-1069 | 1 | HEXHDCAPSCREW, 1/2-13x2, GRS
8852-1308 [ 1 [ HEXLOCKNUT, 1/2-13 used starting serial no. 8444184G
36 | 9040-3232 | 1 | HANDLEASSEMBLY requires 6-items 29's 8320-1003 bolts,
8820-1068 | 1 | HEXHDCAPSCREW, 1/2-13x1-3/4, 5/8-11x1-3/4 for mounting.
GRS This anchor required when ordering
item 1 for earlier serial numbered machines.
*NOTE: When ordering items no. 7,9,49 & 54,
bearings for machines prior to S/N 8544678,
new mounting hardware must also be purchased
to match with fine thread bearings.
JJ * Revised page numbers in this section 3-2




GRADALL 3RD BOOM SECTION, PUSH BEAM & CABLE

MATERIAL HANDLER Starting Serial No. 8544556
534B Revised 6-25-99

34

-, —.A< ’.

=
32
MANUAL QUICK SWITCH
used starting serial 54B 54
1

no. 8344014L 1%

66_ 65 67|68 55

—58

2
— 60

JJ * Revised page numbers in this section 3-3



GRADALL

MATERIAL HANDLER

3RD BOOM SECTION, PUSH BEAM & CABLE

Starting Serial No. 8544556

534B Revised 6-25-99
Item| Part No. [Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 | 9103-6037 | 1 | 3RD SECTION 3S BOOM 49 | 9103-3186 | 2 | BEARING, side
2 | 9020-6892 | 1 | TILT CYLINDER BASE END PIN 50 | 9020-5870 | 4 | SHIM, slotted
3 | 8820-1105 | 1 |5/8-11x4 HEXHD CAPSCREW 9103-1236 | 4 | SHIM, punched holes
8852-1310 1 |5/8-11 LOCKNUT 51 | 8820-1532 | 4 |BOLT, 3/8-24x3/4 (not shown-items 49)
« 4 | 9040-3050 { 1 |HOSESUPPORTWELDMENT 9002-1469 | 4 | WASHERS, tooth lock
5 | 9040-3203 1 |HOSESUPPORTWELDMENT 52 | 9020-5475 | 2 |BUSHING
6 | 7714-3006 6 |5/16-18 WHIZ LOCK NUT 53 | 9020-6887 | 1 | RETRACT CABLE, includes pin
7 | 9103-3190 | 2 | BEARING, toptear 54 | 9103-3187 | 2 | BEARING
8 | 9020-5497 | 4 | SHIM, slotted 9103-1111 4 | SHIM, slotted
9103-1237 | 4 | SHIM, punched holes 9103-1233 | 4 | SHIM, punched holes
8820-1564 | 6 |BOLT,1/2x20-1" 54A | 8820-1533 | 2 |BOLT, 3/8-24x7/8
9002-1470 | 6 | BEARING, tooth lock 54B | 8820-1532 | 2 |BOLT, 3/8-24x3/4
9 | 9103-3184 | 2 | BEARING, lowerrear 9002-1469 | 4 | WASHERS, tooth lock
10 | 9020-7030 | 4 | SHIM, slotted 55 | 9020-6976 1 |HANDLEGRIP
9103-1235 | 4 | SHIM, punched hole 56 | 9060-2906 | 1 | HANDLEWELDMENT
8820-1536 | 4 |BOLT, 3/8-24x11/2 57 | 9020-7894 1 |LINK
9002-1469 | 4 | WASHER, tooth lock 58 | 8820-1038 | 2 |3/8-16x1-3/4 HEX HD CAPSCREW
11 | 9080-1349 1 | PUSHBEAM 59 | 9020-7902 1 | RELEASEPIN
12 | 9020-7621 1 |FRONTPIN 60 | 9103-3039 1 | CONNECTIONLINK
13 | 9002-1608 | 1 | CLEVISPIN 61 | 8867-1008 | 1 | GREASEFITTING
8863-1310 1 |COTTERPIN 62 | 9020-3288 1 [CHAIN
14 | 8871-1284 1 | PLUG 63 | 9040-3441 1 | PLUNGER
15 | 9002-8941 1 | GREASE TUBE 64 | 8825-1037 | 1 | SHOULDERBOLT
16 | 9002-8740 1 | GREASEFITTING 65 | 8852-1306 | 2 |3/8-16 LOCKNUT
8852-1305 | 2 |5/16-18 HEX NUT 66 | 8850-1104 | 2 |1/4-20LOCKNUT
19 | 9020-7710 | 1 | REARPIN 67 | 8820-1003 | 1 [1/4-20x3/4 HEX HD CAPSCREW
20 | 8820-1045 | 1 |3/8-16x3-1/2HEX HD CAPSCREW 68 | 8820-1007 | 1 [1/4-20x1-1/2HEX HD CAPSCREW
8850-1106 1 |3/8-16 HEXJAM NUT
21 | 9060-2852 1 | SHEAVE
22 | 9060-2830 1 | SHEAVE
23 | 9020-6046 | 4 | BUSHING
24 | 9020-7043 | 1 | SPACER (IFITEM 21, SHEAVE, IS NOT
USED)
25 | 9020-0253 | AR | WASHER
9020-3039 | AR | THRUSTWASHER
9020-3040 | AR | THRUSTWASHER
26 | 9040-3182 | 2 | CABLESHEAVE
9020-5407 | 2 | BUSHING
27 | 9020-6886 1 | EXTEND CABLE (INCLUDES PINS)
28 | 9103-6001 1 | CABLEANCHOR
29 | 8320-1022 5/8-11x2-1/4BOLT
7714-1077 | 6 | FLATWASHER
30 | 9020-7042 1 | BOOM TO MALE COUPLER PIN
31 | 8820-1107 1 |5/8-11x5 HEXHD CAPSCREW
8852-1310 1 |5/8-11 HEXNUT
32 | 9060-2838 1 | MALECOUPLER
33 | 9020-7046 1 |TILTCYLINDER ROD END PIN
34 | 8820-1065 | 2 [1/2-13x1 HEXHD CAPSCREW
45 | 9040-3384 | 1 | CABLE AND HOSE RETAINER
46 | 8820-1033 | 4 |3/8-16x3/4 HEX HD CAPSCREW
8856-1109 | 4 | WASHER
8855-1011 4 | LOCKWASHER
47 | 9002-8965 | 2 |NUT
48 | 8850-1116 | 2 |7/8-9NUT
JJ * Revised page numbers in this section 3-3




GRADALL

MATERIAL HANDLER
534B

3RD BOOM SECTION, PUSH BEAM & CABLE
Starting Serial No.8344014L

28 29 32

Revised 6-25-99

Item| Part No. |Qty Description Of Part Iten{ Part No. | Qty Description Of Part
1 | 9080-1296 | 1 |3S BOOM, 3rd section 27| 9020-6886| 1 | CABLE,includespins
2 | 9020-6892 | 1 | PIN, tilt cylinder base end 28| 9060-2845| 1 | ANCHOR,cable
3 | 9002-0199 | 1 | CAPSCREW, hex hd 5/8-11x4 29| 9002-0121| 4 | CAPSCREW, hexhd3/8-16x11/2
9002-1101 1 | NUT, hex 5/8-11 30| 9020-7042| 1 | PIN,boomtomalecouplier
4 | 9040-3350 | 1 | TUBE, auxilary hose 31| 9002-0219| 1 | CAPSCREW, hexhead5/8-11x5
5 | 9040-3203 | 1 | TUBE, tilt hose 9002-1101 1 | NUT, hex 5/8-11
6 | 9002-1095 | 12 | NUT, hex 5/16-18 32| 9060-2838| 1 | COUPLER,male
9002-1455 | 12 | WASHER 33| 9020-7046 1 | PIN,tiltcylinderrod end
7 | 9040-2801 | 2 | BEARING, reartop 34| 9002-9976 | 2 | CAPSCREW,hexhd 1/2-13x1
8 | 9020-5497 | AR | SHIM (use as required) 35| 9020-6976 | 1 | GRIP,handle
9020-3167 | 6 |BOLT, special 36| 9060-2906 | 1 | HANDLE
9 | 9020-7027 | 2 | BEARING, rearlower 37| 9002-0017| 1 | CAPSCREW, hexhd 1/4-20x11/2
10 | 9020-7029 | 2 |SHIM 38| 9002-0009 1 | CAPSCREW, hexhd 1/4-20x1 1/4
9020-0007 | 4 | CAPSCREW, hex hd 3/8-16x1 39| 9002-1113| 2 | NUT, 1/4-20
11 | 9080-1349 | 1 | BEAM, push 40| 9002-0021 2 | CAPSCREW, hexhd3/8-16x11/2
12 | 9020-7621 1 | PIN, front 41| 9020-7894 1 | LINK
13 | 9020-1608 | 1 |PIN, clevis 42| 9040-3441 1 | PLUNGER
9020-7221 1 | PIN, cotter 43| 9002-6523] 1 | BOLT,shoulder
14 | 9002-7264 | 1 |PLUG 44| 9020-7902| 1 | HANDLE
15 | 9002-8941 | 1 | GREASETUBE 45| 9020-3288| 1 | WELDMENT,chain
16 | 9002-8740 | 1 | FITTING, grease 47 | 9002-9976 1 | CAPSCREW, hexhd1/2-13x1
17 | 9020-7215 | 1 | ROLLER, hose support 9002-7471| 1 | WASHER, 1/2
18 | 9020-7302 | 1 |STUD 48| 9002-2218| 1 | FITTING, grease
9002-2224 | 2 | NUT, hex5/16-18 49} 9002-2225 2 | NUT,3/8-16
19 | 9020-7710 | 1 |PIN, rear 50| 9040-3384| 1 | RETAINER, cableandhose
20 | 9002-0085 | 1 | CAPSCREW, hex hd 3/8-16x3-1/2 51| 9002-6019} 4 | CAPSCREW, hexhd3/8-16x3/4
9002-1117 1 | NUT, hex jam 3/8-16 9002-1456 4 | WASHER, 3/8
21 | 9060-2852 1 | SHEAVE 52| 9002-8965 2 | NUT,cableend
22 | 9060-2830 | 1 | SHEAVE 53| 9002-1203| 2 | NUT,cableendjam
23 | 9020-6046 | 4 |BUSHING 54| 9020-5475{ 2 | BUSHING
24 | 9020-7043 | 1 |SPACER, ifitem 21 is not used 55| 9020-6238| 2 [ BEARING,topside
25 | 9020-0253 | AR | SHIM 56| 9020-5870| AR} SHIM
9020-3039 | AR | SHIM 9002-6019| 4 | BOLT, 3/8-16x3/4
9020-3040 | AR | SHIM
26 | 9040-3182 | 2 | CABLESHEAVE
9020-5407 | 2 | NEEDLE BEARING
JJ * Changed the page number from 3-4 to 3-3 3-3




GRADALL

MATERIAL HANDLER
534B

(9104-5006) QUICK SWITCH ASSEMBLY
Starting Serial No. 8744142G

Original Issue 8-87
Revised 6-25-99

Item| Part No. {Qty Description Of Part
9104-5006 | 1 | QUICK SWITCH ASSY (includes all
items except items 16 thru 22)
1| 9104-6027 | 1 | QUICKSWITCHWELDMENT
2 ] 9104-1091 | 1 | PLUNGER
3] 8825-1037 | 1 | SOCKET HD SHOULDER SCREW,
1/2x1 (3/8-16 THREAD)
4 | 8852-1306 | 2 | HEX LOCKNUT, 3/8-16
5| 9060-2906 | 1 | HANDLEWELDMENT
6 | 8820-1005 | 2 | HEXHD CAPSCREW, 1/4-20x1,GR5
7 | 8850-1104 | 2 | HEXNUT, 1/4-20
8 | 9020-6976 | 1 | HANDLEGRIP
9 | 8820-1037 | 1 | HEXHD CAPSCREW, 3/8-16x1-1/2,
GR5
10 | 9020-7894 | 1 | LINK
11 | 8820-1038 | 1 | HEXHD CAPSCREW, 3/8-16x1-3/4,
GR5
12 | 9020-7902 | 1 | QUICKRELEASE PIN
13 | 9103-3038 | 1 | JACKCHAIN, 8" LONG, SIZE 12
14 | 9103-3039 | 1 | CHAINCONNECTION
15 | 8867-1008 | 1 | LUBEFITTING, STRAIGHT, 1/4-28
16 | 9020-7046 | 1 | TILT CYLINDER ROD END PIN
17 | 8820-1065 | 2 | HEXHD CAPSCREW, 1/2-13x1, GR5
18 | 9103-1136 | 2 | BUSHING
19 | 9104-1365 | 1 | HEADPIN
20 | 8852-1010 | 1 | HEXLOCKNUT, 5/8-11
21 | 8855-1013 | 2 | LOCKWASHER, 1/2
22 | 8664-1057 | 1 | HEX HD CAPSCREW

JJ * Revised page numbers in this section



JJ

GRADALL

MATERIAL HANDLER

534B

BOOMS

Quick Switch Assembly
Starting Serial No. 0144698J
Original Issue 7-89

Revised 6-25-99

Item{ Part No. |Qty. Description Of Part
9104-5095 | 1 | QUICK SWITCH ASSEMBLY
1 | 9104-6074 | 1 | QUICKSWITCHWELDMENT
2 | 9108-6073 | 1 | PLUNGERWELDMENT
3 | 9020-7902 | 1 | QUICK RELEASEPIN
4 | 9103-3038 | 1 | JACKCHAIN,8"LONG, SIZE 12
5 | 8863-1509 | 1 | ROLLPIN, 1/4"x2
6 | 8867-1008 | 1 | LUBEFITTING, STRAIGHT, 1/4-28
7 | 9104-6020 |REF| FOURTHBOOM SECTION WELDMENT
8 | 9103-1136 |REF| BUSHING
9 | 8864-1057 | 1 | HEXHD CAPSCREW
10 | 9104-1365 | 1 | HEADPIN
11 | 8852-1010 | 1 | HEXLOCKNUT, 5/8-11
12 | 9020-7046 | 1 | TILT CYLINDER ROD END PIN
13 | 8820-1065 | 2 | HEXHD CAPSCREW, 1/2-13x1, GR5
14 | 8855-1013 | 2 | LOCKWASHER, 1/2
15 | 8830-1090 | 1 | RD. HD MACH SCREW #10-24x1/2
16 | 8856-1105 | 1 | FLAT WASHER #10

* Revised page numbers in this section 3-4



GRADALL®

MATERIAL HANDLER
534B

SVC

ATTACHMENTS
Starting Serial No. 8344001L
Revised 1-15-01

NOTE: MANY DIFFERENT FORK
ASSEMBLIES ARE AVAILABLE
FOR THE CARRIAGE ASSEMBLIES
USED ON THE 534B-9. PLEASE SEE
FORK INFORMATION PAGE, (4-9)
FOR LIST OF FORKS.

Item| Part No. |Qty Description Of Part
*1 | 9045-5049 | 1 |60"BUCKET
2 | 9080-1314 1 | 66"CARRIAGE
3 | 9040-2478 | 1 |66" FORKPIN
4 | 9020-0003 2 | FORKPINCOLLAR
5 | 8820-1105 2 | HEXHDCAPSCREW, 5/8-11X4,GR5
6 | 8852-1310 | 2 | HEXLOCKNUT,5/8-11
7 | 9080-1315 1 | 48"CARRIAGE
8 | 9040-2477 1 | 48"FORKPIN
9 | 9080-2132 | 2 | PALLETFORK, 1-3/4X5X42 6000#
CAPACITY
9080-2221 2 | PALLET FORK, 2X4X48 6000#
CAPACITY
9080-2164 2 | PALLETFORIK, 1-3/4X5X60 6000#
CAPACITY
9060-0390 | 2 | CUBING FORK, 2X2X50 3000#
CAPACITY (USES 29041-0246
SPACERS)
9060-1819 | 2 | PALLETFORK, 1-3/4X6X48 8000#
CAPACITY
9060-1818 | 2 | PALLET FORK,2X6X60 8000#
CAPACITY
9045-3002 2 | PALLET FORK, 2X4X48 8000#

CAPACITY

* Revised item 1.

41



ATTACHMENTS

GRADALL (9045-5011) Truss Boom
MATERIAL HANDLER Starting Serial No. 8344001L
534B Revised 6-29-01

item| Part No. | Qty. Description Of Part item| Part No. | Qty. Description Of Part
9045-5011 1 | TRUSS BOOM, (includes all items) 11 | 9060-2904 | 1 |SLIDERBRACKET
1 | 9080-1353 1 | TRUSSBOOMWELDMENT 12 | 9040-3437 | 2 |SLIDERBAR
2 | 9045-3040| 1 |SWIVELHOOK 13 | 8820-1036 | 8 |HEXHDCAPSCREW,3/8-16X1-1/4,
3 | 9020-6046 | 1 |BUSHING GR5
4 | 9045-1053 1 | HANGER 14 | 8850-1006 | 8 |HEXNUT,3/8-16
5 | 9045-3041 1 | SHACKLE, (includes attachment 15 | 9020-7884 | 2 |LOCKINGCLAMP
hardware) 16 | 8820-1021 8 |HEXHDCAPSCREW, 5/16-18X1-1/4,
1 | BOLT GR5
1 |NUT 17 | 8850-1005 | 8 |HEXNUT,5/16-18
1 {COTTERPIN 18 | 8820-1035 | 2 [HEXHDCAPSCREW,3/8-16X1,GR5
6 | 9040-2048| 1 |PIN 19 | 8850-1106 | 2 |HEAVYHEXJAMNUT,3/8-16
7 | 8867-1001 | 1 |LUBEFITTING, STRAIGHT, 1/8 20 | 9015-3001 | 1 |SERIALNO.PLATE
8 | 8820-1073| 1 |HEXHDCAPSCREW, 1/2-13X3, GR5 21 | 8834-1022 | 4 |DRIVESCREW,#10X3/8
9 | 8850-1008 | 1 |HEXNUT,1/2-13 22 | 9045-1047 | 2 |SPACER
10 | 9060-2905 | 1 | SLIDERBRACKET

mBC * Revised illustration and parts list. 4-2



GRADALL: WINCH-TRUSS BOOM

MATERIAL HANDLER Starting Serial No. 8344001L
534B Revised 8-25-06

LK 4-3



WINCH-TRUSS BOOM
Starting Serial No. 8344001L
Revised 8-25-06

GRADALL
MATERIAL HANDLER
534B
Item| Part No. |Qty. Description Of Part
9020-7878 | 1 | TRUSSBOOM WINCH (includesall
items)
1 | 9020-8147 1 | GEARCASECOVER
2 | 9020-8171 1 | GEARCASE GASKET
3 | 8820-1035 | 6 |HEXHDCAPSCREW,3/8-16x1,GR.5
4 [ 9020-8154 | 2 [BUSHING
5 [ 9020-8150 1 |WORMGEAR
6 | 9020-8174 1 | BUSHING
7 | 9020-8168 1 |OILFILLPLUG
8 | 9020-8185 1 |OILLEVELPLUG
9 | 9020-8142 1 | GEARCASE
10 | 9020-8186 1 | OILDRAINPLUG
11 | 9020-8156 | 2 |COLLAR
12 | 9020-8183 | 2 |BEARING
13 | 9020-8189 | 2 |[OILSEAL
14 | 9020-8170 | 2 |BEARINGHUBGASKET
15 | 9020-8188 | 2 |BEARINGHUB
16 | 9020-8180 1 | MOTORMOUNTADAPTER
17 | 8820-1037 | 4 |HEXHDCAPSCREW,3/8-16x1-1/2
GR.5
8855-1011 4 | LOCKWASHER, 3/8
18 | 9020-8187 | AR | COUPLERSPACER
19 | 9020-8181 1 | COUPLERWINCH SHAFT
20 | 9020-8182 1 | COUPLERMOTORSHAFT
21 | 9020-8153 1 | LOCKSEATBUSHING
22 | 9020-8152 6 | CABLEDRUMSHAFTKEY
23 | 9020-8148 1 | CABLEDRUMSHAFT
*24 | 9140-4384 1 | LOCKSEAT
25 | 9020-8173 | 2 | WASHER
26 | 9020-8145 1 | CABLEDRUM
27 | 9020-8143 1 | LOCKSEAT
28 | 9020-8169 1 | WIREROPELOCK
29 | 8855-1011 1 | LOCKWASHER, 3/8
30 | 8820-1036 1 | HEXHD CAPSCREW, 3/8-16x1-1/4
GR.5
31 | 9020-8155 | 4 | STUDBOLT,1/2-13x1-1/2
32 | 8850-1008 | 4 |HEXNUT,1/2-13
33 | 9020-8151 1 | WORM
34 | 9020-8149 1 | WORMSHAFT
35 | 9020-8176 | 2 | WORMSHAFTKEY
36 | 9020-8177 1 | WORMSHAFTKEY
37 | 9020-8164 | 2 | BRAKELINING
38 | 9020-8184 | 2 |LOCKRING (V.C.type)
39 | 9020-8175 | 2 |SEAL
40 | 9020-8158 1 | BRAKEHOUSING
41 | 9020-8163 1 | ROLLER
42 | 9020-8179 1 | BRAKEDRUMSPRING
43 | 9020-8162 1 | SPRING SEAT
44 | 9020-8159 1 | BRAKEDRUM
45 | 9020-8157 1 | BRAKEPLATE
46 | 8850-1006 1 | HEXNUT,3/8-16
47 | 9020-8165 1 | BRAKEPLATE
48 | 9020-8166 | 2 |BRAKEPLATE
49 | 9020-8167 1 | FIXING PLATE
50 | 9020-8160 1 | ADJUSTINGBOLT
51 | 9020-8178 1 | SPRING
52 | 9020-8190 1 | BRAKECOVERGASKET
53 | 9020-8172 1 | O-RING
54 | 9020-8161 1 | ADJUSTINGNUT
55 | 8820-1037 | 8 |HEXHDCAPSCREW,3/8-16x1-1/2
GR.5
8855-1011 4 | LOCKWASHER, 3/8
56 | 9020-8146 1 | BRAKEDRUM
57 | 8867-1001 LUBE FITTING - STRAIGHT 1/8

LK * Changed part number on item 24.

43



GRADALL:

MATERIAL HANDLER

534B

SvC

OUTRIGGERS
Original Issue 3-86

Revised 12-20-02

15
~ 15
2 13 ‘1
10§ 144%;% 10 »?
| -
LTI 8- B a T oy
E\;\ S - ]2/ 2 ‘
Highf O[Jtrigger Left Outrigger

Seepage 9-12

ltem| Part No. |Qty. Description Of Part
1 | 9103-6029 | 1 |LEFTOUTRIGGERBRACKET
91036030 | 1 | RIGHTOUTRIGGERBRACKET
2 | 8508-1016 | 11 | HEXHD CAPSCREW
0510-1441 | 11 | SPECIALWASHER
3 | 9103-1141 | 4 [SHOEPIN
4 | 9103-1140 | 2 [ARMPIN
5 | 9103-6041 2 [ARMWELDMENT
6 | 9103-6032 | 2 | OUTRIGGERSHOE
7 1 9103-1136 | 4 | BUSHING
* 8 Ref | CYLINDER, (see page 13-11 for details)
9 | 9104-3258 | 2 | DUALP.O.CHECK, (see page 10-24 for
details)
10 | 8820-1040 | 6 |HEXHDCAPSCREW,3/8-16X2-1/4
GR.5
8855-1011 | 6 | LOCKWASHER,3/8
*11 | 8852-1206 | 6 | HEXLOCKNUT,3/8-16
12 | 9103-3201 2 | ORIFICE CHECK, (barrel side only)
13 | 8866-2085 | 4 | ELBOW,45DEGREES, (includes o-ring)
8859-1205 | 4 | O-RING
14 | 8471-7527 2 |HOSEASSY
15 | 8471-7528 2 |HOSEASSY

* Revised description on items 8 & 11.



GRADALL WINCH ASSEMBLY

MATERIAL HANDLER Original Issue 8-86
534B Revised 6-25-99

]
o]

)
7

JF 11y

il
=

=
o
T

JJ * Changed the page number from 4-6 to 4-5 4-5



GRADALL

MATERIAL HANDLER

534B

JJ

Item| Part No. |Qty. Description Of Part
1] 9103-3196 | 1 | WINCH
2 | 9020-7882 1 | CABLE
3 | 9020-1443 | 1 HOOK&BALL
4 | 8820-1069 | 4 | HEXHDCAPSCREW, 1/2-13x2, GRS
5 | 8855-1013 | 4 | LOCKWASHER,1/2
6 | 8850-1008 | 4 |HEXNUT,1/2-13
7 | 9103-1007 | 1 | BAR(notshown)
8 | 9102-1009 | 1 | RING (notshown)
9 | 9103-3161 | 2 | FLOWREGULATOR
10 | 8866-1113 | 2 | MALEELBOW-90DEGREES 1/2x1/2
TUBE
11 | 9020-4245 1 | HYDRAULIC COUPLER-FEMALE
12 | 9020-4244 1 | HYDRAULICCOUPLER-MALE
13 | 9103-3230 | 2 | REDUCER
14 | 7713-3226 | 1 | HOSEASSEMBLY
16 | 7713-3459 | 1 | HOSEASSEMBLY
16 | 9104-3126 | 1 | DUST CAP (notshown)
17 | 9104-3125 | 1 | DUST PLUG (not shown)
18 | 8866-1011 | 1 | MALECONNECTOR 1/4x1/2 TUBE
19 | 8866-2106 | 2 | ELBOW-90 DEGREES (swivel nut)
20 | 8471-7252 | 1 | HOSEASSEMBLY
21 | 9002-7180 | 1 | 90DEGREESBULKHEADFITTING
22 | 9020-6888 | 1 | HOSEASSEMBLY
23 | 9040-3249 | 1 | HOSE TAKE-UP
24 | 9020-0313 | 1 | SPRING
25 | 9020-7041 | 1 | SPRINGRETAINER
26 | 8850-1008 | 1 |HEXNUT,1/2-13
27 | 8850-1108 1 |HEAVYHEXJAMNUT, 1/2-13
28 | 9104-3101 | 1 | HOSETAKE-UPSHEAVE
29 | 8866-1065 1 | UNION, 1/2TUBE
30 | 8471-6377 | 1 | HOSEASSEMBLY
31 | 8866-2240 | 1 | SWIVELNUTRUNTEE, 1/2 TUBE
32 | 9103-5067 | 1 [SOLENOIDVALVEASSEMBLY

* Changed the page number from 4-6 to 4-5

WINCH ASSEMBLY
Original Issue 8-86
Revised 6-25-99

45



GRADALL

MATERIAL HANDLER

ATTACHMENTS
6 Ft. Vertical Mast

534B Original Issue 8-86
Revised 7-06-06
—t— i —
/IB
1 o
1
o«
i
\)TTI [
3 B
5 e > d
i &———15
< 14
= |l — O
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9045-5035 | 1 |[B6FT.MAST ASSY, (48" carriage), 9 | 8866-1013| 1 |MALECONNECTOR, 1/2X1/2 TUBE,
(includes allitems) (Before S/N 2005283-01)
9045-5037 | 1 |6FT.MASTASSY, (66" carriage), 8866-2006 [ 1 |CONNECTOR, (includes 8859-1205
(includes allitems) o-ring), (S/N2005283-01 & After)
9103-3243 1 |6KCAPACITY CHART, (locatedincab) 10 | 8866-1016 1 MALE CONNECTOR, 5/8X1/2 TUBE
9103-3242 1 |8KCAPACITY CHART, (locatedincab) 11 8866-1180 1 FEMALE ELBOW, 90 DEGREES,
1 9045-3031 1 |CARRIAGEWELDMENT -48" 1/2X1/2 TUBE
9045-3032 1 |CARRIAGEWELDMENT -66" 12 | 8850-1006 2 |HEXNUT,3/8-16
2 | 9045-6002 1 |ADAPTERWELDMENT 13 | 8855-1011 2 |LOCKWASHER, 3/8
3 | 8471-7640 1 |HOSEASSY 14 | 9015-3001 1 |SERIALNO.PLATE
4 | 9116-3138 1 |MALEHYDRAULIC COUPLING, 15 | 8834-1022 4 |DRIVESCREW, #10X3/8
(Before S/N 2005283-01) 16 | 9045-1039 1 |STOPTUBE
9140-3414 1 |MALEHYDRAULIC COUPLING, 17 | 91083-4372 2 |RETAININGRING
(S/N2005283-01 & After) 18 | 9103-4373 2 |[CHAINROLLER
5 | 9104-3126 1 [DUSTCAP 19 | 9103-4374 | 6 |LOADROLLER, (inside carriage frame
6 | 2443-1386 2 |CLAMP 20 | 9103-4375 | AR [SHIM
7 | 8820-1037 2 |HEXHDCAPSCREW, 3/8-16X1-1/2, 21 9103-4376 4 |SIDETHRUSTROLLER, (small
GR5 outside roller)
8 | 8856-1004 2 |FLATWASHER, 3/8 22 | 9103-4377 2 |SCREW

ER46361,49939-LK

* Revised parts list.

4-6




GRADALL

MATERIAL HANDLER

534B

GLOW PLUG INSTALLATION
Original Issue 8-86
Revised 6-25-99

101

item

Part No.

Qty.

Description Of Part

DOVEWN -

9103-5105

2477-1004
9103-1277
9103-1278
9103-3251
9103-3252
9103-3250

- e ok ek

Q= =t w2 NN

GLOW PLUG INSTALLATION (includes
allitems below)

PUSHBUTTON SWITCH
JUMPERWIRE

JUMPERWIRE

BUTTON DECAL
INSTRUCTIONDECAL

GLOW PLUG KIT (consists of items 7
thru 14)

TUBENUT

RUBBER FERRULE

VALVE

CONNECTOR

BOLT

HEATER

TUBE

WASHER

*NOTE: Only items with part numbers
are available for service.

*NOTE: Switch assembly, switch plate,
and decal sheet, which are
part of the above kit, are not
used in this installation.

JJ * Changed the page number from 4-8 to 4-7




GRADALL

MATERIAL HANDLER

JJ

534B

PINTLE HOOK INSTALLATION

/3
2
| /
Item| Part No. |Qty. Description Of Part
1 | 9020-0602 1 | PINTLEHOOK
2 | 8820-1068 | 4 | HEXHDCAPSCREW, 1/2-13x1-3/4,
GR.5
3 | 8855-1013 | 4 | LOCKWASHER1/2

* Changed the page number from 4-9 to 4-8

Original Issue 8-86
Revised 6-25-99

4-8



GRADALL

MATERIAL HANDLER

ATTACHMENTS & ACCESSORIES

Fork Informati

on

5348 Original issue 11-00
Revised 2-2-01
NOTE: FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE’S CAPACITY DECREASE CAPACITY OF THE
ATTACHMENT OR MACHINE TO THAT OF THE FORKS. FORKS RATED MORE THAN THE ATTACHMENT OR
MACHINE’S CAPACITY DO NOT INCREASE ATTACHMENT OR MACHINE’S CAPACITY.
NOTE: PLEASE CONSULT THE GRADALL PARTS DEPARTMENT TO DETERMINE THE CORRECT FORKS
APPLICABLE TO YOUR SPECIFIC CARRIAGE ASSEMBLY AND APPLICATION.
Item| Part No. Description Of Part ltem| Part No. |Qty. Description Of Part
9060-0390 48" CUBING FORK, 2X2, 3000 ibs., 9055-3018 | 2 |72"PALLETFORK, 2X6,10,000Ibs.,
(B, C, & D series) (B, C, & D series)
9060-1819 48" PALLETFORK, 1-3/4X6,9000Ibs., 9112-3132 | 2 |72"PALLETFORK, 2X6, 10,000Ibs.,
(B, C, & D series) : (B, C, & D series)
9045-3002 48" PALLET FORK, 2X4, 3000 Ibs., 9060-0832 | 2 }48"FORK,2-1/4X8,16,000ibs.,
(B, C, & D series) (used on the 542, 552, & 554)
9055-3005 48" PALLET FORK, 2X6, 3000 Ibs., 9060-1873 | 2 |48"FORK,2-1/4X7,15,000Ibs.,
(B, C, & D series) (used on the 542, 552, & 554)
9055-3008 48" PALLET FORK, 2X2,3000bs., 9060-0833 | 2 |60"PALLETFORK,2-1/4X8, 16,000
(used on &' swing mast only, Ibs., (used on the 542, 552, & 554)
P/N 9045-5047) 9060-1219 | 2 |60"FORK,2-1/2X8, 16,000Ibs.,
9060-1015 60" PALLET FORK, 2X6, 3000 Ibs., (used on the 542, 552, & 554)
(B, C, & D series) 9060-1874 | 2 |60"FORK,2-1/4X7,15,0001bs.,
9006-3269 60" PALLET FORK, 2X6, 3000 Ibs., (used on the 542, 552, & 554)
(B, C, & D series)
9045-3045 60" PALLET FORK, 2X2, 10,000 1bs.,
(used on 6' swing mast only,
P/N9045-5054)
SDS * Revised page. 4-9



GRADALL® WAUKESHA DIESEL ENGINE MOUNTING
MATERIAL HANDLER Starting Serial No. 8344001L
534B Thru Serial No. 8444490
Waukesha Engine Only

Revised 11-17-00

* OILFILTER 9020-6263

NOT SHOWN
FUEL FILTER 9020-6260
NOT SHOWN
Item | Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 9020-5861 | 1 | STACKCAP 17 1 | WAUKESHA DIESEL ENGINE, (For
2 9020-6634 | 1 | EXHAUSTELBOW parts information see separate engine
3 | 2492-1332 | 2 | EXHAUSTCLAMP manual)
4 9020-7291 1 { MUFFLER 18 9040-3305 1 | PILOTPUMP
5 | 9020-5971 | 1 | ACCELERATORCABLEBRACKET 19 | 8820-1030 | 2 | HEXHDCAPSCREW,5/16-18X3-1/2,
6 8820-1033 | 2 |HEXHDCAPSCREW, 3/8-16X3/4, GR5 GR5
8856-1109 | 2 |[FLATWASHER,3/8 20 | 9020-7250 | 1 | ADAPTER
7 | 9040-3079 | 1 | MUFFLERMOUNTING BRACKET 21 | 9002-8751 | 1 | SETSCREW
8 | 8820-1037 | 2 |HEXHDCAPSCREW,3/8-16X1-1/2, 22 | 9020-7251 | 1 | DOWEL
GR5 23 | 8821-1069 | 2 | SOCKETHDCAPSCREW, 3/8-16X3/4,
9 | 9040-3174 | 1 | ENGINEMOUNTBRACKET, (left) GR8
10 | 9020-5032 | 2 | CENTERBONDEDCOMPRESSION 24 | 9020-7249 | 1 | ADAPTERPLATE
MOUNT *25 | 9020-7284 | 1 | GASKET
11 9020-5654 | 2 | SPECIALWASHER * 26 | 9020-5866 [ 1 | EXHAUST PIPECLAMP
12 | 8820-1073 | 2 |HEXHDCAPSCREW, 1/2-13X3,GR5 27 | 9020-7818 | 1 | CLAMP
8540-1340 | 2 | WASHER,1/2 9100-1002 1 | GASKET
13 | 9020-5031 | 2 |SPECIALWASHER 28 | 8820-1029 | 1 | HEXHDCAPSCREW, 5/16-18X3-1/4,
14 | 9040-3431 | 1 |OILFILTERGUARD GR5
15 | 8820-1065 | 4 | HEXHDCAPSCREW, 1/2-13X1,GR5 8852-1005 | 1 | HEXLOCKNUT,5/16-18
8856-1111 | 4 | FLATWASHER, 1/2 8856-1108 | 1 | FLATWASHER,5/16
16 | 9040-3175 | 1 | ENGINEMOUNT BRACKET, (right) 29 { 9103-4057 | 1 | STARTER, (notshown)

sSvC * Revised oil filter part number & description on item 25, added item 26 to parts list. 5-1



GRADALL® WAUKESHA DIESEL ENGINE MOUNTING
MATERIAL HANDLER Starting Serial No. 8344001L
534B Thru Serial No. 8444490
Waukesha Engine Only

Original 5-85

Revised 6-25-99

C - SEEPAGE9-10.1
H - SEE PAGE 9 - 10.1

JJ * Revised page numbers in this section 5-1



GRADALL® WAUKESHA DIESEL ENGINE MOUNTING
MATERIAL HANDLER Starting Serial No. 834400L

534B Thru Serial No. 8444490
Waukesha Engine Only

Original Issue 5-85

Revised 6-25-99

31 { 9103-3139 OIL PRESSURE SENDER (not shown)

Item| Part No. |Qty. Description Of Part
1 | 9020-5861 | 1 | STACKCAP
2 | 9020-6634 | 1 | EXHAUSTELBOW
3 | 2492-1332 | 2 | EXHAUSTCLAMP
4 | 9020-7291 | 1 | MUFFLER
5 | 9020-5971 | 1 | ACCELERATORCABLEBRACKET
6 | 8820-1033 | 2 | 3/8"-16x3/4" CAPSCREW
8856-1109 | 2 | 3/8"WASHER
7 | 9040-3079 | 1 | MUFFLERMOUNTING BRACKET
8 | 8820-1037 | 2 | 3/8"-16x1-1/2"CAPSCREW
9 | 9040-3174 | 1 | ENGINE MOUNTING BRACKET (left)
10 | 9020-5032 | 2 | CENTERBONDED COMPRESSION
MOUNT
11 | 9020-5654 | 2 | SPECIALWASHER
12 | 8820-1073 | 2 [ 1/2"-13x3"CAPSCREW
8540-1340 | 2 | 1/2" WASHER
13 | 9020-5031 | 2 | SPECIALWASHER
8850-1008 | 2 | 1/2"-13NUT
14 | 9040-3431 | 1 [ OILFILTER GUARD
15 | 8820-1065 | 4 | 1/2"-13X1"CAPSCREW
8856-1107 | 4 | WASHER
16 | 9040-3175 | 1 | ENGINE MOUNTING BRACKET (right)
17 1 | WAUKESHA DIESEL ENGINE (for parts
information, see separate engine
manual)
18 | 9103-4034 | 1 | ADAPTERGASKET
19 | 9103-4035 | 1 | PUMPADAPTERPLATE
20 | 9103-4036 | 1 | HYDRAULIC PUMP GASKET
21 | 9103-4037 | 1 | HYDRAULIC PUMP GEAR
22 | 9103-4038 | 1 | WASHER
9103-4039 | 1 [ CASTLENUT
23 | 9103-3156 | 1 | HYDRAULIC GEAR PUMP
24 | 8656-1309 | 1 | REDUCER/EXPANDER
8859-1207 | 1 | O-RING
8866-2085 | 1 | ELBOW, 45 DEGREE
25 | 9103-3182 | 1 | BEADED INSERT, 45 DEGREE
8859-1209 | 1 | O-RING
26 | 9020-5866 | 1 | EXHAUSTPIPE CLAMP
27 | 9020-7818 | 1 | CLAMP
28 | 8820-1029 | 1 | 5/16"-18x3-1/4"BOLT
8852-1005 | 1 [ 5/16"-18NUT
8856-1108 | 2 | 5/16"WASHER
29 | 8471-7470 | 1 | HOSEASSEMBLY
30 | 9103-3179 | 1 | HOSE
1
1

8871-2031 ELBOW, 45 DEGREE
32 | 9020-6263 OIL FILTER (not shown)
33 | 9020-6260 FUEL FILTER (not shown)

JJ * Revised page numbers in this section 5-1



GRADALL

MATERIAL HANDLER

534B

PERKINS DIESEL ENGINE MOUNTING

Item] Part No. |Qty. Description Of Part
9103-5141 | 1 | ENGINE & TRANSMISSIONFILTERKIT
(inciudes 1 each of the following)
9020-4732 | 1 | TRANSMISSIONFILTER
9020-6262 | 1 | AIRFILTER
9103-4005 | 1 | FUELFILTER
9103-4006 | 1 | OILFILTER

JJ

* Changed the page number from 5-1A to 5-1

Perkins Engine Only
Starting Serial No. 8444491G
Original Issue 6-99

Revised 6-25-99



GRADALL® PERKINS DIESEL ENGINE MOUNTING

"‘T‘"'s‘;;é‘"“"‘" Perkins Engine Only
Starting Serial No. 8444491G
Original 6-99

Revised 6-25-99

ltem| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1| 9103-3053 1 | MUFFLER 23 | 9103-1404 1 | ALTERNATORADJUSTMENT STRAP
2 1 9103-3381 1 | STACKCAP 24 | 9103-3329 1 |STUD
3 | 2492-1332 1 | CLAMP 25 | 8820-1549 | 8 |HEXHDCAPSCREW, 7/16-20X1,GR5
4 | 8820-1009 | 4 | HEXHDCAPSCREW, 1/4-20X2, GR5 8855-1012 | 8 | LOCKWASHER,7/16
8856-1107 | 8 | FLATWASHER, 1/4 26 | 9103-6009 | 2 |MOTOR MOUNT
8852-1304 | 4 |HEXLOCKNUT, 1/4-20 27 | 9020-5032 | 2 | SHOCKMOUNT
5] 9103-1045 | 2 | MUFFLERSTRAP 28 | 8852-1208 | 2 |HEXLOCKNUT,1/2-13
6 | 8820-1037 | 2 | HEXHDCAPSCREW, 3/8-16X1-1/2, 29 | 9020-5031 | 2 |SPECIALWASHER
GR5 30 | 8820-1072 | 2 |HEXHDCAPSCREW, 1/2-13X2-3/4,
7 | 8368-1481 | 2 | WASHER GR5
8 | 8368-3308 | 2 | SHOCKMOUNT 31 | 9103-3323 1 |STARTERMOTOR
9 | 8856-1109 | 2 | FLATWASHER,3/8 9103-3268 | 3 | MOUNTING STUD
10 | 8852-1306 | 3 | HEXLOCKNUT, 3/8-16 32 | 8820-1066 | 2 |HEXHDCAPSCREW, 1/2-13X3,GR5
11 | 9103-6010 | 1 | MUFFLERSUPPORT 8855-1013 | 2 | LOCKWASHER,1/2
9103-6072 | 1 | MUFFLERSUPPORT (starting serialno. 33 | 9103-1041 | 1 [MOUNTINGPLATE
0144312J) 34 Ref | PILOT PUMP (see page 10-15A for
12 | 8368-3175 | 1 |CLAMP details)
13 | 9103-6011 1 | HEADERPIPE 35 | 9103-3258 1 | PERKINS DIESEL ENGINE (see
9103-6073 | 1 | HEADER PIPE (starting serial no. separate engine manual for parts
0144312J) information)
9103-6099 1 | HEADERPIPE (starting serial no. 36 | 9103-3133 | 2 |NUT,M5X.08
0144687J) 37 | 9103-3134 | 1 |NUT,M10X1.5
14 | 9103-6012 1 | EXHAUSTMANIFOLD 38 | 9103-1152 1 | HEATSHIELD
8820-1534 | 3 | HEXHDCAPSCREW, 3/8-24X1, GRS 39 | 9103-3136 | 1 | 1/4"X3"TUBE (fuelfilter)
8855-1011 | 3 | LOCKWASHER, 3/8 40 | 9103-3246 1 | OILPRESSURE SENDER (100 PS!) (not
15 | 9103-1395 1 JALTERNATORBRACKET shown)
16 | 8820-1534 | 2 | HEXHDCAPSCREW, 3/8-24X1,GR5 41 | 8850-1005 1 |HEXNUT,5/16-18
17 | 1200-1234 | 2 | HARDENEDWASHER, 3/8 42 | 8850-1010 | 1 ]|LOCKWASHER,5/16
18 | 8820-1045 1 | HEXHDCAPSCREW, 3/8-16X3-1/2, 43 | 8667-1164 | 2 | SPACER
GR5 44 | 9103-3256 1 | FANBLADESPACER
19 | 9103-3248 1 | FANBELT 45 | 8319-1019 1 |HEXNUT, M6X1
20 | 9103-3074 | 1 | ALTERNATORFAN 46 | 9020-7497 | 1 [JUMPERWIRE
21 | 9103-3234 | 1 | ALTERNATOR 47 | 8319-1007 | 1 |HEXHDCAPSCREW, M8X1.25 GRS
22 | 8319-1028 | 1 | BOLT, M8X1.25, GR8 48 | 8319-1011 | 1 |LOCKWASHER,M8
8319-1011 1 | LOCKWASHER, M8
9002-7469 | 1 | HARDENEDWASHER

J * Changed the page number from 5-1B to 5-1 5-1




GRADALL®

MATERIAL HANDLER

ENGINE & ATTACHING PARTS

Fuel Tank & Lines

534B Starting Serial No. 8344001L
Waukesha & Perkins Engine
1 Revised 6-25-99
2 a/3
4
PERKINS ENGINE
Item| Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 | 9040-0654 1 |FUELLEVEL SENDER (includes *11 | 9100-3186 1 |FILLER BREATHER (includes gasket
gasket and mounting hardware) and mounting hardware)
* 2 | 9105-6106 | 1 |FUEL LINE (to engine filter) 8654-1381 | 1 ]| SCREW ON GAS CAP
3 | 8348-3497 | AR |HOSECLAMP 12 | 9020-5223 1 |SUCTIONSCREEN
4 1 [HOSE 3/8"1.D. (Waukesha) *13 | 8871-1212 1 |PIPE COUPLING, 3/8
2 |HOSE 5/16" I.D. (Perkins) *14 | 8820-1065 1 |HEXHD CAPSCREW, 1/2-13X1, GR5
5 | 9040-2827 | 1 |FUEL RETURN LINE (Diesel) *15 | 8820-1071 | 1 |HEXHD CAPSCREW, 1/2-13X2-1/2,
6 | 8668-3330 | 1 |CHECK VALVE (notused after GR5
S/N 8444490) 8850-1008 1 |HEXNUT, 1/2-13
7 | 9002-8674 | 1 |PUSHLOCKFITTING *16 | 9103-3054 1 |WATERSEPARATOR
8 1 |HOSE 1/4"I1.D. *17 19103-3131 | 2 |BARBCONNECTOR
* 9 | 9080-1199 | 1 |FUEL TANK (S/N 8344001L thru *18 | 8820-1021 | 2 |HEXHD CAPSCREW, 5/16-18X1-1/4,
S/N 8644765) GRS
9103-6047 | 1 |FUEL TANK (staring S/N 8644766) *19 [ 8852-1305 | 2 |HEXLOCKNUT,5/16-18
10 | 8871-1255 | 1 |SQ. HD PIPE PLUG, 1" *x20 | 9103-4396 | 1 |SCREW ASSY (push-ontype)
JJ * Revised page numbers in this section 5-2



GRADALL® FUEL TANK and LINES

MATERIAL HANDLER Starting S/N 8644013G

534B Original Issue 2-88
Revised 11-27-00

§
B—> «22
. <+-—13
22— \ o
24
Item{ Part No. |{Qty. Description Of Part Item| Part No. |Qty. Description Of Part
* 1 | 9040-0654 | 1 |FUELLEVEL SENDER, (includes gasket 13 | 8855-1009 | 2 | LOCKWASHER, 1/4
& mounting hardware) 14 | 8871-1212 | 1 | PIPECOUPLING, 3/8
2 | 9105-6106 | 1 | FUELLINE, (toenginefilter) 15 | 8820-1065 | 1 | HEXHDCAPSCREW, 1/2-13X1,GR5
3 | 8348-3497 | AR | HOSECLAMP 16 | 8820-1071 1 | HEXHD CAPSCREW, 1/2-13X2-1/2,
4 | 8209-2118 | 20" | HOSE,5/16"1.D. GR5
5 | 9040-2827 | 1 | FUELRETURNLINE 17 | 9103-3054 | 1 | WATERSEPARATOR
6 | 8820-1001 | 2 |HEXHDCAPSCREW, 1/4-20X1/2,GR5 18 | 9103-3131 | 2 | BARBCONNECTOR
7 | 9002-8674 | 1 |PUSHLOCKFITTING 19 | 8820-1021 | 2 | HEXHDCAPSCREW,5/16-18X1-1/4
8 | 9020-7422 | 1 |HOSE,1/4"1.D. GR5
*9 1 9103-6047 | 1 |FUELTANK 20 | 8852-1305 | 2 | HEXLOCKNUT,5/16-18
10 | 8871-1255 | 1 | SQUAREHD PIPEPLUG, 1" 21 | 8850-1008 | 1 | HEXNUT,1/2-13
11 | 9100-3186 | 1 |FILLER-BREATHER, (includescap, 22 | 8871-2081 | 2 | STREETELBOW-90DEGREES, 3/8
gasket & mounting hardware) 23 | 8874-1801 2 | HOSENIPPLE
9103-4224 | 1 | RESERVIORCAP, (withlockingtab) 24 | 9103-3270 { 1 | PRIMERPUMP
12 | 9020-5223 | 1 | SUCTIONSCREEN 25 | 8209-2118 | 12" | HOSE, 5/16"1.D.
26 | 8209-2118 | 70" | HOSE, 5/16"1.D.

SVC * Revised part number on items 1 & 9. 5-2



GRADALL

MATERIAL HANDLER

FUEL TANK and LINES
Starting Serial No. 0144638J

534B Original Issue 5-89
Revised 11-28-00
5
Item| Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
* 1 9040-0654 | 1 | FUELLEVEL SENDER, (includesgasket |}* 9103-4224 | AR | RESERVIOR CAP, (includes locking tab)
& mounting hardware) 11 | 9020-5223 | 1 | SUCTIONSCREEN
2 9105-6106 | 1 | FUELLINE, (toenginefilter) 12 | 8871-1212 1 | PIPECOUPLING, 3/8
3 | 8348-3497 | AR | HOSE CLAMP 13 | 8820-1065 { 1 | HEXHDCAPSCREW, 1/2-13X1,GR5
4 AR | HOSE, 3/16"1.D. 14 | 8820-1071 1 | HEXHDCAPSCREW, 1/2-13X2-1/2,
5 | 9040-2827 | 1 | FUELRETURNLINE GR5
6 9002-8674 | 1 | PUSHLOCKFITTING 15 | 9103-3054 1 | WATERSEPARATOR
7 | 9020-7422 | 1 | HOSE, 1/41.D. 16 | 9103-3131 2 | BARBCONNECTOR
* 8 9103-6047 | 1 | FUELTANK 17 | 8820-1021 2 | HEXHDCAPSCREW,5/16-18X1-1/4,
9 8871-1255 | 1 | SQUAREHD PIPEPLUG, 1" GRS
10 | 9100-3186 | 1 | FILLER-BREATHER, (includescap, 18 | 8852-1305 | 2 | HEXLOCKNUT,5/16-18
gasket & mounting hardware) 19 | 8850-1008 | 1 |HEXNUT,1/2-13
svC * Revised part numbers on items 1, 8, and the Reservior Cap. 5-2



GRADALL

MATERIAL HANDLER

534B

ENGINE & ATTACHING PARTS

Fuel Tank & Lines
Starting Serial No. 8644013G
Original Issue 2-88

Revised 6-25-99

22
3 \‘é
< 13
/'5 - \O/s
24
22

Item| Part No. |Qty Description Of Part Item| Part No. | Qty. Description Of Part

1 | 9040-0654 | 1 |FUELLEVEL SENDER (includes %11 | 9100-3186 | 1 |FILLER BREATHER (includes gasket

gasket and mounting hardware) and mounting hardware)

* 2 19105-6106 | 1 |FUEL LINE (to engine filter) 8654-1381 1 | SCREW ON GAS CAP

3 | 8348-3497 | AR |HOSECLAMP 12 | 9020-5223 | 1 |[SUCTIONSCREEN

4 20" |HOSE 5/16" 1.D. *13 | 8855-1009 | 2 |LOCKWASHER,1/4

5 | 9040-2827 | 1 |FUEL RETURN LINE (Diesel) *14 | 8871-1212 | 1 | PIPECOUPLING, 3/8

6 | 8820-1001 2 |HEXHDCAPSCREW, 1/4-20X1/2, GR5 | |*15 | 8820-1065 | 1 |HEXHD CAPSCREW, 1/2-13X1, GR5

7 | 9002-8674 | 1 |PUSHLOCKFITTING 16 | 8820-1071 1 |HEXHD CAPSCREW, 1/2-13X2-1/2,

8 1 |HOSE 1/4"1.D. GRS

9 | 9103-6047 | 1 |FUELTANK *17 | 9103-3054 | 1 |WATERSEPARATOR

10 | 8871-1265 | 1 |SQ. HD PIPE PLUG, 1" *18 | 9103-3131
* *
*
*
JJ * Revised page numbers in this section 5-2



GRADALL

MATERIAL HANDLER

534B

JJ

Item | Part No. | Qty. Description Of Part
1 P060-1917} 1 | RADIATOR
1 | CAP
2 [9020-0342 | 4 | COMPRESSION MOUNTING
3 18820-1038 | AR | HEX HD CAPSCREW, 3/8-16 X 1 3/4
9020-5918 | 10 | WASHER, 3/8"
4 18852-1206 | AR | HEXLOCKNUT, 3/8-16
5 [9002-8492 | 2 |ELBOW - 90 DEGREE
6 ]9020-0557 | 1 | DRAINPETCOCK
7 9020-5195 { 1 | HIGHPRESSUREHOSE
8 [9020-5194 | 1 |HIGHPRESSUREHOSE
9 P002-8496 | 2 |ELBOW - 90 DEGREE
10 [8667-1224 | 1 | BOTTOMRADIATORHOSE
11 [9020-6105 | 1 | TOP RADIATORHOSE
12 [8423-1107 | 4 |HOSECLAMP

* Revised page numbers in this section

RADIATOR and HOSES
Starting Serial No. 8344001L
Thru Serial No. 8444490G
Waukesha Engine Only
Revised 6-25-99

5-3



GRADALL® RADIATOR and HOSES

MATERIAL HANDLER Starting Serial No. 8444491
534B Perkins Engine Only

Original Issue 2-85

Revised 6-25-99

‘o -y

s s

1
[l
@

._.\.._-.-_-- - ———-
A

— >0

-—
wn

Item | Part No. | Qty| Description Of Part
1 {9103-3048| 1 | RADIATOR
2 |[9103-6033] 1 | FANGUARD
3 |8820-1003] 6 | CAPSCREW, 1/4-20X3/4
8855-1009| 14 | LOCKWASHER, 1/4
8856-1107| 14 | FLATWASHER, 1/4
4 |9103-3132| 1 | HOSE, UPPER RADIATOR
5 |8507-1128] 6 | HOSECLAMP
6 |9103-3061| 1 | WATERPIPE
7 |{9103-3062| 1 | HOSE,CONNECTOR
8 |9103-3063| 1 | HOSE, LOWER RADIATOR
9 |9002-8496| 2 | ELBOW, 90 DEGREE
10 |9020-5194| 1 | HOSE, HIGH PRESSURE
11 18452-1056| 1 | PETCOCK, DRAIN
12 |9002-8492] 2 | ELBOW, 90 DEGREE
13 |9020-5195| 1 | HOSE, HIGH PRESSURE
14 19103-3137f 4 | SHOCK MOUNT
15 18852-1305| 4 | NUT, 1/4X20

JJ * Changed page number from 5-3A to 5-3. 5-3



GRADALL

MATERIAL HANDLER

534B

RADIATOR and HOSES
Starting Serial No. 8544551G
Original Issue 7-85

Revised 6-25-99

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 [9103-3254| 1 | RADIATOR (includes cap) 11 |8452-1056| 1 | DRAINPETCOCK
9103-4160| 1 | CAP 12 |8866-1118 ] 2 [ MALE ELBOW, 90 DEG. 3/4X3/4 TUBE
2 [9103-6051 1 | FANGUARD 13 [8471-7570| 1 | HOSEASSY
3 |8820-1003| 2 |HEXHDCAPSCREW, 1/4-20X3/4 14 |9103-3137| 2 | SHOCKMOUNT
GR5 15 |8852-1305| 8 | HEXLOCKNUT,5/16-18
8855-1009| 2 | LOCKWASHER, 1/4 8856-1108| 8 | FLATWASHER, 5/16
8856-1107| 2 | FLATWASHER, 1/4 16 ]8820-1022| 4 | HEXHD CAPSCREW, 5/16-18X1-1/2
4 |9103-3132| 1 | UPPERRADIATORHOSE GR5
5 |8504-1654| 6 | HOSECLAMP 17 |9100-6016| 1 |L.H. RADIATORMOUNT
6 |9103-3061 1 | LOWERWATER PIPE 9100-6017| 1 | R.H. RADIATOR MOUNT
7 |9103-3062| 1 | CONNECTORHOSE 18 |8368-3308f 4 | SHOCKMOUNT
8 (9103-3063| 1 | LOWERRADIATORHOSE 19 |8820-1039| 4 | HEXHD CAPSCREW, 3/8-16X2, GR5
9 18866-2067| 2 | ELBOW-90DEGREES (includes 20 |9020-5918| 4 | SPECIALWASHER
o-ring) 21 |8852-1206] 4 | HEXLOCKNUT, 3/8-16
8859-1207| 2 | O-RING 22 19020-7622| 1 | HOSEGUARD
10 |8471-7571 1 | HOSEASSY
JJ * Changed page number from 5-3B to 5-3. 5-3



GRADALL

MATERIAL HANDLER

534B

ETHER STARTING KIT
Starting Serial No. 8344001L
Revised 6-25-99

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 |9020-5585 PRIORITY VALVE (2000 PSI 9 [9020-6316 | AR [ETHER START KIT (includes items 10
relief setting) thru 21)
9103-3240 PRIORITY VALVE (2500 PSi 10 NSS 1 |CABLESTOP
relief setting) 11 NSS 4 |INUT
2 |8820-1029 | 2 |HEXHD CAPSCREW, 5/16-18X3 1/4, 12 NSS 4 |LOCKWASHER
GR5 13 NSS 1 |TANKMOUNTING BRACKET
3 |9020-5767 | 1 |VALVEMOUNTINGBRACKET 14 NSS 1 |CLAMP
(existing) 15 NSS 2 |STUD
4 |8850-1005 | 2 |HEXNUT5/16-18 16 NSS 6 |[LOCKWASHER
5 [9040-3110 { 1 |ETHERSTART MOUNTING BRACKET NSS 2 |WING NUT
6 |8820-1003 | 2 |HEXHDCAPSCREW, 1/4-20X3/4, 17 NSS 1 |ETHERTANK
GR5 18 NSS 1 |VALVE
7 |8856-1107 | 2 |FLATWASHER, 1/4 19 NSS 1 |VALVEFITTING
8850-1004 | 2 |HEXNUT, 1/4-20 20 NSS 1 |HOSE
8 [9020-0308 | 1 |CABLE 21 NSS 1 |ATOMIZER
JJ * Revised page numbers in this section 5-4




GRADALL

MATERIAL HANDLER

AIR CLEANER PIPING WAUKESHA DIESEL ENGINE

Starting Serial No. 8344001L
Thru Serial No. 8444490G
Waukesha Engine Only
Revised 6-25-99

534B
Item | Part No. | Qty. Description Of Part
1 |9020-5663| 1 |AIRCLEANER
2 9020-7469 | 2 |AIRCLEANER MOUNTING BAR
3 |8820-1035| 4 |HEXHD CAPSCREW, 3/8-16X1, GR5
4 |7710-3138| 2 |AIRCLEANERMOUNTING BANDS
5 18820-1020| 4 |HEXHDCAPSCREW,5/16-18X1,GR5
8852-1205| 4 |HEXLOCKNUT,5/16-18
8855-1010| 4 |LOCKWASHER,5/16
6 |9002-8682| 1 |[CAP, 1/8 NPT
7 9103-3028 | 1 |[FILTERCAP
8 |9020-7869| 1 |HOSE
9 [9002-7713| 3 |CLAMP
10 |9020-7863| 1 |ADAPTER
11 |9020-5667 | 1 [REDUCER
12 |8511-1214| 1 |CLAMP
JJ * Revised page numbers in this section



GRADALL® AIR CLEANER PIPING PERKINS DIESEL ENGINE
MATERIAL HANDLER Starting Serial No. 8444491

534B Original Issue 2-85
Revised 6-25-99

JJ

n

Item | Part No. | Qty. Description Of Part
1 ]9020-5663| 1 |AIR CLEANER
2 {8503-1160| 1 |CLAMP
3 |9103-3028| 1 |INLETCAP
4 |9103-3056| 1 |ELBOW -90DEGREE
5 |9002-7713] 3 |HOSECLAMP
6 |9103-3060| 1 |INTAKETUBE
7 19103-3055f 1 | REDUCER
8 |9103-3058} 1 |INTAKETUBE
9 |9103-3058| 1 | REDUCING ELBOW
10 |8688-3327| 3 |CLAMP
11 {8820-1020] 5 |HEXHDCAPSCREW,5/16-18X1,GR5
8856-1108| 5 | FLATWASHER, 5/16
8852-1205)] 5 |HEXLOCKNUT,5/16-18
12 |9103-1042| 1 | AIRCLEANERBRACKET
13 {7710-3138] 2 | MOUNTING BANDS
14 |8820-1018] 4 |HEX HD CAPSCREW, 5/16-18X3/4,
GR5
8855-1010] 4 |LOCKWASHER, 5/16
16 |9103-1154| 1 | BRACKET
16 |7738-3154| 1 | SERVICEINDICATOR
17 |8870-1023| 1 | NIPPLE,1/8X3
18 |8871-1210] 1 | PIPE COUPLING, 1/8

* Changed page number from 5-5A to 5-5.



GRADALL’

MATERIAL HANDLER

JJ

534B

>,
o,
e,

e,
v,
ey

(2L
2
R
., -, oy

ENGINE & ATTACHING PARTS

o,
oot

Item ]| Part No. |Qty. Description Of Part

9020-5663 | 1 |AIR CLEANER (includes items 1 thru 5)

1 | 9020-6606 1 |COVER

2 | 9020-6262 1 |ELEMENT

3 [9020-1414 | 1 |WINGNUT W/SEAL

4 |9020-0807 | 1 |VACUATOR

5 1 |BODY (not sold separately, for service,

order p/n 9020-5663)
6 ]9103-3028 | 1 |AIRINLET
7 |9002-8682 | 1 |[CAP, 1/8" NPT

* Revised page numbers in this section

Air Cleaner

Revised 6-25-99

5-6



GRADALL® TRANSMISSION MOUNTING & CONTROLS
MATERIAL HANDLER

Starting Serial No. 8344001L
534B Revised 7-1-99

ltem| Part No. | Qty. Description Of Part

9103-5141 1 1 [ ENGINE AND TRANSMISSION FILTER
KIT (includes one each of the folowing)

9020-4732 | 1 | TRANSMISSION FILTER PERKINS ENGINE
9020-6262 | 1 | AIR FILTER

9103-4005 | 1 | FUEL FILTER

9103-4006 | 1 | OIL FILTER

JJ * Revised page numbers in this section 6-1



GRADALL

MATERIAL HANDLER

JJ

534B

TRANSMISSION MOUNTING & CONTROLS

Item| Part No. | Qty Description Of Part
* | 9103-4326| 1 | TRANSMISSION O-RING KIT
* | 9103-4327| 1 | TORQUE CONVERTERO-RINGKIT
1| 9020-5166| 1 | TRANSMISSION
2 | 9040-2642| 1 | CABLE MOUNTING BRACKET
3 | 8820-1066|] 1 | HEX HD CAPSCREW, 1/2-13X
1-1/4,GR5
4 | 9020-3374| 2 | CONTROL CABLE
5 | 8882-1003] 4 | ADJUSTABLE YOKE END
6 | 9002-7720| 4 | CLEVIS & COTTER PIN
7 | 9002-8664| 8 | BOLT, 12 PT. 3/8X1-1/4 (waukesha)
8820-1537| 8 | HEX HD CAPSCREW, 3/8-24X1-3/4,
GRS (perkins only)
8 | 8820-1036| 11 | HEX HD CAPSCREW, 3/8-16X1-1/4,
GR5
8855-1011| 11 | LOCKWASHER, 3/8
9 | 9020-5002] 1 | STUD, 3/8-16X1-3/4
8850-1006| 1 | HEX NUT, 3/8-16
10 | 8820-1119| 2 | HEX HD CAPSCREW, 3/4-10X4, GR5
11 | 9020-72191 2 | WASHER
12 | 9060-1946] 1 | MOUNTING BRACKET (left)
9060-1947| 1 | MOUNTING BRACKET (right)
13 | 8820-1110] 8 | HEX HD CAPSCREW, 3/4-10X1-3/4,
GRS
8855-1016| 8 | LOCKWASHER, 3/4
*14 | 9060-0097] 2 | COMPRESSION MOUNTING
15 | 8820-1120] 2 | HEX HD CAPSCREW, 3/4-10X4-1/2,
GR5
16 | 9103-6008] 2 ]| MOUNTING BRACKET
17 | 8507-1340] 2 | COMPRESSIONMOUNTING
18 | 9020-2303| 2 | CABLE GROMMET
19 | 8850-1012] 2 | HEX NUT, 3/4-10
8856-1115] 2 | FLAT WASHER, 3/4
*20 | 9103-5112] 3 | PRESSURE SWITCH
21 | 9040-3349| 1 | SWITCH BRACKET
22 | 8874-3000| 3 | MALE ADAPTER, 1/8X1/4 TUBE
23 | 9020-7258| 1 | TUBE LINE
24 | 9020-7257| 1 | TUBE LINE
25 | 8874-3055| 1 | MALE ELBOW, 90 DEGREES, 1/4X1/4
TUBE
26 | 9020-7256| 1 | TUBE LINE
27 | 9002-8750| 1 | ADAPTER
28 | 8874-3041| 1 | MALE ELBOW, 90 DEGREES, 1/8X1/4
TUBE
“29 | 9103-3283| 1 | TRANS. TEMP. SENDER (not shown)
“30 | 9103-3282| 1 | TRANS. TEMP. GAGE (not shown)
(see page 11-1 & 11-1A for details)

Starting Serial No. 8344001L
Revised 7-1-99

* Revised page numbers in this section

6-1



GRADALL’
MATERIAL HANDLER FLEX PLATE and TOBQUE .CONVERTER
534B Starting Serial No. 8344001L

Revised 11-27-00

‘.
— —— — . — e o

¥ s
e i3 )
A

P
.

Item | Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part

1 | 8820-1033 | 10 |HEXHDCAPSCREW, 3/8-16X3/4, 17 | 7710-4033 | 1 | TURBINE
GR5 18 | 7710-4032 | 1 | TURBINE RETAINING RING

2 | 8855-1011 | 10 |LOCKWASHER,3/8 19 | 7710-4031 1 | RETAINING RING
3 | 7710-4044 | 1 |DRIVEPLATEBACKINGRING 20 | 9104-4048 | 1 | REACTIONMEMBER

*4 | 7710-4043 | 2 |DRIVEPLATE 21 | 9020-6387 | 1 | SPACER

*5 | 9020-4783 | 1 |DRIVEPLATEASSY 22 | 8820-1352 | 8 | HEXHDCAPSCREW, 3/8-24X3/4,
6 | 9020-4782 | 1 |BOREPLUGRETAININGRING GR5
8 | ioasas | 1 [S9mEEVe 23 | 7710-4027 LOCKTAB

0- . 24 | 9020-4767 IMPELLER
9 | 7710-4032 1 | TURBINERETAINING RING 25 | 7710-4012 O-RING
10 | 7710-4046 | 24 | HEXHD CAPSCREW &LOCK 2% | 9020-6386 IMPELLER HUB GEAR

WASHERASSY, (includesitem11)

LOCKWASHER. (includedwithitem10) || 27 | 9020-6385 IMPELLER HUB GEARBEARING

D T S ST G u

24
12 | 9020-4779 | 1 |IMPELLERCOVER 28 | 9020-4756 OILBAFFLEASSY
13 | 7710-4037 1 | O-RING 29 9020-4755 OILSEAL
14 | 7710-4036 | 1 |BEARING RETAINING WASHER 30 Ref | CONVERTER HOUSING, (see page 6-4
15 | 7710-4035 | 1 | TRUBINEHUBBEARING for details)
16 | 7710-4034 | 1 |BEARINGLOCATINGRING 31 | 9020-6378 | 1 { PUMPMOUNTINGSTUD

32 | 9020-6379 | 1 | PUMPMOUNTINGSTUD

SvVC * Revised part number on items 4 and 5. 6-2



GRADALL®

MATERIAL HANDLER DRIVE TRNN
5348 Case & Converter Housing
Starting Serial No. 8344001L.

Revised 7-1-99

s '
/¢ 39 /o x
“ I

JJ * Revised page numbers in this section 6-3



GRADALL®

MATERIAL HANDLER

DRIVE TRAIN
Case & Converter Housing

534B Starting Serial No. 8344001L
Revised 7-1-99
ltem| Part No. | Qty. Description Of Part item| Part No. | Qty. Description Of Part
1 |8820-1046 | 9 |HEX HD CAPSCREW, 3/8-16X3-3/4, 29 | 7710-4085 | 15 | LOCKWASHER
GR5 30 | 8820-1053 | 9 | HEX HD CAPSCREW, 7/16-14X1-3/4,
2 |8855-1011 | 9 |LOCK WASHER, 3/8 GR5
3 Ref | MODULATOR VALVE ASSY 31 | 7710-4086 | 6 | HEX HD CAPSCREW
(see page 6-10 for details) 32 |9020-4806 | 2 [ OIL BAFFLE SEAL
4 17710-4283 1 1 |GASKET 33 |9020-4807 | 1 | OIL BAFFLE
5 |7710-4284 | 2 |DETENT BALL 34 |9020-4802 | 1 [ GASKET
6 |7710-4285| 2 |DETENT SPRING 35 | 7710-4112 | 2 | PIPE PLUG
7 |7710-4112| 1 |PIPE PLUG 36 [9020-4804 | 1 | CLUTCH LUBE TUBE
8 |7710-4096 | 1 |AIR BREATHER 37 |7710-4119 | 1 | MAGNETIC DRAIN PLUG
9 |9103-4246 | 1 |CONVERTER HOUSING ASSY 38 | 7710-4057 | 1 | O-RING
(includes items 10 thru 14) 39 | 9020-4809 | 1 | SUCTION TUBE ASSY
10 | 9104-4050 | 1 |LUBE BYPASS TUBE 40 | 7710-4107 | 1 | TUBE SLEEVE
11 ] 9104-4051 1 | O-RING 41 | 7710-4111 1 | O-RING
12 |9104-4052 | 1 |TUBE CLIP 42 | 8855-1010 | 2 | LOCKWASHER, 5/16
13 |7710-4102 | 1 |HEX HD CAPSCREW 43 |8820-1017 | 2 | HEX HD CAPSCREW, 5/16-18X5/8,
14 [7710-4103 | 1 |LOCKWASHER GRS
15 ]19020-4800 | 1 |SCREEN ASSY 44 [ 7710-4098 | 1 | GASKET
16 | 9020-4799 | 1 |SCREEN GASKET 45 | 7710-4113| 1 | DOWEL PIN
17 ]9002-7267 | 2 |PIPE PLUG *46 | 7710-4111 1 | O-RING
18 [7710-4116 | 1 |PIPE PLUG 47 | 7710-4109 | 1 | TUBE SLEEVE
19 | 7710-4086 | 16 |HEX HD CAPSCREW 48 | 7710-4048 | 2 | O-RING
20 [7710-4085 | 16 |LOCKWASHER 49 | 7710-4110| 1 | LOW SPEED CLUTCH PRESSURE
21 |7710-4116 | 1 |PIPE PLUG TUBE
22 17710-4097 { 1 |CONVERTER HOUSING SLEEVE 50 | 7710-4112 | 1 | PIPE PLUG
23 |9020-4823 | 1 |DIPSTICK TUBE 51 | 7710-4118 | 1 | PIPE PLUG
24 19020-4824 | 1 |DIPSTICK 52 | 9020-4817 | 1 | TRANSMISSION CASE ASSY (includes
25 |7710-4109 | 1 |TUBE SLEEVE items 25, 32, 33, 36, 38, 39, 40, 42, 43,
26 | 7710-4111 1 |O-RING 47, 49)
27 [7710-4116 | 1 |[PIPE PLUG 53 | 7710-4113 | 2 | DOWEL PIN
28 19020-4798 | 1 |COVER & PLUG ASSY (includes
item 27)
JJ * Changed the second page in 6-3 from 6-4 to 6-3. 6-3



GRADALL® CONVERTER HOUSING ATTACHING PARTS
MATERIAL HANDLER Starting Serial No. 8344001L
534B Revised 7-1-99

] 40 USED WITH
AUX PUMP

Item| Part No. | Qty/| Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref| CONVERTER HOUSING (see page 21 | 9020-6377 | 1 |PISTON RING
6-4 for details) 22 | 7710-4016 | 1 |[PISTON RING EXPANDER SPRING
2 | 8820-1036 | AR | HEX HD CAPSCREW,3/8-16X1-1/4, 23 19020-6376 | 1 |STATOR SUPPORT
GR5 24 | 9020-4749 | 1 | SNAP RING
3 | 9020-4733 | AR | BEARING LOCATING RING 25 19020-4748 | 1 |PISTON RING
4 {9020-4734 | AR | PUMP DRIVE BEARING SUPPORT 26 | 7710-4164 | 1 | BEARING RETAINING RING
5 [9020-4735 | 1 | BEARING RETAINING RING 27 |7710-4197 | 1 | BEARING LOCATING WASHER
6 | 9020-4793 | 1 | PUMP DRIVE GEAR BEARING 28 | 9104-4053 | 1 | TURBINE SHAFT WASHER
7 | 9020-4737 | 1 | PUMP DRIVE GEAR 29 |9104-4054 | 1 |HUB ASSY
8 |9020-4730 1 1 | GASKET 30 | 7710-4250 | 3 |HEX HD CAPSCREW
9 | 7710-4048 | 1 | O-RING 31 | 7710-4085 | 3 |LOCKWASHER
10 | 9020-4731 | 1 | CHARGING PUMP ASSY 32 |7710-4253 | 1 |IDLER SHAFT PIN
9103-4331 | 1 | CHARGE PUMP SEAL KIT 33 | 7710-4254 | 1 | REVERSE IDLER SHAFT
11 | 7710-4085 | 3 | LOCKWASHER 34 |8820-1035 | 6 |HEX HD CAPSCREW, 3/8-16X1, GR5
12 | 9002-8641 | 1 | HEX HD CAPSCREW 35 | 7710-4255 | 1 | BEARING ASSY
13 | 8820-1062 | 2 | HEX HD CAPSCREW, 7/16-14X4, 36 | 9020-6382 | 1 |REVERSE IDLER GEAR
GR5 37 | 7710-4257 | 1 | BEARING RETIANING PLATE
14 | 7710-4204 | 2 | HEX NUT 38 |7710-4258 | 1 |LOCK PLATE
15 | 9020-4732 | 1 | FILTER 39 |9020-6384 | 3 |HEX HD CAPSCREW
16 | 7710-4181 | 2 | BEARING RETAINING RING 40 | 9020-4787 | 1 | BEARING RETAINING RING
17 | 9020-4740 | 1 | IDLER GEAR 41 | 9020-4788 | 1 |AUXILIARY PUMP GEAR BEARING
18 | 9020-4741 ] 1 | IDLER STUB SHAFT BEARING 42 |9020-4790 | 1 |AUXILIARY PUMP DRIVE GEAR
19 | 9020-4738 | 1 | IDLER GEAR SHAFT 43 | 8855-1011 | AR | LOCKWASHER, 3/8
20 | 9020-5047 | 1 | LOCK BALL

JJ * Changed the page number from 6-5 to 6-4. 6-4



GRADALL®

MATERIAL HANDLER

534B

CLUTCH and GEAR GROUP (reverse, 2nd and low)

Starting Serial No. 8344001L
Revised 7-1-99

Item| Part No. | Qty. Description Of Part item| Part No. |Qty. Description Of Part
1 Ref | TRANSMISSION CASE ASSY (see 16 [ 7710-4224 | 1 | RETAINING RING
page 6-4 for details) 17 | 7710-4225 | 1 | SPACER
2 |7710-4207 | 5 | PISTON RETURN SPRING 18 | 7710-4226 | 1 | REVERSE CLUTCH GEAR & HUB
3 | 7710-4208 | 1 | RETURN SPRING SPACER ASSY
4 Ref | REVERSE & 2ND SHAFT DRUM & 19 | 7710-4224 | 1 | RETAINING RING
PLUG ASSY (see page 6-8 for details) 20 | 7710-4227 | 1 | CLUTCH DRIVEN GEAR BEARING
5 | 7710-4187 | 1 | PISTON RETURN SPRING 21 | 7710-4206 | 1 | SNAP RING
6 | 7710-4186 | 2 | SPRING RETAINER 22 | 7710-4158 | 1 | LOW SPEED SHAFT FRONT BEARING
7 |7710-4185 | 2 | SNAP RING 23 | 7710-4179 | 1 | SPACER
8 |7710-4231 | 1 | REVERSE & 2ND SHAFT REAR 24 17710-4180 | 1 | LOW SPEED GEAR BEARING
BEARING 25 | 7710-4181 | 2 | LOCATING RING
9 |7710-4184 | 2 | RETAINING RING 26 |7710-4182 | 1 | SPACER
10 | 7710-4232 | 1 | CLUTCH DISC HUB 27 | 9020-4874 | 1 | LOW GEAR & HUB ASSY
11 |7710-4219 | 3 | PISTON RING 28 | 7710-4180 | 1 | LOW SPEED GEAR BEARING
12 | 7710-4220 | 1 | RETAINING RING 29 Ref | LOW CLUTCH DRUM & BLEED VALVE
13 | 7710-4221 | 1 | SNAP RING ASSY (see page 6-8 for details)
14 |7710-4222 | 1 | REVERSE & 2ND SHAFT FRONT 30 | 7710-4177 | 4 | BEARING CAP STUD
BEARING 31 | 7710-4203 | 4 | BEARING CAP STUD
15 | 7710-4223 | 1 | CLUTCH DRIVER GEAR BEARING

JJ

* Changed the page number from 6-6 to 6-5



GRADALL®

MATERIAL HANDLER

534B

CLUTCH and GEAR GROUP (forward, output and

3rd)
Starting Serial No. 8344001L
Revised 7-1-99

Item| Part No. | Qty., Description Of Part Item | Part No. |Qty. Description Of Part
1 Ref | TRANSMISSION CASE ASSY (see 20 Ref | COVER & PLUG ASSY (see page 6-4
page 6-4 for details) for details)
2 | 9020-4866 | 1 | THIRD GEAR & HUB ASSY 21 |9020-4829 | 1 | OUTPUT SHAFT BEARING
3 |9020-4864 | 1 | RETAINING RING 22 19020-4831 | 1 |OIL SEAL
4 19020-4862 | 1 | PILOT BEARING 23 |9020-6394 | 1 |GASKET
5 [7710-4185| 1 | SNAP RING 24 |9020-6395 | 1 |CAP
6 | 7710-4186| 1 | SPRING RETAINER 25 17710-4142 | 4 |HEXNUT
7 17710-4187 | 1 | PISTON RETURN SPRING 26 [9020-6396 | 1 |OUTPUT FLANGE
8 | 7710-4198 | 1 | PISTON RING 27 }7710-4128 | 1 |O-RING
9 Ref | OUTPUT SHAFT & 3RD CLUTCH 28 |7710-4088 | 1 |FLANGE WASHER
ASSY (see page 6-8 for details) 29 |7710-4087 | 1 |FLANGE NUT
10 | 7710-4205| 1 | SHAFT PILOT BEARING 30 [9020-4842 | 1 |LOW SPEED SHAFT BEARING
11 | 7710-4206 | 1 | SNAP RING 31 |7710-4197 | 1 | BEARING SUPPORT WASHER
12 | 7710-4207 | 5 | PISTON RETURN SPRING 32 |7710-4184 | 1 | BEARING RING
13 | 7710-4208 | 1 | SPACER 33 [7710-4202 | 1 |O-RING
14 Ref | FOWARD SHAFT DRUM & PLUG 34 |7710-4199 | 1 |O-RING
ASSY (see page 6-8 for details) 35 [9020-4851 | 1 |REAR BEARING CAP & PLUG ASSY
15 | 7710-4211 | 4 | PISTON RING (includes item 36)
16 | 7710-4212| 1 | RETAINER RING 36 |7710-4201 | 1 |PIPE PLUG
17 [7710-4213| 1 | PISTON RING SLEEVE 37 |7710-4204 | 4 |HEX NUT
18 | 7710-4214| 1 | ROLL PIN 38 |7710-4143 | 4 |LOCKWASHER
19 17710-4215) 1 | FOWARD SHAFT BEARING 39 |7710-4085 | 4 | LOCKWASHER
JJ * Changed the page number from 6-7 to 6-6. 6-6



GRADALL® CLUTCH ASSEMBLIES

MATERIAL HANDLER Starting Serial No. 8344001L
534B Revised 7-1-99

REVERSE

Item| Part No. | Qty. Description Of Part Item] Part No. | Qty. Description Of Part
1 [7710-4188 | 5 |SNAPRING 10 ] 9020-4938 | 2 | CLUTCH PISTON (foward, reverse
2 |7710-4189 | 5 | CLUTCH DISC BREAKING PLATE & 2nd)
3 |7710-4190 | 8 |CLUTCH INNER DISC (low) 11 ] 9020-4939 | 1 | FORWARD SHAFT, DRUM & PLUG
4 |7710-4191 | 36 |CLUTCH QUTER DISC ASSY
5 | 7710-4192 | 1 | CLUTCH PISTON (low) 12 1 9020-6403 | 1 | THIRD CLUTCH SHAFT, DRUM &
6 [7710-4193 | 5 |OUTERCLUTCH PISTON RING PLUG ASSY
7 |7710-41941 5 |INNER CLUTCH PISTON SEAL 13 | 7710-4230 | 2 [ CLUTCH PISTON (3rd & 2nd)
8 }9020-4935| 1 |LOW CLUTCH SHAFT, DRUM & 14 19020-4944 | 1 | REVERSE & 2ND SHAFT, DRUM &
BLEED VALVE ASSY PLUG ASSY
9 |7710-4209 | 28 | CLUTCH INNER DISC (foward, 3rd,
reverse & second)

JJ * Changed the page number from 6-8 to 6-7 6-7



GRADALL®

MATERIAL HANDLER

JJ

534B

NN N

ltem | Part No. | Qty. Description Of Part
9020-4990 | 1 |MODULATOR VALVE (includes all
items)

1 NSS 1 |VALVE HOUSING

2 19020-4991 | 2 |ACCUMULATOR SPRING (inner)

3 19020-4992 | 2 |ACCUMULATOR SPRING (outer)

4 NSS 2 |VALVE

5 |19020-5057 | 4 |SPOOL STOP PLUG (includes item 6)

6 |9020-5056 | 4 |O-RING

7 |9020-4822 | 2 |REGULATOR SPRING

8 NSS 2 |REGULATOR SPOOL

9 |9020-4820 | 1 |GASKET, VALVE TO HOUSING

* Changed the page number from 6-9 to 6-8.

MODULATOR VALVE
Starting Serial No. 8344001L
Revised 7-1-99



GRADALL® CONTROL VALVE

MATERIAL HANDLER Starting Serial No. 8344001L
534B Revised 7-1-99

\
\

\

bt

!
I
|
i
!
I
I
[
I
[
!
|
I
!
[
|
l
{

Item| Part No. |Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9020-4988 CONTROL VALVE (includes all 16 | 9020-4955 | 1 | INCHING SLAVE CYLINDERASSY
items) (consists of items 17 thru 24)
1 19020-4957 | 1 |RETAINING RING 17 |[9020-4980| 1 | CAP
2 | 9020-4959 | 1 |INCHING VALVE SLEEVE 18 |9020-4981 | 1 | PISTON CUP STOP
3 |9020-4960 | 1 |VALVE SPOOL 19 [9020-4982 | 1 | PISTON CUP
4 | 9020-4962 | 1 |BALANCING SPRING 20 |9020-4983| 1 [ PISTON
5 | 9020-4964 | 1 |ROD 21 19020-5058 | 1 | O-RING
6 | 9020-4966 | 1 |RETURN SPRING (inner) 22 [9020-4984 | 1 | PISTON HOUSING & FILTER DISC
7 |9020-4968 | 1 |RETURN SPRING (outer) ASSY
8 | 7710-4272 | 1 |VALVE HOUSING (consists of items 9 23 18859-1013 ] 1 | O-RING
thru 15) 24 |9020-4986 | 1 | OIL SEAL
9 | 7710-4273 | 1 |SPEED SELECTOR SPOOL & PLUG
ASSY NOTE: FIELD SERVICE OF ITEM 12
10 | 9020-4971 | 1 |OIL SEAL NEUTRAL SWITCH REQUIRES
11 17710-4277 | 2 |[SPOOL STOP REMOVAL & REPLACEMENT
12 | 7710-4278 | 1 |NEUTRAL SWITCH OF STUDS WITH 2 PAN HEAD
13 | 7710-4279 | 1 (SWITCH ACTUATING PIN SCREWS. GRADALL PART
14 19002-6763 | 3 (PIPE PLUG 1/8-27 NPTF NO. 8998-1036.
15 | 7710-4276 | 1 |FORWARD & REVERSE SPOOL

JJ * Changed the page number from 6-10 to 6-9. 6-9



GRADALL® DRIVE SHAFT

MATERIAL HANDLER Starting Serial No. 8744115G

534B Also Machine S/N 8744079G
Original Issue 4-87
Revised 7-1-99

10

Item | Part No. |Qty. Description Of Part
9104-3032 | 1 | DRIVE SHAFT ASSY (includes all
items)
1 |9020-1058 | 2 | SPIDER & BEARING ASSY
2 |8867-1008 | 1 [LUBE FITTING - STRAIGHT - 1/8
3 ]9104-4008 | 1 | SLIP YOKE ASSY (includes items
4,5&6)
4 19020-6545 | 2 | WASHER
5 |9020-6546 | 1 | FELT SEAL
6 |9020-6544 | 1 |CAP
7 1 | TUBE ASSY
8 19104-4009 | 8 |HEX HD CAPSCREW
9 |9104-4010 | 8 | HEX HD CAPSCREW
¥10 |9103-1194 | 8 | LOCKSTRAP
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE

JJ * Changed the page number from 6-11 to 6-10. 6-10



GRADALL DRIVE SHAFT

MATERIAL HANDLER Starting Serial No. 8344001L
534B thru Serial No. 8744114G
Excluding Serial No. 8744079G

Revised 7-1-99

Iltem | Part No. |Qty. Description Of Part
9103-3126 | 1 | DRIVE SHAFT (Perkins)
9080-1286 | 1 | DRIVE SHAFT (Waukesha) (includes

items 1 thru 10)

1 ]9020-1058 | 2 | SPIDER and BEARING ASSEMBLY
2 |8867-1008 | 2 | LUBE FITTING - STRAIGHT 1/4-28
3 ]9020-6543 | 1 | SLIP YOKE
4 19020-6545 | 2 | WASHER
5 |9020-6546 | 1 | FELT SEAL
6 |9020-6544 | 1 | CAP
7 1 | TUBEASSEMBLY
8 |8867-1001 | 1 | LUBE FITTING - STRAIGHT 1/8
* 9 {9003-0029 | 8 | HEXHD CAPSCREW, 3/8-24X1-3/4
GR8
*10 | 9003-0045 | 8 | HEXHD CAPSCREW, 3/8-24X2-1/4
GR8
*11 19103-1194 | 8 | LOCKSTRAP
* NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

JJ * Changed the page number from 6-11 to 6-10. 6-10



GRADALL® FRONT AXLE HOUSING

MA'I'ERI;3L4HBANDI-EH Starting Serial No. 8744115G

Also Machine S/N 8744079G
Original Issue 4-87
Revised 7-1-99

Item | Part No. |Qty. Description Of Part
1 19104-4137 | 1 | AXLE HOUSING
2 |9040-1203 | 1 | BREATHER
3 |9040-1204 | 2 | FILLER & DRAIN PLUG
4 |9104-4138 | 2 | THRUST WASHER
5 |9104-4139 | 3 |STUD
6 |9104-4140 | 3 | CENTERING CONE
7 19104-4141 | 14 | FLAT WASHER
8 19104-4142 | 3 |HEX NUT
9 19104-4143 | 11 | HEX HD CAPSCREW

JJ * Changed the page number from 6-12 to 6-11. 6-11



GRADALL®

MATERIAL HANDLER

534B

HOUSING ASSEMBLY
Starting Serial No. 8344001L
thru Serial No. 8744114G
Excluding Serial No. 8744079G
Revised 7-1-99

JJ

ltem| Part No. | Qty. Description Of Part

1 { 9020-7907 | 1 | AXLE HOUSING

2 | 9020-7908 1 2 | OIL SEAL DRIVER

3 | 9040-1232| 2 | THRUST SPACER

4 | 9040-1203 | AR | BREATHER (large)
9103-4078 | AR | BREATHER (small)

5 | 9040-1204| 2 [ OIL PLUG

6 | 9020-7909| 3 | STUD M10 X 50

*NOTE: PLEASE CHECK BREATHER
STYLE BEFORE ORDERING
ITEM NO. 4 BREATHER.

* Changed the page number from 6-12 to 6-11.

6-11



GRADALL® HOUSING ASSEMBLY

MATERIAL HANDLER Starting Serial No. 0144658J
534B Original Issue 7-1-99

Iltem| Part No. | Qty. Description Of Part
9104-4447 | 1 | DIFFERENTIALCARRIERFASTENING
SET (includes items 5 thru 9)
1| 9104-4444 | 1 | AXLEHOUSING
2 | 9104-4445| 1 | BREATHER
3 | 9104-4446 | 2 | FILLER&DRAINPLUG
4 | 9104-4138 | 2 | THRUSTWASHER
5| 9104-4139 | 3 | STUD
6 | 9104-4140 | 3 | CENTERINGCONE
7 | 9104-4141 | 14 | FLATWASHER
8 | 9104-4142 | 3 [HEXNUT
9 | 9104-4143 | 11 | HEXHDCAPSCREW

JJ * Changed the page number from 6-12 to 6-11. 6-11



®
GRADALL FRONT AXLE ASSEMBLY
MATERIAL HANDLER Starting Serial No. 8744114G
534B Also Machine S/N 8744079G
Original Issue 4-87
Revised 7-1-99

Item| Part No. | Qty. Description Of Part
9104-3071 | Ref | FRONTAXLE ASSY (includes items
1 thru 4)
* 1 19104-4137 | 1 ] AXLEHOUSINGASSY (seepage 6-12
fordetails)

*2 19104-4144 | 1 | DIFFERENTIALCARRIERASSY (see
page 6-13 for details)

*3 | 9104-4165 | 1 | AXLESHAFTAND PLANETARY
WHEEL END ASSY (see page 6-14 for
details)

4 | 8319-3009 | 4 |FITTING

5 | 9104-3146 | 24 [LUG NUT

JJ * Changed the page number from 6-12A to 6-11. 6-11



GRADALL: FRONT AXLE ASSEMBLY
MATERIAL HANDLER Starting Serial No. 0144658J
534B Original Issue 1-98

Revised 7-1-99

Item| Part No. | Qty. Description Of Part
9104-3291 | Ref | FRONT AXLE ASSY (includesitems
1 thru 4)
1 19104-4444 | 1 | AXLEHOUSINGASSY (see page 6-12
fordetails)

2 | 9104-4448 | 1 |DIFFERENTIALCARRIERASSY (see
page 6-13 for details)

3 | 9103-4309 | 1 | AXLESHAFTAND PLANETARY
WHEEL END ASSY (see page 6-14 for
details)

4 | 8319-3009 | 4 |FITTING

5 | 9104-3146 | 24 | LUG NUT (lubricate & torque to
350-4001t.1bs.)

JJ * Changed the page number from 6-12A to 6-11. 6-11



GRADALL
FRONT AXLE DIFFERENTAIL CARRIER
MATERIAL HANDLER Starting Serial No. 8744115G

°34B Also Machine S/N 8744079G
Original Issue 4-87
Revised 7-1-99

Item| Part No. |Qty. Description Of Part
9104-4144 | 1 | DIFFERENTIAL CARRIER ASSY
(includes all items)
1 | 9104-4145 | 1 | PINIONNUT
2 | 9104-4146 | 1 | YOKE ASSY (includes item 3)
3 | 9104-4147 | 1 | DUSTSHIELD
4 | 9104-4148 | 1 | OILSEAL
5 | 9104-4149 | 1 | BEARINGASSY
6 | 9104-4150 | 1 | COVERPLATE
7 | 9104-4151 | 2 | HEXHD CAPSCREW
8 | 9104-4152 | 1 | DIFFERENTIALHOUSING ASSY
(includes items 9 thru 13)
9 | 9104-4153 | 1 | ADJUSTINGNUT
10 | 9104-4154 | 1 | ADJUSTING NUT LOCK BOLT
11 | 9104-4155 | 1 | ADJUSTING NUTLOCK
12 | 9104-4156 | 4 | DIFFERENTIALCAPBOLT
13 | 9104-4157 | 4 | LOCATINGPIN
14 |1 9104-4158 | 1 | SHIMKIT
15 1 9104-4159 | 1 | SHIMKIT
16 | 9104-4160 | 1 | BEARINGASSY
17 | 9104-4161 | 1 | BEARINGASSY
18 | 9104-4162 | 1 | DIFFERENTIALASSY
19 | 9104-4163 | 1 | BEARINGASSY
20 | 9104-4164 | 1 | ADJUSTING SHIMKIT

JJ * Changed the page number from 6-13 to 6-12. 6-12



®
GRADALL DIFFERENTIAL CARRIER

“'“‘“‘5‘;4"'8‘""'-‘“ Starting Serial No. 8344001L
thru Serial No. 8744114G

Excluding Serial No. 8744079G

Revised 7-1-99

MOUNTING HARDWARE

SEE PAGE 8-4
9021-0079 Dust cap for
item #9 input yoke.
Item| Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9103-4077 | 1 |DROP UNIT (includes all items 17 | 9020-7925 1 | BEARING
except nos. 9 & 22) 18 | 9020-7926| 1 | SHIMKIT
1 19020-7910 | 1 |DIFFERENTIAL CARRIER CASE ASSY 19 | 9020-7927| 1 [ SHIMKIT
2 | 9020-7911 4 |BEARING CAP BOLT 20 | 9021-0080| 1 | PINION SEAL
3 |9020-7212 | 1 |GEAR SET ASSY 6 X 37 21 | 9021-0081 1 | GASKET
(includes items 10 & 11) 22 | 9061-0039| 1 | BRAKEBRACKET
4 19020-7913 | 12 JRING GEAR BOLT 23 19061-0038| 1 | BRAKE DISC
5 | 9020-7914 | 12 |RING GEAR NUT 24 | 9040-1294 | 11 | WASHER W-10
6 | 9020-7915 | 1 |STOP-GLISS ASSY 25 [ 9020-7932| 1 | PINION WASHER
7 | 9020-7916 | 2 |DIFFERENTIALADJUSTINGNUT 26 | 8348-3419| 1 | PINION NUT
8 |9020-7917 | 1 |DIFFERENTIAL BEARING 27 | 9040-1326| 1 | BOLTHM 12X 1.50
9 19041-0247 | 1 |INPUT YOKE 28 | 9040-1288| 1 | WASHER W-12
10 | 9020-7918 | 1 |NOSE BEARING 29 | 9020-8133| 5 |BOLTHM 14 X 1.50
11 19020-7919 | 1 |GEARSET 6 X 37 9020-8134] 1 |BOLTHM 12X 1.5
12 | 9020-7920 | 1 |BEARING 30 | 9020-3877| 5 | WASHER W-14
13 | 9020-7921 | 2 |DIFFERENTIAL ADJUSTING NUT 31 | 9020-7935| 3 | CENTERING CONE
LOCK 32 [ 9020-7936| 3 | NUT
14 1 9020-7922 | 1 |DIFFERENTIAL BEARING 33 | 9020-7937| 2 | BOLT HM 10 X 1.50 X 40/20
15 | 9020-7923 | 2 |BOLT, HM 10 X 1.50 X 20 34 19020-7938| 9 | BOLT HM 10 X 1.50 X 30/20
16 | 9020-7924 1 |BEARING CAGE ASSY (includes items 35 | 9020-7939| 3 | WASHER
12,17, & 18)

JJ * Changed the page number from 6-13 to 6-12. 6-12



JH

GRADALL®

MATERIAL HANDLER

534B

MOUNTING HARDWARE
SEE PAGE 8-4

FRONT AXLE DIFFERENTAIL CARRIER

9021-0079 Dust cap for
item #9 input yoke.

Starting Serial No. 0144658J
Original Issue 1-98

Revised 8-13-99

item| Part No. |Qty. Description Of Part
9104-4448 | 1 | DIFFERENTIALCARRIERASSY
(includes allitems)
1 | 9104-4145 | 1 | PINIONNUT
2 | 9104-4452 | 1 | FLANGE ASSY (includesitem 3)
3 | 9104-4147 | 1 | DUSTSHIELD
4 | 9104-4451 1 | OILSEAL
5 | 9104-4450 | 1 | TAPERBEARINGKIT
6 | 9104-4150 | 1 | COVERPLATE
7 | 9104-4151 2 | HEXHDCAPSCREW
8 | 9104-4152 1 | DIFFERENTIALHOUSING ASSY
(includes items 9 thru 13)
9 | 9104-4153 | 1 | ADJUSTINGNUT
10 | 9104-4154 1 | ADJUSTING NUT LOCK BOLT
11 | 9104-4155 | 1 | ADJUSTING NUT LOCK
12 | 9104-4156 | 4 | DIFFERENTIALCAPBOLT
13 | 9104-4157 | 4 | LOCATINGPIN
14 | 9104-4158 | 1 | SHIMKIT
15 | 9104-4159 | 1 [ SHIMKIT
16 | 9104-4161 1 | BEARINGASSY
17 | 9104-4449 | 1 | DIFFERENTIAL& BEVEL GEARSET
18 | 9104-4163 | 1 | BEARINGASSY
19 | 9104-4164 | 1 | ADJUSTING SHIMKIT

* Revised illustration.

6-12



GRADALL®

MATERIAL HANDLER

JJ

534B

AXLE SHAFT and PLANETARY WHEEL END

Starting Serial No. 8344001L
thru Serial No. 8744114G

Excluding Serial No. 8744079G
Revised 7-1-99

11 | 9020-7942

PLANETARY CARRIER ASSY

ltem| Part No. | Qty. Description Of Part
11 9020-7940| - | PLANETARY WHEEL END ASSY
2 [ 9020-7941| 1 | HUB
3 | 9020-1833| 1 | BEARING
4 | 9020-1834| 1 | BEARING
5 | 9020-1805| 2 | OIL SEAL (134.5 X 155.6 X 9.52)
6 | 9020-1836| 1 | RING GEAR and CARRIER ASSY
7 | 9020-1837| 1 | CONE
8 | 9020-1838| 2 | NUT
9 | 9020-1839| 1 | LOCKWASHER
10 | 9020-1840| 1 | SEAL (257 X 263)
1
1

12 | 9020-1842

13 | 9040-1254
14 | 9040-1255
15 | 9040-1256
16 | 9040-1257
17 | 9040-1258
18 | 9040-1259
19 | 9020-3891
20 | 9020-3845
21 | 9020-1846
22 | 9020-7943
23 | 9020-1848
24 | 9020-7944
25 | 9020-1853
26 | 9020-1849
27 | 9020-1854

COVER ASSY (includes items 13 thru

18)

COVER

THRUST BUTTON
PLUG

GASKET

PLUG

GASKET

SHIMKIT

BOLT H8 X 1.25 1R25
SUN GEAR

AXLE SHAFT

SNAP RING

WHEL STUD

WHEEL NUT

BOLT (CHC F-90-M10 X 1.5 X 25)
WASHER

* Changed the page number from 6-14 to 6-13.

6-13



GRADALL®

MATERIAL HANDLER
534B

DRIVE TRAIN

Front Axle Shaft & Planetary Wheel End

Starting Serial No. 0144658J
Original Issue 4-30-96
Revised 5-15-00

item| Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
9103-4309 | 1 |BRAKE WHEEL ASSY (includes all 26 | 9104-4191 1 | SNAPRING
items) 27 19104-4192 | 1 | THRUSTWASHER
119104-4166 | 1 [COVER ASSY (Includes items 2 thru 6) 28 | 9104-4193 ] 1 |SPARING
2 | 9104-4167 | 4 |HEX HD CAPSCREW 29 | 9104-4194 1 | SERVICEBRAKEPISTON
3 | 9104-4168 | 1 |O-RINGKIT 30 | 9104-4195 1 | SNAPRING
4 | 9104-4169 | 4 [HEX HD CAPSCREW 31 | 9104-4196 | 1 | PARKBRAKE SEALRING
5 | 9104-4170 | 4 |SECTOR PLATE 32 | 9104-4197 1 | PARKBRAKEPISTON
6 | 9104-4171 | 1 [BEARING ASSY 33 |9104-4335 | 1 |SEALINGKIT (includesitems 34, 35,
7 | 9104-4460 | 1 |PLANETARY CARRIER ASSY & 36)
8 | 9104-4173 | 4 |SPACER 34 1 |OILSEAL
9 | 9104-4174 | 1 |MID-SHAFT 35 1 |OILSEAL
10 | 9104-4175 | 1 |ROTATING BRAKE DISC STOP 36 3 |OILSEAL
11 |1 9104-4176 | 1 |DISC HUB 37 | 9104-4453 1 | SPRINGWASHERKIT
12 | 9104-4177 | 1 |BRAKE DISC ASSY 38 [9104-4200 | 2 |BLEEDERSCREW
13 | 9104-4178 | 10 |SOCKET HEAD CAPSCREW 39 |9104-4298 | 2 |BLEEDERSCREWCAP
14 1 9104-4179 | 1 |FIXED BRAKE DISC STOP 40 | 9104-4201 1 | SPINDLEASSY
15 | 9104-4180 | 1 |RING GEAR & CARRIER ASSY 41 | 9104-4461 9 |SOCKETHDCAPSCREW
16 | 9104-4181 1 |ADJUSTING SHIM KIT 42 | 9104-4203 1 ]O-RING
17 | 9104-4459 | 1 |WHEEL HUB ASSY (includes items 18 43 | 9104-4204 1 | AXLESHAFT
thru 23) 44 19103-4397 | 1 | PIN (holds brake diacs in place)
18 | 9104-4183 | 2 |BEARING ASSY
19 | 9104-4184 | 1 |PLUG NOTE: QUANTITIES SHOWNARE
20 | 9104-4185 | 1 |SEALING WASHER FORONEBRAKEWHEELEND
21 | 9104-4186 | 1 |SPACER ASSEMBLY ONLY.
22 | 9104-4187 | 1 |HUB SEAL
23 | 9104-4189 | 12 |WHEEL STUD NOTE: ONLY ITEMS WITH PART
24 | 9104-4458 | 1 |[SEAL RACE NUMBERS ARE AVAILABLEFOR
25 | 9104-3146 | 12 |SWIVEL NUT SERVICE.
SvC * Revised drawing to match parts list. 6-13



GRADALL DRIVE TRAIN

"‘T‘m;;4%‘"°"=" (9104-4165) Front Axle Shaft & Planetary Wheel End
Starting Serial No. 8744115G

Also Machine S/N 8744079G

Original Issue 4-87

Revised 5-15-00

Item| Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9104-4165 | 1 | BRAKE WHEEL END ASSY (includes 21 | 9104-4186| 1 | SPACER
all items) 22 | 9104-4187| 1 | HUB SEAL
1 19104-4166 | 1 |COVER ASSY (includes items 2 thru 6) | [*23 | 9104-4188| 1 | HUB SEAL RUNNER
2 | 9104-4167 | 4 |HEX HD CAPSCREW 24 | 9104-4189| 10 § WHEEL STUD
3 | 9104-4168 | 1 [O-RING KIT 25 | 9104-3146| 10 | SWIVEL NUT
4 19104-4169 | 4 |HEX HD CAPSCREW 26 | 9104-4191 1 | SNAP RING
5 19104-4170 | 4 |SECTOR PLATE 27 19104-4192| 1 | THRUST WASHER
6 | 9104-4171 1 | BEARING ASSY 28 | 9104-4193| 1 | SPRING
7 | 9104-4460 | 1 | PLANETARY CARRIER ASSY 29 19104-4194| 1 [ SERVICE BRAKE PISTON
8 |9104-4173 | 4 |SPACER 30 | 9104-4195| 1 | SNAP RING
9 | 9104-4174 | 1 | MID-SHAFT 31 |1 9104-4196| 1 | PARK BRAKE SEAL RING
10 | 9104-4175 | 1 | ROTATING BRAKE DISC STOP 32 | 9104-4197} 1 | PARK BRAKE PISTON
11 | 9104-4176 | 1 |DISC HUB 33 | 9104-4335| 1 | SEALING KIT
12 | 9104-4177 | 1 ] BRAKE DISC ASSY 34 19104-4199| 1 | SPRING WASHER KIT
13 | 9104-4178 | 10 | SOCKET HEAD CAPSCREW *35 | 9104-4200| 2 | BLEEDER SCREW
14 | 9104-4179 | 1 |FIXED BRAKE DISC STOP *36 | 9104-4201 1 | SPINDLE ASSY
15 [ 9104-4180 | 1 |RING GEAR & CARRIER ASSY 37 | 9104-4202| 9 | SOCKET HD CAPSCREW
16 | 9104-4181 1 | ADJUSTING SHIM KIT 38 | 9104-4203| 1 | O-RING
17 19104-4182 | 1 | WHEEL HUB ASSY (includes items 18 39 | 9104-4204 | 1 | AXLESHAFT
thru 22) *40 | 9104-4298 | 2 | BLEEDERSCREW CAP
18 | 9104-4183 | 2 | BEARING ASSY 41 | 9103-4397 { 1 | PIN (holds brake discs in place)
19 {9104-4184 | 1 |PLUG
20 | 9104-4185 | 1 | SEALING WASHER NOTE: QUANTITIES SHOWN ARE
FOR ONE BRAKE WHEEL END
ASSEMBLY ONLY.

SVC * Revised items 23, 35, 36, & 40. 6-13



GRADALL® DRIVE TRAIN

MATERIAL HANDLER Wheels & Tires

534B Starting Serial No. 01446584
Original Issue 4-95
Revised 7-1-99

NOTE: FRONT AXLES BEGINNING WITH
S/N 0144658] REQUIRE A 14.615" DIAMETER
PILOT HOLE OF THE FRONT WHEEL ONLY.

OLD STYLE

FRONT-STANDARD REAR-STANDARD
Iltem| Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1]9104-3276 | 1 [RIM,8.00TGX24 **NOTE: (NO 1 19060-2638 | 1 |RIM,8.00 TG X24 **NOTE: (NO
LONGER AVAILABLE REPLACED BY LONGER AVAILABLE REPLACED BY
9104-3430) 9103-3467)
1] 9104-3430 | 1 [RIM, 9.00 X 24 (New One Piece Style) 1 19103-3467 | 1 |RIM, 9.00 X 24 (New One Piece Style)
2 | 9104-3146 | 12 | LUG NUT (lubricate and torque to 350- 2 |9020-2141 { 10 JLUG NUTS
400 ft.Ibs.) 3 ]9020-0339 | 1 |VALVE (airliquid) ** NOTE: (USE
3 | 9020-0339 | 1 |VALVE (airlliquid) **NOTE: (USE WITH 9060-2638 ONLY)
WITH 9104-3276 ONLY) 3 19108-3385 | 1 |VALVE (air/liquid) (Use with 9103-3467)
3 | 9108-3385 | 1 [VALVE (airliquid) (Use with 9103-3430) 4 |9020-0561 1 |O-RING
4 | 9020-0561| 1 |O-RING 5 19020-0772 | 1 |GUTTER RING
5 | 9020-0772| 1 {GUTTER RING 6 |9020-1615 [ 1 |LOCK RING
6 | 9020-1615{ 1 |LOCK RING 7 |9060-2040 | 1 |TIRE, 13.00 X 24, 8 PLY (not illustrated)
7 [ 9103-3104 | 1 |TIRE, 13.00 X 24, 12 PLY (not 9103-3104 | 1 [TIRE, 13.00 X 24, 12 PLY (not
illustrated) illustrated)
FRONT-FLOATATION
Item | Part No. |Qty. Description Of Part
1 |9104-3081 1 |RIM, 14.00 X 25
2 [9104-3146 | 10 |LUG NUT (lubricate and torque to
350-400 ft. Ibs.)
3 ]9020-1452 | 1 |VALVE (air/ liquid)
4 |9020-1441 1 |O-RING
5 |9020-1762 | 1 |GUTTER RING
6 |9020-1766 | 1 |LOCK RING
7 19020-1439 | 1 |TIRE, 17.5 X 25,14 PLY (L-2
TRACTION REGULAR TREAD)

Jd * Changed the page number from 6-15 to 6-14. 6-14



GRADALL®

MATERIAL HANDLER
534B

NOTE:
8000# UNITS

40 Gal. water & 200 Lbs. calcium
Inflate to 55 PSI

OLD STYLE

DRIVE TRAIN

Wheels & Tires

Starting Serial No. 8344001L
Thru Serial No. 8744114G
Excluding Serial No. 8744079G
Revised 7-1-99

NOTE:
6000# UNITS
Inflate to 55 PSI

FRONT-STANDARD REAR-STANDARD
Item| Part No. | Qty. Description Of Part ltem | Part No. (Qty. Description Of Part
1 19060-2780 | 1 |RIM, 8.00 TG X24 **NOTE: (NO 1 19060-2638 | 1 |RIM,8.00 TG X24 **NOTE: (NO
LONGER AVAILABLE, REPLACED LONGER AVAILABLE REPLACED BY
BY 9103-3468) 9103-3467)
* 1 19103-3468 | 1 [RIM, 9.00 X 24 (New One Piece Style) ||* 1 [9103-3467 | 1 |RIM, 9.00 X 24 (New One Piece Style)
2 19020-1853 | 10 |LUG NUT 2 |9020-2141 | 10 |[LUG NUTS
3 [9020-0339 | 1 |VALVE (airliquid) **NOTE: (USE 3 |9020-0339 | 1 |VALVE (airliquid)  ** NOTE: (USE
WITH 9060-2780 ONLY) WITH 9060-2638 ONLY)
*3 19108-3385 | 1 [VALVE (air/liquid) (Use with 9103-3468) |[* 3 [9108-3385 | 1 |VALVE (airfliquid) (Use with 9103-3467)
4 19020-0561 | 1 |O-RING 4 |9020-0561 | 1 [O-RING
5 [9020-0772 | 1 |GUTTER RING 5 [9020-0772 | 1 |GUTTER RING
6 |9020-1615| 1 |LOCK RING 6 |9020-1615 | 1 |LOCK RING
7 |9060-2040 | 1 |[TIRE, 13.00 X 24, 8 PLY (not illustrated)|| 7 [9060-2040 | 1 |TIRE, 13.00 X 24, 8 PLY (not illustrated)
9103-3104 | 1 |TIRE, 13.00 X 24,12 PLY (not 9103-3104 | 1 |TIRE, 13.00 X 24, 12 PLY {not
illustrated) illustrated)
FRONT-FLOATATION
Iltem | Part No. |Qty. Description Of Part
1 |9060-2870 | 1 [RIM, 12.00 X 25
2 [9020-1853 { 10 |LUG NUT
3 |9020-7413 | 1 [VALVE (air/ liquid)
4 [9020-7416 | 1 |O-RING
5 |9020-7415 | 1 |GUTTER RING
6 |9020-7414 | 1 |LOCKRING .
7 |9020-7412 | 1 |TIRE, 15.5 X 25,12 PLY (not
illustrated)
JJ * Changed the page number from 6-15 to 6-14. 6-14



GRADALL DRIVE TRAIN

MATERIAL HANDLER Wheels & Tires

534B Starting Serial No. 8744115G
Thru Serial No. 0144657
Including Serial No. 8744079G
Original Issue 4-87

Revised 7-1-99

OLD STYLE

FRONT-STANDARD REAR-STANDARD
ltem| Part No. | Qty. Description Of Part ltem | Part No. |Qty. Description Of Part
1 19104-3080 | 1 |RIM, 8.00 TGX 24 ** NOTE: (NO 1 |9060-2638 | 1 [RIM, 8.00 TGX24 **NOTE: (NO
LONGER AVAILABLE, REPLACED LONGER AVAILABLE REPLACED BY
BY 9103-3469) 9103-3467)
*1 19103-3469 | 1 |RIM, 9.00 X 24 (New One Piece Style) ||* 1 |9103-3467 | 1 |RIM, 9.00 X 24 (New One Piece Style)
2 | 9104-3146 | 10 |[LUG NUT (lubricate & torque to 350- 2 19020-2141 | 10 |LUG NUTS
400 ft.Ibs.) 3 |9020-0339 | 1 |VALVE (air/liquid) ** NOTE: (USE
3 |9020-0339 | 1 |VALVE (airlliquid) ** NOTE: (USE WITH 9060-2638 ONLY)
WITH 9104-3080 ONLY) * 3 19108-3385 | 1 |VALVE (air/liquid) (Use with 9103-3467)
*3 19108-3385 | 1 |VALVE (air/liquid) (Use with 9103-3469) || 4 |9020-0561 | 1 |O-RING
4 |9020-0561 | 1 |O-RING 5 |9020-0772 | 1 |[GUTTER RING
5 ]9020-0772 | 1 [GUTTER RING 6 |9020-1615 | 1 [LOCK RING
6 |9020-1615| 1 |LOCK RING 7 [9060-2040 [ 1 |TIRE, 13.00 X 24, 8 PLY (not illustrated)
7 | 9103-3104 | 1 |TIRE, 13.00 X 24,12 PLY (not 9103-3104 | 1 |TIRE, 13.00 X 24, 12 PLY (not
illustrated) illustrated)
FRONT-FLOATATION
Iltem | Part No. |Qty. Description Of Part
1 19104-3081 | 1 |RIM, 14.00 X 25
2 |9104-3146 | 10 |LUG NUT (lubricate & torque to 350-
400 ft.Ibs.)
3 |9020-1452 | 1 |VALVE (air/ liquid)
4 |9020-1441 | 1 |O-RING
5 19020-1762 [ 1 |GUTTER RING
6 |9020-1766 | 1 |LOCK RING
7 19020-1439 [ 1 |TIRE, 17.5 X 25, 14 PLY (L-2
TRACTION REGULAR TREAD (not
illustrated)

JJ * Changed the page number from 6-15 to 6-14. 6-14




GRADALL

MATERIAL HANDLER

534B

PLANETARY HUB
Starting Serial No. 8344001L

Original Issue 4-87
Revised 5-31-05

Item| Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9103-3095 PLANETARY HUB ASSY, (cast) 22 19020-8020 | 1 |RINGGEAR
9020-6746 PLANETARY HUB ASSY, (steel) 23 [9020-2519 | 2 |O-RING

1 | 9020-8017 1 | SPINDLE 24 18822-1119 | 2 |SOCKET SET SCREW, (cup point),
2 | 7712-4002 | 1 | SEAL 3/8-16X3/8
3 | 9020-2500 | 1 | CUPBEARING 25 | 9020-2521 1 | COVER
4 | 9020-2501 1 | CONEBEARING 26 | 9020-2522 1 | COVERCAP
5 | 9020-2502 | 1 | CUPBEARING 27 19020-2523 | 4 |CAPSCREW
6 | 9020-2503 | 1 [ CONEBEARING 28 |9020-2524 | 1 |DISCONNECTCAP
7 | 9020-2504 1 | HUB, (steel) 29 | 9020-2525 1 | DISCONNECTROD
9103-4029 | 1 | HUB, (cast) 30 |9020-2526 | 1 |O-RING
8 | 9020-2505 | 1 | SPACER 31 ]9020-2527 | 1 |O-RING
9 | 9020-2506 1 | RETAINING RING 32 | 9020-2528 1 | PIPEPLUG
10 | 9020-2507 1 | PIPEPLUG 33 | 9020-2531 2 | WASHER
11 | 9020-2508 | 10 | WHEEL STUD, (for steel hub) 34 | 9020-2532 1 | SPRING
9103-4028 | 10 | WHEEL STUD, (for cast hub) 35 |9020-2533 | 1 |RETAININGRING
12 | 9020-6761 1 | SEALBOOT 36 | 9020-2534 1 | RETAININGRING
13 | 9020-2509 1 | INTERNALGEAR 37 | 9020-2536 1 | INPUT SHAFT
14 | 9020-8018 1 | CARRIERASSY, (includesitems 15 38 | 9020-2537 1 | THRUSTSPACER
thru 21) 39 | 9020-8021 1 |INPUTGEAR
15 | 9020-2511 1 | CARRIER 40 |9020-2542 | 4 | THRUSTWASHER
16 | 9103-4026 | 6 | TABWASHER 41 1 9020-2543 | 2 |THRUSTBEARING
9103-4027 | 6 | BRASSTHRUSTWASHER 42 1 9020-2544 | 8 |CAPSCREW
17 | 9020-2513 | 84 | NEEDLEBEARING 43 | 9020-2545 4 | SHOULDERBOLT
18 | 9103-4158 | 3 | SPACER 44 19020-2546 | 1 |COUPLING
19 | 9020-2515 3 | PINIONSHAFT 45 | 9020-2547 1 | RETAININGRING
#*20 | 9103-4122 3 | CLUSTERGEARKIT, (includesitems 16| 46 | 9020-2548 1 | RETAININGRING
18 & 21)
21 | 9020-2517 3 | ROLLPIN

JD

* Revised art and added inclusion note on item 20.

6-15



GRADALL TRANSMISSION - TILT, AUXILIARY

MATERIAL HANDLER and SWAY with MOUNTING PARTS
534B Starting Serial No. 8344001L
Revised 5-11-00

SvC * Revised part number on item 21. 7-1



GRADALL

MATERIAL HANDLER

SvC

534B

TRANSMISSION - TILT, AUXILIARY

and SWAY with MOUNTING PARTS
Starting Serial No. 8344001L

Item| Part No. ;Qty. Description Of Part
1 | 9060-2789 | 1 |CONTROLANDINSTRUMENT PANEL
9002-7319 | 2 |SELFTAPPING SCREW
2 | 7714-3004 | 2 |WHIZLOCKSCREW
7714-3006 | 2 |WHIZLOCKNUT
3 | 9020-7707 | 1 |COVERPLATE
8832-1015 | 4 |SELFTAPPING SCREW, 6-32X1/2
4 | 9020-0299 | 4 |KNOB
5 | 9020-5542 | 2 {CONTROL ROD
6 | 9040-2903 | 1 |CONTROLRODBRACKET
7 | 9002-8695 | 1 |CLAMP (bracketto steeringcolumn)
8 | 9002-7472 | 2 |HARDENEDWASHERS/8
9 | 9020-0290 | AR |NEEDLEBEARING
10 | 9080-1213 | 1 |CONTROLBRACKET
8820-1065 | 2 |HEXHDCAPSCREW 1/2-13X1GR5
11 | 9040-3406 | 1 |CONTROLHANDLE
12 | 9020-6859 | 1 |BELLCRANK
13 | 8863-1479 | 4 |ROLLPIN
14 | 9020-0774 | 1 |HANDLEGRIP
9020-6005 | 1 |WINCHBUTTON
15 | 9020-5973 | 1 |BELLCRANK
16 | 9103-6042 | 1 |BELLCRANK
17 | 9020-5541 | 1 |BELLCRANK
18 | 9020-5571 | 1 |BELLCRANKSHAFT
19 | 9020-6045 | 1 |CONTROLPANEL
8832-1016 | 4 |SELFTAPPING SCREW6-32X 1/2
20 | 9020-6128 | 1 |CONTROL ROD
*21 | 9020-5981 | 1 |CONTROL ROD
22 | 9020-0688 | 2 |CONTROLROD BEARING
23 | 9020-6222 | 1 |SPACER
24 | 9020-0559 { 1 |SPRING
25 | 8856-1113 | 6 |FLATWASHERS5/8
26 | 9002-1557 | 2 [CLEVISPIN
8863-1309 | 2 |COTTERPIN3/32X3/4
27 | 9020-5983 | 2 |BELLCRANK
28 | 9040-2904 | 1 |CONTROLPANEL
29 | 9020-6861 1 | CABLE (tilt sway control)
30 | 9020-0406 { 1 |BALLJOINT3/8
8850-1406 | 1 |HEXJAMNUT 3/8-24
8668-3117 | 1 |BALLJOINTS5/16
8850-1305 | 1 |HEXNUTS5/16-24
8855-1010 | 1 |LOCKWASHERS5/16
31 | 9020-3502 | 1 |SHOULDERBOLT
8850-1008 | 1 [HEXNUT1/2-13
32 | 8850-1306 | 1 |HEXNUT3/8-24
33 | 9040-3178 | 1 |INSTRUMENT PANELPLATE
WAUKESHA (used thru S/N 8444490)
9103-1102 | 1 |INSTRUMENT PANELPLATE
PERKINS (starting S/N 8444491)
8832-1016 | 5 |SELFTAPPING SCREW6-32X1/2
34 | 8867-1008 | 1 [LUBEFITTING STRAIGHT 1/4-28
35 | 9103-1013 | 1 |CABLEBRACKET
8826-1030 | 2 |SOCKETBUTTONHD CAPSCREW
3/8-16 X11/4
8850-1006 | 2 |HEXNUT3/8-16

* Revised part number on item 21.

Revised 5-11-00



JJ

GRADALL’

MATERIAL HANDLER

2348 4\6?‘@\3

BOOM TILT AND SWAY CONTROL

Starting Serial No. 8344001L
Revised 7-1-99

3

27—>e§¢<— 26
Item | Part No. |Qty. Description Of Part item] Part No. | Qty Description Of Part
1 19020-2361 | 1 |CONTROL LINKAGE ROD (tilt) 17 | 9020-0638 | 1 |KNOB
2 18882-1004 | 3 |ADJUSTABLE YOKEEND 18 | 9020-5558 | 1 |BELLCRANK
3 19002-7987 | 3 |SPRINGCLEVIS 19 | 9106-6021 1 |LINKAGEROD
4 | 8850-1406 | AR |HEX NUT, 3/8-24 20 | 9106-6020 | 1 [LINKAGEROD
5 [9020-5533 | 1 |BELLCRANK 21 | 8850-1108 | 1 |HEX JAM NUT, 1/2-13
6 |9020-0290 | 8 |NEEDLESPRING 22 | 9002-1552 | 4 |CLEVIS PIN
7 | 9020-6861 1 ]TILT, SWAY CONTROL CABLE 23 | 8867-1008 | 4 |LUBE FITTING, STRAIGHT, 1/4-28
8 |8820-1328 | 1 |HEXHD CAPSCREW,5/8-11X6-1/2, || 24 | 8850-1305| 1 |HEX NUT, 5/16-24
GRS 25 [ 9104-1236 | 1 |CABLE END
9 | 9104-6051 1 |LINKAGE ROD 26 | 9002-1552 | 1 [CLEVIS PIN
10 |9020-5534 | 1 |BELLCRANK 27 | 8863-1302 | 1 |COTTER PIN, 1-16X3/4
11 19002-8662 | 6 |WAVEWASHER 28 | 8863-1301 | 4 |COTTER PIN, 1/16X1/2
12 | 9020-3502 | 2 |SHOULDERBOLT 29 | 9020-5580 | 1 |SPACER (not require with
13 | 9020-0406 | 4 |BALLJOINT auxiliary hydraulics option)
14 [9020-5765 | 1 |BELLCRANK 30 | 8850-1010 | 2 JHEX NUT, 5/8-11
15 |9040-0543 | 1 |STUD 31 | 8856-1113 | 9 |FLAT WASHER, #4
16 ]9020-5759 | 1 |BOOM CONTROL HANDLE 32 | 8850-1110 | 1 |HEX JAM NUT, 5/8-11

* Changed the page number from 7-3 to 7-2

7-2




GRADALL’

MATERIAL HANDLER
534B

ACCELERATOR LINKAGE
Starting Serial No. 8344001L
Thru Serial No. 8444490
Waukesha Engine Only

Revised 7-1-99

\ 7
]

Item| Part No. |Qty. Description Of Part —Illtem Part No. | Qty, Description Of Part

1 | 9020-0289 | 1 | PEDAL, accelerator f 11 | 8850-1004 { 1 | NUT
9020-0559 | 1 | SPRING 8856-1111 1 | WASHER

2 19002-1584 | 1 | PIN, clevis 12 {9002-7685| 1 | PIN and COTTER
8863-1318 | 1 | PIN, cotter | 13 | 9020-7801 1 | SPRING

3 | 9002-7908 | 3 | JOINT, ball 14 | 9002-8977 | 1 | YOKE

4 19020-7800 { 1 [ROD, linkage 15 | 9020-0795 | 1 | CABLE, accelerator

5 |8850-1613 | 4 | NUT, 10-32 16 | 9040-3424 | 1 | BRACKET, accelerator cable

6 | 9020-7803 | 1 | BELLCRANK 17 | 9020-5971 1 | BRACKET, engine cable

7 |9002-6492 | 1 | BOLT, shoulder 18 | 8820-1020 | 2 | BOLT, 5/16-18X1

8 |8856-1108 | 1 | WASHER 8856-1108 | 2 | WASHER, 5/16"

9 | 9002-8946 | AR | WASHER, wave 8850-1005 | 2 | NUT, 5/16"-18

10 | 9103-3037 | 1 |BEARING |
Jd * Changed the page number from 7-4 to 7-3 7-3




GRADALL

MATERIAL HANDLER
534B

ACCELERATOR LINKAGE
Starting Serial No. 8444491
Perkins Engine Only

Original Issue 2-85

Revised 7-1-99

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 19103-6022 | 1 | ACCELERATOR PEDAL 11 | 8850-1105 | 1 | HEAVY HEX JAM NUT, 5/16-18
2 | 9002-1584 | 1 | CLEVIS PIN 8856-1111 1 | FLAT WASHER, 1/2
8863-1318 | 1 ]| COTTER PIN, 1/8X1 12 | 9002-7685| 1 | PIN & COTTER
3 ]18668-3118 | 2 | BALL JOINT 13 | 9020-7801 1 | SPRING
4 | 9103-1088 | 1 | LINKAGE ROD 14 | 9002-8977 | 1 | YOKE
5 | 8850-1404 | 2 | HEX JAM NUT, 1/4-28 15 | 9020-0795 | 1 | ACCELERATOR CABLE
6 |9103-1087 | 1 | BELLCRNK 16 | 8850-1613 | 2 | HEX NUT, #10-32
7 |8825-1018 | 1 | SOCKET HD SHOULDER SCREW, 17 18820-1021 | 2 | HEX HD CAPSCREW, 5/16-18X1 1/4
3/8X1/2 (5/16-18 thd) GR5
8 |8856-1109 | 1 | FLAT WASHER, 3/8 8852-1305 | 2 | HEX LOCKNUT, 5/16-18
9 | 9002-8946 | AR | WAVE WASHER 18 | 9103-6014 | 1 | CABLE BRACKET
10 | 9103-3281 1 | BEARING 19 | 9002-7908 | 1 | BALL JOINT
JJ * Changed the page number from 7-4A to 7-3 7-3




JJ

GRADALL

MATERIAL HANDLER
534B

STEERING COLUMN

Starting Serial No. 8344001L

Revised 7-1-99

ltem | Part No. | Qty. Description Of Part
1 19060-0274 | 1 |STEERING CAP
2 [9020-0266 | 1 |STEERING WHEEL NUT
3 |9020-2230 | 1 |SPINNER KNOB (includes items 4 & 5)
4 |9002-0397 | 2 |FLATHEAD SCREW, 1/4 NC X 1
5 |8850-1004 | 2 |HEX NUT, 1/4-20
6 |9060-0273 | 1 |STEERING WHEEL
7 19060-0267 | 1 |STEERING COLUMN (includes items
8-12)
8 |9020-1347 | 1 |RETIANING RING
9 19020-1346 | 2 |RETIANING RING
10 |9020-1348 | 1 |BEARING
11 |9020-1349 | 1 |SHAFT
12 19020-1350 | 1 |TUBE AND FLANGE
13 18820-1037 | 2 |HEX HD CAPSCREW, 3/8-16X1-1/2,
GR5
14 |8820-1033 | 1 |HEX HD CAPSCREW, 3/8-16X3/4,
GR5
15 |9020-6762 | 1 {ORBITROL
9020-6567 ORBITROL SEAL KIT

* Changed the page number from 7-5 to 7-4.

7-4



GRADALL

MATERIAL HANDLER

534B

BRAKE BOOSTER

HYDRAULICS and BRAKE LINES

Starting Serial No. 8344001L
Thru Serial No. 8444490
Waukesha Engine Only
Revised 7-1-99

HYDRAULIC TEST KIT
7713-4197
Part No. Description Of Part Part No. Description Of Part

1 [9020-7851 | 1 | TUBE ASSEMBLY 9040-0527 | 1 | ADAPTER
2 | 9020-0437 | 2 | TEE 8866-2240 | 1 | SWIVEL NUT RUN TEE, 1/2 TUBE
3 | 9020-7853 | 1 | TUBE ASSEMBLY 9020-7836 | 1 | HYDRAULIC HOSE
4 | 9020-7852 | 1 | TUBE ASSEMBLY 9020-7837 | 1 | HYDRAULIC HOSE
5 19020-7834 [ 1 | CLAMP 9103-3275 | 1 | BRAKE BOOSTER (see page 8-6A)

8820-1031 | 2 | HEX HD CAPSCREW, 3/8-16X1/2, GR5 0020-7856 | 1 | GASKET
6 [9020-7816 | 1 | ACCUMULATOR 9040-0835 | 1 | MICO LOCK BRAKE CONTROL
7 | 8866-2065 | 3 | ELBOW - 90 DEGREES (includes (includes decals)

o-ring) _

8859-1205 | 3 | O-RING Soa07sstl 1 | eroe ASSEMBLY

9020-7838 | 1 | HIGH PRESSURE HOSE 9020.0195 | 1 | WARNING LIGHT

9103-3245 | 1 | HIGH PRESSURE HOSE 9020-0345 | 1 | GROUND WIRE

8866-2224 | 2 | SWIVEL NUT BRANCH TEE, 3/8 TUBE -

8874-3043 | 1 | MALE ELBOW - 90 DEGREES gggg‘gggg ; m\ﬁ CONNECTOR

1/4X3/8 TUBE -

9020-7823| 1 | BRAKE SWITCH 9002-8959 | 3 | FEMALE CONNECTOR

9020-7839 | 1 | HIGH PRESSURE HOSE 8903-1425 | 1 | EYE CONNECTOR

8866-2153 | 1 | BRANCH TEE (includes o-ring) 9103-3033 | 1 [ MINI-CHECK .

8859-1205 [ 1 | O-RING 9002-7970 | 1 | ELBOW-90 DEGREE (swivel)

9020-2926 | 1 | CHECK VALVE

* Revised page numbers in this section




GRADALL

MATERIAL HANDLER
534B

BRAKE BOOSTER
HYDRAULICS and BRAKE LINES

Starting Serial No. 83444491
Thru Serial No. 8744114G
Excluding Serial No. 8744079G
Perkins Engine Only
Original Issue 2-85
Revised 7-1-99

Item| Part No. | Qty. Description Of Part
1 | 9020-7851 1 | TUBE ASSY
2 | 9020-0437 1 2 | TEE
3 | 9020-7853 | 1 | TUBE ASSY
4 | 9020-7852 | 1 | TUBE ASSY
5 | 9103-3033 | 1 | MINICHECK
6 | 8866-2105 | 1 | ELBOW - 90 DEGREES (swivel nut)
7 | 9020-7836 | 1 | HYDRAULIC HOSE
8 | 9040-0835 | 1 | MICO LOCK BRAKE CONTROL
(includes decals) (see page 8-9)
9 | 9103-3245| 1 | HIGH PRESSURE HOSE
10 | 9103-3275| 1 | BRAKE BOOSTER (see page 8-6A)
9020-7856 | 2 | GASKET
9020-7855| 2 | PLUG
11 | 8866-2065| 2 | ELBOW - 90 DEGREES (includes
0-ring)
8859-1205| 2 | O-RING
12 | 8471-7604 | 1 | HOSE ASSY
13 | 9020-7854 | 1 | TUBE ASSY
14 | 9002-7769 | 1 | STRAIGHT ADAPTER
15 | 9002-7970 | 1 | ELBOW - 90 DEGREES (swivel)

JJ

* Changed page number from 8-1A to 8-1.

HYDRAULIC TEST KIT
7713-4197
_ ]
/ ! :,’ : ,". "y !
/ 5 ‘ "
T oo i:f\-\\ =
' Fl _!_l! "\\"ﬁ :
i ’,’ / @ »‘\\.,: I
] ,"SFE PAGE 9-10A 8



GRADALL HYDRAULICS & SERVICE BRAKE LINES

MATERIAL HANDLER Starting Serial No. 8344115G
534B Also Machine S/N 8744079G

Original Issue 4-87

18 Revised 7-1-99

(©) 7o PARKING

BRAKE VALVE

( see pagg 9-13)
i

ftem| Part No. | Qty. Description Of Part
1 | 9104-3188 | 1 | TUBE ASSY
2 | 8866-1305| 2 | UNION TEE, 3/8 TUBE
3 | 9104-3072 | 1 | TUBE ASSY
4 | 9104-3189 | 1 | TUBE ASSY
5 | 9104-3190 | 1 | TUBE ASSY
6 | 7713-3177 | 2 | HEX HD CAPSCREW
7 |7713-3140| 2 | COVER PLATE
8 | 7713-3139 | 2 | CLAMP SET
9 | 8471-7524 | 1 | HOSE ASSY
10 | 8471-7522 | 1 | HOSE ASSY
11 | 9103-3032 | 1 | MINI-CHECK COUPLING
12 | 9104-3091 1 | FEMALE BRACH TEE
13 | 8471-7523 | 1 | HOSE ASSY
14 | 9002-7178 | 6 | NYLON HOSE TIE
15 | 9104-1258 | 3 | SLOTTED HOSE
16 | 9103-3307 | REF| BRAKE VALVE ASSY (see page
10-21 for details)
17 | 8866-2064 | 1 | ELBOW, 90 DEGREES (includes
item 18)
18 | 8859-1204 | 1 | O-RING

JJ * Changed page number from 8-1A to 8-1 8-1



JJ

GRADALY HYDRAULICS & SERVICE BRAKE LINES
MATERIAL HANDLER Starting Serial No. 0144452
534B Original Issue 1-89

Revised 7-1-99

TO PARKING

BRAKE VALVE
( see page 9-13)

10/

Item| Part No. | Qty. Description Of Part
1 | 9104-3188 | 1 | TUBE ASSY
2 | 8866-1305 | 2 | UNION TEE, 3/8 TUBE
3 | 9104-3072 | 1 | TUBE ASSY
4 | 9104-3189 | 1 | TUBE ASSY
5 | 9104-3190 | 1 | TUBE ASSY
6 | 7713-3177 | 2 | HEX HD CAPSCREW
7 | 7713-3140 | 2 | COVER PLATE
8 | 7713-3139 | 2 | CLAMP SET
9 | 8471-7524 | 1 | HOSE ASSY
10 | 8471-7522 | 1 | HOSE ASSY
11 | 9103-3032 | 1 | MINI-CHECK COUPLING
12 | 9104-3091 1 | FEMALE BRACH TEE
13 | 8471-7523 | 1 | HOSE ASSY
14 | 9002-7178 | 6 | NYLON HOSE TIE
15 | 9104-1258 | 3 | SLOTTED HOSE
16 | 9103-3307 | REF| BRAKE VALVE ASSY (see page
10-21 for details)
17 | 8866-2064 | 1 | ELBOW, 90 DEGREES (includes
item 18)
18 | 8859-1204 | 1 | O-RING

* Changed the page number from 8-1A to 8-1. 8-1



GRADALL BRAKE and INCHING LINKAGE
MATERIAL HANDLER Starting Serial No. 8344001L
534B Thru Serial No. 8444490
Waukesha Engine Only

Revised 7-1-99

JJ * Revised page numbers in this section 8-2



GRADALL’

MATERIAL HANDLER

BRAKE and INCHING LINKAGE

Starting Serial No. 8344001L

534B Thru Serial No. 8444490
Waukesha Engine Only
Revised 7-1-99
item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 [9020-1463 | 1 |BRAKE PEDAL 33 |9020-7767] 1 |ROD
2 |8820-1068| 1 |HEX HD CAPSCREW, 1/2-13X1-3/4 34 |9020-7833 | 1 |BELLCRANK
GR5 35 [9020-7769 | 1 |BELLCRANK MOUNTING BRACKET
8850-1008 § 1 36 |8820-1066| 1 |HEX HD CAPSCREW, 1/2-13X1-1/4
3 |9040-3371{ 1 |BRAKE LEVER GRS
4 19020-0559 [ 2 fSPRING 8540-1340 | 1 |WASHER, 1/2
6 |9002-15653 [ 1 |CLEVIS PIN 8850-1008 | 1 |HEX NUT, 1/2-13
6 19020-0290 | 6 |BEARING 37 |9040-3415 [ 1 |PIVOT ARM
7 | 8867-1008 | 3 |LUBE FITTING - STRAIGHT 1/4-28 38 |9002-8971 | 2 |BUSHING
8 |9020-1562| 1 |PIN
9 |8840-1001 | 2 |SQHD SET SCREW (cup point) prfll pecnsiy I A BOLT
1/4-20X1/2
10 |88s0-1408 | 5 |HEX JAM NUT, 1/2-20 8820-1005 [ 2 gg)é HD CAPSCREW, 1/4-20X1
11 |9020-7835| 1 |SLIP ROD
12 | 8820-1066 | 4 |HEX HD CAPSCREW, 1/2-13X1-1/4 41 19020-7742 | 1 |SWIVEL
GR5 42 |9103-3007 | 1 |BUSHING
13 |9103-3237 | 1 |SLIP YOKE 43 |9020-8214 | 1 |SPRING
14 | 9002-1553| 1 |PIN 44 |9020-8213| 1 |SPRING GUIDE
8863-1318| 1 |COTTER PIN, 1/8X1 45 |9020-7743| 1 |SLIP ROD
15 |9020-7766 | 1 |ROD 46 |8850-1304 | 3 |HEX NUT, 1/4-28
16 |8882-1004 | 2 |ADJUSTABLE YOKE END 47 |9002-7684 | 1 |CLEVIS AND PIN YOKE
17 |9002-1558 | 1 |CLEVIS PIN 48 |8820-1005 | 4 |HEX HD CAPSCREW, 1/4-20X1
18 |9002-7987 | 1 |SPRING CLEVIS GRS
19 |9103-3275| 1 | BRAKE BOOSTER (see page 8-6A) 8856-1107 | 4 |FLAT WASHER, 1/4
20 |9020-7887 | 1 |CAP 8850-1004 | 4 |HEX NUT, 1/4-20
21 |9002-7769| 1 |FITTING 49 |9020-7750 | 1 |LINK
22 NSS 36” | NYLON TUBE LINE, 3/8” 9002-8974 1 |CLEVIS PIN
23 [9020-2303| 1 |GROMMET 50 |9020-7753| 1 |sPRING
24 |9002-7769 | 1 | FITTING 51 |9020-0616 | 1 [MICRO SWITCH
25 19020-7888 | 1 |RESERVOIR FILL KIT 8830-4917 | 2
26 |8820-1032 | 1 gg)é HD CAPSCREW, 3/8-16X5/8 9002-8962 | 2 |NUT
i 52 |9060-2897 | 1 |INCHING BASE PLATE
27 gggg_;}gg 1 ;LOAJ WASHER, 3/8 53 19020-7752 | 1 |POTENTIOMETER (mounting inst. dwg.
28 |9020-0406 | 4 |BALLJOINT 9060-2899)
29 |8850-1406 | 6 |HEXJAM NUT, 3/8-24 9002-0494 | 3 |BOLT
30 [9020-7805| 1 |BELLCRANK 9002-8976 | 3 |WASHER
31 |8867-1008| 2 |LUBE FITTING - STRAIGHT 1/4-28 9002-8975| 3 |NUT
32 |9020-3502 | 2 |SHOULDER BOLT
8856-1113 | 4 |FLAT WASHER, 5/8
9002-8662 | AR | WAVE WASHER
8850-1108 | 2 |HEX NUT, 1/2-13
9103-5070 Waukesha inching kit. Used to provide improved
inching system for Waukesha powered machines.
9103-5111 Perkins inching kit. Used to provide updated inching
system when changing from Waukesha to Perkins engine. Microswitch
kit 9103-5110 must be used in conjunction with this Kit.
JJ * Changed page number from 8-2.1 to 8-2. 8-2




GRADALL

MATERIAL HANDLER

534B

BRAKE and INCHING LINKAGE

Starting Serial No. 8444491
Thru Serial No. 8744114G
Excluding Serial No. 8744079G
Perkins Engine Only
Original Isuue 2-85
Revised 6-8-06

Item| Part No. Description Of Part Item | Part No. |Qty. Description Of Part
1 | 9020-1463 BRAKE PEDAL 23 [9002-7187 | 1 [TRAP
2 | 8820-1068 HEX HD CAPSCREW, 1/2-13X1-3/4 24 |9002-7769 | 1 [FITTING
GR5 25 [9020-7888 | 1 |RESERVOIR FILL KIT
8850-1008 | 1 [HEX NUT, 1/2-13 26 |8820-1032 | 1 |HEX HD CAPSCREW, 3/8-16X5/8
3 | 9040-3371 | 1 | BRAKE LEVER GR5
‘51 gggg-?ggg ? g'zg\'/'\llgpm 8856-1109 | 1 | FLAT WASHER, 3/8
- 27 |8820-1 2 | HEX HD CAPSCREW, 1/4-20X1-3/4
6 | 9020-0290 | 6 | BEARING 0-1008 GRS CAPSC /4-20X1-3/
7 | 8867-1008 | 3 | LUBE FITTING - STRAIGHT 1/4-28 88501004 | 2 | HEX NUT, 1/4-20
8 | 9020-1562 ) 1 | PIN 28 |9103-3096 | 1 |INCHING VALVE
9 | 8844-1001 | 2 | SQUARE HD SET SCREW (cup point) || 59 [9103.3008 | 1 |TRANS. DISCONNECT SWITCH (used
1/4-20x1/2 on S/N 8444491 thru 8544670)
10 | 8850-1408 | 5 | HEX JAM NUT, 1/2-20
12 | 8820-1066 | 4 | HEX HD CAPSCREW,1/2-13X1-1/4 thru 8544670)
GR5 31 [8820-1037 | 2 |HEX HD CAPSCREW, 3/8-16X1-1/2
13 | 9103-3237 | 1 | SLIP YOKE GR5
14 | 9002-1553 | 1 | PIN 8856-1004 | 2 |FLAT WASHER,3/8
8863-1318 | 1 [ COTTER PIN, 1/8X1 8850-1006 | 2 |HEX NUT, 3/8-16
15 | 9103-1085 | 1 | ROD 32 |[8850-1406 | 2 [HEX JAM NUT, 3/8-24
16 | 8882-1004 | 2 | ADJUSTABLE YOKE END 33 [8319-3008 | 1 [METRIC ELBOW
17 | 9002-1558 | 1 | CLEVIS PIN 34 [8319-3009 | 1 [METRIC ADAPTER
18 | 9002-7987 | 1 | CLEVIS SPRING 35 |9103-1232 [ 1 | SWITCH BRACKET (starting S/N
19 | 9103-3275 | 1 | BRAKE BOOSTER (see page 8-5A) 8544671)
20 | 9020-7887 | 1 | CAP +36 |9103-3439 | 1 | TRANS. DISCONNECT SWITCH
21 1 9002-7769 | 1 | FITTING (STARTING S/N 8544671)
22 NSS 36” | NYLON TUBE LINE, 3/8
LK * Revised part number on item 36. 8-3




GRADALL

MATERIAL HANDLER

534B

BRAKE PEDAL & INCHING LINKAGE

Starting Serial No. 8744115G
Also Machine S/N 8744079G
Original Isuue 4-87

Revised 6-8-06

12

13— @ 15

" o 16

Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 | 9104-3154 [ 1 | RETURN SPRING 21 [8850-1005| 1 [HEX NUT,5/16-18
2 | 9104-6057 | 1 | BRAKE LEVER WELDMENT 22 |8867-1008 | 1 |LUBE FITTING, STRAIGHT, 1/4-28
3 | 8820-1068 | 1 gEx HD CAPSCREW, 1/2-13X1 3/4 23 [9020-0290 | 2 | BEARING
R5 24 19002-8662 | 2 | WASHER
4 | 9020-1463 1 PEDAL WELDMENT 25 |9020-1562 1 PIN
g gggg-éggg 1 vgﬁé\‘gﬁ\l 151-253 26 |8844-1001 | 2 | SQUARE HD SET SCREW, 1/4-20X1/2
- ’ (cup point)
7 | 8820-1003 | 2 | HEX HD CAPSCREW, 1/4-20X3/4, GR5| | 57 |g319.1028 | 2 | HEX HD CAPSCREW, M8X1.25
8 | 8855-1009 | 2 | LOCKWASHER, 1/4
28 |[8319-1011| 2 |LOCKWASHER, M8
9 | 9103-1232| 1 | SWITCH MOUNTING BRACKET
+10 | 9103-3439 | 1 | TRANSMISSION DISCONNECT 29 190021558 | 1) CLEVIS PIN & COTTER PIN
SWITCH 30 |8882-1004 | 2 | ADJUSTABLE YOKE END, 3/8-24
11 | 8821-1032 | 2 | SOCKET HD CAPSCREW, #10-24, 31 18850-1406 | 6 | HEX JAM NUT, 5/16-24
GRS 32 |9103-1085 | 1 | ROD
12 | 8856-1105| 2 | FLAT WASHER, #10 33 [9104-1197 | 2 [SHIM
13 | 8855-1007 | 2 [ LOCKWASHER, #10 34 Ref | BRAKE VALVE ASSY (see page
14 | 8850-1612 | 2 | HEX NUT, #10-24 10-21 for details)
15 | 8668-3480 | 2 | CRIMP ON CONNECTOR 35 [9002-7987 | 1 [ CLEVIS SPRING
16 | 8348-3114| 1 | MALE CONNECTOR 36 [8821-2228 | 2 | SOCKET HD CAPSCREW,
17 | 8825-1023| 1 | SOCKET HD SHOULDER SCREW 5/16-18X1 1/4, GR8
3/8X1 1/2, 5/16-18 THREAD 37 [9103-3096 | 1 |INCHING VALVE
18 | 9104-3086 | 1 | BEARING 9103-4018 | 1 | INCHING VALVE SEAL KIT
19 | 9104-1196 | 1 | ROLLER
20 | 8855-1010 | 1 | LOCKWASHER, 5/16
LK * Revised part number on item 10. 8-3




GRADALL

MATERIAL HANDLER

534B

12

BRAKE PEDAL & INCHING LINKAGE

Starting Serial No. 0144337H
Original Isuue 4-88
Revised 6-8-06

13—e 15
14/'.. / 16
15 —
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 9104-3214 1 RETURN SPRING 23 | 9020-0290 2 | BEARING
2 19104-6083 1 BRAKE LEVER WELDMENT 24 | 9002-8662 2 | WASHER
3 | 8820-1068 1 HEX HD CAPSCREW, 1/2-13X1-3/4 25 | 9020-1562 1 PIN
GR5 26 | 8844-1001 | 2 [SQUARE HD SET SCREW, 1/4-20X1/2
4 [9020-1463 | 1 |PEDAL WELDMENT (cup point)
5 |8850-1008 | 1 |HEXNUT, 1/2-13 27 |8319-1028 | 2 [HEX HD CAPSCREW, M8X1.25
6 |9104-1402 [ 1 | SPECIAL CLEVIS PIN o8 |8319-1011 | 2 |LOCKWASHER M8
7 | 8820-1003 2 | HEX HD CAPSCREW, 1/4-20X3/4, GR5 _ .
29 |9002-1558 | 1 [CLEVIS PIN & COTTER PIN
8 | 8855-1009 2 | LOCKWASHER, 1/4
30 | 8882-1004 2 | ADJUSTABLE YOKE END, 3/8-24
9 19104-1431 1 SWITCH MOUNTING BRACKET 31 8850-1406 6 | HEX JAM NUT. 5/16-24
*10 | 9103-3439 1 | TRANSMISSION DISCONNECT ’
32 | 9103-1085 1 ROD
SWITCH 3 104-11 2
11 | 8821-1032 | 2 | SOCKET HD CAPSCREW, #10-24, 3 [9104-1197 SHIM
GRS 34 Ref | BRAKE VALVI_E ASSY (see page
12 | 8856-1105 | 2 |FLAT WASHER, #10 10-21 for details)
13 | 8855-1007 2 | LOCKWASHER, #10 35 | 9104-1425 1 SPECIAL CLEVIS PIN
14 |8850-1612 | 2 |HEX NUT, #10-24 36 | 8821-2228 | 2 | SOCKET HD CAPSCREW,
15 | 8668-3480 | 2 | CRIMP ON CONNECTOR 5/16-18X1-1/4, GR8
16 | 8348-3114 1 MALE CONNECTOR 37 | 9103-3096 1 INCHING VALVE
17 | 8825-1023 1 SOCKET HD SHOULDER SCREW 9103-4018 1 INCHING VALVE SEAL KIT
3/8X1-1/2, 5/16-18 THREAD 38 | 9020-7801 1 SPRING
18 | 9104-3086 1 BEARING 39 | 8856-1004 1 FLAT WASHER, 3/8
19 |19104-1196 1 ROLLER 40 | 9104-1424 1 SPECIAL YOKE END
g? gggg-:: 8(1)2 } hOE?(T\IVEIJAI'SSH/??HsB” 6 41 8863-1303 1 COTTER PIN, 1/16X1
22 | 8867-1008 1 LUBE FITlI'ING, STRAIGHT, 1/4-28
LK * Revised part number on item 10. 8-3




GRADALL’

MATERIAL HANDLER

534B

PARKING BRAKE and CONTROL

Starting Serial No. 8344001L
thru Serial No. 8744114G
Excluding Serial No. 8744079G
Revised 7-1-99

ftem| PartNo. |Qty. Description Of Part item | Part No. |Qty. Description Of Part
1 | 9020-6029 | 1 | PARKING BRAKE LEVER 10 [9103-1003 | 2 | BOLT, 1/2X5 1/2
2 | 8820-1037 | 4 |HEX HD CAPSCREW, 3/8-16X1 1/2 11 |9061-0038 | 1 | BRAKE DISC
GR5 12 |8820-1037 | 6 | HEX HD CAPSCREW, 3/8-16X1 1/2
8850-1006 | 4 |HEX NUT, 3/8-16 GR5
8855-1011 | 4 |LOCKWASHER, 3/8 13 |9041-0247 | 1 | YOKE
3 [9103-3253 | 1 |CABLE 14 |8850-1006 | 6 | HEX NUT, 3/8-16
4 19020-7356 | 1 |BOOT 15 |9020-8133 | 5 | BOLT, HM 14X1.5
6 | 9020-1831 1 | SPRING . [
7 | 8850-1406 | 1 |HEX JAM NUT, 3/8-24 16 |9061-0039 | 1 ggfggg{_\ICY BRAKE MOUNTING
8 | 8882-1004 | 1 | ADJUSTABLE YOKE END
9002-7987 | 1 | SPRING CLEVIS 17 |9020-7905 | 1 SFS?; gé(t;ﬁs()see pages 6-12 thru
40- -
9 | 9040-1570 | 1 EMERGENC_;Y BRAKE- CALIPER 18 |8850-1108 | 2 [ HEAVY HEX JAM NUT, 1/2-13
(see page 8-8 for details)
19 (9041-0283 | 1 | CABLE MOUNTING BRACKET
JJ * Revised page numbers in this section 8-4




JJ

GRADALL

MATERIAL HANDLER

534B

* Revised page numbers in this section

BRAKE CYLINDER and BOOSTER

Starting Serial No. 8344001L
Revised 7-1-99




GRADALL

MATERIAL HANDLER

534B

BRAKE CYLINDER and BOOSTER

Item| Part No. |Qty. Description Of Part
9020-7810 | 1 [|BOOSTER & BRAKE MASTER
CYLINDER ASSEMBLY
1 |9020-8074 | 1 |PUSH ROD
2 |9020-8075 | 1 |BOOT
3 1 |HOUSING
4 1 |PISTON
5 1 |PLUG
6 1 |O-RING
7 1 |PIN
8 1 |PISTON RING
9 1 |PISTON
10 1 | RETAINING RING
11 1 | SPRING
12 1 | RETAINER
13 1 |TUBE
14 1 | SPRING
15 1 |HOUSING
16 | 9020-8089 | 1 | RETAINING RING
17 |9020-8090 | 1 |BACK-UP RING
18 |9020-8091 | 1 {O-RING
19 }9020-8092 | 1 |PISTON
20 |9020-8093 | 1 |PISTON
21 | 9020-8094 | 1 |FILLER PLUG
22 19020-8095 | 1 |CUP
23 |9020-8096 | 1 |GASKET
24 |9020-8097 | 1 |CHECK VALVE
25 [9020-8098 | 1 | SPRING
26 |[9020-8099 | 1 |SEAT
27 19020-8100 } 1 |HOUSING
28 1 |PLUG
29 1 | O-RING
30 1 |SPOOL
31 2 |O-RING
32 4 |CUP
33 1 |PIN
34 1 |BALL
35 1 |PLUG
36 1 | SHIM (as required)
37 1 | SPRING
38 1 |O-RING
39 1 |ROD
40 1 |HOUSING
41 | 9020-8114 | 1 |RETAINING RING
42 3 |LOCKWASHER
43 3 |CAPSCREW
44 AR | SILICONE GREASE
45 |[9020-8118 | 1 |CUP
46 |[9020-8119 | 2 |CUP
47 |9020-8120 | 1 |RETAINER
48 1 | SNUBBER
49 1 | RETAINER
50 4 | CAPSCREW
51 4 | LOCKWASHER
52 4 |LOCKWASHER
53 2 | CAPSCREW
54 2 | CAPSCREW
55 AR | SHIM
56 AR | SHIM
57 PISTON
9020-8131 | AR | REPAIR KIT (consists of items 16 thru
20, 22 thru 24, 26, and 45 thru 47)
58 | 9103-4056 MASTER CYLINDER ASSEMBLY
(consists of items 16 thru 27, 41,
and 44 thru 47)

Starting Serial No. 8344001L
Revised 7-1-99

* Changed page number from 8-6 to 8-5



DS

GRADALL

MATERIAL HANDLER

534B

BRAKE CYLINDER and BOOSTER

Starting Serial No. 8744013G
Excluding Serial No. 8744079G
Original Issue 11-86

Revised 1-23-04

* Revised inclusion note on Booster Seal Kit.

8-5



GRADALL

MATERIAL HANDLER

BRAKE CYLINDER and BOOSTER

Starting Serial No. 8744013G

534B Excluding Se_ria_tl No. 8744079G
Original Issue 11-86
Revised 1-23-04
Item| Part No. |Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9103-3275 1 BOOSTER & BRAKE MASTER 32 4 | CUP
CYLINDER ASSY (includes all items) 33 1 |PIN
9103-4079 | AR | REPAIR KIT (includes items 16, 17, 18, 34 1 |BALL
20, 22, 23, 26, 45, 58, 59, 60, 62 & 64) 35 1 PLUG
9103-4088 | AR | MASTER CYLINDER ASSY (includes 36 AR | SHIM
items 16 thru 27, 41, 44, 45, 47 & 37 1 SPRING
58 thru 64) 38 1 |O-RING
* 9020-8132 | AR | BOOSTER SEAL KIT (includes items
39 1 ROD
2,6, 8, 29, 31, 32, 35, & 38)
1 9020-8074 1 PUSH ROD 40 ! HOUSING
) 41 9020-8114 1 RETAINING RING
2 |9020-8075 1 BOOT
3 1 HOUSING 42 3 | LOCKWASHER
4 1 PISTON 43 3 | CAPSCREW
5 1 PLUG 44 AR | SILICONE GREASE
8 1§ FING ig gégg_g?gé 1 gg'llz')AlNER
7 1 PIN -
8 1 | PISTON RING jg } gggABl?\E?q
9 1 PISTON
10 1 RETAINING RING 50 4 | CAPSCREW
11 1 SPRING 51 4 | LOCKWASHER
12 1 RETAINER 52 4 | LOCKWASHER
13 1 | TUBE 53 2 | CAPSCREW
14 1 SPOF{Ié\lGG 54 2 | CAPSCREW
15 1 [HOUSIN 55 AR | SHIM
16 | 9103-4080 1 RETAINING RING 56 AR | SHIM
17 | 9020-8090 1 BACK-UP RING 57 1 PISTON
18 19020-8091 1 |O-RING 58 |9103-4086 | 1 |PISTON
19 19103-4093 | 1 ﬁ:ggm 59 |9103-4087 | 1 |SEAT
20 1 9103-4084 | 1 60 [9103-4085| 1 |RETAINER
21 9020-8094 1 FILLER PLUG
61 |9103-4094 1 | SPRING
22 | 9020-8095 1 CUP
62 |9020-8119 2 |CUP
23 | 9020-8096 1 | GASKET
63 |9103-4092 1 |CONNECTOR
24 | 9020-8097 1 CHECK VALVE
25 |9103-4095 | 1 |SPRING 64 [9103-4082 | 1 |O-RING
26 | 9020-8099 1 SEAT 65 |9103-4090 1 RETAINING RING
27 |9103-4096 | 1 |HOUSING 9103-4091 [ 1 |WASHER
28 1 PLUG
29 1 | O-RING NOTE: ONLY ITEMS WITH PART
30 1 SPOOL NUMBERS ARE AVAILABLE
31 2 | O-RING FOR SERVICE.
DS * Revised inclusion note on Booster Seal Kit. 8-5




GV

GRADALL

MATERIAL HANDLER

534B

SERVICE BRAKE-SOMA AXLE
Starting Serial No. 8344001L

Revised 8-21-06

19 | 9020-3914
20 | 9020-3915
21 | 9020-3916
22 | 9020-3913
23 | 9020-3917
24 | 9020-3919
25 | 9040-1237
26 | 9040-1228
27 |9020-3918
28 | 9020-7950
29 | 9020-3920

Item| Part No. [Qty. Description Of Part
9020-3894 | Ref | BRAKE ASSEMBLY (includes all items)
9020-7951 | Ref | REPAIR KIT (wheel cylinder w/o piston)
9020-7952 | Ref | REPAIR KIT (wheel cylinder w/piston)

1 ]9020-7945 | 1 |[BACKING PLATE
2 [9020-3897 | 1 |SPRING ATTACHMENT PLATE
3 |9020-3899 | 2 |BOLT HM 8X18
4 19020-3900 | 4 |WASHER, W-5
5 [9020-3901 | 1 |[CYLINDER ASSEMBLY
6 |9020-3902 | 2 |BOLT HM 8X40
7 19020-3903 | 2 |BRAKE SHOE ASSY (includes items
8&9)
8 | 9020-3904 BRAKE SHOE LINING
9 | 9020-3905 RIVET
10 | 9020-3906 SPRING
11 | 9020-3907 SPRING
12 | 9020-3908 SPRING
13 | 9020-3909 AUTOMATIC ADJUSTER
14 | 9020-3910 WASHER
15 | 9020-7946 SEAL
16 | 9020-3911 DUST BOOT
17 | 9020-3912 BOLT
18 | 9020-7947 SPRING GUIDE

SPRING RETAINER
BRAKE SPACER

DUST COVER

PLUG

BRAKE DRUM (ID 400 MM minimum)
BLEEDER SCREW

NUT M 14X1.50

BOLT HM 14X1.50X60/30
BOLT F 90 HM 10X1.50X25
PLUG

BANJO FITTING (with bolt)

NOTE: QUANTIES SHOWN ARE FOR
ONE SIDE ONLY.

* Added note to bottom of parts list.

8-6



JJ

GRADALL

MATERIAL HANDLER

534B

PARKING BRAKE CALIPER

Starting Serial No. 8344001L
thru Serial No. 8744114G

Excluding Serial No. 8744079G

Revised 7-1-99

Item] Part No.

Qty.

Description Of Part

9040-1570
NSS
9020-1927
9040-1466
9040-1463
9040-1465
9040-1464
9020-3190
NSS
9040-1462
10 | 9020-3191
11 | 9020-3192
12 | 9020-3193
13 | 9040-1461
14 | 9040-1460
15 | 9040-1459

OCONOOOHRWN =

- ) =

P QN QS QI QT (U U G QN > 3 1

PARKING BRAKE CALIPER
CALIPER HOUSING
LINING

PISTON

REPAIR KIT (includes items 5 & 6)
CAM PLATE

BALL

BOLT

BODY

SPRING

BOLT

NUT

WASHER

LEVER

SETSCREW

SPRING

* Changed page number from 8-8 to 8-7.

8-7



Jd

GRADALL’

MATERIAL HANDLER

534B

PARKING BRAKE CONTROL (MICO LOCK)
Starting Serial No. 8344001L

thru Serial No. 8744114G

Excluding Serial No. 8744079G

Revised 7-1-99

Item| Part No. |Qty. Description Of Part
9040-0835 | 1 | BRAKE CONTROL VALVE (mico-lock)
1 | 9020-3341 - | REPAIR KIT

* Changed page number from 8-9 to 8-8.



GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER

534B

Tank to pump, drive motor drains & return to tank
Starting Serial No. 8344001L
Thru Serial No. 8444277
Revised 7-16-99

HYDRAULIC OIL FILTER 9020-7906
46 NOT SHOWN.

** Use with hydraulic gear pump . .
9103-3156. Replaces items 13, Item 18, 9020-7615 is no longer availlable from the

14,15, & 16. vendor. It is replaced by 9103-3226, however it is not
positioned the same. In order to attach the new pump
SERVI CE N OTE o to the hydraulic reservoir, one of the following kits will
e be needed. You will need to know the measurement
from the front plate on your machine to the front edge

of the hole on frame rail as shown to order the correct
kit for your installation.

) T g
Measurement Measurement Measurement
from front plate ,, from front plate from front plate
to hole in frame ¥ to hole in frame to hole in frame
rail. rail. rail.

KIT PART NUMBER

9103-5295 ) 91035296 9103-5207
JJ * Revised page numbers in this section 9-1

KIT PART NUMBER KIT PART NUMBER




Jd

GRADALL®

MATERIAL HANDLER

HYDRAULIC CIRCUITS

Tank to pump, drive motor drains & return to tank

534B Starting Serial No. 8344001L
Thru Serial No. 8444277
Revised 7-16-99
3534B PUMP MODIFICATION KITS
Part No. |Qty. Description Of Part
9103-5295 | Ref | PUMP MODIFICATION KIT (includes
the following parts)
9103-3531 | 1 | TUBEASSY
9103-3533 | 1 | ELBOW, 90 DEGREES
7736-3065 | 1 | SUCTION HOSE, 2*
Part No. |Qty. Description Of Part Part No. | Qty. Description Of Part
9103-5296 | Ref | PUMP MODIFICATION KIT (includes 9103-5297 | Ref | PUMP MODIFICATION KIT (inciudes
the following parts) the following parts)
9103-3477 | 1 | TUBEASSY 9103-3532 | 1 | TUBEASSY
9103-3534 | 1 | ELBOW, 45 DEGREES 9103-3049 | 1 | TUBEASSY
8367-3079 | 1 | SUCTIONHOSE, 2" 9103-3125| 1 [ SUCTION HOSE, 2"
Item| Part No. [Qty. Description Of Part Item| Part No. |Qty. Description Of Part
* 9103-5295 | 1 |PUMP MODIFICATION KIT (for mach. 21 |8820-1036 | 8 |HEXHD CAPSCREW, 3/8-16X1-1/4,
with 43-1/4" spacing)(see illustration) GR5
* 9103-5296 1 |PUMP MODIFICATION KIT (for mach. 22 19002-2045 | 3 |**HIGH PRESSURE HOSE
with 38-1/2" or 40" spacing)(see illust.) 23 |9020-7689 1 | TUBEASSY
* 9103-5297 { 1 |PUMP MODIFICATION KIT (for mach. 24 19020-769t1 | 1 | TUBEASSY
with 37" spacing)(see iltustration) 25 |8870-1002 | 2 | CLOSENIPPLE, 1/4X7/8
1 ]9103-5023 | 1 |OIL TANK (includes items 2, 4, 5, 8, 26 |9020-7330 | 2 |CAP
&9) 27 |9020-7329 | 2 | QUICKDISCONNECT (aeroquip)
2 |9040-3419 | 1 |STANDPIPE 28 |9002-7266 | 1 |PLUG
3 |9020-7599 | 1 |**HIGH PRESSUREHOSE 29 |9020-7692 | 1 | TUBEASSY
4 |[9020-5222 | 1 |DIPSTICK/FILLER (includes cap, 30 [9103-3168 | 1 | MAINHYD CONTROL VALVE
screen, gaskets & hardware) 31 |8866-2070 | 1 | ELBOW, 90 DEGREES (includes
5 [9020-5776 | 1 |ADAPTER (tank to low pressure line) o-ring)
6 |9020-7365 | 1 |LOW PRESSURE HOSE 8859-1210 | 1 | O-RING
7 |9002-8482 | 4 |HOSECLAMP 32 |9020-7694 | 1 |HIGHPRESSUREHOSE
8 |8871-1255 1 |SQ. HD PIPE PLUG, 1* 33 | 9020-7491 1 | HIGH PRESSURE HOSE
9 ]9020-7686 [ 1 |OILFILTERSCREEN 34 | 8866-2064 | 2 | ELBOW, 90 DDEGREES (includes
10 | 8866-1245 1 |MALE OUTLET TEE, 3/8X1/2 TUBE o-ring)
11 18866-2225 | 1 |SWIVEL NUT BRANCH TEE, 1/2 TUBE 8859-1204 | 2 | O-RING
12 [9002-6632 | 1 |TUBEASSY 35 |[9020-6748 | 2 | HYDRAULIC DRIVE MOTOR
13 | 8471-1342 | 2 |FLANGECLAMP 36 |8471-7586 | 1 | HIGH PRESSUREHOSE
14 18820-1067 | 4 |HEXHDCAPSCREW, 1/2-13X1-1/2, 37 |8471-7587 | 1 |HIGHPRESSUREHOSE
GR5 38 |8866-1306 | 1 | UNION TEE, 1/2 TUBE
15 [9020-7688 | 1 |[TUBEASSY 39 |9020-7765 | 1 |HIGHPRESSURE HOSE
16 |9002-3223 | 1 |O-RING 40 |18874-3002 | 1 | MALE ADAPTER, 1/4X3/8 TUBE
17 19020-7687 | 1 |LOW PRESSUREHOSE 41 |9020-7363 | 1 | TUBEASSY
18 [9620-7615- | 1 |MAIN HYDRAULIC PUMP (NO 42 19002-9915 | 3 [ STRAIGHTCONNECTOR
LONGER AVAILABLE, SEE BELOW) || 43 [9020-6739 | 4 | SOLENOIDVALVE
9103-3226 | 1 |MAIN HYDRAULIC PUMP (ORDER 44 18866-2239 | 2 | SWIVEL NUT RUN TEE, 1/2 TUBE
CORRECT MODIFICATION KITTO 45 |9020-7712 | 1 | TUBEASSY
INSTALL)(Items in kit will be used in 46 |9103-3032 | 2 | MINI-CHECK (stauff)
place of items 12 thru 17) 47 |8820-1067 | 4 | HEXHD CAPSCREW, 1/2-13X1-1/2,
19 |8859-1019 | 2 |O-RING GR5
20 |8471-1369 | 4 |FLANGECLAMP 48 |9103-3178 | 1 | SUCTION TUBE & FLANGE
49 |9002-8225 | 1 |[O-RING

* Revised page numbers in this section

9-1



JJ

GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Tank to pump, drive motor drains & return to tank
534B Starting Serial No. 8444278G Thru 8744114G
Excluding S/N 8744079G

Original Issue 2-85

Revised 7-16-99

SERVICE NOTE:

3 Refer to page 9-1 for pump
modification kits needed
when replacing item 19.

4 TUBE & FLANGE
REPLACES ITEMS
15 & 17.

A - see page 9-10 & 9-10A
B - see page 9-2 & 9-2A

D - see page 9-10A

E - see page 9-10A

F - see page 9-2 & 9-2A

G - see page 9-10 & 9-10A
4 - see page 9-2 & 9-2A

7 - see page 9-2 & 9-2A

* Changed the page number from 9-1A to 9-1. 9-1



JJ

GRADALL®

MATERIAL HANDLER

534B

SERVICE NOTE:

Refer to page 9-1 for pump
modification kits needed 37

when replacing item 17. (\/‘L

35

HYDRAULIC CIRCUITS

Tank to pump, drive motor drains & return to tank

Starting Serial No. 8744115G
Also S/N 8744079G
Original Issue 8-87

2 Revised 7-16-99

-
.....
.

SEE PAGE 9-10A
SEE PAGE 9-10A
SEE PAGE 9-10A
SEE PAGE 9-10A

Item | Part No. [Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 19108-6002 1 |HYDRAULIC OIL TANK 18 |8859-1207 | 2 |[O-RING
2 |9040-3419 | 1 |STANDPIPE 19 18471-1369 | 4 |CLAMP
3 |9020-7599 | 1 |HIGHPRESSURE HOSE 20 |9002-2045 | 3 |HIGHPRESSUREHOSE
4 19020-5222 | 1 |DIPSTICK/FILLER (includes cap, 21 19103-3032 | 2 |MINICHECK (stauff)
screen, gaskets & hardware) 22 19020-7689 | 1 JTUBEASSY
5 ]9020-5776 | 1 |ADAPTER (tank to low pressure line) 23 | 9020-7691 1 |TUBEASSY
6 ]9020-7365 | 1 |LOW PRESSUREHOSE 24 19002-9915 | 2 |CONNECTOR
7 |9002-8482 | 2 |HOSECLAMP 25 |9103-3069 | 1 |TUBEASSY
8 |8871-1255 | 1 }SQ. HD PIPE PLUG, 1" 9020-0481 2 |CLAMP
9 [9041-0295 | 1 |SUCTIONFILTER 8820-1033 | 2 |HEXHD CAPSCREW, 3/8-16X3/4, GR5
9A |9041-0294 1 |GASKET 26 |8866-2070 1 |ELBOW, 90 DEGREES (inciudes o-ring)
98 |9103-6003 1 |FLANGE 8859-1210 1 |O-RING
8820-1035 | 8 [HEXHD CAPSCREW, 3/8-16X1, GR5 27 19103-3168 | 1 |[MAIN CONTROL VALVE (see page
8855-1011 8 |LOCKWASHER,3/8 10-7 for details)
10 18866-1245 | 1 |MALE OUTLET TEE, 3/8X1/2 TUBE 28 [8820-1067 | 4 |HEXHD CAPSCREW, 1/2-13X1-1/2,
11 |8471-7520 { 1 JHOSEASSY GR5
12 19103-3257 | 1 |ELBOW 29 18874-3002 | t |MALEADAPTER, 1/4X3/8 TUBE
13 |9002-8720 | 2 |HOSECLAMP 30 |9020-7491 1 |HOSEASSY
14 19103-3049 | 1 |TUBEASSY 31 |8866-2064 | 2 |ELBOW, 90 DEGREES (includes o-ring)
9103-1079 | 1 |FLANGE (one piece) 8859-1204 | 2 |O-RING
15 19002-8225 | 1 |O-RING 32 |9020-6748 | 2 [DRIVEMOTOR (see page 10-16 for
16 19103-3125 | 1 |LOW PRESSUREHOSE details)
17 |9620-76%5- | 1 {MAIN HYDRAULIC PUMP (NO 33 |8471-7577 | 2 {HOSEASSY
LONGER AVAILABLE, SEE BELOW) 34 ]9002-2045{ 1 |HOSEASSY
9103-3226 | 1 |MAIN HYDRAULIC PUMP (ORDER 35 |7713-3198 | 1 |HOSEASSY
: CORRECT MODIFICATION KITTO 36 [9002-9915 | 1 |CONNECTOR
INSTALL)(see service note on page 37 |7713-3447 | 1 [HOSEASSY
9-1 S/N 8344001L for further 38 |9020-7363| 1 |TUBEASSY
instructions) 39 [9020-5793 | 1 |CLAMPASSY

* Changed the page number from 9-1A to 9-1.

9-1



GRADALL’

MATERIAL HANDLER

HYDRAULIC CIRCUITS

Tank to pump, drive motor drains & return to tank

534B Starting Serial No. 8444278G Thru 8744114G
Excluding S/N 8744079G
Original Issue 2-85
Revised 7-16-99
Item| Part No. {Qty. Description Of Part item| Part No. |Qty. Description Of Part
1 ]9103-6002 | 1 [HYDRAULIC OIL TANK 21 |8471-1369 | 4 |CLAMP
2 |9040-3419 | 1 |STANDPIPE 22 |9002-2045 | 3 | HIGHPRESSURE HOSE
3 |9020-7599 | 1 |HIGHPRESSURE HOSE 23 |9020-7689 | 1 | TUBEASSY
4 19020-56222 | 1 |DIPSTICK/FILLER (includes cap, 24 | 9020-7691 1 | TUBEASSY
screen, gaskets & hardware) 25 ]19103-3032 | 2 |MINICHECK (stauff)
5 |9020-5776 | 1 |ADAPTER (tank to low pressure line) 26 19103-3069 | 1 | TUBEASSY
6 |9020-7365 | 1 |LOW PRESSUREHOSE 9020-0481 | 2 | CLAMP
7 [9002-8482 | 2 |HOSECLAMP 8820-1033 | 2 | HEXHD CAPSCREW, 3/8-16X3/4, GR5
8 18871-1255 | 1 |SQ. HD PIPE PLUG, 1" 27 }9103-3168 | 1 | MAINCONTROL VALVE
9 |9041-0295 | 1 |SUCTIONFILTER 28 | 8866-2070 | 1 | ELBOW, 90 DEGREES (includes o-ring)
9A ]9041-02904 | 1 |GASKET 8859-1210 | 1 | O-RING
98B |9103-6003 | 1 |FLANGE 29 {9020-7491 1 | HIGH PRESSURE HOSE
8820-1035 | 8 |HEXHD CAPSCREW, 3/8-16X1, GRS 30 |8874-3002 | 1 | MALE ADAPTER, 1/4X3/8 TUBE
8855-1011 8 |LOCKWASHER, 3/8 31 |8866-2064 | 2 | ELBOW, 90 DEGREES (includes o-ring)
10 18866-1245 | 1 |MALE OUTLET TEE, 3/8X1/2 TUBE 8859-1204 | 2 | O-RING
11 | 8866-2225 | 1 |SWIVEL NUT BRANCH TEE, 1/2 TUBE || 32 {9020-6748 | 2 | DRIVEMOTOR
12 19041-0298 | 1 |ELBOW 33 [8471-7586 | 1t | HIGH PRESSUREHOSE
13 |9002-8720 | 2 |HOSECLAMP 34 |8471-7587 | 1 | HIGHPRESSURE HOSE
14 |8820-1067 | 4 [HEXHD CAPSCREW, 1/2-13X1-1/2, 35 |7713-3167 | 1 | HOSE (Perkins engine only)
GR5 36 |8688-3469 | 1 | REDUCER (Perkins engine only)
8855-1013 | 4 |LOCKWASHER, 1/2 37 }8866-2240 | 1 | SWIVEL NUT RUN TEE, 1/2 TUBE
15 [9103-1079 | 1 |FLANGE (one piece) 38 |8866-1306 | 1 |UNIONTEE, 1/2 TUBE
16 |9103-3125 | 1 |LOWPRESSURE HOSE 39 |9020-7765 | 1 |HIGHPRESSUREHOSE
17 19103-3049 | 1 |TUBELINE 40 |9020-6739 | 3 | SOLENOIDVALVE
18 }9002-8225 | 1 |O-RING 41 |9002-9915 | 2 | CONNECTOR
19 |9620-7615 | 1 |MAINHYDRAULIC PUMP (NO 42 |8866-2239 | 2 |SWIVEL NUT RUNTEE, 1/2 TUBE
LONGER AVAILABLE, SEE BELOW) 43 |9020-7712 | 1 | TUBEASSY
7713-4059 | 1 |GASKET 44 |7713-3342 | 1 |HOSEASSY
9103-3226 | 1 |MAINHYDRAULIC PUMP (ORDER 45 |9020-7694 | 1 |HIGHPRESSUREHOSE
CORRECT MODIFICATION KIT TO 46 |9020-7363 [ 1 | TUBEASSY
INSTALL)(see service note on page 46A | 9020-5793 | 2 | CLAMPASSY
9-1 S/N 8344001L for further 47 [8871-1282 | 1 |HEX SOCKET PIPE PLUG, 3/8
instructions) 48 |9103-3178 | 1 | TUBEASSY(S/N8344001L-8444288G)
20 ]18859-1207 | 2 |O-RING 9103-3177 | 1 | TUBE ASSY(S/N8444289G-8444491G)

J

* Changed the page number from 9-1A to 9-1.




GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Tank to pump, drive motor drains & return to tank

5?748 . 35 Starting Serial No. 0144452
Original | 1-89
SERVICE NOTE: M Revised 7-16.99
Refer to page 9-1 for pump % /
modification kits needed U N iy
when replacing item 17. (ﬁ‘é '}v'

.
. X4
-

SEE PAGE 9-10A
SEE PAGE 9-10A
SEE PAGE 9-10A
SEE PAGE 9-10A
SEE PAGE 9-13

Item| Part No. |Qty. Description Of Part item| Part No. | Qty. Description Of Part
1 19103-6002 | 1 |HYDRAULIC OIL TANK 18 [8859-1207 | 2 |O-RING
2 |9040-3419 | 1 | STANDPIPE 19 | 8471-1369 | 4 |CLAMP
3 |9020-7599 | 1 |HIGHPRESSURE HOSE 20 |9002-2045 { 3 | HIGHPRESSUREHOSE
4 [9020-5222 | 1 | DIPSTICK/FILLER (includes cap, 21 |9103-3032 | 2 | MINI CHECK (stauff)
screen, gaskets & hardware) 22 19020-7689 { 1 | TUBEASSY
5 19020-5776 | 1 | ADAPTER (tank to low pressure line) 23 | 9020-7691 1 | TUBEASSY
6 |9020-7365 | 1 |LOWPRESSUREHOSE 24 19002-9915 | 2 | CONNECTOR
7 19002-8482 | 2 |HOSECLAMP 25 |9103-3069 | 1 | TUBEASSY
8 |8871-1255 | 1 |SQ. HD PIPE PLUG, 1" 9020-0481 | 2 |CLAMP
9 19041-0295 | 1 | SUCTIONFILTER 8820-1033 | 2 | HEXHD CAPSCREW, 3/8-16X3/4, GR5
9A | 9041-0294 1 | GASKET 26 |8866-2070 1 { ELBOW, 90 DEGREES (includes o-ring)
98 |[9103-6003 | 1 | FLANGE 8859-1210 | 1 | O-RING
8820-1035 | 8 |HEXHD CAPSCREW, 3/8-16X1, GR5 27 19103-3168 | 1 | MAIN CONTROL VALVE (see page
8855-1011 | 8 [ LOCKWASHER, 3/8 10-7 for details)
10 18866-1245 | 1 | MALE OUTLET TEE, 3/8X1/2 TUBE 28 |8820-1067 | 4 |HEXHD CAPSCREW, 1/2-13X1-1/2,
11 18471-7520 | 1 |HOSEASSY GRS
12 19103-3257 | 1 |ELBOW 29 |8874-3002 | 1 |MALEADAPTER, 1/4X3/8 TUBE
13 [9002-8720 | 2 |HOSECLAMP 30 }9020-7491 | 1 |HOSEASSY
14 |9103-3049 | 1 |TUBEASSY 31 |8866-2064 | 2 | ELBOW, 90 DEGREES (includes o-ring)
9103-1079 | 1 | FLANGE (one piece) 8859-1204 | 2 | O-RING
15 19002-8225 | 1 | O-RING 32 |9020-6748 | 2 |DRIVE MOTOR (see page 10-16 for
16 |9103-3125 | 1 | LOWPRESSUREHOSE details)
17 |9626-7615- | 1 | MAIN HYDRAULIC PUMP (NO 33 |8471-7577 | 2 |HOSEASSY
LONGER AVAILABLE, SEE BELOW) || 34 |9002-2045 | 1 |HOSEASSY
9103-3226 | 1 | MAIN HYDRAULIC PUMP (ORDER 35 |7713-3167 | 1 |HOSEASSY
CORRECT MODIFICATION KIT TO 36 [7713-3447 | 1 |HOSEASSY
INSTALL)(see service note on page 37 |8866-2225 | 1 | SWIVEL NUT BRANCH TEE, 1/4 TUBE
9-1 S/N 8344001L for further 38 |8471-7842 | 1 |HOSEASSY
instructions) 39 ]9020-7363 | 1 |TUBEASSY
40 ]9020-5793 | 1 | CLAMPASSY
1

* Changed the page number from 9-1A to 9-



JJ

GRADALL®

MATERIAL HANDLER
534B

HYDRAULIC-DRIVE & STEERING CONTROL

TO TANK

Starting Serial No. 8344001L
Thru Serial No. 8444490
Waukesha Engine

Revised 7-16-99

1 - SEE BELOW
2 - SEE BELOW
3 - SEE BELOW
4 - SEE PAGE 9-1
5 - SEE PAGE 9-3
6 - SEE PAGE 9-3
7 - SEE BELOW
8 - SEE BELOW

item| Part No. |Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 18866-2069 | 1 |ELBOW - 90 DEGREE 20 |9020-7755| 1 | CONTROL VALVE
(includes o-ring) 21 |9060-2895| 1 | ADAPTER BLOCK
8859-1209 | 1 |O-RING 22 19002-6687 | 1 | ELBOW - 90 DEGREE ADJUSTABLE
2 ]9020-7690 | 1 |TUBE ASSEMBLY 23 {9020-7696 | 1 |HIGH PRESSURE HOSE
3 [8874-3018 | 1 |MALE ADAPTER, 3/8X5/8 TUBE 24 |8866-2011 | 3 | CONNECTOR (includes o-ring)
4 |9020-7314 | 1 |DRIVE CIRCUIT RELIEF VALVE 8859-1210| 3 |O-RING
5 |8871-1282 | 1 |HEX SOCKET PIPE PLUG, 3/8 25 |8866-2110| 1 | ELBOW 90 DEGREE
6 [9002-7360 | 1 |CONNECTOR (swivel nut)
7 |8874-3002 | 1 |[MALE ADAPTER, 1/4X3/8 TUBE 26 |9020-7299 | 1 | TUBE ASSEMBLY (low pressure hose
8 (9020-7360 { 1 |HIGH PRESSURE HOSE adapter)
9 |9020-7411 1 |HIGH PRESSURE HOSE 27 ]9020-7362| 1 |LOW PRESSURE HOSE
10 ]8366-1316 | 1 |STRAIGHT CONNECTOR 28 [9002-8482 | 4 }HOSE CLAMP
11 [8866-2010 | 1 |CONNECTOR (includes o-ring) 29 {9020-5783 | 1 | TUBE ASEMBLY (low pressure hose
8859-1209 | 1 |O-RING adapter)
12 19020-5585 { 1 |LOAD SENSING PRIORITY FLOW 30 |9020-6737 | 1 | FOWARD - REVERSE VALVE
CONTROL VALVE 31 [9004-1003| 1 |ELBOW - 90 DEGREE ADJUSTABLE
13 |9103-3168 | 1 [MAIN HYDRAULIC CONTROL VALVE || 32 [8866-2069 | 1 |ELBOW - 90 DEGREE
14 19002-2045 | 2 |HIGH PRESSURE HOSE (inlcudes o-ring)
16 ]9020-7689 | 1 |TUBE ASSEMBLY 8859-1209 | 1 |O-RING
16 |9020-7363 | 1 |TUBE ASSEMBLY 33 |8866-2010| 1 | CONNECTOR (includes o-ring)
17 19020-7695 { 1 |HIGH PRESSURE HOSE 8859-1209 | 1 ] O-RING
18 [9020-7697 | 1 [HIGH PRESSURE HOSE 34 {9020-7567 | 1 |ELBOW - 90 DEGREE SWIVEL
19 ]8866-2064 | 3 |ELBOW - 90 DEGREE
(inctudes o-ring)
8859-1204 | 3 |O-RING

* Revised page numbers in this section

9-2




JJ

GRADALL HYDRAULIC-DRIVE & STEERING CONTROL

MATERIAL HANDLER Starting Serial No. 8444491
534B thru Serial No. 8744109G
Excluding Serial No. 8744114G

Perkins Engine Only

Original Issue 2-85

Revised 7-16-99

1 - SEE BELOW

2 - SEE BELOW

3 - SEE BELOW

4 - SEE PAGE 9-1A
5 - SEE PAGE 9-3
6 - SEE PAGE 9-3
7 - SEE BELOW

8 - SEE BELOW

2A 15A

LI
----- P SO

U TOTANK

~,

: S SEE INSET

* Changed the page number from 9-2A to 9-2 9-2



GRADALL

MATERIAL HANDLER

HYDRAULIC-DRIVE & STEERING CONTROL

534B
ltem | Part No. |Qty. Description Of Part
1 |8866-2069 | 1 | ELBOW - 90 DEGREES
(includes o-ring)
8859-1209 { 1 | O-RING
2 [9020-7690 | 1 | TUBE ASSEMBLY
2A {9020-5792 | 1 |CLAMP ASSEMBLY
3 |8874-3018 | 1 | MALE ADAPTER, 3/8X5/8 TUBE
4 ]9020-7314 | 1 [RELIEF VALVE (see page 10-12)
8820-1020 | 2 |HEX HD CAPSCREW, 5/16-18X1,
GR5
5 18871-1282 | 1 | HEX SOCKET PIPE PLUG, 3/8
6 |8874-3003 | 1 | MALE ADAPTER, 3/8X1/2 TUBE
7 |9020-7360 | 1 | HIGH PRESSURE HOSE
8 |[9020-7411 | 1 |HIGH PRESSURE HOSE
9 |8366-1316 | 1 |STRAIGHT THREAD CONNECTOR
10 |8866-2010 | 1 | CONNECTOR (includes o-ring)
8859-1209 | 1 [O-RING
11 19020-5585 |- 1 |PRIORITY FLOW VALVE (see page
10-8)
8820-1028 | 2 |HEX HD CAPSCREW, 5/16-18X3,
GR5
12 |9002-2045 | 2 |HIGH PRESSURE HOSE
13 ]9002-2043 | 1 |HIGH PRESSURE HOSE
14 [9020-7689 | 1 | TUBE ASSEMBLY
15 |9020-7363 | 1 | TUBE ASSEMBLY
15A 19020-5793 | 2 | CLAMP ASSEMBLY
16 [8866-2064 | 2 |ELBOW - 90 DEGREES
(includes o-ring)
8859-1204 | 2 [O-RING
17 |9002-7485 | 1 |HIGH PRESSURE HOSE
18 19103-3097 | 1 | DIRECTIONAL CONTROL VALVE
19 |8866-2003 | 2 | CONNECTOR (includes o-ring)
8859-1202 | 2 |O-RING
20 |8866-2110 | 1 | ELBOW - 90 DEGREE (swivel nut)
21 |8866-2124 | 1 | ELBOW - 45 DEGREE (swivel nut)
22 18866-2028 | 1 | CONNECTOR (includes o-ring)
8859-1210 | 1 | O-RING
23 |8866-2011 | 1 | CONNECTOR (includes o-ring)
8859-1210 | 1 | O-RING
24 19020-5783 | 1 | TUBE ASSEMBLY
25 19020-7362 | 1 |LOW PRESSURE HOSE
26 |9002-8482 | 4 | HOSE CLAMP
27 {9020-5783 | 1 | TUBE ASSEMBLY
28 |8866-2011 | 1 | CONNECTOR (includes o-ring)
8859-1210 | 1 [O-RING
29 19103-3168 | 1 | MAIN HYDRAULIC CONTROL VALVE
(see page 10-7)
30 |9020-6737 | 1 | FOWARD & REVERSE VALVE
(see page 10-9)
8820-1068 | 2 |HEX HD CAPSCREW, GR5
8820-1070 | 1 | HEX HD CAPSCREW, GR5
8850-1008 | 3 |HEX NUT
31 |9004-1003 | 1 | ELBOW - 90 DEGREE
32 18866-2069 | 1 | ELBOW - 90 DEGREE
(includes o-ring)
8859-1209 | 1 | O-RING
33 |8866-2010 | 1 | CONNECTOR (includes o-ring)
8859-1209 | 1 |[O-RING
34 |9020-7567 | 1 |ELBOW - 90 DEGREE
35 |8874-3002 | 1 | MALE ADAPTER, 1/4X3/8 TUBE
36 [8866-2120 | 1 | ELBOW - 45 DEGREE ( swivel nut)
37 [8471-7464 | 1 |HOSE

JJ

* Changed the page number from 9-2A to 9-2

Starting Serial No. 8444491
thru Serial No. 8744109G
Excluding Serial No. 8744114G
Perkins Engine Only

Original Issue 2-85

Revised 7-16-99

9-2



JJ

GRADALL HYDRAULIC-DRIVE & STEERING CONTROL
MATERIAL HANDLER Starting Serial No. 8744115G

534B

Also Machine S/N 8744079G
Original Issue 4-87
Revised 7-16-99

1 - SEE BELOW

2 - SEE BELOW

3 - SEE BELOW

4 - SEE PAGE 9-1A
5 - SEE PAGE 9-3
6 - SEE PAGE 9-3
7 - SEE BELOW

8 - SEE BELOW

2A - 9020-5792 e
3A - 9020-5793 Sl

(® SEEPAGES9-13
(®) SEE PAGE 9-10A

* Changed the page number from 9-2A to 9-2 9-2



JJ

GRADALL®

MATERIAL HANDLER
534B

HYDRAULIC-DRIVE & STEERING CONTROL
Starting Serial No. 8744115G

Also Machine S/N 8744079G
Original Issue 4-87
Revised 7-16-99

Item| Part No. | Qty. Description Of Part
1 18866-2069 | 1 |ELBOW - 90 DEGREES (includes
items 10)
2 19020-7690 | 1 |TUBE ASSY
3 19103-3144 { 1 |TUBE ASSY
4 |8866-1365| 1 |HEX CAP, 1/2 TUBE
5 17713-3447 | 1 |HIGH PRESSURE HOSE
6 |8366-1316 | t |STRAIGHT THREAD CONNECTOR
7 19103-3240 | 1 |PRIORITY FLOW VALVE (see page
10-8 for details)
8 18866-1210 | 1 {CONNECTOR (includes item 10)
9 |9002-2045 | 2 |HIGH PRESSURE HOSE
10 |8859-1209 | AR |O-RING
11 |8866-2064 | 2 |ELBOW - 90 DEGREES (includes
8859-1204 | 1 |o-ring)
12 |9002-7485| 1 |HIGH PRESSURE HOSE
13 [7713-3167 | 1 |HOSE ASSY
14 |8471-7464 | 1 |HOSE ASSY
15 |9103-3097 | 1 |DIRECTIONAL CONTROL VALVE
16 18866-2003 | 2 |CONNECTOR (includes o-ring)
8859-1202 | 2 |O-RING
17 |9020-7689 | 1 |TUBE ASSY
18 |8866-2028 | 1 |CONNECTOR (includes o-ring)
8859-1210 | 1 |O-RING
19 |8866-2011 | 1 JCONNECTOR (includes o-ring)
8859-1210 | 1 |O-RING
20 18866-2110 | 1 |ELBOW - 90 DEGREES (swivel nut)
21 [8866-2124 | 1 |ELBOW - 45 DEGREES (swivel nut)
22 19103-3168 | 1 |MAIN HYDRAULIC CONTROL VALVE
(see page 10-7)
23 |9002-8482 | 4 |HOSE CLAMP
24 19020-5783 | 1 |TUBE ASSY
25 |9020-7362 | 1 |LOW PRESSURE HOSE
26 |8866-1366 | 1 [HEX CAP, 5/8 TUBE
27 |9004-1003 | 1 |ELBOW - 90 DEGREES
28 |[8866-2069 | 1 |ELBOW - 90 DEGREES (includes item
10)
29 |9020-7567 | 1 |ELBOW - 90 DEGREES
30 8874-3002{ 1 |MALE ADAPTER, 1/4X3/8 TUBE
31 |8866-2010 | 1 |CONNECTOR (includes item 10)
32 |9020-6737 | 1 |FORWARD/REVERSE VALVE
(see page 10-9)
33 |9020-5783 | 1 |TUBE ASSY
34 18866-2011 | 1 [CONNECTOR (includes o-ring)
8859-1210 | 1 |O-RING

* Changed the page number from 9-24 to 9-2 9-2



JJ

GRADALL’

MATERIAL HANDLER

534B

HYDRAULIC-DRIVE & STEERING CONTROL
Starting Serial No. 0144407

1 - SEE BELOW

2 - SEE BELOW

3 - SEE BELOW

4 - SEE PAGE 9-1A
5 - SEE PAGE 9-3
6 - SEE PAGE 9-3
7 - SEE BELOW

8 - SEE BELOW

2A - 9020-5792
3A - 9020-5793

® - SEE PAGE 9-13
® - SEE PAGE 9-10A

* Changed the page number from 9-2A to 9-2

Original Issue 2-89
Revised 7-16-99

9-2



JJ

GRADALL®

MATERIAL HANDLER
534B

HYDRAULIC-DRIVE & STEERING CONTROL

item| Part No. |Qty. Description Of Part

1 18866-2069 | 1 | ELBOW - 90 DEGREES (includes
items 10)

2 |9020-7690 | 1 | TUBE ASSY

3 19103-3144 | 1 | TUBE ASSY

4 |8866-1365 | 1 | HEX CAP, 1/2 TUBE

5 [7713-3447 | 1 | HIGH PRESSURE HOSE

6 18366-1316 | 1 | STRAIGHT THREAD CONNECTOR

7 [9103-3240 [ 1 | PRIORITY FLOW VALVE (see page
10-8 for details)

8 |8866-1210 CONNECTOR (includes item 10)

9 |9002-2045 HIGH PRESSURE HOSE

10 |8859-1209
11 | 8866-2064
8859-1204
12 |9002-7485
13 |7713-3167
14 |8471-7464
15 [9103-3097
16 |8866-2003
8859-1202
17 |9020-7689
18 |8866-2028
8859-1210
19 |8866-2011
8859-1210
20 |8866-2110
21 18866-2124
22 19103-3168

23 |9002-8482
24 19020-5783
25 |9104-3153
26 |8866-1366
27 |9004-1003
28 18866-2069

29 19020-7567
30 |8874-3002
31 |8866-2010
32 |9020-6737

33 |9020-5783
34 |8866-2011
8859-1210

_L_L_L-A_L-L—A—AMN—A—L—A—L—LN%N_L

B Y Y

—_ ad o

pury

O-RING

ELBOW - 90 DEGREES (includes
0-ring)

HIGH PRESSURE HOSE

HOSE ASSY

HOSE ASSY

DIRECTIONAL CONTROL VALVE
CONNECTOR (includes o-ring)
O-RING

TUBE ASSY

CONNECTOR (includes o-ring)
O-RING

CONNECTOR (includes o-ring)
O-RING

ELBOW - 90 DEGREES (swivel nut)
ELBOW - 45 DEGREES (swivel nut)
MAIN HYDRAULIC CONTROL VALVE
(see page 10-7)

HOSE CLAMP

TUBE ASSY

LOW PRESSURE HOSE

HEX CAP, 5/8 TUBE

ELBOW - 90 DEGREES

ELBOW - 90 DEGREES (includes item
10)

ELBOW - 90 DEGREES

MALE ADAPTER, 1/4X3/8 TUBE
CONNECTOR (includes item 10)
FORWARD/REVERSE VALVE

(see page 10-9)

TUBE ASSY

CONNECTOR (includes o-ring)
O-RING

* Changed the page number from 9-2A to 9-2

Starting Serial No. 0144407
Original Issue 2-89
Revised 7-16-99



GRADALL

MATERIAL HANDLER

534B

HYDRAULICS-REAR DRIVE
Starting Serial No. 8344001L
Revised 6-9-06

Item| Part No. |Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 | 9020-7295 1 | TUBEASSY 18 |9020-7377 | 1 |TUBE ASSY
9104-3113 1 | TUBEASSY (starting S/N 8644031G) 19 |9020-7370 | 1 |TUBE ASSY
2 19020-2343 | 5 | TUBECLAMP 20 |8866-2069 | 1 | ELBOW - 90 DEGREES (includes
3 |8820-1036 | 5 |HEXHDCAPSCREW,3/8-16X1-1/4 o-ring)
GR5 8859-1209 | 1 [O-RING
8850-1006 | 5 | HEXNUT,3/8-16 21 [9020-7567 | 1 |ELBOW - 90 DEGREES (swivel)
4 | 9020-7371 1 | TUBEASSY 22 [8866-2010 | 1 |[CONNECTOR (includes o-ring)
9104-3168 1 | TUBEASSY (starting S/N 8744115G) 8859-1209 [ 1 | O-RING
9020-7297 1 | TUBEASSY 23 [9020-7298 | 1 |TUBE ASSY
9104-3115 1 | TUBEASSY (starting S/N 8644031G) 9104-3114 | 1 | TUBE ASSY (starting S/N 8644031G)
6 | 9020-7372 4 | ADAPTER 24 |[8866-2064 | 2 |ELBOW - 90 DEGREES (includes
7 19002-8225 | 4 | O-RING 8859-1204 0-ring)
8 |[8471-1342 8 | FLANGEHALF 25 [9020-7667 | 1 |TUBE ASSY
9 |8820-1067 | 16 | HEXHD CAPSCREW, 1/2-13X1-1/2 26 [9020-7665| 1 |TUBE ASSY
GR5 27 18866-1009 | 2 | CONNECTOR ( includes o-ring)
10 | 9020-7296 1 | TUBEASSY 28 [9002-9930 | 1 |ELBOW -90 DEGREES (swivel)
9104-3116 1 | TUBEASSY (starting S/N 8644031G) 29 [9020-6739 | 2 |SOLENOID VALVE (see page 10-11
11 | 9020-7376 1 | TUBEASSY for details)
12 | 9020-7375 1 | TUBEASSY 30 [9020-6748 | 2 |DRIVE MOTOR (see page 10-16 for
13 | 8362-1122 6 | ELBOW-90DEGREES (swivel nut) details)
14 | 8866-2028 | 6 [ CONNECTOR (includes o-ring) 31 9020-2327 | 3 | MOTOR MOUNT STUD
8859-1210 | 6 | O-RING 32 19020-3506 | 4 | WASHER
15 | 9020-6738 1 | SERIESPARALLELVALVE (see 33 [9020-6750 | 1 |[HOLLOW STUD
page 10-10fordetails) 34 |8850-1008 | 4 |HEX NUT, 1/2-13
16 | 9020-7373 TUBEASSY 35 [8867-1027 | 1 |LUBE FITING - 45 DEGREES 1/4-28
17 19020-7290 HIGH PRESSURE HOSE (armored) 36 [8568-1076 | 2 | GASKET (drive motor to hub)

LK

* Revised part number & description on item 6.

9-3



GRADALL’

MATERIAL HANDLER

534B

STEERING HYDRAULICS
Starting Serial No. 8344001L

Revised 7-16-99

item| Part No. | Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 ]19020-7410 | 1 |HIGH PRESSURE HOSE 13 |8820-1037 | 2 JHEX HD ACPSCREW, 3/8-16X1-1/2
2 |8866-2007 | 1 |CONNECTOR (includes o-ring) GR5
8859-1206 | 1 |O-RING ORBITOL TO INSTRUMENT PANEL
3 |9020-5585 { 1 |LOAD SENSING PRIORITY FLOW 14 19002-7913 | 2 |STRAIGHT TEE
CONTROL VALVE 15 |9020-2926 | 1 |CHECK VALVE
4 18820-1028 | 2 |HEX HD ACPSCREW, 5/16-18X3 16 }9020-7369 | 1 [HIGH PRESSURE HOSE
GR5 17 |[9020-7368 | 1 |HIGH PRESSURE HOSE
5 |9020-5799 { 1 |HIGH PRESSURE HOSE 18 [9080-1313 | 2 |STEERING CYLINDER
6 |8366-1316 | 1 |CONNECTOR 19 |9002-7713 | 2 |CLAMP
7 |8866-2065 1 3 |ELBOW - 90 DEGREES (includes 20 |7713-1088 | 4 |ELBOW - 90 DEGREES ADJUSTABLE
o-ring) 21 |9060-1364 | 2 ]TUBE ASSY
8859-1205 | 3 |O-RING 22 19020-7301 | 2 |HIGH PRESSURE HOSE
8 |9020-6003 | 1 |TUBE ASSY 23 |9020-5121 | 2 |HIGH PRESSURE HOSE
9 {9002-8499 | 1 |[ELBOW - 90 DEGREES STRAIGHT
10 |8866-2006 | 2 |CONNECTOR (includes o-ring)
8859-1205 | 2 {O-RING
11 [9020-6762 | 1 |STEERING ORBITOL
12 |8820-1033 | 2 |HEX HD CAPSCREW, 3/8-16X3/4
GR5
STEERING COLUMN TO ORBITOL
JJ * Revised page numbers in this section 9-4



JJ

GRADALL’

MATERIAL HANDLER
534B

STEERING HYDRAULICS
Starting Serial No. 0144638J
Original Issue 5-89

Revised 7-16-99

ltem{ Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 18471-7550 | 1 | HOSE ASSY 13 |8820-1037 | 2 |HEX HD CAPSCREW, 3/8-16X1-1/2
2 |8866-2007 | 1 [ CONNECTOR (includes o-ring) GRS (orbitrol to instrument panel)
8859-1206 | 1 | O-RING 14 |8866-1306 | 2 [UNION TEE, 1/2 TUBE
3 {9103-3240 | 1 | PRIORITY FLOW CONTROL 15 |9020-2926 | 1 |CHECK VALVE
VALVE (see page 10-8 for details) 16 [8471-7549 | 1 |HOSE ASSY
4 18820-1028 | 2 | HEX HD CAPSCREW, 5/16-18X3, 17 |8471-7548 | 1 |HOSE ASSY
GRS5 18 19080-1313 | 2 |STEERING CYLINDER (see page
5 |8471-7547 | 1 | HOSE ASSY 10-6 for details)
6 |8366-1316 | 1 | CONNECTOR 19 18866-2064 | 2 |[ELBOW - 90 DEGREES ( includes
7 |8866-2065 | 3 | ELBOW - 90 DEGREES (includes o-ring)
0-ring) 8859-1204 | 2 |O-RING
8859-1205 | 3 | O-RING 20 |8866-2005| 2 |CONNECTOR (includes o-ring)
8 ]19020-6003 | 1 |TUBE ASSY 8859-1204 | 2 |O-RING
9 |[9002-8499 | 2 | ELBOW - 90 DEGREES 21 |8471-7546 | 2 |HOSE ASSY
10 18866-2006 | 2 | CONNECTOR (includes o-ring) 22 |8471-75625| 2 |HOSE ASSY
11 |9020-6762 | 1 | STEERING ORBITROL
12 18820-1033 1 2 | HEX HD CAPSCREW, 3/8-16X3/4
GRS (column to orbitrol)

* Changed page number from 9-4.1 to 9-4




GRADALL®

MATERIAL HANDLER
534B

STEERING HYDRAULICS
Starting Serial No. 8644862G

Original Issue 9-86
Revised 7-16-99

ltem| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 18471-7550 | 1 | HOSE ASSY 13 |8820-1037 | 2 |HEX HD CAPSCREW, 3/8-16X1-1/2
2 ]8866-2007 [ 1 | CONNECTOR (includes o-ring) GRS5 (orbitrol to instrument panel)
8859-1206 | 1 | O-RING 14 19002-7913 | 2 |STRAIGHT TEE
3 |9103-3240 | 1 | PRIORITY FLOW CONTROL 15 [9020-2926 | 1 |CHECK VALVE
VALVE (see page 10-8 for details) 16 |8471-7882 | 1 |HIGH PRESSURE HOSE
4 18820-1028 | 2 | HEX HD CAPSCREW, 5/16-18X3, 17 |8471-7548 | 1 |HIGH PRESSURE HOSE
GRS 18 |9080-1313 | 2 [STEERING CYLINDER (see page
5 |8471-7547 | 1 | HOSE ASSY 10-6 for details)
6 |8366-1316 | 1 [ CONNECTOR 19 |7713-1088 | 2 |ELBOW - 90 DEGREES ADJUSTABLE
7 [8866-2065 | 3 | ELBOW - 90 DEGREES (includes 20 18866-2035 | 2 |CONNECTOR (includes o-ring)
o-ring) 8859-1204 | 2 |O-RING
8859-1205 | 3 | O-RING 21 |8471-7546 | 1 {HIGH PRESSURE HOSE
8 [9020-6003 | 1 | TUBE ASSY 22 |8471-7553 | 1 |HIGH PRESSURE HOSE
9 |[9002-8499 | 2 | ELBOW - 90 DEGREES
10 18866-2006 { 2 | CONNECTOR (includes o-ring)
11 19020-6762 | 1 | STEERING ORBITROL
12 |8820-1033 | 2 | HEX HD CAPSCREW, 3/8-16X3/4
GRS (column to orbitrol)

JJ

* Changed page number from 9-4.1 to 9-4




GRADALL®

MATERIAL HANDLER

534B

HYDRAULIC CIRCUITS

Steering Hydraulics
Starting Serial No. 0144784S
Original Issue 1-01

ltem| Part No. |Qty Description Of Part ltem| Part No. |Qty. Description Of Part
1 | 8471-7550 1 |HOSEASSY 15 |[8820-1037 | 2 |HEXHDCAPSCREW, 3/8-16X1-1/2,
2 |[8866-2007 | 1 | CONNECTOR, (includes item 3) GRS, (orbitrol to instrument panel)
3 |8859-1206 | 1 | O-RING 16 18866-1306 | 2 {UNIONTEE, 1/2TUBE
4 Ref | LOAD SENSING FLOW CONTROL 17 |9020-2926 | 1 | CHECKVALVE
VALVE, (see page 10-8 for details) 18 |8471-7882 | 1 |HOSEASSY
5 |8820-1028 | 2 |HEXHDCAPSCREW,5/16-18X3, GR5 19 18471-7548 | 1 |HOSEASSY
6 |8471-7547 | 1 [HOSEASSY 20 Ref | STEERING CYLINDER, (see page 10-6
7 | 8366-1316 1 ] CONNECTOR for details)
8 |8866-2065 | 3 |ELBOW,90DEGREES, (includesitem9)| | 21 |{8866-2064 | 2 |ELBOW, 90 DEGREES, (includes
9 [8859-1205 | 5 | O-RING item 22)
10 | 9020-6003 1 | TUBEASSY 22 18859-1204 | 4 | O-RING
11 19002-8499 | 2 |ELBOW,90DEGREES, (straight) 23 | 8866-2005 | 2 | CONNECTOR, (includes item 22)
12 | 8866-2006 | 2 ]| CONNECTOR, (includesitem9) 24 |8471-7546 | 1 |HOSEASSY
13 |9020-6762 | 1 |STEERING ORBITROL 25 18471-7525 | 1 | HOSEASSY
14 |8820-1033 | 2 |HEXHDCAPSCREW, 3/8-16X3/4, GRS,
(columnto orbitrol)

9-4




JJ

GRADALL®

MATERIAL HANDLER
534B

HYDRAULICS-BOOM LIFT
Starting Serial No. 8344001L
Thru Serial No. 8444490

, Waukesha Engine Only
Revised 7-16-99

, [
/ g:
!

20
Item] Part No. |Qty. Description Of Part item| Part No. | Qty. Description Of Part
1 ]9020-5237 | 2 |COUNTERBALANCE VALVE 17 |9020-73831 1 | TUBE ASSY
9103-4030 | AR [SEALKIT 18 19040-2875| 2 |PIN (lift cyl base end)
2 |8820-1071 | 8 |HEX HD CAPSCREW, 1/2-13X2-1/2 19 |8820-1104] 2 |HEX HD CAPSCREW, 5/8-11X3-3/4
GRS GR5
3 [8859-1102 | 2 ]O-RING (valve to cylinder) 20 |8850-1010} 4 |HEX NUT 5/8-11
4 18866-2017 | 2 JCONNECTOR (includes o-ring) 21 1 | MAIN HYDRAULIC CONTROL VALVE
8859-1204 | 2 {O-RING (see page 10-7 for details)
5 18866-2103 | 2 |ELBOW - 90 DEGREES (swivel nut) 22 |8866-2025] 1 | CONNECTOR ( includes o-ring)
6 [9020-7380 | 1 [TUBE ASSY 8859-1209| 1 ] O-RING
7 {9020-7379 | 2 |ELBOW - 90 DEGREES ADJUSTABLE|| 23 [8866-2038| 1 |CONNECTOR ( includes o-ring)
8 [9020-8215 | 2 |ORIFICE ELBOW 8859-1207| 1 |O-RING
9 {9002-2043 | 4 |HIGH PRESSURE HOSE 24 18866-2108| 2 |ELBOW - 90 DEGREES (swivel nut)
10 |9020-7381 | 1 |TUBE ASSY 25 [9020-7378| 1 |TUBE ASSY
11 18874-3041 2 |MALE ELBOW - 90 DEGREES 26 |9020-7382| 1 |TUBE ASSY
1/8X1/4 TUBE 27 |9020-7381{ 1 |TUBE ASSY
12 |9020-0483 | 1 |TUBE CLAMP 28 |8866-2121| 2 |ELBOW - 45 DEGREES
13 18820-1035 | 1 |HEX HD CAPSCREW, 3/8-16X1, GR5 (swivel nut)
14 19020-6892 | 2 |PIN (lift cyl rod end) 29 |[9020-5773| 2 |CARTRIDGE
16 18820-1105 | 2 |HEX HD CAPSCREW, 5/8-11X4, GR5 || 30 [8859-1210] 2 | O-RING (cartridge to valve)
16 2 |LIFT CYLINDER (see page 10-1

for details)

* Revised page numbers in this section

9-5




GRADALL®

MATERIAL HANDLER

534B

HYDRAULICS-BOOM LIFT
Starting Serial No. 0144637J
Original Issue 7-89

Revised 7-16-99

=R
TR ™
TR 19 —%,94—20
item| Part No. | Qty/ Description Of Part Item| Part No. | Qty. Description Of Part
1 19104-3232| 2 { COUNTERBALANCE VALVE 17 |8866-2121 | 2 | ELBOW - 45 DEGREES (swivel nut)
(see page 10-26 for details) 18 ]9020-2875 | 2 | PIN (lift cyl base end)
2 |8820-1071 8 | HEX HD CAPSCREW, 1/2-13X2-1/2 19 |8820-1105 | 2 | HEX HD CAPSCREW, 5/8-11X4, GR5
GR5 20 |8850-1010 | 4 | HEX NUT, 5/8-11
3 | 8859-1102| 2 | O-RING 21 ]19103-3168 | 1 [ MAIN HYDRAULIC CONTROL VALVE
4 | 9020-7379| 2 | ELBOW -90 DEGREES ADJUSTABLE (see page 10-1 for details)
5 | 9020-8215| 2 | ORIFICE ELBOW 22 |8866-2025 | 1 | CONNECTOR (includes o-ring)
6 | 8471-6448| 2 | HOSE ASSY 8859-1209 | 1 | O-RING
7 | 9020-7381 1 | TUBE ASSY 23 |8866-2038 | 1 | CONNECTOR (includes o-ring)
8 | 8874-3041| 2 | MALE ELBOW - 90 DEGREES, 8859-1207 | 1 | O-RING
1/8X1/4 TUBE 24 |8866-2121 | 2 | ELBOW - 45 DEGREES (swivel nut)
9 | 9104-3069| 2 | TUBE ASSY 25 [9103-3124 | 1 | TUBE ASSY
10 | 8855-1013| 8 | LOCKWASHER 1/2 26 (9103-3123 | 1 | TUBE ASSY
11 | 8874-3041( 2 | MALE ELBOW - 90 DEGREES, 27 [9104-3245 | 2 | CARTRIDGE
1/8X1/4 TUBE 28 |8859-1210 { 2 | O-RING (cartridge to valve
12 | 9020-0483] 2 | TUBE CLAMP 29 |8471-6015 | 2 | HOSE ASSY
13 | 8820-1035| 2 | HEX HD CAPSCREW, 3/8-16X1 GRS
14 | 9020-68921 2 | PIN (lift cyl rod end)
15 | 8820-1105| 2 | HEX HD CAPSCREW, 5/8-11X4 GR5
16 | 9103-3286| 2 | LIFT CYLINDER (see page 10-7)

JJ

* Changed the page number from 9-5A to 9-5.




GRADALL

MATERIAL HANDLER

534B

HYDRAULICS-BOOM LIFT
Starting Serial No. 0144407
Original Issue 2-89

Revised 7-16-99

20

item| Part No. | Qty/ Description Of Part Item | Part No. |Qty. Description Of Part
1 ]9020-5237 | 2 | COUNTERBALANCE VALVE 16 |9080-1333 | Ref | LIFT CYLINDER (see page 10-1)
9103-4030 | AR | SEAL 17 |9020-7383 | 1 | TUBE ASSY
2 | 8820-1071| 8 | HEX HD CAPSCREW, 1/2-13X2-1/2 18 |9040-2875 | 2 | PIN (base end)
GR5 19 |8820-1104 | 2 | HEX HD CAPSCREW, 5/8-11X3-3/4
3 | 8859-1102] 2 | O-RING GR5
4 | 8866-2017| 2 | CONNECTOR (includes o-ring) 20 |8850-1010 | 4 |HEX NUT, 5/8-11 ~
8859-1204| 2 | O-RING 21 |9103-3168 | Ref | MAIN HYDRAULIC CONTROL VALV
5 | 8866-2103| 2 | ELBOW - 90 DEGREES (swivel nut) . (see page 10-7 for details)
6 | 9020-7380| 1 | TUBE ASSY 22 |8866-2025 | 1 | CONNECTOR (includes o-ring)
7 19020-7379| 2 | ELBOW - 90 DEGREE ADJUSTABLE 8859-1209 { 1 | O-RING
8 | 9020-8215( 2 | ORIFICE ELBOW 23 [8866-2038 | 1 | CONNECTOR (includes o-ring)
9 | 8471-6448| 2 | HOSE ASSY 8859-1207 | 1 | O-RING
10 | 9020-7381| 1 | TUBE ASSY 24 '|8866-2108 | 2 | ELBOW - 90 DEGREES (swivel nut)
11 | 8874-3041{ 2 | MALE ELBOW - 90 DEGREES 25 |9104-3096 | 1 | TUBE ASSY
1/8X1/4 TUBE 26 |9104-3095 | 1 | TUBE ASSY
12 | 9020-0483| 2 | TUBE CLAMP 27 |9020-7381 | 1 | TUBE ASSY
13 [8820-1085| 2 | HEX HD CAPSCREW, 3/8-16X1 GR5 || 28 [8866-2121 | 2 [ ELBOW - 45 DEGREES (swivel nut)
8850-1006 | 2 | HEX NUT, 3/8-16 29 |8471-7799 | 2 | HOSE ASSY
14 | 9020-6892| 2 | PIN (rod end) 30 |9020-5773 | 2 | CARTRIDGE
15 | 8820-1105] 2 | HEX HD CAPSCREW, 5/8-11X4 GR5 (| 31 ]8859-1210 | 2 | O-RING (cartridge to valve)

JJ

* Changed the page number from 9-5A to 9-5.

9-5




JJ

GRADALL®

MATERIAL HANDLER

534B

HYDRAULICS-BOOM LIFT
Starting Serial No. 8444491
Perkins Engine Only

Original Issue 2-85

Revised 7-16-99

20

Iltem| Part No. | Qty. Description Of Part Item{ Part No. | Qty. Description Of Part
1 |9020-5237 | 2 [ COUNTERBALANCE VALVE 17 |9020-7383| 1 | TUBE ASSY
9103-4030 | AR | SEALKIT 18 19040-2875| 2 | PIN (lift cyl base end)
2 |8820-1071 8 | HEX HD CAPSCREW, 1/2-13x2-1/2 19 |8820-1104| 2 | HEX HD CAPSCREW, 5/8-11X3-3/4
GRS GR5
3 |8859-1102 | 2 | O-RING 20 |8850-1010] 4 |HEX NUT, 5/8-11
4 18866-2017 | 2 | CONNECTOR ( includes o-ring) 21 1 [ MAIN HYDRAULIC CONTROL VALVE
8859-1204 | 2 | O-RING (see page 10-7 for details)
5 |8866-2103 | 2 [ ELBOW - 90 DEGREES (swivel nut) 22 18866-2025| 1 | CONNECTOR ( includes o-ring)
6 |9020-7380| 1 | TUBE ASSY 8859-1209| 1 | O-RING
7 19020-7379 | 2 | ELBOW - 90 DEGREE ADJUSTABLE || 23 |8866-2038 | 1 | CONNECTOR ( includes 0-ring)
8 |9020-8215| 2 | ORIFICE ELBOW 8859-1207 | 1 | O-RING
9 |8471-6448 | 2 | HOSE ASSY 24 [8866-2108 | 2 | ELBOW - 90 DEGREES
10 {9020-7381§ 1 | TUBE ASSY (swivel nut)
11 |8874-3041 | 2 | MALE ELBOW - 90 DEGREES 25 }19103-3124| 1 | TUBE ASSY
1/8X1/4 TUBE 26 |9103-3123| 1 | TUBE ASSY
12 | 9020-0483 | 2 | TUBE CLAMP 27 19020-7381| 1 | TUBE ASSY
13 |8820-1035 | 2 | HEX HD CAPSCREW, 3/8-16X1 GR5 || 28 |8866-2121| 2 | ELBOW - 45 DEGREES
8850-1006 | 2 { HEX NUT, 3/8-16 (swivel nut)
14 |9020-6892 | 2 | PIN (lift cyl rod end) 29 |8471-6015| 2 | HOSE ASSY
15 18820-1105 [ 2 | HEX HD CAPSCREW, 5/8-11X4 GRS {| 30 [9020-5773| 2 |CARTRIDGE
16 2 ] LIFT CYLINDER (see page 10-1) 31 ]8859-1210| 2 | O-RING (cartridge to valve)

* Changed the page number from 9-5A to 9-

[

9-5




GRADALL®

MATERIAL HANDLER

SVC

534B

HYDRAULIC CIRCUITS

Boom Lift
Starting Serial No. 0144784S
Original Issue 1-01

Iltem| Part No. | Qty. Description Of Part
1 Ref | LIFT CYLINDER ASSY, (see page 10-1
for details)
2 18682-1248 | 2 | ELBOW, 90DEGREES, (includes
item7)
3 | 8866-2107 | 2 | ELBOW,90DEGREES, (swivel nut)
4 [8866-2022 | 2 | CONNECTOR, (includesitem7)
5 |9103-4308 | 1 | COUNTERBALANCEVALVE
6 ]18471-7799 | 2 | HOSEASSY
7 | 8859-1207 | 6 {O-RING
8 19040-2875| 1 |PIN
9 |9020-6892 | 1 {PIN
10 | 8320-1044 | 4 |HEXHDCAPSCREW,5/8-11X4, GRS
11 | 8850-1010 | 4 [HEXNUT,5/8-11
12 |8820-1035 | 4 |HEXHDCAPSCREW,3/8-16X1,GR5
13 | 9020-0483 | 2 [ TUBECLAMP
14 |18471-6448 | 2 |HOSEASSY
15 | 9104-3096 | 1 | TUBEASSY
16 ] 9104-3095 | 1 | TUBEASSY
17 | 8866-2108 | 2 | ELBOW, 90 DEGREES, (swivelnut)
18 | 8866-2008 | 1 | CONNECTOR, (includesitem7)
19 | 8866-2038 | 1 | CONNECTOR, (includesitem7)
20 Ref | MAIN CONTROL VALVE ASSY, (see

page 10-7 for details)




JJ

GRADALL®

MATERIAL HANDLER
534B

HYDRAULICS-CROWD
Starting Serial No. 8344001L
Thru Serial No. 8444317

Revised 7-16-99

Item] Part No. | Qty. Description Of Part item| Part No. | Qty. Description Of Part
1 ]19020-73521 2 |PIN 19 |8850-1006 | 1 | HEX NUT, 5/8-11
2 19002-8935| 2 |RETAINING RING 20 18471-6039| 2 | HOSE ASSY
3 ]9040-32121 1 ]| CROWD CYLINDER SUPORT 21 |8866-2108| 2 | ELBOW - 90 DEGREES
4 |8820-1067 | 2 |HEX HD CAPSCREW, 1/2-13X1-1/2 (swivel nut)
GR5 22 |8866-2038{ 1 | CONNECTOR (includes o-ring)
5 |8850-1008 | 2 |HEXNUT, 1/2-13 8859-1207 | 1 | O-RING
6 |9020-7575| 1 | TIE DOWN CROWD 23 }8866-2025| 1 | CONNECTOR (includes o-ring)
7 18820-1008 | 2 |HEX HD CAPSCREW, 1/4-20X1-3/4 8859-1209| 1 | O-RING
GR5 24 Ref | MAIN CONTROL VALVE
8 |8856-1107 | 2 | FLAT WASHER, 1/4 (see page 10-7 for details)
9 |8850-1004| 2 |HEX NUT, 1/4-20 25 |19020-5792| 4 | HOSE CLAMP
10 Ref | CROWD CYLINDER (see page 10-2 26 |8866-2017 ) 1 | CONNECTOR (includes o-ring)
for details) 8859-1204 | 1 | O-RING
11 18874-3041| 1 | MALE ELBOW - 90 DEGREES 27 |9020-5237 1 1 | COUNTERBALANCE VALVE
1/8X1/4 TUBE 9103-4030 | AR | SEALKIT
12 19020-5825| t | TUBE ASSY 8820-1073§ 4 | HEX HD CAPSCREW, 1/2-13X3 GRS
13 |8866-2062 | 1 | ELBOW - 90 DEGREES (includes 28 |9104-3232 | 1 | COUNTERBALANCE VALVE
o-ring) 9104-3245| 1 | LOAD CONTROL VALVE
8859-1202( 1 ]| O-RING 8820-1072 | 4 | HEX HD CAPSCREW, 1/2-13X2-3/4
14 |9020-5824 | 1 | TUBE ASSY GR5
15 |8866-2067 | 1 | ELBOW - 90 DEGREES (includes 29 |8866-2062| 1 | ELBOW - 90 DEGREES (includes
o-ring) o-ring)
8859-1207| 1 | O-RING 8859-1202 1 1 | O-RING
16 18859-1102{ 1 | O-RING (valve to cylinder) 30 }9103-3092| 1 | TUBE ASSY
17 19020-0482 ) 2 | HOSE CLAMP 31 |18859-1102| 1 [ O-RING (valve to cylinder)
18 |8820-1105| 1 |HEX HD CAPSCREW, 5/8-11X4 GRS

* Revised page numbers in this section

9-6




JJ

GRADALL®

MATERIAL HANDLER

534B

HYDRAULICS-CROWD
Starting Serial No. 0144407

Original Issue 2-89
Revised 7-16-99

item| Part No. | Qty/ Description Of Part Item | Part No. | Qty. Description Of Part
1 19020-7352| 2 | PIN 15 18866-2067 { 1 |ELBOW - 90 DEGREES (includes
2 | 9002-8935 | 2 | RETAINING RING o-ring)
3 | 9040-3212| 1 | CROWD CYLINDER SUPPORT 8859-1207 | 1 |O-RING
4 | 8820-1067 | 2 | HEX HD CAPSCREW, 1/2-13X1-1/2 16 |8589-1102 | 1 [O-RING (valve to cylinder)
GR5 17 [9020-0482 | 2 |HOSE CLAMP
5 | 8850-1008 | 2 | HEX NUT, 1/2-13 18 |8820-1105 | 1 |HEX HD CAPSCREW, 5/8-11X4 GRS
6 |9103-3092 | 1 | TUBE ASSY 19 |8850-1106 | 1 |HEX NUT, 5/8-11
7 | 8820-1008 | 2 | HEX HD CAPSCREW, 1/4-20X1-3/4 20 [8471-7608 | 2 [HOSE ASSY
GRS 21 |8866-2108 | 2 |ELBOW - 90 DEGREES
8 | 8856-1107 | 2 | FLAT WASHER, 1/4 (swivel nut)
9 | 8850-1004 | 2 | HEX NUT, 1/4-20 22 |8866-2038 | 1 |CONNECTOR (includes o-ring)
10 | 9080-1293 | Ref | CROWD CYLINDER (see page10-2 8859-1207 | 1 |O-RING
for details) 23 |8866-2025 | 1 | CONNECTOR (includes o-ring)
11 | 8874-3041 1 | MALE ELBOW - 90 DEGREES 8859-1209 | 1 |O-RING
1/8X1/4 TUBE 24 19103-3168 | Ref | MAIN CONTROL VALVE
12 | 9020-5825 | 1 | TUBE ASSY (see page 10-7 for details)
13 | 8866-2062 | 2 | ELBOW - 90 DEGREES (includes 25 [9020-5792 | 4 [HOSE CLAMP
o-ring)
8859-1202 | 2 | O-RING
14 |1 9104-3232 | 1 | COUNTERBALANCE VALVE
9104-3245 | 1 | LOAD CONTROL VALVE
8820-1072 | 4 | HEX HD CAPSCREW, 1/2-13X2-3/4
GRS

* Revised page numbers in this section




GRADALL® HYDRAULIC CIRCUITS

MATERIAL HANDLER Crowd

534B Starting Serial No. 0144784S
Original Issue 1-01

N

\

/
/

H
LT T

o

s
C~ean s
ra

S N e s
rerng,

-

item| Part No. |Qty. Description Of Part
1 Ref | CROWDCYLINDERASSY, (see
page 10-2 for details)
2 19020-7352 { 2 {PIN
3 |9002-8935 | 4 |RETAININGRING
4 19040-3212 | 1 [ CROWDCYLINDER SUPPORT
5 |8820-1008 | 2 |HEXHDCAPSCREW, 1/4-20X1-3/4,
GRS
6 |8856-1107 | 2 | FLATWASHER, 1/4
7 |8850-1004 | 2 | HEXNUT,1/4-20
8 19103-4308 | 1 [ COUNTERBALANCE VALVE, (includes
o-ring)
9 18866-2108 | 1 |ELBOW,90DEGREES, (swivel nut)
10 |8866-2008 | 1 | CONNECTOR, (includesitem 12)
11 | 8866-2067 | 1 (ELBOW,90DEGREES, (includes
item12)
12 [8859-1207 | 3 | O-RING
13 |8471-7608 | 2 | HOSEASSY
14 | 9020-5792 | 4 | HOSECLAMP
15 18866-2108 | 2 [ELBOW, 90 DEGREES, (swivel nut)
16 | 8866-2038 | 1 | CONNECTOR, (includesitem 12)
17 18866-2025 | 1 [ CONNECTOR, (includesitem 18)
18 |8859-1209 | 1 | O-RING
19 Ref | MAINCONTROL VALVE ASSY, (see
page 10-7 for details)

SvC 9-6



JJ

GRADALL

MATERIAL HANDLER

534B

HYDRAULICS-TILT and TILT

COMPENSATING
Starting Serial No. 8344001L
Revised 7-16-99

Iltem| Part No. | Qty. Description Of Part item| Part No. | Qty Description Of Part
1 18850-1008 | 2 | HEX NUT, 1/2-13 16 |9020-7463| 10 |HYDRA ZORB CLAMP
2 18850-1108 | 2 | HEAVY HEX JAM NUT 1/2-13 17 19103-3168| 1 |MAIN HYDRAULIC CONTROL VALVE
3 ] 9020-7041 | 2 | RETAINER 18 |8866-2025| 1 |CONNECTOR (includes o-ring)
4 | 8020-0313| 2 | SPRING 8859-1209 | 1 |O-RING
5 |9040-3249 | 2 | HOSE BULKHEAD BRACKET 19 18345-1104| 1 |CONNECTOR
6 | 9002-7180 | 2 |90 DEGREE FITTING WITH NUT 20 |8692-3006 | 1 |FEMALE CONNECTOR
7 19080-1357 | 1 | TILT CYLINDER (6000# unit) 21 |8866-2107 | 5 |ELBOW - 90 DEGREES (swivel nut)
9080-1327 | 1 | TILT CYLINDER (8000# unit) 22 |9002-2043 | 2 |HIGH PRESSURE HOSE
8 |9020-5237 | 1 | COUNTERBALANCE VALVE 23 |9002-9939 | 2 |BULKHEAD ADAPTER WITH NUT
(includes o-ring) 24 |9020-7386| 1 |TUBE ASSY
(6000# unit) 25 [9020-7387 | 1 |TUBE ASSY
9103-4030 | AR | EXTERNAL O-RING KIT 26 |8820-1104 | 1 |HEX HD CAPSCREW
9002-8228 | 1 | O-RING 5/8-11X3-3/4 GR5
9103-1272 | 1 | VALVE BLOCK (8000# unit) 27 19020-6892 | 1 |COMPENSATING CYLINDER BASE
9020-5773 | 1 | VALVE CARTRIDGE (8000# unit) PIN
9 | 9002-7906 | 1 | ELBOW - 90 DEGREE ADJUSTABLE || 28 8850-1010| 1 |HEX NUT, 5/8-11
10 | 8820-1071 | 4 | HEX HEAD CAPSCREW 29 |8866-2021 1 |CONNECTOR (includes o-ring)
1/2-13X2-1/2 GRS 8859-1205{ 1 |O-RING
11 | 9020-7451 1 | TUBE ASSY 30 |9080-1291 1 |TILT COMPENSATING CYLINDER
12 1 8866-2020 | 1 | CONNECTOR (includes 0-ring) (6000# unit)
8859-1207 | 1 | O-RING 9080-1328 | 1 |TILT COMPENSATING CYLINDER
13 | 9002-2043 | 4 | HIGH PRESSURE HOSE (8000#unit)
14 198020-7452 | 1 | TUBE ASSY 31 |9020-6888 | 2 |HIGH PRESSURE HOSE
15 | 8874-3041 1 | MALE ELBOW - 90 DEGREES 32 {9103-3032| 2 |MINI-CHECK
1/8X1/4 TUBE

* Revised page numbers in this section




®
GRADALL TILT and TILT COMPENSATING HYDRAULICS
MATERIAL HANDLER Starting Serial No. 8744142G

534B Original Issue 8-87
Revised 7-16-99

LRI A
£y

‘Y\

(,
£

ltem| Part No. |Qty. Description Of Part ltem | Part No. | Qty. Description Of Part
1 18850-1008 | 2 |HEX NUT, 1/2-13 18 |8866-2025| 1 | CONNECTOR (inciudes o-ring)
2 [8850-1108 | 2 |HEAVY HEX JAM NUT, 1/2-13 8859-1209| 1 | O-RING
3 |9020-7041 2 |RETAINER 19 |8345-1102| 1 | CONNECTOR
4 ]19020-0313 | 2 |SPRING 20 18692-3006 | 1 | FEMALE CONNECTOR
5 |9040-3249 | 2 |BRACKET (hose bulkhead) 21 |8866-2107} 5 | ELBOW - 90 DEGREES
6 [9002-7180 | 2 |[90* BULKHEAD FITTING (with nut) (swivel nut)
7 |9080-1327 | t |TILT CYLINDER (see page 10-3.1) 22 19002-20431 2 | HOSE ASSY
8 ]9103-1272 | 1 |VALVE BLOCK 23 |9002-9939 | 2 | BULKHEAD ADAPTER (with nut)
8859-1102 | 1 | O-RING (block to cylinder) 24 19020-7386| 1 | TUBE ASSY
9 18866-2062 | 1 | ELBOW - 90 DEGREES (includes 25 }9020-7387 | 1 | TUBE ASSY
o-ring) 26 18820-1104 | 1 |HEX HD CAPSCREW,5/8-11X3-3/4
8859-1202 | 1 | O-RING GR5
10 |8820-1073 | 2 |HEX HD CAPSCREW, 1/2-13X3 GR5 27 9020-6892 | 2 | PIN (comp. cyl. both ends)
11 [9020-7883 | 1 | TUBE ASSY 28 |8850-1010] 1 | HEX NUT, 5/8-11
12 |8866-2106 | 1 | ELBOW - 90 DEGREES 29 ]8866-2021 | 1 | CONNECTOR (includes o-ring)
(swivel nut) 8859-1205| 1 | O-RING
13 |9002-2043 | 2 |HOSE ASSY 30 |9080-1328| 1 | TILT COMPENSATING CYLINDER
14 18866-2020 | 1 | CONNECTOR (includes o-ring) (see page 10-3.1 for details)
8859-1207 | 1 | O-RING 31 {9020-6888 | 2 |HIGH PRESSURE HOSE
15 |8874-3041 1 | MALE ELBOW - 90 DEGREES 32 ]91038-3032| 2 | MINI-CHECK
1/8X1/4 33 |9002-3042{ 2 |HOSE ASSY
16 |9020-7463 | 10 | CLAMP 34 ]9020-5773| 1 | CARTRIDGE
17 Ref | MAIN HYDRAULIC CONTROL VALVE || 35 |8821-1105] 2 SOCKECT HD CAPSCREW, 1/2-13X1
(see page 10-7 for details) GRS
36 |8866-2120| 1 | ELBOW - 45 DEGREES (swivel nut)

JJ * Revised page numbers in this section 9-7



GRADALL®

MATERIAL HANDLER

534B

HYDRAULIC CIRCUITS

Tilt and Tilt Compensating Hydraulics

Starting Serial No. 0144784S
Original Issue 1-01

T
smzrirzagynd

roral
22

‘_...,.
\
i

Toe

2,

\

H bﬁ
v 0‘:‘ :
2}y ("“

3
33
%

SO

Item{ Part No. |Qty. Description Of Part item | Part No. | Qty. Description Of Part
1 |8850-1008 | 2 |HEXNUT,1/2-13 21 [8866-2025| 1 | CONNECTOR, (includes item 22)
2 |8850-1108 | 2 |HEAVYHEXJAMNUT, 1/2-13 22 | 8859-1209| 1 | O-RING
3 | 9020-7041 2 | RETAINER 23 |8345-1102| 1 | CONNECTOR
4 |9020-0313 ] 2 |SPRING 24 | 8692-3006| 1 | FEMALECONNECTOR
5 |9040-3249 | 2 | BRACKET, (hosebulkhead) 25 |[8866-2107| 5 | ELBOW,90DEGREES, (swivel nut)
6 [9002-7180 | 2 |BULKHEADFITTING-90 DEGREE, 26 | 9002-2043| 2 | HOSEASSY
(with nut) 27 19002-9939| 2 | BULKHEAD ADAPTER, (with nut)
7 Ref | TILT CYLINDER, (see page 10-3 for 28 |98020-7386| 1 | TUBEASSY
details) 29 |9020-7387) 1 | TUBEASSY
8 |9103-1272 | 1 {VALVEBLOCK 30 |8820-1104| 1 | HEXHDCAPSCREW,5/8-11X3-3/4,
9 |8859-1102 | 1 | O-RING, (block to cylinder) GR5
10 | 8866-2062 | 1 | ELBOW, 90 DEGREES, (includes 31 | 9020-6892| 2 | PIN, (comp. cyl. both ends)
item11) 32 18850-1010| 1 |HEXNUT,5/8-11
11 8859-1202 | 1 | O-RING 33 | 8866-2021 | 2 | CONNECTOR, (includesitem 34)
12 | 8820-1073 | 2 |HEXHDCAPSCREW, 1/2-13X3, GRS 34 |8859-1205| 2 | O-RING
13 [ 9020-7883 | 1 | TUBEASSY 35 Ref | TILTCOMPENSATING CYLINDER,
14 | 8866-2106 | 1 |ELBOW,90DEGREES, (swivel nut) (see page 10-4 for details)
15 [ 8471-7922 | 2 |HOSEASSY 36 |9020-6888| 2 | HIGHPRESSUREHOSE
16 ] 8866-2020 | 1 | CONNECTOR, (includes item 1 7) 37 19103-3032| 2 | MINI-CHECK
17 | 8859-1207 | 1 | O-RING 38 | 9002-3042| 2 | HOSEASSY
18 | 8874-3041 1 | MALEELBOW, 90 DEGREES, 1/8X1/4 39 | 9020-5773| 1 | CARTRIDGE
19 | 9020-7463 | 10 | CLAMP 40 | 8821-1105| 2 | SOCKECTHDCAPSCREW, 1/2-13X1,
20 Ref | MAIN HYDRAULIC CONTROL VALVE, GR8
(see page 10-7 for details) 41 [8866-2120| 1 | ELBOW, 45 DEGREES, (swivel nut)
SvC 9-7




GRADALL® UNIT SWAY HYDRAULICS

MATERIAL HANDLER Starting Serial No. 8644031G

534B Original Issue 8-87
Revised 7-16-99

[AR" D

S )
-‘\:“1"” '
77

item| Part No. | Qty. Description Of Part
1 19040-2876 | 1 |SWAY CYLINDER BASE PIN
2 |8820-1104 § 1 [HEX HD CAPSCREW, 5/8-11X3-3/4,
GR5
3 |8850-1010 | 1 [HEX NUT, 5/8-11
4 19104-3139 | 1 |SWAY CYLINDER (see page 10-5)
5 18105-3354 | 1 |DUAL P.O. CHECK VALVE (see
page 10-25 for details)
6 |8859-1012 | 1 {[O-RING
7 |8820-1041 3 |HEX HD CAPSCREW, 3/8-16X2-1/2,
GRS
8 18866-2006 | 2 |CONNECTOR (includes o-ring)
8859-1205 | 2 |O-RING
9 |8855-1011 | 3 |LOCKWASHER, 3/8
10 |9103-3224 | 2 |HOSE ASSY
11 18866-2020 | 2 |CONNECTOR (includes item 12)
12 18859-1207 | 2 |O-RING
13 19020-6200 | 2 |TRIM LOCK
14 18365-1133}| 1 |REDUCER
15 |[9103-3168 | Ref | MAIN CONTROL VALVE ASSY
(see page 10-7 for details)

JJ * Revised page numbers in this section 9-8



JJ

: ®
GRADALL UNIT SWAY HYDRAULICS

MATERIAL HANDLER Starting Serial No. 8344001L

534B Thru Serial No. 8644030G
Revised 7-16-99

ot S}

\‘_

Item| Part No. | Qty. Description Of Part item| Part No. | Qty. Description Of Part
1 19040-2876 [ 1 | SWAY CYLINDER BASE PIN 14 18866-2020 { 1 |CONNECTOR (includes o-ring)
2 [8820-1104 | 1 [HEX HD CAPSCREW, 5/8-11X3-3/4, 8859-1207| 1 [O-RING
GR5 15 |8871-1280 | 2 [HEX SOCKET PIPE PLUG 1/8
3 [8850-1010 | 1 |HEX NUT, 5/8-11 16 [9060-0727 { 2 |VALVE CARTRIDGE
4 [9080-1270 | 1 | SWAY CYLINDER 17 [9020-7392 | 1 |TUBE ASSY
5 |9040-0066 | 2 | BLOCK VALVE 18 19103-3224 | 2 |HIGH PRESSURE HOSE
6 |9002-8217 [ 2 | O-RING (valve to cylinder) 19 19103-3168 | 1 |MAIN HYDRAULIC VALVE
7 |8820-1042 | 8 |HEXHD CAPSCREW, 3/8-16X2-3/4, (| 20 [8866-2020| 1 |CONNECTOR (includes o-ring)
GR5 8859-1207 | 1 [O-RING
8 |9020-7390 | 1 | CONNECTOR (with orifice) includes 21 18866-2106 | 2 |ELBOW - 90 DEGREES (swivel nut)
o-ring 22 |8365-1133| 1 [REDUCER
9020-3421 [ 1 [ ORIFICE (for connector above) 23 |8866-2008 | 1 |CONNECTOR (includes o-ring)
9 [9020-7389 | 2 | SPECIAL 90 DEGREE ELBOW 8859-1207 | 1 [O-RING
10 |9002-6400 | 3 |90 DEGREE STAIGHT ELBOW 24 |9020-6200 | 2 [RUBBER GROMMET (bulk, in frame)
11 19020-7391 | 1 | TUBE ASSY 25 [9103-3043| 1 |HOSE
12 18866-2103 | 1 | ELBOW - 90 DEGREES (swivel nut) 9002-7184 3 [TY-RAP
13 |8874-3000 | 1 | MALE ADAPTER 1/8X1/4 TUBE

* Revised page numbers in this section 9-8




GRADALL HYDRAULIC CIRCUITS

MATERIAL HANDLER Unit Sway Hydraulics

534B Starting Serial No. 0144784S
Original Issue 1-01

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9104-5103 | 1 | SWAYCYLINDERASSY, (includes 11 | 8855-1011 } 3 |LOCKWASHER,3/8
items 1, 7 thru 11 & 13) 12 | 9104-1387 | 2 | ORIFICEPLUG
1 Ref | SWAY CYLINDER, (see page 10-5 for 13 | 8859-1012 | 2 | O-RING
details) 14 | 8867-1033 | 2 |LUBEFITTING-STRAIGHT, 1/4-28
2 190402876 | 1 |PIN 15 ] 9103-3043 | 1 [HOSE
3 | 8320-1044 | 1 [HEXHDCAPSCREW,5/8-11X4,GR8 16 | 9002-8935 | 2 | RETAININGRING
4 |8850-1010 | 1 |HEXNUT,5/8-11 17 Ref | MAINCONTROL VALVE ASSY, (see
5 |9020-7352 | 1 |PIN page 10-7 for details)
6 |9103-3224 | 1 | HOSEASSY 18 | 8365-1133 | 2 | REDUCER
7 | 8866-2006 | 2 [ CONNECTOR, (includes item 8) 19 | 8866-2008 | 2 | CONNECTOR, (includes item 20)
8 ]8859-1205 | 2 |O-RING 20 | 8859-1207 | 2 | O-RING
9 1 { DUALP.O.CHECKVALVEASSY, (see 21 | 9020-7730 | AR | SHIM, (1/4" thick)
page 10-25 for details) 22 | 9020-7729 | AR [ SHIM, (10gauge)
10 | 8820-1041 | 3 |HEXHDCAPSCREW, 3/8-16X2-1/2, 23 | 9020-7728 | AR | SHIM, (16 gauge)
GR5 24 | 9020-7727 | AR | SHIM, (20 gauge)

SVC 9-8



GRADALL HYDRAULICS - AUXILIARY & ELECTRICAL
MATERIAL HANDLER Starting Serial No. 8344001L

534B Revised 7-16-99

e
¥

16

26
15 -
Y129
\‘.‘ 8/7 -
B Ak.‘.l,’
% e

~

e e T

9020-7634 REF.
BLACK
YELLOW /— 9040-3360 RE;/— 9040-3386 REF.
9020-7634 REF. — --- TOBOTTOM ASSY
&l YELLOW /

'\
8 37 39
CIRCUIT BREAKER
AED 40 L

WHITE

CIRCUIT BREAKER

*NOTE: WHEN UTILIZING AJOINING PARTS LISTS PAY
CAREFUL ATTENTION TO PAGES REFERENCED.

ltem | Part No. | Qty. Description Of Part ltem) Part No. |Qty. Description Of Part
9103-5017 AUXILIARY HYDRAULIC ASSY 9 |9020-5546 | 1 | LINKAGEROD
(includes following items from pg 7-1) 22 19002-1552 1 | CLEVISPIN
9 }9020-0290 | 6 | BEARING 8863-1301 | 1 | COTTERPIN, 1/16X1/2
19 | 9020-6045 | 1 | CONTROLPANEL
9002-0489 | 4 | #2 PAN HD SCREW (includes following items from pg 9-9)
21 19020-5981 | 1 | CONTROLHANDLE 21 [9020-7393 | 1 | TUBEASSY
22 [9020-0688 | 1 | CONTROLROD BEARING 22 |9104-3196 | 1 | TUBEASSY
24 19020-0559 | 1 | SPRING 24 |9002-9938 | 2 {90DEG BULKHEAD FITTING
25 |8856-1113 | 10 | FLATWASHER (includes nut)
26 |9002-1557 1 | CLEVISPIN 25 |9002-2043 | 2 | HOSEASSY
8863-1309 | 1 | COTTERPIN, 3/32X3/4 26 |8866-2107 | 2 | ELBOW - 90 DEGREES (swivel nut)
27 |9020-5983 | 1 | BELLCRANK 27 18866-2022 | 1 | CONNECTOR (includes o-ring)
28 |9040-2904 | 1 | CONTROL PANEL 8859-1207 | 1 | O-RING
28 18692-3006 | 1 | REDUCER-EXPANDER
(includes following items from pg 7-3) 29 |8866-2008 | 1 | CONNECTOR (includes o-ring)
1 | 9020-2361 1 | CONTROLROD 8859-1207 1 | O-RING
2 18882-1004 | 3 | ADJUSTABLE YOKE END 37 |9020-6347 | 1 | CIRCUITBREAKER
3 |9002-7987 | 3 | SPRINGCLEVIS 38 19020-7645 | 1 | JUMPERWIRE
4 |18850-1406 { 3 [ HEX NUT, 3/8-24 39 ]9020-0351 | 1 | JUMPERWIRE
5 19020-5533 | 1 | BELLCRANK 40 |9020-7716 | 1 | JUMPERWIRE

JJ * Revised page numbers in this section 9-9



GRADALL

MATERIAL HANDLER

534B

* NOTE: WHEN UTILIZING AJOINING PARTS LISTS PAY

HYDRAULICS - AUXILIARY & ELECTRICAL

CAREFUL ATTENTION TO PAGES REFERENCED.

Starting Serial No. 8344001L
Revised 7-16-99

Item | Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
9103-5018 AUXILIARY HYDRAULIC PARTS 11 19020-6888 | 2 |HOSE ASSY
(includes the following parts from 12 19103-1186 § 1 |HOSE MOUNTING BAR
Pg 9-9) 8652-1144 | 2 |HOSE CLAMP
1 |8850-1108 | 3 |HEXJAMNUT, 1/2-13 8820-1032 | 1 [HEX HD CAPSCREW, 3/8-16X5/8,
2 |8850-1008| 3 |HEXNUT, 1/2-13 GRS
3 |9020-7041 3 | SPRING RETAINER 8855-1011 1 |LOCKWASHER, 3/8
4 ]19020-0313| 3 |SPRING 8855-1109 { 1 |FLAT WASHER, 3/8
5 |9040-3249{ 3 | ADJUSTING BULKHEAD 31 |9104-3100 | 1 |SHEAVE
6 [9002-7180| 2 |90 DEGREE BULKHEAD FITTING 32 |9103-1069 | 1 |SPACER
(includes nut) 33 |9020-4244 | 1 |HYDRAULIC COUPLER - MALE
10 |7713-3147 | 2 | HOSE ASSY 34 19020-4245 | 1 |HYDRAULIC COUPLER - FEMALE
35 |8866-1013 | 2 |MALE CONNECTOR, 1/2X1/2 TUBE
Item| Part No. | Qty. Description Of Part item| Part No. | Qty. Description Of Part
9103-5082 AUXILIARY ELECTRIC (includes the following items from
INSTALLATION (includes the foliowing pg 9-9)
items from pg 7-1) 13 }18820-1003| 2 | HEX HD CAPSCREW, 1/4-20x3/4,
4 ]9020-0299 | 1 JKNOB GRS
9 |9020-0290 | 2 |BEARING 8855-1009 | 2 | LOCKWASHER, 1/4
20 19020-6128 | 1 |CONTROL HANDLE 8850-1004 | 2 | HEX NUT, 1/4-20
22 19020-0688 | 1 |BEARING 15 |9040-3360| 1 | AUXILIARY DASH HARNESS
23 9020-6222 | 1 |SPACER 16 |9040-3396 | 1 | AUXILIARY WIRING HARNESS
26 |9002-1557 | 1 |CLEVIS PIN 17 }19020-7661 1 | FEMALE ELECTRICAL SOCKET
8863-1309 | 1 |COTTER PIN, 3/32X3/4 36 |9002-7187 | 20 | NYLON TIES
27 [9020-5983 | 1 |BELLCRANK 37 ]9020-6347| 1 |CIRCUIT BREAKER
36 |{8867-1008 | 1 |LUBE FITTING - STRAIGHT, 1/4-28 38 |9020-7645| 1 | JUMPER WIRE
39 |9020-0351 1 | JUMPER WIRE
40 |9020-7716 | 1 | JUMPER WIRE
Item | Part No. |Qty. Description Of Part ltem | Part No. |Qty. Description Of Part
9103-5087 AUXILIARY HYDRAULIC WITH 8855-1011 1 |LOCKWASHER, 3/8
ELECTRICS (includes the following 8856-1109 | 1 [FLAT WASHER, 3/8
parts from pg 7-1) 13 |8820-1003 | 2 |HEX HD CAPSCREW, 1/4-20X3/4,
1 ]8850-1108 | 3 | HEX JAM NUT, 1/2-13 GR5
2 |8850-1008 | 3 | HEX NUT, 1/2-13 8855-1009 | 2 |LOCKWASHER, 1/4
3 }9020-7041 3 | SPRING RETAINER 8850-1004 | 2 |HEX NUT, 1/4-20
4 19020-0313 1 3 | SPRING 17 }9020-7661 1 |FEMALE ELECTRICAL SOCKET
5 |9040-3249 | 3 | ADJUSTABLE BULKHEAD 18 |9020-7243 | 1 |CABLE COVER HOSE
6 19002-7180 | 2 | 90 DEGREE BULKHEAD FITTING 19 |9020-7633 | 1 |AUXILIARY WIRING HARNESS
(includes nut) 31 |9104-3101 | 1 |SHEAVE
8 ]9002-8955 | 3 | ELECTRICAL CONNECTOR (male) 33 |9020-4244 | 1 |HYDRAULIC COUPLER - MALE
9 |[9020-7470 | 1 ] WIRING HARNESS 34 {9020-4245 | 1 }HYDRAULIC COUPLER - FEMALE
10 |7713-3147 | 2 | HOSE ASSY 35 |[8866-1013 | 2 |MALE CONNECTOR, 1/2X1/2 TUBE
11 {9020-6888 | 2 | HOSE ASSY 36 {9002-7187 | 20 {NYLON TIES
12 ]9103-1186 | 1 | HOSE MOUNT BAR 41 |9002-8978 | 1 |CABLE CLAMP
8652-1144 | 2 | HOSE CLAMP
8820-1032 | 1 | HEX HD CAPSCREW, 3/8-16X5/8,
GR5

JJ

* Revised page numbers in this section




JJ

GRADALL®

MATERIAL HANDLER

534B

*NOTE: WHEN UTILIZING AJOINING PARTS LISTS PAY

HYDRAULICS - AUXILIARY & ELECTRICAL

CAREFUL ATTENTION TO PAGES REFERENCED.

Starting Serial No. 8344001L
Revised 7-16-99

ltem | Part No. | Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
9103-5109 AUXILIARY HYDRAULIC FIELD KIT 9103-5169 AUXILIARY ELECTRICS FIELD KIT
(icnludes the following items from (includes the following items from
pg 7-3) pg 9-9)
9 [9020-5546| 1 |LINKAGE ROD (includes following 1 18850-1108 | 1 |HEX JAM NUT, 1/2-13
items from pg 9-9) 2 [8850-1008 | 1 |HEX NUT, 1/2-13
26 [8866-2107 | 2 |[ELBOW - 90 DEGREE (swivel nut) 3 ]9020-7041 | 1. |SPRING RETAINER
27 |8866-2022 | 1 | CONNECTOR (includes o-ring) 4 19020-0313| 1 |SPRING
8859-1207| 1 | O-RING 5 19040-3249 | 1 JADJUSTABLE BULKHEAD
28 |8692-3006 | 1 | REDUCER - EXPANDER 7 19020-7583 | 1 |STRAIGHT BULKHEAD FITTING
29 |8866-2008| 1 | CONNECTOR (includes 0-ring) (includes nut)
8859-1207 | 1 | O-RING 8 |9002-8955 | 1 |ELECTRICAL CONNECTOR (male)
(includes the following items from 9 |9020-7470 | 1 |WIRING HARNESS
pg 10-7) 18 |9020-7243 | 1 |CABLE COVER HOSE
9103-3239| 1 | CONVERSIONKiT 19 ]9020-7633 | 1 |AUXILIARY WIRING HARNESS
31 [9104-3101 | 1 |SHEAVE
36 |9002-7187 | 20 |NYLON TIES
41 [9002-8978 | 1 {CABLE CLAMP
9020-7464 | 1 | CUSHION CLAMP (not shown)

* Revised page numbers in this section

9-9




JJ

GRADALL®

MATERIAL HANDLER
534B

HYDRAULICS-OIL COOLER and PILOT PUMP

Starting Serial No. 8344001
Thru Serial No. 8444277
% 45 Revised 7-16-99

These parts used only Item| Part No. | Qty Description Of Part
from serial no. 8444278 ; : 3(1) 2?-823; : SI?BSOEW
to serial no. 8444490 on 37* |8866-2108| 1 | ELBOW - 90 DEGREES (swivel)
waukesha engine.
Iltem| Part No. | Qty. Description Of Part ltem| Part No. | Qty. Description Of Part
1 19020-7407 | 1 | HIGH PRESSURE HOSE 19 | 8471-7521 1 | HIGH PRESSURE HOSE
2 |9020-7688 | 1 | TUBE ASSY 20 {9020-7666| 2 | TUBE ASSY
3 |9020-7398 | 1 | HIGH PRESSURE HOSE 21 19020-7694 | 1 | HIGH PRESSURE HOSE
4 |9020-6769 | 3 | SOLENOID VALVE 22 19020-7408} 1 | HIGH PRESSURE HOSE
5 19002-7360 | 1 | CONNECTOR 23 |9002-8499 | 1 |90 DEGREE ELBOW (adjustable)
6 |9060-2566 | 1 [ TUBE ASSY 24 [9020-7755| 1 | CONTROL VALVE
7 18866-1245| 1 | MALE OUTLET TEE, 3/8X1/2 TUBE 25 |9060-2895| 1 | ADAPTER BLOCK
8 |8866-2240 1 1 [ SWIVEL NUT RUN TEE, 1/2 TUBE 26 [9020-7756 | 1 | ANGLE BRACKET
9 (8682-1248| 1 | ELBOW - 90 DEGREES 27 |8820-1005]| 2 |HEX HD CAPSCREW, 1/4-20X1, GR5
10 | 9020-7664 | 1 | HIGH PRESSURE HOSE 28 [9020-6752| 1 | HYDRAULIC OIL COOLER
11 | 9002-8966 ] 1 | CONNECTOR 29 18866-20201 1 | CONNECTOR (includes o-ring)
12 [8871-2073| 1 | TEE, 1/8 88569-1207 | 1 | O-RING
13 |8870-1003| 1 | CLOSE NIPPLE, 3/8X1 30 [8866-2240| 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
14 |9020-7353| 1 | CHECK VALVE 31 |9020-7713| 1 | TUBE ASSY
15 |8874-3038 | 1 | MALE ELBOW - 45 DEGREES 32 19020-7693| 1 | VALVE MOUNTING PLATE
3/8X3/8 TUBE - 33 |8866-2239 | 2 | SWIVEL NUT RUN TEE, 3/8 TUBE
16 |9040-3305| 1 | PILOT PUMP 34 18820-10081 2 |HEX HD CAPSCREW, 1/4-20X1-3/4
17 19020-6762 | 1 | STEERING ORBITAL GR5
18 [8866-2006 [ 1 | CONNECTOR (includes o-ring) 35 |8856-1107 | 4 | FLAT WASHER, 1/4
8859-1205 { 1 | O-RING (out port)

* Revised page numbers in this section

9-10




GRADALL®

MATERIAL HANDLER

534B

SEE PAGE 9-1

HYDRAULICS-OIL and PILOT PUMP

Starting Serial No. 8344001L
Thru Serial No. 8444490
35 Original Issue 5-85
15 Revised 7-16-99

C - SEE PAGE 5-1.1
H - SEE PAGE 5-1.1

JJ

* Changed the page number from 9-10.1 to 9-10.

These parts used only item| Part No. | Qty Description Of Part
from serial no. 8444278 ;: gég?‘ggg; 1 E’E)Bsgw
to serial no. 8444490 on| 10, [ gee 5108| 1 | ELBOW, 90 DEGREES (swivel)
waukesha engine.
Item| Part No. | Qty Description Of Part item| Part No. | Qty. Description Of Part
1 ]19103-3179| 1 | HOSE 19 18471-7521 1 | HIGH PRESSURE HOSE
2 [9103-3178| 1 | SUCTION TUBE 20 |9020-7666 | 2 | TUBE ASSY
3 | 9020-7398| 1 | HIGH PRESSURE HOSE 21 |9020-7694 | 1 {HIGH PRESSURE HOSE
4 | 9020-6739| 3 } SOLENOID VALVE 22 19020-7408 | 1 | HIGH PRESSURE HOSE
5 |9002-7360] 1 | CONNECTOR 23 |9002-8499 | 1 | ELBOW - 90 DEGREES (adjustabie)
6 | 9060-2566| 1 | TUBE ASSY 24 [9020-7755 | 1 | CONTROL VALVE
7 | 8866-1245| 1 | MALE OUTLET TEE, 3/8X1/2 TUBE 25 |9060-2895 | 1 | ADAPTER BLOCK
8 | 8866-2240| 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 26 19020-7756 | 1 | ANGLE BRACKET
9 | 8682-1248| 1 | ELBOW - 90 DEGREES 27 |8820-1005 | 2 | HEX HD CAPSCREW, 1/4-20X1, GR5
10 | 9020-7664| 1 | HIGH PRESSURE HOSE 28 [9020-6752 | 1 | HYDRAULIC OIL COOLER
11 | 8866-2085] 1 | ELBOW - 45 DEGREES 29 |8866-2020 | 1 | CONNECTOR (includes o-ring)
(includes o-ring) 8859-1207 | 1 | O-RING
8859-1205] 1 | O-RING 30 |8866-2240 | 1 | SWIVEL NUT RUN TEE, 1/2 TUBE
12 | 8871-2073| 1 | TEE, 1/8 31 }9020-7713 | 1 | TUBE ASSY
13 | 8471-7470| 1 | HOSE ASSY 32 |9020-7693 | 1 | VALVE MOUNTING PLATE
14 | 9020-7353{ 1 | CHECK VALVE 33 |8866-2239 | 2 | SWIVEL NUT RUN TEE, 3/8 TUBE
15 | 8874-3038| 1 | MALE ELBOW - 45 DEGREES 34 |8820-1008 | 2 | HEX HD CAPSCREW, 1/4-20X1-3/4,
3/8X3/8 TUBE GR5
16 [9103-3156| 1 | PILOT PUMP (see page 5-1.1) 35 |8856-1107 | 4 | FLAT WASHER, 1/4
17 | 9020-6762| 1 | STEERING ORBITAL
18 | 8866-2006 | 1 | CONNECTOR (inciudes o-ring)
8859-1205| 1 | O-RING

9-10




GRADALL’

MATERIAL HANDLER
534B

A - SEE PAGE 9-2A
C - SEE PAGE 8-1A
D, E, G, - SEE PAGE 9-1A

" SEAL KIT 9103-4018

HYDRAULICS-OIL COOLER and PILOT PUMP
Starting Serial No. 8444491

Thru Serial No. 8744114G

Excluding Serial No. 8744079G

Perkins Egine Only

Original Issue 2-85

Revised 7-16-99

JJ * Changed the page number from 9-10A to 9-10. 9-10



JJ

GRADALL:

MATERIAL HANDLER

HYDRAULICS-OIL COOLER and PILOT PUMP

Starting Serial No. 8444491

534B Thru Serial No. 8744114G
Excluding Serial No. 8744079g
Perkins Engine Only
Original Issue 2-85
Revised 7-16-99
ltem| Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 |8866-2108 | 3 |ELBOW - 90 DEGREES (swivel nut) 25 19020-7693| 1 |MOUNTING PLATE
2 [9041-0298 | 1 |ELBOW 26 |8471-7461| 1 |HOSE ASSY
3 |8471-6985 | 1 |HOSE ASSY 27 |8366-2107 | 1 |TUBE ASSY
4 [9103-3082 | 1 |HOSE ASSY 28 |8866-22241 1 |SWIVEL NUT BRANCH TEE, 3/8 TUBE]
5 |8866-2024 | 2 [CONNECTOR (includes o-ring) 29 [7713-1088| 1 |CONNECTOR
8859-1206 | 2 |O-RING 30 {9103-3097| 1 |DIRECTINAL CONTROL VALVE
6 |8866-2067 | 1 |ELBOW - 90 DEGREES 31 19002-8499| 1 |CONNECTOR
(inciuddes o-ring) 32 |8820-1005| 6 [HEX HD CAPSCREW, 1/4-20X1, GR5
8859-1207 | 1 |O-RING 8850-1004 | 4 |HEX NUT, 1/4-20
7 |9103-3122 | 1 |PILOT PUMP 33 |9103-1086 | 2 |MOUNTING BRACKET
8667-1112 | 1 | GASKET 34 |7713-3342| 1 |HIGH PRESSURE HOSE
8 |9020-6739 | 1 |[SOLENOID VALVE 35 |[8471-7466( 1 |HOSE ASSY
9 |8471-7468 | 1 |HOSE ASSY 36 |9103-3096 | 1 |INCHING VALVE
10 |9103-3073 | 1 | TUBE ASSY 37 19103-3130| 1 |]TUBE LINE
9103-3138 | AR |CLAMP 38 |8471-7521| 1 |HOSE ASSY
7713-3498 | 1 |COVER PLATE 39 |9103-3128 | 1 |RELIEF VALVE
7713-3499 | AR |HEX HD CAPSCREW 40 {9103-3075{ 1 |TUBE ASSY
11 |8866-2240 | 3 |SWIVEL NUT RUN TEE, 1/2 TUBE 7713-3035 | AR |CLAMP
12 |9103-3100 | 1 |INLINE STRAINER 7713-3052 | 1 |COVER PLATE
13 |8471-7463 | 1 |HIGH PRESSURE HOSE 7713-3209 | AR |HEX HD CAPSCREW
14 |7713-3147 | 1 |HOSE ASSY 41 |8366-3087 | 1 |CHECK VALVE
15 |9020-7398 | 1 |HIGH PRESSURE HOSE 42 18871-1381{ 1 |REDUCING BUSHING, 3/8X1/4
16 |[8820-1031 | 4 |HEX HD CAPSCREW, 3/8-16X1/2, 43 |8874-3042| 1 |MALE ELBOW, 90 DEGREES,
GRS 1/4X516 TUBE
8855-1011 | 4 |LOCKWASHER, 3/8 44 18343-1005| 1 |ORIFICE CHECK VALCE
8856-1109 | 4 |FLAT WASHER, 3/8 45 18471-6238| 1 |HOSE ASSY
17 |8692-3006 [ 1 | CONNECTOR 46 |8874-3036| 1 |MALE ELBOW, 45 DEGREES,
18 [9103-3050 | 1 |OIL COOLER 1/8X5/16 TUBE
8452-1056 | 1 |DRAIN 47 |8866-2006| 1 |CONNECTOR (includes o-ring)
19 19020-7666 | 2 |TUBE LINE 88569-1205| 1 [O-RING
20 |8866-2239 | 2 |SWIVEL NUT RUN TEE, 3/8 TUBE 48 |9060-2566{ 2 |TUBE LINE
21 [8820-1008 | 2 |HEX HD CAPSCREW, 1/4-20X1-3/4, 49 18866-2106 | 2 |ELBOW - 90 DEGREES (swivel nut)
GR5 50 |8874-3003| 3 |MALE ADAPTER, 3/8X1/2 TUBE
22 |8856-1107 | 4 |FLAT WASHER, 1/4 51 |8319-3008| 1 |METRIC ELBOW
23 |9002-9915 | 4 [CONNECTOR 52 18319-3009| 1 |METRIC ADAPTER
24 |9020-7713 | 1 | TUBE ASSY 53 |8866-2106 | 1 |ELBOW - 90 DEGREES (swivel nut)

* Changed the page number from 9-10A to 9-10.

9-10



GRADALL

HYDRAULICS-OIL COOLER and PILOT PUMP
MATERIAL HANDLER

Starting Serial No. 0144259J
534B Original Issue 3-88
Revised 7-16-99

JJ * Changed the page number from 9-10A to 9-10. 9-10



GRADALL®

MATERIAL HANDLER

HYDRAULICS-OIL COOLER and PILOT PUMP

Starting Serial No. 0144259J

534B Original Issue 3-88
Revised 7-16-99
ltem| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 18866-2108| 1 | ELBOW - 90 DEGREES (swivel nut) 28 |8866-2224 | 1 |SWIVEL NUT BRANCH TEE, 3/8
2 |9103-3257| 1 | ELBOW TUBE
3 |7713-3875| 1 | HOSE ASSY 29 [8866-2005| 1 |CONNECTOR (includes o-ring)
4 18471-6251| 1 | HOSE ASSY 8859-1204| 1 |O-RING
5 [8866-2024| 2 | CONNECTOR (includes o-ring) 30 |8866-2026 | 1 | CONNECTOR (includes o-ring)
8859-1206| 2 | O-RING 8859-1204 | 1 |O-RING
6 |8866-2067| 1 | ELBOW - 90 DEGREES (includes 31 |8471-7577 | 1 |HOSE ASSY
8859-1207 | 1 | o-ring) 32 18471-7518)1 1 |HOSE ASSY
7 19103-3122| 1 | PILOT PUMP (see page 10-15A 33 |8866-2239| 1 |[SWIVEL NUT RUN TEE, 3/8 TUBE
for details) 34 |9020-7411| 1 |HOSE ASSY
8 19020-6739| 1 | SOLENOID VALVE (see page 10-11 35 |8471-7466| 1 |HOSE ASSY
for details) 36 [9103-3096 | 1 |INCHING VALVE
9 |8866-1206| 1 | UNION ELBOW, 90 DEGREES 38 |8471-7521( 1 [HOSE ASSY
10 | 9103-3073| 1 | TUBE ASSY 39 [8866-2225| 1 |SWIVEL NUT BRANCH TEE, 1/2 TUBE
11 18866-2240| 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 40 |8471-7413| 1 |HOSE ASSY
12 [9103-3100| 1 | INLINE STRAINER 41 |7724-1003| 1 |ADAPTER
13 | 8471-7463| 1 | HOSE ASSY 42 |8871-1381 1 | REDUCING BUSHING, 3/8X1/4
14 |7713-3147| 1 | HOSE ASSY 43 |8874-3042 1 1 |MALE ELBOW - 90 DEGREES,
15 |9020-7398| 1 | HOSE ASSY 1/4X5/16 TUBE
16 18820-1031| 4 | HEX HD CAPSCREW, 3/8-16X1/2, 44 |18343-1005| 1 |ORIFICE CHECK VALVE
GR5 45 |8471-6238| 1 |HOSE ASSY
8855-1011§ 4 | LOCK WASHER, 3/8 46 |8874-3036| 1 |MALE ELBOW - 45 DEGREES,
8856-1109| 4 | FLAT WASHER, 3/8 1/8X5/16 TUBE
17 | 8866-2107| 1 | ELBOW - 90 DEGREES (swivel nut) 47 |8866-2064 | 1 |ELBOW - 90 DEGREES (includes
18 |9103-3050| 1 | OIL COOLER 8859-1204 o-ring)
19 {9020-7666| 2 | TUBE LINE 48 |[7713-3342| 1 |HOSE ASSY
20 |8866-2239] 2 | SWIVEL NUT RUN TEE, 3/8 TUBE 49 18866-2005( 1 |CONNECTOR (includes o-ring)
21 |8820-1008| 2 { HEX HD CAPSCREW, 1/4-20X1-3/4, 8859-1204 | 1 [O-RING
GR5 50 ]9103-3097| 1 |DIRECTIONAL CONTROL VALVE
22 |8856-1107| 2 | FLAT WASHER, 1/4 (see pg 10-19 for detaiis)
23 [9002-9915| 4 | CONNECTOR 51 |7713-3167 ) 1 |HOSE ASSY
24 |9020-7713| 1 | TUBE ASSY 52 |8471-7577| 1 |HOSE ASSY
25 19020-7693| 1 | MOUNTING PLATE 63 |8866-2106 | 1 |ELBOW - 90 DEGREES
26 | 8471-7489| 1 | HOSE ASSY (swivel nut)
27 [9104-3145| 1 | DRAIN MANIFOLD 54 |8471-7520| 1 |HOSE ASSY
55 19103-3032| 1 |MINI CHECK (Stauff)
56 |[8471-7468] 1 |HOSE ASSY

JJ

A - SEE PAGE 9-13
B - SEE PAGE 9-13
F - SEE PAGE 9-14
G - SEE PAGE 9-13
H - SEE PAGE 9-14

| - SEE PAGE 9-14
J - SEE PAGE 9-14
K - SEE PAGE 9-2A
L, M, N, O - SEE PAGE 9-1A

* Changed the page number from 9-10A to 9-10.

9-10



Jd

GRADALL®

MATERIAL HANDLER
534B

HYDRAULICS-OIL COOLER and PILOT PUMP

* Changed the page number from 9-10A to 9-10.

Starting Serial No. 8744115G
Also Machine S/N 8744079G
Original Issue 4-87

Revised 7-16-99

9-10



JJ

GRADALL®

MATERIAL HANDLER

HYDRAULICS-OIL COOLER and PILOT PUMP

Starting Serial No. 8744115G

534B Also Machine S/N 8744079G
Original Issue 4-87
Revised 7-16-99
Iltem| Part No. | Qty. Description Of Part ltem| Part No. | Qty. Description Of Part
1 |8866-2108 | 1 | ELBOW - 90 DEGREES (swivel nut) 29 |8866-2005| 1 |CONNECTOR (includes o-ring)
2 | 9103-3257 | 1 | ELBOW 8859-1204 1 1 |O-RING
3 | 7713-3875 | 1 | HOSE ASSY 30 |8866-2026| 1 |CONNECTOR (includes o-ring)
4 | 8471-6251 1 | HOSE ASSY 8859-1204 | 1 [O-RING
5 | 8866-2024 | 2 | CONNECTOR (includes o-ring) 31 |8471-75771 1 |HOSE ASSY
8859-1206 | 2 | O-RING 32 |8471-7518| 1 |HOSE ASSY
6 | 8866-2067 | 1 | ELBOW - 90 DEGREES (includes 33 [8866-2239| 1 |SWIVEL NUT RUN TEE, 3/8 TUBE
8859-1207 | 1 | o-ring) 34 |9020-7411 1 |HOSE ASSY
7 19103-3122 | 1 | PILOT PUMP (see page 10-15A 35 |8471-7466 | 1 |HOSE ASSY
for details) 36 |9103-3096{ 1 |INCHING VALVE
8 19020-6739 | 1 | SOLENOID VALVE (see page 10-11 37 |9103-3130| 1 |TUBE LINE
for details) 38 |8471-7521 1 |[HOSE ASSY
9 [ 8866-1206 { 1 | UNION ELBOW, 90 DEGREES 39 |8866-2225| 1 |SWIVEL NUT BRANCH TEE, 1/2 TUBE]
10 | 9103-3073 1 | TUBE ASSY 40 |8471-7413 1 HOSE ASSY
11 | 8866-2240} 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 41 17724-1003| 1 |ADAPTER
12 1 9103-3100 | 1 { INLINE STRAINER 42 |8871-1381 1 | REDUCING BUSHING, 3/8X1/4
13 | 8471-7463 | 1 | HOSE ASSY 43 |8874-3042 | 1 |MALE ELBOW - 90 DEGREES,
14 | 7713-3147 | 1 | HOSE ASSY 1/4X5/16 TUBE
15 | 9020-7398 | 1 | HOSE ASSY 44 |8343-1005| 1 |ORIFICE CHECK VALVE
16 | 8820-1031 | 4 [ HEX HD CAPSCREW, 3/8-16X1/2, 45 |8471-62381 1 |HOSE ASSY
GR5 46 [8874-3036 | 1 |MALE ELBOW - 45 DEGREES,
8855-1011 | 4 | LOCK WASHER, 3/8 1/8X5/16 TUBE
8856-1109 | 4 | FLAT WASHER, 3/8 47 18866-2064 | 1 |ELBOW - 90 DEGREES (includes
17 18866-2107 | 1 | ELBOW - 90 DEGREES (swivel nut) 8859-1204 o-ring)
18 | 9103-3050 | 1 | OIL COOLER 48 |7713-3342| 1 }|HOSE ASSY
19 | 9020-7666 | 2 | TUBE LINE 49 |8866-2005] 1 |CONNECTOR (includes o-ring)
20 | 8866-2239 | 2 | SWIVEL NUT RUN TEE, 3/8 TUBE 8859-1204 | 1 |O-RING
21 | 8820-1008 | 2 | HEX HD CAPSCREW, 1/4-20X1-3/4, 50 [9103-3097| 1 |DIRECTIONAL CONTROL VALVE
GR5 (see pg 10-19 for details)
22 | 8856-1107 | 2 | FLAT WASHER, 1/4 51 |7713-3167| 1 |HOSE ASSY
23 1 9002-9915| 4 | CONNECTOR 52 |8471-7577| 1 |HOSE ASSY
24 19020-7713}| 1 | TUBE ASSY 53 |8866-2106 ( 1 |ELBOW - 90 DEGREES
25 1 9020-7693 | 1 | MOUNTING PLATE (swivel nut)
26 | 8471-7489 | 1 | HOSE ASSY 54 (8471-7520| 1 |HOSE ASSY
27 19104-3145| 1 | DRAIN MANIFOLD 55 |9103-3032 | 1 |MINI CHECK (Stauff)
28 | 8866-2224 | 1 | SWIVEL NUT BRANCH TEE, 3/8 56 [8471-74681 1 |HOSE ASSY
TUBE

A - SEE PAGE 9-13
B - SEE PAGE 9-13
F - SEE PAGE 9-14
G - SEE PAGE 9-13
H - SEE PAGE 9-14

| - SEE PAGE 9-14

J - SEE PAGE 9-14

K - SEE PAGE 9-2A

L, M, N, O - SEE PAGE 9-1A

* Changed the page number from 9-10A to 9-10.

9-10



GRADALL® HYDRAULICS-OIL COOLER and PILOT PUMP
MATERIAL HANDLER Starting Serial No. 0144452
534B Original Issue 1-89

Revised 7-16-99

JJ * Changed the page number from 9-10A to 9-10. 9-10



GRADALL®

MATERIAL HANDLER

HYDRAULICS-OIL COOLER and PILOT PUMP

Starting Serial No. 0144452

27 | 9104-3145

DRAIN MANIFOLD

534B Original Issue 1-89
Revised 7-16-99
Iltem] Part No. | Qty. Description Of Part ltem| Part No. | Qty. Description Of Part
1 | 8866-2108 [ 1 | ELBOW - 90 DEGREES (swivel nut) 29 |8866-2005] 1 [CONNECTOR (includes o-ring)
2 19103-3257 | 1 | ELBOW 8859-1204| 1 |O-RING
3 | 7713-3875| 1 | HOSE ASSY 30 |8866-2026 | 1 |CONNECTOR (includes o-ring)
4 | 8471-6251 1 | HOSE ASSY 8859-1204 | 1 {O-RING
5 | 8866-2024 [ 2 | CONNECTOR (includes o-ring) 31 |8471-7577{ 1 |HOSE ASSY
8859-1206 | 2 | O-RING 32 |8471-7518| 1 |HOSE ASSY
6 | 8866-2067 | 1 | ELBOW - 90 DEGREES (includes 33 18866-2105) 1 |ELBOW - 90 DEGREES (swivel nut)
8859-1207 | 1 | o-ring) 34 [8471-7468| 1 |HOSE ASSY
7 [9103-3122 | 1 | PILOT PUMP (see page 10-15A 35 |8471-7466| 1 |HOSE ASSY
for details) 36 |9103-3096| 1 |INCHING VALVE
8 | 9020-6739 | 1 | SOLENOID VALVE (see page 10-11 38 |8471-7521 1 |HOSE ASSY
for details) 39 |[8866-2225| 1 |SWIVEL NUT BRANCH TEE, 1/2 TUBE
9 | 8866-1206 | 1 | UNION ELBOW, 90 DEGREES 40 18471-7413| 1 |HOSE ASSY
10 19103-3073 | 1 | TUBE ASSY 41 |7724-1003| 1 |ADAPTER
11 | 8866-2240 | 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 42 |8871-1381 1 | REDUCING BUSHING, 3/8X1/4
12 ] 9103-3100 | 1 | INLINE STRAINER 43 |8874-3042| 1 [MALE ELBOW - 90 DEGREES,
13 | 8471-7463 | 1 | HOSE ASSY 1/4X5/16 TUBE
14 17713-3147 | 1 | HOSE ASSY 44 |8343-1005| 1 |{ORIFICE CHECK VALVE
15 | 8471-7797 | 1 | HOSE ASSY 45 |8471-6238| 1 |HOSE ASSY
16 | 8820-1031 | 4 | HEX HD CAPSCREW, 3/8-16X1/2, 46 |8874-3036| 1 |MALE ELBOW - 45 DEGREES,
GRS 1/8X5/16 TUBE
8855-1011 | 4 | LOCK WASHER, 3/8 47 |8866-2064 | 1 |ELBOW - 90 DEGREES (inciudes
8856-1109 | 4 | FLAT WASHER, 3/8 8859-1204 0-ring)
17 | 8866-2107 | 1 | ELBOW - 90 DEGREES (swivel nut) 48 |7713-3342| 1 |[HOSE ASSY
18 | 9103-3050 ) 1 | OIiL COOLER 49 [8866-2005}) 1 [CONNECTOR (includes o-ring)
19 | 9020-7666 | 2 | TUBE LINE 8859-1204 | 1 [O-RING
20 | 8866-2239 | 2 | SWIVEL NUT RUN TEE, 3/8 TUBE 50 ]9103-3097 | 1 |DIRECTIONAL CONTROL VALVE
21 | 8820-1008 | 2 | HEX HD CAPSCREW, 1/4-20X1-3/4, (see pg 10-19 for details)
GR5 51 |7713-3167| 1 |HOSE ASSY
22 | 8856-1107 | 2 | FLAT WASHER, 1/4 52 |8471-7577| 1 |HOSE ASSY
23 | 8866-1009 { 4 | FITTING 53 [8866-2106( 1 |ELBOW -90 DEGREES
24 | 9020-7713| 1 | TUBE ASSY (swivel nut)
25 | 9020-7693 | 1 | MOUNTING PLATE 54 [8471-7520| 1 |HOSE ASSY
26 | 8471-7489 | 1 | HOSE ASSY 55 |9103-3032 | 1 |MINICHECK (Stauff)
1
1

28 | 8866-2224

SWIVEL NUT BRANCH TEE, 3/8
TUBE

JJ

L, M, N, O - SEE PAGE 9-1A
K - SEE PAGE 9-2A
F,H, |, J - SEE PAGE 9-14

* Changed the page number from 9-10A to 9-10.

9-10



GRADALL®

MATERIAL HANDLER

534B

TRUSS BOOM HYDRAULICS

Starting Serial No. 8344001L
Revised 7-16-99

item| Part No. | Qty. Description Of Part
1 ]9020-7878 | 1 { WINCH
2 | 9020-7879 | 1 | WINCH MOTOR
3 |8866-2059 | 1 | ELBOW - 90 DEGREES
(inctudes o-ring)
8859-1206 | 1 | O-RING
4 |8866-2019 | 3 | CONNECTOR (includes o-ring)
8859-1206 | 3 | O-RING
5 | 8866-2106 | 1 | ELBOW - 90 DEGREES
(swivel nut)
6 | 9020-5121 | 2 | HIGH PRESSURE HOSE
7 | 9002-9935 | 2 | REDUCER
8 | 8345-1104 | 4 | STRAIGHT ADAPTER
9 | 9002-3116 | 2 | O-RING
10 | 9002-2042 | 2 | HIGH PRESSURE HOSE
11 | 9020-7880 | 2 | FLOW LIMITER
12 | 8874-3016 | 2 | MALE ADAPTER, 1/2X1/2 TUBE
13 {9020-4245 | 2 | QUICK DISCONNECT (female)

* Revised page numbers in this section

9-11



GRADALL OUTRIGGER HYDRAULICS

MATERIAL HANDLER Original Issue 3-86
534B Revised 7-16-99

; . 1 e 1
0 0

, A /
0 0 ’>/

17

. IL 16 )\ !

] VIEW D-D

15

SEE PAGE 4-5
Iltem| Part No. | Qty| Description Of Part ltem| Part No. {Qty. Description Of Part
9103-5090 | 1 | VALVE ASSY (consists of items 8 |9103-3140 | 2 |TUBE ASSY
1 thru 6) 9 (9103-3198 | 1 |TUBE ASSY
1 ]19103-3144 | 1 | VALVE 10 |8471-7477 | 2 |HOSE ASSY
2 |8866-2067 | 1 [ ELBOW - 90 DEGREES 11 18471-7477 | 1 |HOSE ASSY
(includes o-ring) 12 |8471-7477 | 1 |HOSE ASSY
8859-1207 | 1 | O-RING 13 [8471-7473 | 1 |HOSE ASSY
3 |8866-2085 | 1 | ELBOW - 45 DEGREES 14 |8866-2061 | 1 |ELBOW - 90 DEGREES
(includes o-ring) (includes o-ring)
8859-1205 | 1 | O-RING 8859-1209 | 1 [O-RING
4 |8866-2060 | 1 | ELBOW - 90 DEGREES 15 |9103-3168 | 1 |MAIN HYDRAULIC VALVE
(includes o-ring) 16 [8471-7474 | 1 |HOSE ASSY
8859-1206 | 1 | O-RING 17 19103-3142 | 1 |TUBE ASSY
5 |8866-2065 | 2 | ELBOW - 90 DEGREES 18 |9103-5091 | AR | RETROFIT KIT (S/N 8544556
(includes o-ring) thru 8544615)
8859-1205 | 2 | O-RING 19 |9103-5092 | AR | RETROFIT KIT (S/N 8544519,
6 |8866-2036 | 1 | CONNECTOR (includes 0-ring) 8544612, & 8544616 thru 8544624)
8869-1205 | 1 | O-RING 20 |[9103-4097 | 2 |PLASTIC KNOB (brass insert)
7 19103-3t141 | 1 | TUBE ASSY

* Revised page numbers in this section 9-12




GRADALL

MATERIAL HANDLER
934B

HYDRAULIC CIRCUITS
Outrigger Cylinder
Original Issue 7-89

Revised 12-20-02

Iltem| Part No. | Qty. Description Of Part ltem| Part No. | Qty. Description Of Part
* 1 Ref | OUTRIGGERCYLINDERASSY, (see |[*21 | 8859-1207] 1 | O-RING
page 13-11 for details) 22 |7713-3390 | 2 | SAFETYCLIP
2 [ 9103-3201 2 | ORIFICECHECK 23 |7713-3389 | 2 | STACKBOLT
* 3 | 8866-2085 [ 8 | ELBOW,45DEGREES, (includes *24 Ref | MAINCONTROL VALVE ASSY, (see
item 4) page 10-27 for details)
* 4 |8859-1205 | 8 | O-RING 25 |8871-1284 | 1 HEXSOCKET PIPEPLUG, 3/4
5 | 8471-7527 | 2 | HOSEASSY 26 |8859-1209 | 1 O-RING
6 | 8471-7528 | 2 | HOSEASSY 27 | 8866-2061 1 ELBOW, 90 DEGREES, (includes
7 | 9002-7187 { 4 | NYLONCLAMP item 26)
* 8 | 7716-3168 | 6 | CLAMPSET 28 | 8471-7474 1 | HOSEASSY
* 9 | 7713-3140 | 4 | COVERPLATE 29 | 8471-7479| 2 | HOSEASSY
*10 | 7713-3177 | 4 | HEXHDCAPSCREW *30 | 9102-3006 1 | STABILIZERDECAL
11 | 9103-3141 1 TUBEASSY *31 | 8820-1037 | 4 | HEXHDCAPSCREW,3/8-16X1-1/2,
12 | 9103-3198 | 1 TUBEASSY GR5
13 | 7713-3499 | 2 | HEXHDCAPSCREW *32 Ref | OUTRIGGER VALVE ASSY, (see page
14 | 7713-3498 | 1 COVERPLATE 10-23 for details)
15 19103-3138 | 2 | CLAMP *33 | 8855-1011 4 | LOCKWASHER, 3/8
16 | 9103-3199 | 1 SAFETYPLATE *34 | 8850-1006 | 4 | HEXNUT, 3/8-16
17 | 9103-3200 | 2 | STACKINGBOLT 35 | 8471-74731 1 | HOSEASSY
18 | 9103-3140 | 2 | TUBEASSY 36 | 8866-2060 1 | ELBOW, 90 DEGREES, (includes
*19 Ref | DUALP.O.CHECKVALVE, (see item 37)
page 10-24 for details) 37 | 8859-1206 | 1 | O-RING
*20 |8866-2067 | 1 | ELBOW,90DEGREES, (includes 38 | 8471-7477 | 2 [ HOSEASSY
item21)
SvC * Revised illustration, reference note on items 1 & 24, quantity on items 3, 4, 8, 9-12

9 & 10 and description on items 19 thru 21, 30, 31, 33 & 34; added item 32.




GRADALL® HYDRAULICS & PARKING BRAKE LINES

MATERIAL HANDLER Starting Serial No. 8744115G
534B Also Machine S/N 8744079¢g

@TO DUMP CIRCUIT Original Issue 4-87

23 (SEE PAGE 9-2A) Revised 7-16-99

2

TO TEE IN DIRECTIONAL
(B) CONTROL VALVE

(SEE PAGE 9-10A)

TO ACCUMULATOR
@ CHARGE VALVE
3 (SEE PAGE 9-14)

TO DIRECTIONAL

CONTROL VALVE 10
0,3 (SEE P3AGE 9-10A)
6

-~
@ TO FRONT AXLE PARKING
BRAKES (SEE PAGE 8-1A)

Item| Part No. | Qty Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref| BRAKE VALVE ASSY (see page 17 [9103-3130 | 1 | TUBE ASSY
10-21 for details) 18 |8866-2239 | 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
2 | 8866-2174| 1 | HEX HD PLUG (includes item 3) 19 |8471-7466 | 1 | HOSE ASSY
3 | 8859-1204| 5 | O-RING 20 |8866-2065 | 2 | ELBOW - 90 DEGREES (includes
4 |8866-2064| 1 | ELBOW - 90 DEGREES (includes itern 21)
item 3) 21 18859-1205 | 3 | O-RING
5 | 7713-3447| 1 | HOSE ASSY 22 |8866-2105 | 1 | ELBOW - 80 DEGREES (swivel nut)
6 | 8866-2005| 1 [ CONNECTOR (includes item 3) 23 |7713-3167 | 1 | HOSE ASSY
7 | 8866-2239| 1 | SWIVEL NUT RUN TEE, 3/8 TUBE 24 Ref | PARK BRAKE VALVE (see page
8 | 9104-3163| 1 | TUBE ASSY 10-22 for details)
9 Ref{ HOSE ASSY (see page 9-14 for 25 |8826-1021 | 2 | SOCKET BUTTON HD CAPSCREW,
details) 5/16-18X5/8
10 | 7713-3089| 1 | MINI-CHECK COUPLING 26 |8855-1010 | 2 | LOCKWASHER, 5/16
11 | 8471-7508| 1 | HOSE ASSY 27 |8866-2018 | 1 | CONNECTOR (includes item 21)
12 | 7713-3342| 1 | HOSE ASSY 28 |9104-3131 | 1 | TUBE ASSY
13 [ 8866-2005| 1 | CONNECTOR (includes item 3) 29 19104-3077 | 1 | PRESSURE SWITCH
14 | 8821-2228| 2 | SOCKET HD CAPSCREW, 30 |9104-3143 | 1 | CHECK VALVE
| 5/16-18X1-1/4, GR8 31 |8866-1342 | 1 | TUBE END REDUCER, 1/2X3/8
15 [ 9103-3096 | 1 | INCHING VALVE ASSY 32 Ref | HOSE ASSY (see page 8-1B
9103-4018| 1 | VALVE SEALKIT for details)
16 | 8866-2064| 1 | ELBOW - 90 DEGREES (includes
item 3)

* Revised page numbers in this section 9-13



JJ

GRADALL®

MATERIAL HANDLER

b,

534B

—y,

17
2 @ TO DIRECTIONAL

CONTROL VALVE
3 (SEE PAGE 9-10A)

3 6

22
TO TEE IN DIRECTIONAL
CONTROL VALVE
(SEE PAGE 9-10A)

19

10

-
TO FRONT AXLE PARKING
BRAKES (SEE PAGE 8-1A)

23

®

HYDRAULICS & PARKING BRAKE LINES

TO DUMP CIRCUIT
(SEE PAGE 9-2A)

Starting Serial No. 8744115G
Also Machine S/N 8744079G
Original Issue 4-87

Revised 7-16-99

TO ACCUMULATOR

© CHARGE VALVE
é\  (SEE PAGE 9-14)

* Revised page numbers in this section

Item| Part No. | Qty| Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref| BRAKE VALVE ASSY (see page 17 19103-3130 { 1 | TUBE ASSY
10-21 for details) 18 |8866-2239 | 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
2 18866-2174 1 | HEX HD PLUG (includes item 3) 19 [8471-7466 | 1 | HOSE ASSY
3 18859-1204] 5 | O-RING 20 |8866-2065 | 2 | ELBOW - 90 DEGREES (includes
4 |18866-2064| 1 | ELBOW - 90 DEGREES (inciudes item 21)
item 3) 21 }8859-1205 | 3 | O-RING
5 | 9020-7411 1 | HOSE ASSY 22 |8866-2105 | 1 | ELBOW - 90 DEGREES (swivel nut)
6 | 8866-2005] 1 | CONNECTOR (includes item 3) 23 }7713-3167 | 1 | HOSE ASSY
7 | 8866-2239| 1 [ SWIVEL NUT RUN TEE, 3/8 TUBE 24 Ref | PARK BRAKE VALVE (see page
8 | 9104-3163} 1 | TUBE ASSY 10-22 for details)
9 Ref| HOSE ASSY (see page 9-14 for 25 |8826-1021 | 2 | SOCKET BUTTON HD CAPSCREW,
details) 5/16-18X5/8
10 | 7713-3089| 1 | MINI-CHECK COUPLING 26 |[8855-1010 | 2 | LOCKWASHER, 5/16
11 | 8471-7508| 1 | HOSE ASSY 27 18866-2018 | 1 ] CONNECTOR (includes item 21)
12 | 7713-3342| 1 | HOSE ASSY 28 |9104-3131 | 1 | TUBE ASSY
13 | 8866-2005] 1 | CONNECTOR (includes item 3) 29 19104-3077 | 1 | PRESSURE SWITCH
14 |18821-2228| 2 | SOCKET HD CAPSCREW, 30 |9104-3143 | 1 | CHECK VALVE
5/16-18X1-1/4, GR8 31 |8866-1342 | 1 | TUBE END REDUCER, 1/2X3/8
15 ] 9103-3096| 1 | INCHING VALVE ASSY 32 Ref | HOSE ASSY (see page 8-1B
9103-4018| 1 | VALVE SEALKIT for details)
16 | 8866-2064 | 1 | ELBOW - 90 DEGREES (includes
item 3)

9-13



GRADALL® HYDRAULICS & PARKING BRAKE LINES

MATERIAL HANDLER Starting Serial No. 0144452
534B : Original Issue 1-89
Revised 7-16-99
(® TO TEE IN DIRECTIONAL
CONTROL VALVE (® TO DUMP CIRCUIT
(SEE PAGE 9-10A) | 23 (SEE PAGE 9-2A) u
2 >
21
QL - 0 %5
2
19
) 3

13 o
12 ‘
(® TO DIRECTIONAL

CONTROL VALVE
(SEE PAGE 9-10A)

TO ACCUMULATO
SEE PAGE 8-1A CHARGE VALVE
a (SEE PAGE 9-14)
~au
L -
- (® TO FRONT AXLE PARKING
ﬁ 5 BRAKES (SEE PAGE 8-1A)
4
/ﬁ {L (P) TO TEE IN HYDRAULIC TANK
2 (SEE PAGE 9-1A)
Iltem| Part No. | Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
1 ]9103-3307 | Ref | BRAKE VALVE ASSY (see page 17 |8471-7523 | 1 | HOSE ASSY
10-21 for details) 18 |8866-2105 | 1 | ELBOW - 90 DEGREES (swivel nut)
2 |8866-2106| 1 | ELBOW - 90 DEGREES (swivel nut) 19 [8471-7466 | 1 | HOSE ASSY
3 [8859-1204| 5 | O-RING 20 [8866-2065 | 2 | ELBOW - 90 DEGREES (includes
4 |7713-1088| 1 | ELBOW - 90 DEGREES item 21)
5 [9020-7842| 1 | HOSE ASSY 21 |8859-1205 | 3 |O-RING
6 |8866-2005| 1 | CONNECTOR (includes item 3) 22 18866-2105 | 1 | ELBOW - 90 DEGREES (swivel nut)
7 |8866-2239| 1 [ SWIVEL NUT RUN TEE, 3/8 TUBE 23 [7713-3167 | 1 |HOSE ASSY
8 |9104-3163| 1 | TUBE ASSY 24 [9104-3090 | Ref | PARK BRAKE VALVE (see page
9 [8471-7561| 1 | HOSE ASSY (see page 9-14) 10-22 for details)
10 |7710-3089| 1 | MINI-CHECK COUPLING 25 |8826-1021 | 2 | SOCKET BUTTON HD CAPSCREW,
11 18471-7508| 1 | HOSE ASSY 5/16-18X5/8
12 [7713-3342] 1 | HOSE AsSSY 26 18855-1010 | 2 [ LOCKWASHER, 5/16
13 |8866-2005| 1 | CONNECTOR (includes item 3) 27 |8866-2018 | 1 | CONNECTOR (includes item 21)
14 |8821-2228{ 2 | SOCKET HD CAPSCREW, 28 |9104-3131 | 1 [TUBE ASSY
5/16-18X1-1/4, GR8 29 [9104-3077 | 1 | PRESSURE SWITCH
15 |9103-3096] 1 |INCHING VALVE ASSY 30 [9104-3143 | 1 | CHECK VALVE
9103-4018 | AR | VALVE SEAL KIT 31 |8866-1342 [ 1 | TUBE END REDUCER, 1/2X3/8
16 |8866-2064| 1 [ ELBOW - 90 DEGREES (includes 32 (8471-7522 | Ref | HOSE ASSY (see page 8-1A
item 3) for details)

JJ * Revised page numbers in this section 9-13



GRADALL® HYDRAULICS & PARKING BRAKE LINES
MATERIAL HANDLER Starting Serial No. 0144259J

534B Original Issue 3-88
Revised 7-16-99

@ TO DUMP CIRCUIT
(SEE PAGE 9-2A)

TO TEE IN DIRECTION
CONTROL VALV
(SEE PAGE 9-104)

3

Iz_%& s A g

2 (® TO DIRECTIONAL TO ACCUMULATOR

CONTROL VALVE 10 CHARGE VALVE
3 (SEE PAGE 9-10A) a (SEE PAGE 9-14)

o
(® TO FRONT AXLE PARKING
BRAKES (SEE PAGE 8-1A)

ltem| Part No. | Qty, Description Of Part item| Part No. |Qty. Description Of Part
1 19103-3307 | Ref| BRAKE VALVE ASSY (see page 17 19103-3130 | 1 | TUBE ASSY
10-21 for details) 18 |8866-2239 | 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
2 18866-2174 | 1 | HEX HD PLUG (includes item 3) 19 18471-7466 | 1 [HOSE ASSY
3 | 8859-1204] 5 | O-RING 20 |8866-2065 | 2 | ELBOW - 80 DEGREES (includes
4 | 8866-2064| 1 | ELBOW - 90 DEGREES (includes item 21)
item 3) 21 ]18859-1205 | 3 | O-RING
5 | 8020-7411 1 | HOSE ASSY 22 |8866-2105 | 1 | ELBOW - 90 DEGREES (swivel nut)
6 | 8866-2005| 1 | CONNECTOR (includes item 3) 23 |7713-3167 | 1 | HOSE ASSY
7 | 8866-2239| 1 | SWIVEL NUT RUN TEE, 3/8 TUBE 24 |9104-3090 | Ref | PARK BRAKE VALVE (see page
8 | 9104-3163] 1 | TUBE ASSY 10-22 for details)
9 Ref| HOSE ASSY (see page 9-14 for 25 |8826-1021 | 2 | SOCKET BUTTON HD CAPSCREW,
details) 5/16-18X5/8
10 | 7713-3089| 1 | MINI-CHECK COUPLING 26 |8855-1010 | 2 | LOCKWASHER, 5/16
11 | 8471-7508| 1 | HOSE ASSY 27 |8866-2018 | 1 | CONNECTOR (includes item 21)
12 | 7713-3342{ 1 | HOSE ASSY 28 |9104-3131 1 | TUBE ASSY
13 | 8866-2005| 1 | CONNECTOR (includes item 3) 29 |9104-3077 | 1 | PRESSURE SWITCH
14 | 8821-2228| 2 | SOCKET HD CAPSCREW, 30 [9104-3143 | 1 | CHECK VALVE
5/16-18X1-1/4, GRS 31 |8866-1342 | 1 ] TUBE END REDUCER, 1/2X3/8
15 1 9103-3096| 1 | INCHING VALVE ASSY 32 Ref | HOSE ASSY (see page 8-1B
9103-4018 | 1 | VALVE SEALKIT for details)
16 | 8866-2064 | 1 | ELBOW - 90 DEGREES (includes
. item 3)

* Revised page numbers in this section 9-13



®
GRADALL HYDRAULIC CIRCUITS

"‘TE“';;';é‘"D"E" Accumulator, Charging Valve & Lines
Starting Serial No. 0144407

Original Issue 2-89

Revised 7-16-99
TO OIL COOLER
(SEE PAGE 9-10A)

— 3/'%1

FROM PILOT PUMP
(SEE PAGE 9-10A) 22

TO ELBOW IN

‘ M 12
- 20 . PILOT CIRCUIT
- 19 (SEE PAGE 9-10A)
{ | N

20
30
\/\ —
TO OIL COOLER
28 (SEE PAGE 9-10A)
) ﬂ L ; e
] ~
25
B Q\ 26 17 %

28 <:: l % "

TO BRAKE VALVE
(SEE PAGE 9-13)
Iltem| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 18471-62561 1 |HOSE ASSY 17 |8820-1009 | 2 |HEX HD CAPSCREW, 1/4-20 X 2,
2 |8866-2108 1 ELBOW, 90 DEGREES (swivel nut) GR5
3 [8866-2023 | 1 | CONNECTOR (includes item #4) 18 |8471-7561 1 | HOSE ASSY
* 4 | 8859-1205 | 2 |O-RING 19 |8866-2065 | 1 | ELBOW, 90 DEGREES (includes
5 18471-7638 1 HOSE ASSY item #20)
6 18866-2003 | 1 | CONNECTOR (includes item #23) 20 |8859-1205 1 1 | O-RING
7 Ref | ACCUMULATOR CHARGE VALVE 21 |8821-1046 | 2 | SOCKET HD CAPSCREW, 1/4-20x2,
(see page 10-20 for details) GRS
* 8 |8859-1205{ 1 |O-RING 22 |8855-1105 | 2 |LOCK WASHER, 1/4 (hi-collar)
* O 18866-2085 | 1 |ELBOW, 45 DEGREES (includes 23 |8859-1202 | 1 | O-RING
item #8) 24 18871-1282 | 1 | SOCKET HD PIPE PLUG, 3/8
10 [9020-7360 | 1 |HOSE ASSY 25 |8471-7610 | 1 |HOSE ASSY
*11 |8866-2240 | 1 {SWIVEL NUT RUN TEE, 1/2 TUBE 26 |8866-2020 | 1 | CONNECTOR (includes item #27)
12 [{8471-7517 1 HOSE ASSY 27 |8859-1207 1 | O-RING
13 |8471-7518 | 1 |HOSE ASSY 28 |18368-3175 | 2 |CLAMP
14 18866-2120 | 1 | ELBOW, 45 DEGREES (swivel nut) 29 19105-3380 ] 1 | ACCUMULATOR
15 |8874-3003 | 2 | MALE ADAPTER, 3/8 X 1/2 TUBE * 9105-4003 | 1 | ACCUMULATOR (uncharged)
16 [9103-3128 | 1 | RELIEF VALVE ASSY 30 |8866-2006 ; 1 | CONNECTOR (includes item #4)

* Revised page numbers in this section 9-14



®
GRADALL HYDRAULIC CIRCUITS

"ATER'S‘;:'BA"D"E" Accumulator, Charging Valve & Lines

Starting Serial No. 8744115G
Also Machine S/N 8744079G
Original Issue 4-87

@ Revised 7-16-99

TO OIL COOLER
(SEE PAGE 9-10A)

— 3/%1

FROM PILOT PUMP
(SEE PAGE 9-10A) 22

TO ELBOWIN

2 PILOT CIRCUIT
%4__ 19 1 (SEE PAGE 9-10A)
\
0
25 15 ——»@
TO OIL COOLER

28 (SEE PAGE 9-10A)

\ﬂ % 1 15 —
| ~
2 Q\ 25
2 1" % (
27 o
13
) 14

@ TO BRAKE VALVE
(SEE PAGE 9-13)

ACCUMULATOR (uncharged)
CONNECTOR (includes item #4)

15 18874-3003
16 |9103-3128

MALE ADAPTER, 3/8 X 1/2 TUBE * 9105-4003
RELIEF VALVE ASSY 30 |8866-2006

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 18471-6251 | 1 |HOSE ASSY 17 |8820-1009 | 2 [HEX HD CAPSCREW, 1/4-20 X 2,
2 18866-2108 | 1 | ELBOW, 90 DEGREES (swivel nut) GR5
3 ]8866-2023 | 1 | CONNECTOR {(includes item #4) 18 }8471-7561 | 1 | HOSE ASSY
* 4 |8859-1205 | 2 |[O-RING 19 18866-2065 | 1 | ELBOW, 90 DEGREES (includes
5 |8471-7638 | 1 |HOSE ASSY item #20)
6 |8866-2003 | 1 | CONNECTOR (includes item #23) 20 |[8859-1205 | 1 |O-RING
7 Ref | ACCUMULATOR CHARGE VALVE 21 |8821-1046 | 2 | SOCKET HD CAPSCREW, 1/4-20x2,
(see page 10-20 for details) GR8
* 8 [8859-1205 | 1 |O-RING 22 |[8855-1105 | 2 |LOCK WASHER, 1/4 (hi-collar)
* 9 18866-2085 | 1 | ELBOW, 45 DEGREES (includes 23 |8859-1202 | 1 |O-RING
item #8) 24 18871-1282 | 1 | SOCKET HD PIPE PLUG, 3/8
10 |9020-7360 | 1 | HOSE ASSY 25 |8471-7610 | 1 |HOSE ASSY
*11 |8866-2240 | 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 26 [8866-2020 | 1 | CONNECTOR (includes item #27)
12 |8471-7517 | 1 |HOSE ASSY 27 |8859-1207 | 1 | O-RING
13 }8471-7518 | 1 | HOSE ASSY 28 }18368-3175 | 2 |CLAMP
14 |8866-2120 | 1 | ELBOW, 45 DEGREES (swivel nut) 29 ]9105-3380 { 1 | ACCUMULATOR
2 i
1 1

* Revised page numbers in this section 9-14



JD

GRADALL

MATERIAL HANDLER

534B

6000# Units

LIFT CYLINDER
Starting Serial No. 8344001L
Original Issue 8-86

Revised 5-31-05

8000# Units

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
- | 9080-1333 | 2 |CYLINDER,LIFT - 19080-1180 | 2 |CYLINDER,LIFT
1 | 9020-7962 1 |-BARREL 1 | 9020-6978 1 |-BARREL
2 | 9002-7961 1 |-NUT 2 | 9002-2232 1 [-NUT, 1-1/2" NC, (self locking)
3 | 9020-7960 | 2 |-RING,WEAR 3 1 9002-2260 | 2 [-RING,WEAR
4 | 9020-7958 | 2 |-O-RING,PISTON 4 | 9002-3157 | 2 |-O-RING SEAL
5 19020-7957 | 2 |[-SEAL,PISTON 5 | 9002-2240 | 2 |-SEAL,PISTON
6 | 9020-7959 1 |[-PISTON 6 | 9040-0393 1 |-PISTON
7 | 9020-7963 1 [-O-RING 7 | 9002-3349 1 [-O-RING
8 | 9020-7964 | 1 |-RING,BACKUP 8 | 9002-5349 | 1 |-RING,BACKUP
* 9 | 9104-4084 1 [-SCREW,SET 9 | 9020-6042 1 |-PLUG,NYLON

10 | 9020-7965 1 |-BEARING,ROD 10 | 9040-0074 1 |-BEARING,ROD

11 | 9020-7966 | 1 |[-SEAL,ROD 11 | 9002-2250 | 1 [-SEAL, ROD

12 | 9020-7967 1 |-WIPER 12 | 9002-2280 1 |-WIPER

13 | 9020-7968 1 |[-ROD,PISTON 13 | 9020-6979 1 |[-ROD,PISTON

14 | 9020-5414 | 2 |-BUSHING 14 | 9020-5414 | 4 |-BUSHING

15 | 9002-2217 | 2 |-FITTING, GREASE 15 | 9002-2217 | 2 |-FITTING, GREASE

16 | 9002-3222 1 [-O-RING, PISTON ROD 16 | 9002-3128 1 [-O-RING,PISTON

17 | 9020-7970 1 |-PLUG, PIPE 9020-7953 | AR |KIT,SEAL

9020-7956 | AR |KIT,SEAL

* Changed part number on item 9.

10-1



GRADALL

MATERIAL HANDLER

534B

HYDRAULIC COMPONENTS

(9103-3286) (IOWA) Lift Cylinder
Starting Serial No. 0144293H

Original Issue 8-88

Revised 6-27-07

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.

"H" DESIGNATES IOWA CYLINDERS

"J" DESIGNATES JARP CYLINDERS

"S" DESIGNATES SEITZ CYLINDERS

Item| Part No. | Qty. Description Of Part
9103-3286| 2 |[LIFT CYLINDER ASSY, (includes
allitems)
9103-4140 1 |SEALKIT, (includesitems 3,4,5,7,9,
10,11,13,14 & 15)
1 191034138 | 1 |CASEASSY, (includesitem8)
2 | 9103-4153 1 |HEXLOCKNUT, (lubricate and torque
to 1200ft.Ibs.)
3 2 |WEARRING
4 1 |O-RING
5 1 PISTON SEAL
6 | 9103-4139 1 PISTON
7 O-RING
8 | 9103-4154 | 1 |BUSHING
9 1 |O-RING
10 1 |BACKUPRING
11 1 |NYLONPLUG
12 | 9103-4136 1 |HEAD
13 2 |WEARRING
14 1 |U-CUP
15 1 |WIPER
16 | 9103-4137 1 |SHAFTASSY, (includesitem17)
*17 | 9140-4352| 1 |BUSHING
NOTE: ONLYITEMSWITHPART
NUMBERS ARE AVAILABLE
FORSERVICE.

JM

* Revised part number on item 17. 10-1



m?ﬁlzﬁbﬂﬂfm HYDRAULIC COMPONENTS
5348 (9103-3370) & (9103-3371) Lift Cylinders

Starting Serial No. 0144784S
Original Issue 1-01

5
7
17
15 I
BEFORE SERVICING CYLINDERS, PLEASE 16
NOTE MACHINE S/N SUFFIX.
“H" DESIGNATES IOWA CYLINDERS
“J" DESIGNATES JARP CYLINDERS
“S" DESIGNATES SEITZ CYLINDERS
item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9103-3370 | 2 |LIFTCYLINDERASSY, 6000bs., 9103-3371 | 2 |LIFTCYLINDERASSY,8000Ibs.,
(includes allitems) (includes allitems)
9103-4284 | AR | SEALKIT, (includesitems5, 6,7, 8,10, 9103-4278 | AR | SEALKIT, (includesitems 5, 6, 7, 8, 10,
11,13&14) 11,13 & 14)
1 |9103-4285 | 1 | TUBEASSY, (includesitem2) 1 ]19103-4279 | 1 | TUBEASSY, (includesitem2)
2 |9108-4176 | 1 | BUSHING 2 | 9108-4176 | 1 | BUSHING
3 | 9103-4438 | 1 |LUBEFITTING, 90DEGREES, 1/4-28 3 | 8867-1027 | 1 |LUBEFITTING, 90DEGREES, 1/4-28
4 | 9103-4286 | 1 |LOCKNUT, (torqueto1100ft.Ibs.) 4 |9103-4280 | 1 | LOCKNUT, (torqueto 1100ft.Ibs.)
5 2 |WEARRING 5 2 |WEARRING
6 1 |SEAL 6 1 |SEAL
7 1 ] O-RING 7 1 | O-RING
8 1 | O-RING 8 1 | O-RING
9 |9103-4287 | 1 |PISTON 9 | 9103-4281 1 | PISTON
10 1 | BACKUPRING 10 1 | BACKUPRING
1" 1 | O-RING 1" 1 | O-RING
12 | 9103-4439 | 1 | GLAND 12 | 9103-4282 | 1 |GLAND
13 1 |SEAL 13 1 | SEAL
14 1 |WIPER 14 1 |WIPER
156 | 9103-4440 | 1 | RODASSY, (includesitem 16) 15 | 9103-4283 | 1 | RODASSY, (includes item 16}
16 | 9104-4370 | 1 |BUSHING 16 | 9104-4370 | 1 | BUSHING
17 1 9108-4343 | 1 |LUBEFITTING, STRAIGHT, 1/4-28 17 | 8867-1033 | 1 | LUBEFITTING, STRAIGHT, 1/4-28
18 | 91034308 | 1 | COUNTERBALANCE VALVE 18 | 9103-3430 | 1 | COUNTERBALANCE VALVE
19 | 9103-4332 | 1 | SETSCREW
NOTE: ONLY ITEMS WITH PART NOTE: ONLY ITEMS WITH PART
NUMBERSAREAVAILABLE NUMBERS ARE AVAILABLE
FORSERVICE. FORSERVICE.

SvC 10-1



GRADALL

MATERIAL HANDLER

534B

JJ

HYDRAULIC COMPONENTS

(9080-1293) CROWD CYLINDER

Starting Serial No. 8344001L
Revised 7-16-99

\
\
\
L]
Item] Part No. | Qty. Description Of Part
* 9020-8023 1 |SEALKIT (includes 1,2,3,7,8,9,11,&
12)

- | 9080-1293 1 |CROWDCYLINDER

1 | 9002-2295| 2 - WEAR RING

2 | 9002-3153| 1 - O-RING

3 | 9020-6799| 1 - PISTON SEAL

4 | 9002-2232 1 - NUT

5 ] 9060-2804| 1 - BARREL

6 | 9020-6795 1 - PISTON

7 | 9002-31281 1 - O-RING, PISTON ROD

8 | 9002-3342| 1 - O-RING, ROD BEARING

9 § 9002-4342 1 - BACK-UP RING
10 | 9020-6794| 1 - ROD BEARING
11 | 9020-7986 1 - ROD SEAL
12 | 9020-6798| 1 - WIPER RING
13 | 9060-2805 1 - PISTON ROD
14 | 9020-6796 1 - SPACER
15 | 9002-2217| 1 - PIPE PLUG
16 | 9020-6042] 1 - NYLON PLUG

* Revised page numbers in this section 10-2



JORADALL HYDRAULIC COMPONENTS
534B (9103-3290) (IOWA) Crowd Cylinder

Starting Serlal No. 0144293H
Original issue 8-88
Revised 1-12-01

\ BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.
1 “H" DESIGNATES IOWA CYLINDERS

*J* DESIGNATES JARP CYLINDERS
"S" DESIGNATES SEITZ CYLINDERS

Item| Part No. | Qty. Description Of Part

9103-3280 | 1 |CROWDCYLINDERASSY, (includes
allitems)

SEALKIT, (includes items 3, 4, 5, 7,
11,12,13,14,16,17&18)
BUSHING

LOCKNUT

WEARRING

PISTON SEAL

O-RING

PISTON

O-RING

STOKELIMITER

SHAFT ASSY, (includesitem 1)
CASEASSY, (includesitem 1)
O-RING

BACKUP RING

WEARRING

WEARRING

CYLINDERHEAD

U-CuP

WIPERRING

NYLONPLUG

9103-4223

-

91034218
91068-4017

9104-4274

9103-4219
9103-4220
10 | 9103-4221

CORONONDWN =

15 | 9103-4222

[T N NS GV (I (O G O UV G G S G QPR | SO S Y

NOTE: ONLY PARTNUMBERED
ITEMS AREAVAILABLE
FORSERVICE
REPLACEMENT.

SvC * Revised upper right hand corner & note above parts list. 10-2



GRADALL

MATERIAL HANDLER

SVC

534B

HYDRAULIC COMPONENTS
(9103-3368) Crowd Cylinder

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.
"H" DESIGNATES IOWA CYLINDERS
*J" DESIGNATES JARP CYLINDERS
1 "S" DESIGNATES SEITZ CYLINDERS

Starting Serial No. 0144784S
Original issue 1-01

Item| Part No. |Qty. Description Of Part
9103-3368 | 1 | CROWDCYLINDERASSY, (includesall
items)
9103-4290 | AR | SEALKIT, (includesitems 3,4,5,6, 9,
10,12&13)
1 1 | TUBEASSY
2 19103-4286 | 1 |LOCKNUT, (torqueto590ft.lbs.)
3 2 |WEARRING
4 1 |SEAL
5 1 JO-RING
6 1 |O-RING
7 91034291 | 1 |PISTON
8 91034292 | 1 |STOPTUBE
9 1 |BACKUPRING
10 1 | O-RING
11 19103-4293 | 1 | GLAND
12 1 |SEAL
13 1 |WIPER
14 |9103-4294 | 1 | RODASSY
15 |9103-4308 | 1 | COUNTERBALANCEVALVE
9104-4524 | 1 | COUNTERBALANCE VALVE SEALKIT

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FORSERVICE.

10-2



GRADALL

MATERIAL HANDLER

534B

TILT AND TILT COMP. CYL. 6000#
Starting Serial No. 8344001L

Thru Serial No. 8344011L

Original Issue 8-87

Revised 7-16-99

6000#
item| Part No. | Qty. Description Of Part
- | 9080-1291 TILT COMPENSATING CYLINDER
- | 9080-1292 TILTCYLINDER
9020-1553 | AR | SEAL KIT (includes items
1,2,3,8,9,11,12,13)
1 | 9103-4040 | 2 | WEARRING
2 | 9103-4041 2 | PISTONO-RING
3 | 9002-2239 | 2 | PISTON SEAL
4 19002-2232 | 1 | SELFLOCKING NUT
5 | 9103-4053 | 1 |CYLINDER BARREL (tiitcomp.)
9103-4042 | 1 | CYLINDER BARREL (tilt)
6 | 9020-6793 | 4 |BUSHING
7 | 9103-4054 | 1 | PISTON ROD (tilt comp.)
9103-4050 | 1 | PISTON ROD (tilt)
8 | 9103-4051| 1 | WIPERRING
9 | 9103-4052 | 1 | RODSEAL
10 | 9040-0062 | 1 | RODBEARING
11 | 9103-4045 | 1 | BACK-UPRING
12 | 9103-4046 | 1 | RODBEARING O-RING
13 | 9103-4047 | 1 | PISTON ROD O-RING
14 ] 9040-2123| 1 |PISTON
15 | 8867-1001 2 |LUBEFITTING - STRAIGHT - 1/8
16 | 9020-6042] 1 |NYLON PLUG

JJ * Revised page numbers in this section 10-3



GRADALL

MATERIAL HANDLER

534B

HYDRAULIC COMPONENTS

(9103-3287) (IOWA) Tilt Cylinder
Starting Serial No. 0144293H

Original Issue 8-88

Revised 6-27-07

BEFORE SERVICING CYLINDERS, PLEASE
7 6 NOTE MACHINE S/N SUFFIX.

"H" DESIGNATES IOWA CYLINDERS
"J" DESIGNATES JARP CYLINDERS
"S" DESIGNATES SEITZ CYLINDERS

Item| Part No.

Qty.

Description Of Part

9103-3287

9103-4150

9103-4148
8867-1008
9140-4352
9103-4147

O©COoONOOOGA~WN =

—_
A WON-—=O

9103-4146

—_
N o o

9103-4149

-
oo

9103-4155

4 A A a NN aaN

\S]

TILT CYLINDER ASSY,
(includes allitems)

SEALKIT, (includesitems 1,2, 3,8
thru 13, 15 & 16)

WEARRING

PISTONSEAL

O-RING

CASE ASSY, (includesitem 6)
LUBEFITTING, STRAIGHT, 1/4-28
BUSHING

SHAFT ASSY, (includesitem 6)
O-RING

WIPER

U-CUP

WEARRING, (wide)

WEAR RING, (narrow)
NYLONPLUG

HEAD

BACK-UPRING

O-RING

PISTON, (lubricate & torque to
550 ft.Ibs.)

SETSCREW

NOTE: ONLY PARTNUMBERED
ITEMSAREAVAILABLE
FORSERVICE
REPLACEMENT.

JM * Revised part number on item 6. 10-3



GRADALL

MATERIAL HANDLER

534B

BEFORE SERVICING CYLINDERS, PLEASE

HYDRAULIC COMPONENTS
(9080-1327) (JARP) Tilt Cyl.

(9080-1328) (JARP) Tiit Comp. Cyl. 6000#

NOTE MACHINE S/N SUFFIX.

"H" DESIGNATES IOWA CYLINDERS
*J" DESIGNATES JARP CYLINDERS
“S" DESIGNATES SEITZ CYLINDERS

Starting Serial No. 8744142G
Original Issue 8-87
Revised 1-12-01

Item] Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9080-1328 TILT COMPENSATING CYLINDER, 9080-1327 | 2 |TILTCYLINDER, (includes allitems)
(includes allitems) 9020-7954 | AR |SEALKIT, (includesitems 1,2, 3,8, 9,
9020-7954 | AR |SEALKIT, (includesitems 1,2,3,8, 9, 11,12,17&18)
11,12,17&18) 1 2 |WEARRING
1 2 |WEARRING 2 | 9002-3157 | 1 |PISTONO-RING
2 | 9002-3157 | 1 |PISTONO-RING 3 | 9002-2240 | 1 |PISTONSEAL
3 | 9002-2240 | 1 [PISTONSEAL 4 |9020-7535| 1 |SETSCREW
4 | 9020-7535 | 1 |SETSCREW 5 | 9020-7538 | 1 |CYLINDER BARREL
5 | 9020-7539 | 1 |CYLINDER BARREL 6 | 9020-5414 | 2 |BUSHING
6 | 9020-5414 | 2 |BUSHING 7 | 9020-7540 | 1 {PISTONROD
7 | 9020-7541 | 1 |PISTONROD 8 | 90022280 | 1 |WIPERRING
8 | 9002-2280 | 1 |WIPERRING 9 | 9002-2250 | 1 |RODSEAL
9 | 90022250 | 1 |RODSEAL 10 | 9020-7543 | 1 |RODBEARING
10 | 9020-7543 | 1 |RODBEARING 11 |1 90025349 | 1 |BACK-UPRING
11 | 9002-5349 { 1 |BACK-UPRING 12 | 9002-3349 | 1 |ROD BEARING O-RING
12 | 9002-3349 | 1 |ROD BEARING O-RING 13 | 9020-7544 | 1 |SETSCREW, (rodbearing)
13 | 9020-7544 | 1 |SETSCREW, (rodbearing) 14 | 9020-7542 | 1 |PISTON
14 | 9020-7542 | 1 |PISTON 15 | 9020-7536 | 1 |PIPEPLUG
15 | 9020-7536 | 1 |PIPEPLUG 16 | 8867-1001 | 2 |LUBEFITTING, STRAIGHT, 1/8
16 | 8867-1001 | 2 |[LUBEFITTING, STRAIGHT, 1/8 17 | 9020-7533 | 1 ]O-RING, (stem)
17 | 9020-7533 | 1 |O-RING, (stem) 18 | 9020-7534 | 2 |BACK-UPRING
18 | 9020-7534 | 2 |BACK-UPRING
SVC * Revised upper right hand corner & note above parts list. 10-3




JJ

GRADALL

MATERIAL HANDLER

534B

TILT and TILT COMP. CYL. 6000#

Starting Serial No. 8344012L
thru Serial No. 8744136G
Revised 7-16-99

Item| Part No. | Qty. Description Of Part
- | 9080-1356 TILT COMPENSATING CYLINDER
- | 9080-1357 TILTCYLINDER
9103-4049 | AR | SEALKIT (includes items 1, 2, 3, 8,
9, 11,12, 13)
1 | 9103-4040 | 2 | WEARING
2 | 9103-4041 | 2 | PISTONO-RING
3 | 9002-2239 | 2 |PISTONSEAL
4 | 9002-2232 | 1 | SELFLOCKING NUT
5 | 9103-4053 | 1 | CYLINDER BARREL (tilt comp.)
9103-4052 | 1 | CYLINDER BARREL (tilt)
6 | 9020-6793 | 4 | BUSHING
7 | 9103-4055 | 1 | PISTON ROD (tilt comp.)
9103-4043 | 1 | PISTON ROD (tilt)
8 | 9002-2280 | 1 | WIPERRING
9 | 9103-4044| 1 |ROD SEAL
10 | 9040-2122| 1 | ROD BEARING
11 | 9103-4045| 1 | BACK-UP RING
12 | 9103-4046 | 1 | ROD BEARING O-RING
13 | 9103-4047 | 1 | PISTON ROD O-RING
14 | 9040-2123] 1 |PISTON
15 | 8867-1001 | 2 |LUBEFITTING- STRAIGHT 1/8
16 | 9103-4048 | 1 | NYLONPLUG

* Changed the page number from 10-3.1 to 10.3.

10-3



u‘ggﬁbﬂfm HYDRAULIC COMPONENTS
5348 (9103-3369) (SEITZ) Tilt Cylinder

Starting Serial No. 0144784S
Original iIssue 1-01

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX,
1 "H" DESIGNATES IOWA CYLINDERS

"J" DESIGNATES JARP CYLINDERS
"S" DESIGNATES SEITZ CYLINDERS

Item| Part No. | Qty. Description Of Part %
9103-3369 | 1 | TILTCYLINDERASSY, (includesall
items)
9103-4278 | AR | SEALKIT, (includesitems5, 6,7, 8, 10,
11,13&14)
1 | 91034295 | 1 | TUBEASSY,(includesitem?2)
2 | 91084176 | 1 |BUSHING
3 | 8867-1027 | t |LUBEFITTING, 30DEGREES, 1/4-28
4 | 91034280 | 1 |LOCKNUT, (torqueto 1100ft.Ibs.)
5 2 | WEARRING
6 1 |SEAL
7 1 | O-RING
8 1 | O-RING
9 | 91034281 | 1 |PISTON
10 1 | BACK-UPRING
1 1 | O-RING
12 | 91034282 | 1 |GLAND
13 1 |SEAL
14 1 |WIPER
15 | 9103-4296 | 1 | RODASSY, (includesitem 16)
16 | 9108-4176 | 1 | BUSHING
17 | 8867-1033 | 1 |LUBEFITTING, STRAIGHT, 1/4-28
18 |9103-3430 | 1 | COUNTERBALANCE VALVE
19 | 9103-4332 | 1 | SETSCREW
NOTE: ONLY ITEMSWITH PART
NUMBERSAREAVAILABLE
FORSERVICE.

SvC 10-3



mggﬁbﬂdﬂfm HYDRAULIC COMPONENTS
534B (9080-1327) (JARP) Tilt Cyi.

(9080-1328) (JARP) Tilt Comp. Cyl. 8000#
Starting Serial No. 8344001L
Revised 1-12-01

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.

*H" DESIGNATES IOWA CYLINDERS

*J* DESIGNATES JARP CYLINDERS

"S* DESIGNATES SEITZ CYLINDERS

Item| Part No. | Qty. Description Of Part item| Part No. | Qty. Description Of Part
9080-1328 | 1 |TILTCOMP.CYL.ASSY, (includes all 9080-1327 | 2 |TILTCYLINDER, (includes allitems)
items) 9020-7954 | AR |SEALKIT, (includesitems 1,2, 3,8, 9,
9020-7954 | 1 |SEALKIT, (includesitems 1,2, 3,8, 9, 11,12,17&18)
11,12,17&18) 1 2 |WEARRING
1 2 |WEARRING 2 [ 9002-3157 | 1 |O-RING, (piston)
2 | 9002-3157 | 1 |O-RING, (piston) 3 | 9002-2240 | 1 |PISTONSEAL
3 | 9002-2240 | 1 |PISTONSEAL 4 | 9020-7535 | 1 |SETSCREW,(piston)
4 | 9020-7535 | 1 |SETSCREW, (piston) 5 | 9020-7538 | 1 |CYLINDER BARREL
5 | 9020-7539 | 1 JCYLINDER BARREL 6 | 9020-5414 | 2 |[BUSHING
6 | 9020-5414 | 2 |BUSHING 7 | 9020-7540 | 1 |PISTONROD
7 | 9020-7541 | 1 |PISTONROD 8 | 9002-2280 | 1 [WIPERRING
8 | 90022280 | 1 |WIPERRING 9 | 90022250 | 1 |RODSEAL
9 | 9002-2250 | 1 |RODSEAL 10 | 9020-7543 | 1 |RODBEARING
10 | 9020-7543 | 1 |RODBEARING 11 | 9002-5349 | 1 |BACK-UPRING
11 | 9002-5349 | 1 |BACK-UPRING 12 | 9002-3348 | 1 JO-RING, (rod bearing)
12 | 9002-3349 | 1 |O-RING, (rodbearing) 13 | 9020-7544 | 1 |SETSCREW,(rodbearing)
13 | 9020-7544 | 1 |SETSCREW, (rodbearing) 14 | 9020-7542 1 1 |PISTON
14 ] 9020-7542 | 1 |PISTON 16 | 9020-7536 | 1 |PIPEPLUG
15 ] 9020-75636 | 1 |PIPEPLUG 16 | 8867-1001 | 2 |LUBEFITTING, STRAIGHT, 1/8
16 | 8867-1001 | 2 |LUBEFITTING, STRAIGHT, 1/8 17 [ 9020-7533 | 1 |O-RING, (stem)
17 | 9020-7533 | 1 |O-RING, (stem) 18 | 9020-7534 | 2 |BACK-UPRING
18 | 9020-7534 | 2 |BACK-UPRING

SvC * Revised upper right hand corner & note above parts list. 10-4



GRADALL

MATERIAL HANDLER

534B

HYUDRAULIC COMPONENTS

(9103-3288) (IOWA) Compensating Cylinder
Starting Serial No. 0144293H

Original Issue 8-88

Revised 6-27-07

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.

"H" DESIGNATES IOWA CYLINDERS

"J" DESIGNATES JARP CYLINDERS

"S" DESIGNATES SEITZ CYLINDERS

Item

Part No.

Qty.

Description Of Part

O©CONOOOTHAWN =

9103-3288

9103-4150

9103-4152
8867-1008
9140-4352
9103-4151

9103-4146

9103-4149

9103-4155

o el el A DN = AN

N

COMPENSATING CYLINDERASSY,
(includes all items)

SEALKIT, (includesitems 1,2, 3,8
thru 13,15 & 16)

WEARRING

PISTONSEAL

O-RING

CASE ASSY, (includes item 6)
LUBEFITTING, STRAIGHT, 1/4-28
BUSHING

SHAFT ASSY, (includes item 6)
O-RING

WIPER

U-CUP

WEARRING, (wide)

WEARRING, (narrow)
NYLONPLUG

HEAD

BACK-UP RING

O-RING

PISTON, (lubricate and torque to
550ft.Ibs.)

SETSCREW

NOTE: ONLY PARTNUMBERED
ITEMSARE AVAILABLE
FORSERVICE
REPLACEMENT.

JM

* Revised part number on item 6. 10-4



m?gdbuﬂ-fm HYDRAULIC COMPONENTS
534B (9104-3304) (SEITZ) Compensating Cylinder

Starting Serial No. 0144784S
Original Issue 1-01

BEFORE SERVICING CYLINDERS, PLEASE

NOTE MACHINE S/N SUFFIX.

"H* DESIGNATES IOWA CYLINDERS 1
*J" DESIGNATES JARP CYLINDERS

*S" DESIGNATES SEITZ CYLINDERS

Item| Part No. |Qty. Description Of Part
9104-3304 | 1 | COMPENSATING CYLINDERASSY,
(includes allitems)
9103-4278 | AR | SEALKIT, (includes items 5, 6, 7, 8, 10,
11,13&14)
1 | 9104-4313 | 1 | TUBEASSY, (includesitem2)
2 | 9108-4176 | 1 | BUSHING
3 | 8867-1033 | 2 |LUBEFITTING, STRAIGHT, 1/4-28
4 | 9103-4280 | 1 | LOCKNUT, (torqueto 1100ft.lbs.)
5 2 | WEARRING
6 1 |SEAL
7 1 ] O-RING
8 1 | O-RING
9 | 9103-4281 | 1 |PISTON
10 1 | BACKUPRING
11 1 | O-RING
12 § 91034314 | 1 |GLAND
13 1 | SEAL
14 1 | WIPER
15 | 91044315 | 1 | RODASSY, (includesitem 16)
16 | 9108-4176 | 1 | BUSHING
17 | 9103-4332 | 1 | SETSCREW
NOTE: ONLY ITEMS WITHPART
NUMBERSAREAVAILABLE
FORSERVICE.

SvC 10-4



GRADALL

MATERIAL HANDLER
534B

HYDRAULIC COMPONENTS

(9104-3139) Sway Cylinder
Starting Serial No. 8644031G
Original Issue 8-87

Revised 7-16-99

item | Part No. |Qty. Description Of Part
9104-3139 | 1 |SWAY CYLINDER ASSY (includes
all items)
9104-4205 | 1 |SEALKIT (includes items 1, 2, 3, 8,
9,11, 12,13& 15)
1 |9103-4040 | 2 |WEARRING
2 |9103-4041 | 1 |O-RING
3 1 |PISTONSEAL
4 19104-4206 | 1 |SELF-LOCKING NUT (lubricate &
torque to 550-600 ft.Ibs.)
5 ]9104-4207 | 1 |CYLINDERBARRELASSY (includes
item 6)
6 {9104-4075 | 4 |BUSHING
7 |9104-4208 | 1 |PISTON ROD ASSY (includes item 6)
8 |9103-4051 | 1 |WIPERRING
9 |9103-4052 | 1 |RODSEAL
*10 |9040-0062 | 1 |ROD BEARING (lubricate & torque to
250-300ft.Ibs.)
11 |9103-4045 | 1 |BACK-UPRING
12 |9103-4046 | 1 |O-RING
13 |9104-4209 | 1 |O-RING
14 |9104-4210 | 1 |PISTONASSY (includes items 1, 2,
3&13)
15 |9020-6042 | 1 |NYLONPLUG
16 |9104-4073 | 1 |HEXHD CAPSCREW
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

JJ

* Revised page numbers in this section 10-5



GRADALL

MATERIAL HANDLER

534B

SWAY CYLINDER
Starting Serial No. 8344001L
thru Serial No. 8644030G
Revised 7-16-99

Item| Part No. | Qty. Description Of Part
9080-1270 | 1 |SWAYCYLINDER
9020-1553 | AR |SEALKIT (includesitems 1,2, 3, 8,
9,11,12, 13)
1 ]19002-2259 | 2 |WEARRING
2 ]9002-3153 | 2 |PISTONO-RING
3 |9002-2239 | 2 |PISTONSEAL
4 |9002-2232 | 1 |SELF-LOCKINGNUT
5 |9020-7898 | 1 |CYLINDERBARREL
6 |9020-5414 | 4 |BUSHING
7 ]9020-7900 | 1 |PISTONROD
8 |9002-2279 | 1 |WIPERRING
9 |9002-2249 | 1 |SEALROD
10 |9040-0062 | 1 |RODBEARING
11 | 9002-5342 1 |BACK-UPRING
12 |9002-3342 | 1 |ROD BEARING O-RING
13 |9002-3128 | 1 |PISTON ROD O-RING
14 |9040-0061 | 1 |PISTON

JJ

* Revised page numbers in this section

10-5



GRADALL

MATERIAL HANDLER

534B

HYDRAULIC COMPONENTS

(9104-3205) (IOWA) Sway Cylinder
Starting Serial No. 0144293H

Original Issue 8-88

Revised 6-27-07

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.

"H" DESIGNATES IOWA CYLINDERS

"J" DESIGNATES JARP CYLINDERS

"S" DESIGNATES SEITZ CYLINDERS

Qty.

Description Of Part

Item| Part No.
9104-3205
9104-4275

1

2

3

4 | 9106-4017

5 | 9104-4273
6 |9140-4352
7 | 9104-4272
8
9

13 | 9104-4271

17 | 9104-4274

_ AN

A4 AN =

SWAY CYLINDER ASSY, (includes
all items)

SEALKIT, (includesitems 1,2, 3,8
thru11, 14,15 & 16)

WEARRING

O-RING

PISTONSEAL

HEXLOCKNUT, (lubricate and torque
to 625ft.Ibs.)

CASE ASSY, (includes item 6)
BUSHING

SHAFT ASSY, (includesitem 6)
WIPER

U-CAP

WEARRING, (wide)

WEARRING, (narrow)
NYLONPLUG

HEAD

BACK-UPRING

O-RING

O-RING

PISTON

NOTE: ONLYPARTNUMBERED
ITEMS ARE AVAILABLE
FORSERVICE
REPLACEMENT.

JM * Revised part number on item 6. 10-5



GRADALL’

MATERIAL HANDLER

534B

HYDRAULIC COMPONENTS

(9103-3367) Sway Cylinder
Starting Serial No. 0144762
Original Issue 11-00

SVC

Item| Part No. |Qty. Description Of Part
9103-3367 | 1 | SWAYCYLINDERASSY, (includesall
items)
9103-4297 | AR | SEALKIT, (includesitems5,6,7, 8, 10,
11,13,& 14)
1 |9103-4298 | 1 | TUBEASSY, (includesitem #2)
2 19108-4176 | 1 |BUSHING
3 |8867-1033 | 2 |LUBEFITTING-STRAIGHT, 1/4-28
4 |9103-4286 | 1 |LOCKNUT, (torque to 590 1t. Ibs.)
5 2 | WEARRING
6 1 | SEAL
7 1 | O-RING
8 1 | O-RING
9 |9103-4291 | 1 |PISTON
10 1 | BACKUPRING
11 1 | O-RING
12 19103-4299 | 1 | GLAND
13 1 | SEAL
14 1 | WIPER
15 19104-4300 | 1 | RODASSY,(includesitem 16)
16 |9108-4176 | 1 | BUSHING
17 |9103-4332 | 1 | SETSCREW
NOTE: ONLY ITEMSWITHPART
NUMBERS ARE AVAILABLE
FOR SERVICE.

10-5



GRADALL

MATERIAL HANDLER

534B

HYDRAULIC COMPONENTS
(9103-3367) Sway Cylinder

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.

*H" DESIGNATES IOWA CYLINDERS

*J* DESIGNATES JARP CYLINDERS

*S" DESIGNATES SEITZ CYLINDERS

Starting Serial No. 01447848
Original issue 11-00
Revised 2-20-01

ltem| Part No. |Qty. Description Of Part
9103-3367 | 1 | SWAYCYLINDERASSY, (includesall
items)
9103-4297 | AR | SEALKIT, (includesitems5, 6,7, 8, 10,
11,13,&14)
1 | 9103-4298 | 1 | TUBEASSY, (includesitem #2)
2 | 9108-4176 | 1 | BUSHING
3 | 8867-1033 | 2 |LUBEFITTING, STRAIGHT, 1/4-28
4 | 9103-4286 { 1 |LOCKNUT, (torqueto 5801t. Ibs.)
5 2 |WEARRING
6 1 |SEAL
7 1 | O-RING
8 1 | O-RING
9 191034291 | 1 |PISTON
10 1 | BACKUPRING
11 1 | O-RING
12 }9103-4299 | 1 | GLAND
13 1 | SEAL
14 1 [WIPER
15 | 9104-4300 | 1 | RODASSY, (includesitem 16)
16 ] 9108-4176 | 1 |BUSHING
17 | 9103-4332 | 1 | SETSCREW
NOTE: ONLYITEMSWITHPART
NUMBERSAREAVAILABLE
FORSERVICE.
SvC * Revised Starting Serial Number in upper right hand corner; 10-5

added note to top of page.



GRADALL

MATERIAL HANDLER
534B

HYDRAULIC COMPONENTS
(9080-1313) (JARP) Steering Cylinder

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.

"H" DESIGNATES IOWA CYLINDERS

"J" DESIGNATES JARP CYLINDERS

"S" DESIGNATES SEITZ CYLINDERS

Item| Part No. | Qty. Description Of Part
9080-1313 | 2 |STEERINGCYLINDERASSY,
(includes allitems)
9020-2551 | AR | SEALKIT, (includesitems 1,2, 3, 8,9,
11,12 & 13)
1 | 9002-2257 | 2 |[WEARRING
2 | 9002-3145 1 |O-RING
3 | 9002-2237 1 [PISTONSEAL
4 | 9002-2230 1 | SELFLOCKINGNUT
5 | 9020-7821 1 |BARREL
6 | 9020-5450 | 2 |BUSHING
7 | 9020-7822 1 |PISTONROD
8 | 9002-2277 1 |WIPERRING
9 | 9002-2247 1 |RODSEAL
10 | 9040-2099 1 |RODBEARING
11 | 9002-4232 1 |BACK-UPRING
12 | 9002-3232 1 |O-RING
13 | 9002-3117 | 1 |O-RING
14 | 9040-2098 | 1 |PISTON
%15 | 8867-1027 | 1 |LUBEFITTING,90DEGREES, 1/4-28

SvC * Revised part number on item 15.

Starting Serial No. 8344001J
Revised 12-20-02

10-6



GRADALL

MATERIAL HANDLER

534B

HYDRAULIC COMPONENTS
(9103-3291) (IOWA) Steering Cylinder
Starting Serial No. 0144293H

Original Issue 8-88

Revised 1-12-01

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.

*H" DESIGNATES IOWA CYLINDERS

*J* DESIGNATES JARP CYLINDERS

*S" DESIGNATES SEITZ CYLINDERS

Item] Part No.

Qty.

Description Of Part

9103-3291
9103-4145

9103-4156

9103-4143
8867-1027
9103-4157
9103-4142

©Ooo~NOO S WN =

12 | 91034141

17 | 9103-4144

2

-

— b b N

- d e wh i wh wh ad wd b ) b b

STEERINGCYLINDERASSY,
(includes allitems)

SEALKIT, (includesitems 1,2, 3,9,
10,11,13,14,15& 16)
WEARRING

O-RING

PISTON SEAL

HEX LOCKNUT, (lubricate & torqueto
250ft.1bs.)

CASE ASSY, (includes item 7)
LUBE FITTING, 90DEGREES, 1/4-28
BUSHING

SHAFT ASSY, (includesitem 7)
WIPER

U-CUP

WEARRING

HEAD

NYLONPLUG

BACK-UPRING

O-RING

O-RING

PISTON

NOTE: ONLY PART NUMBERED
ITEMS ARE AVAILABLEFOR
SERVICE REPLACEMENT.

SvC * Revised note above parts list. 10-6



GRADALL

MATERIAL HANDLER

534B

(9045-3034) STEERING CYLINDER

FOR SERVICE ONLY
Ori Issue 9-99

ltem| Part No. | Qty. Description Of Part
9045-3034| 2 | STEERINGCYLINDERASSY
(includes allitems)
9114-4006 | AR | SEALKIT (includesitems 1,2,3,8,9,
11,12, 13, & 16)
1 | 9116-4019| 2 | WEARRING
2 | 9116-4020| 1 |O-RING
3 | 9116-4021 1 | PISTONSEAL
4 | 9114-4038| 1 |SELFLOCKINGNUT
5 | 9103-4435 1 | BARREL
6 | 9103-4157| 1 |BUSHING
7 | 9103-4436| 1 |PISTONROD
8 | 9120-4469| 1 | WIPERRING
9 | 9120-4468| 1 |U-CUP
10 | 9114-4040| 1 | HEAD (lubricate & torque 100-400
ft.lbs.)
11 | 9116-4024| 1 | BACK-UPRING
12 | 9103-4437| 1 |O-RING
13 | 9116-4022| 1 |O-RING
14 | 9114-4039| 1 |PISTON
15 | 9114-4125| 1 |LUBEFITTING-90DEGREES-1/4-28
16 | 9116-4025| 1 |STEPSEAL
17 | 9112-4087 | 1 | BUSHING
18 | 9112-4096| 1 |SETSCREW

KG * Added new breakdown of cylinder 9045-3034

10-6



GRADALL

MATERIAL HANDLER

534B

OPTIONAL EQUIPMENT
(9103-3366) Swing Cylinder Assembly
Starting Serial No. 0144752

Original Issue 11-00

Item| Part No. |Qty. Description Of Part
9103-3366 | 2 |SWINGCYLINDERASSY, (includesall
items)
9103-4301 | Ref | SEALKIT, (includesitems5,6,7,8,10,
12, & 13)
1 { 91084302 | 1 |TUBEASSY
2 | 9108-4194 | 1 |BUSHING
3 | 8867-1033 | 1 |LUBEFITTING-STRAIGHT, 1/4-28
4 | 9103-4303 | 1 |LOCKNUT, (torque to 235 ft. ibs. )
5 | 9104-4463 | 2 |WEARRING
6 | 9104-4464 | 1 |SEAL
7 | 9104-4465 | 1 |O-RING
8 | 9104-4466 | 1 |O-RING
9 | 9103-4304 | 1 {PISTON
10 | 9104-4467 | 1 |O-RING
11 | 9103-4305 | 1 |GLAND
12 | 9104-4468 | 1 |SEAL
13 | 9104-4469 | 1 |WIPER
14 | 9103-4306 | 1 |RODASSY
15 | 9104-4470 | 1 |BUSHING

10-6



JSRADALL HYDRAULIC COMPONENTS
534B (9103-3366) Steering Cylinder Assembly
Starting Serial No. 0144784S

Original issue 11-00

Revised 1-19-01

BEFORE SERVICING CYLINDERS, PLEASE
NOTE MACHINE S/N SUFFIX.

“H" DESIGNATES IOWA CYLINDERS

“J* DESIGNATES JARP CYLINDERS

“S" DESIGNATES SEITZ CYLINDERS

item| Part No. |Qty. Description Of Part
* 9103-3366 | 2 |STEERINGCYLINDERASSY,
(includes all items)
9103-4301 | Ref | SEALKIT, (includes items 5, 6, 7, 8,
10,12&13)

1 | 91034302 | 1 |TUBEASSY
2 | 9108-4194 | 1 |BUSHING
3 | 8867-1033 | 1 |LUBEFITTING, STRAIGHT, 1/4-28
4 | 91034303 | 1 |LOCKNUT, (torqueto 235 t.Ibs.)
5 | 9104-4463 | 2 |WEARRING
6 | 9104-4464 { 1 |SEAL
7 | 91044465 | 1 |O-RING
8 | 9104-4466 | 1 |O-RING
9 | 9103-4304 | 1 |PISTON

10 | 9104-4467 | 1 |O-RING

11 | 9103-4305 | 1 |GLAND

12 | 9104-4468 | 1 |SEAL

13 | 9104-4469 | 1 |WIPER

14 | 9103-4306 | 1 |RODASSY

15 | 9104-4470 | 1 |BUSHING

sve * Revised upper right hand corner & description on 9103-3366; added note above parts list. 10-6



GRADALL MAIN HYDRAULIC CONTROL VALVE

MATIRISA;;IBANDI-IR Starting Serial No.8344001L

Revised 7-16-99

7
57\ n

* 9103-3168 VALVE DOES NOT INCLUDE

AUXILIARY VAVLE SECTION. ORDER
KIT #9103-3239 FOR THE SECTION, Item| Part No. | Qty. Description Of Part
O-RINGS, AND STUDS 17 | 9020-6418| AR | SEAL PLATE
18 | 9020-6427 | AR | NEUTRAL POSITIONER (consists of
ltem| Part No. | Qty. Description Of Part items 19 thru 25)
19 | 8830-1548| 4 |FILLISTER HD MACHINE SCREW
9103-3168 CONTROL VALVE (4 section) 14-20x1
9103-3296 CONTROL VALVE (5 section) 20 | 9020-6431 1 | BONNET
1 | 9103-4105 STUD ASSY KIT (4 section) 21 | 8821-1069] 1 | SOCKET HD CAPSCREW,
9103-4070 STUD ASSY KIT (5 section) 3/8-16x3/4, GRS
2 | 9020-6415| 1 |POSTRELIEF 22 | 8855-1011] 1 |LOCKWASHER, 3/8
9103-4237 | AR |SEAL KIT 23 | 9020-6430] 1 | SPOOL COLLAR
3 | 9103-4102 | 2 |VALVE SECTION (includes 10thru 24 | 9020-6428] 2 | STOP COLLAR
14) ) 25 |9020-6429| 1 | SPRING
4 19103-4104 | 1 |COVERPLATE ASSY (right end) 26 | 9020-6419| AR | RETAINER PLATE KIT (consists of
5 {9020-6422| 1 |O-RING items 27 & 28)
6 | 9020-6423| 2 |O-RING 27 1 | SCREW
7 | 9104-4114 1 |COVER PLATE ASSY (left end) 28 1 | RETAINER PLATE
(includes item 8) 29 {9103-4074] 1 |PORT RELIEF
8 | 9020-8136 | 1 |MAIN RELIEF VALVE ASSY (3000 30 |9103-4159| AR | SPOOL SEAL KIT (consists of items
PSI) 17, 31 & 32)
9103-4236 | AR |SEALKIT 31 1 |o-RING
9 |9020-6421 | 1 |VALVE SECTION (includes 10 thru 32 1 |o-RrING :
14) 33 | 8820-1072| 3 |HEX HD CAPSCREW, 1/4-20x1-3/4,
10 |9020-6413| AR |LOAD CHECK POPPET ASSY GRS
(includes items 11 thru 14) 34 |8856-1107| 3 |FLAT WASHER, 1/4
" 1 |LOAD CHECKPLUG 35 |8850-1008| 3 |HEXNUT, 1/4
12 1 |O-RING 36 |9020-6417| AR | SECTION SEAL KIT (consists of
13 1 | SPRING items 5, 6, 12, 17, 31 & 32)
14 1 |POPPET
15 |1 9020-6420 | 1 |VALVE SECTION (with port relief) NOTE: ONLY PART NUMBERED
(includes item 21) ITEMS ARE AVAILABLE FOR
16 | 9103-4072 | 1 |VALVE SECTION (includes item 29) SERVICE REPLACEMENT.

* Revised page numbers in this section 10-7



GRADALL’

MATERIAL HANDLER

534B

PRIORITY FLOW CONTROL

Item| Part No. | Qty. Description Of Part
9103-3240 | 1 |PRIORITY VALVE (inciudes all
items) 2500 P.S.I. RELIEF SETTING
1 | 9020-6548 | 1 |HOUSING (includes item 2)
2 |9020-6549| 1 |SPOOL
3 | 9020-6550 | t |SPRING
4 |8859-1206| 1 |O-RING
5 190206552} 1 |PLUG
6 | 9020-6553 | 1 |RELIEF CARTRIDGE (includes items
7 thru 16)
7 | 9020-6554 | 1 |RELIEF VALVE SUB BODY (inlcudes
item 8 thru 10)
8 | 9020-6555 | 1 |BODY
9 | 9020-6556 | 1 |RING
10 | 9020-6557 | 1 |SCREEN
11 | 9020-6558 | 1 |RELIEFVALVEADJUSTING
SCREW
12 | 9020-6559 | 1 |SPRINGGUIDE
13 | 9020-6560 | 1 |SPRING
14 | 9020-6561 | 1 |BALLHOLDER
15 | 9020-6562 | 1 |BALL
16 ]8859-1205| 1 |O-RING
17 | 9020-6564 | 1 |PLUG

JJ * Revised page numbers in this section

Starting Serial No. 8344001L
Revised 7-16-99

10-8



GRADALL

MATERIAL HANDLER

534B

FOWARD-REVERSE CONTROL

Starting Serial No. 8344001L
Revised 7-16-99
Revised 10-17-03

Iltem| Part No. | Qty. Description Of Part
9020-6737 [ 1 |FOWARDREVERSE CONTROL
VALVE, (includes all items)
1 | 9002-6155 4 |HEXHD CAPSCREW, 3/8-16 x5
8855-1011 4 |LOCKWASHER, 3/8
2 | 9020-8137 | 1 |OUTLETSECTION
8866-2180 | 2 |HEXHDPLUG, (includes o-ring)
8859-1210 2 |O-RING
* 4 | 9020-8191 1 |WORKSECTION
5 | 9020-6423 4 |O-RING
6 | 9020-6422 2 |O-RING
7 | 9020-8139 2 |PORTRELIEF CARTRIDGE, (two
backup & one o-ring)
8 | 9020-8140 | 2 [REMOTEHYDRAULICACTUATOR
9 | 9020-8141 1 |INLET SECTION
10 | 9103-3040 PLUG, (not shown), (replaces
anticavitation check)
GP * Changed part number on item 4.

10-9



GRADALL®
MATERIAL HANDLER SERIES PARALLEL CONTROL VALVE
534B Starting Serial No. 8344001L

Revised 7-16-99

|
|
. "-\l )
'}

Item| Part No. | Qty. Description Of Part
9020-6738] 1 |SERIES PARALLEL VALVE
1 NSS 1 | - HOUSING
2 NSS 1 | -SPOOL
3 | 9020-8060| 2 | - O-RING
4 | 9020-8058| 2 | -PLUG
5 | 9020-8065| 4 |- O-RING
6 | 9020-8062| 2 | - SPACER
7 | 9020-8064| 2 | - SPRING
8 | 9020-8061| 2 | -TUBE
9 | 9020-8059| 2 | -CAP
10 | 9020-8063| 4 | - SCREW
11 | 8866-2064| 2 |ELBOW - 90 DEGREES
(includes o-ring)
8859-1204| 2 |O-RING

* Revised page numbers in this section 10-10



JJ

GRADALL

MATERIAL HANDLER

534B

SOLENOID VALVE
Starting Serial No. 8344001L
Revised 7-16-9

Item| Part No. | Qty. Description Of Part
9020-6739 | 1 |SOLENOID VALVE ASSY, THREE
WAY- TWO POSITION (includes all
items)
9104-4001{ 1 |SEALKIT
1 19020-8066 | 1 {NUT
2 | 9020-8067| 1 |NAMEPLATE
3 | 7738-4267 | 1 |SOLENOIDCOILASSY
4 | 9020-8071 | 1 |VALVEASSY
5 | 9020-8072 | 1 |VALVEBODY

* Revised page numbers in this section

10-11



JJ

GRADALL’

MATERIAL HANDLER
534B

REAR DRIVE MAIN RELIEF
Starting Serial No. 8344001L
thru Serial No. 8744114G
Excluding Serial No. 8744079G
Revised 7-16-99

item| Part No. | Qty. Description Of Part
9020-7314 REAR DRIVE MAIN RELIEF VALVE
(includes items 1 thru 19)
1 | 8850-1406| 2 |HEXJAM NUT, 3/8-24
2 19020-8040] 1 {HEAD
3 | 9020-8041| 1 |O-RING
4 |9020-8042| 1 | ADJUSTING SCREW
5 | 9020-8043| 1 |SHIM
6 |9020-8044| 1 |O-RING
7 19020-8045| 1 |SPRING
8 | 9020-8046] 1 | CONE
9 |9020-80471 1 |SEAT
10 | 9020-8048| 1 }SCREW
11 | 9020-8049| 1 |CAP
12 | 9002-7462| 2 |PIPEPLUG
13 | 9020-8050f 1 |O-RING
14 | 9020-8051| 1 |PIN
15 | 9020-8052| 1 |SPRING
16 | 9020-8053| 1 |PISTON
17 |9020-8054] 1 | SEAT
18 |9020-8055{ 1 |O-RING
19 | 9020-8056| 1 |VALVE BODY
20 | 9020-8057| AR ] SEAL KIT (consists of items 3, 6,

13 & 18)

* Revised page numbers in this section

10-12



Jd

GRADALL

MATERIAL HANDLER

534B

CROSSOVER RELIEF VALVE
Starting Serial No. 8344001L

Item| Part No. | Qty. Description Of Part
9060-2706 | 1 |CROSSOVER RELIEF VALVE
(includes all items)
1 | 9020-3440| 2 |RELIEF CARTRIDGE (with seals)
2 |9020-3437| 4 |BACK-UP RING (2 per cartridge)
3 | 9020-3438 | 2 |O-RING (1 per cartridge)
4 | 9020-3439 | 2 |O-RING (1 per cartridge)
5 NSS 1 |BODY

* Revised page numbers in this section

Revised 7-16-99

10-13



JJ

GRADALL

MATERIAL HANDLER

534B

PUMP-MAIN HYDRAULIC
Starting Serial No. 8344001L
REVISED 7-16-99

Item{ Part No. | Qty Description Of Part Item| Part No. | Qty Description Of Part
9020-7615 MAIN HYDRAULIC PUMP (includes 13 | 9020-2404} 4 |BACK-UP RING
all items) 14 | 9104-4218| 1 | SPLINECOUPLING
1 1 9020-8026 | 1 | FRONT GEARBODY(includes 15 | 9020-2402| 1 |SNAPRING
bushings) 16 | 9020-2435| 2 |BALL,1/4*
2 | 9020-2417| 1 | REARGEAR BODY (includes 17 | 9020-2376 | 6 |DOWEL
bushings) 18 | 9020-2371{ 1 |SEAL
3 | 9020-2419 | 1 |BRG. PLATE (includes bushings) 19 | 9020-2372| 1 | SNAPRING
4 | 9104-4211| 1 |FLANGE 20 | 9020-2398| 8 |HEXNUT, 1/2-20
5 | 9020-8030| 1 |DRIVE GEAR (front) 21 | 9020-2379| 1 |O-RING
6 | 9020-2416 | 1 | DRIVEGEAR(rear) 22 1 9020-2396| 2 |O-RING
7 | 9020-2415| 2 |IDLERGEAR 23 | 9104-4222| 1 |FLATWASHER
8 | 9104-4220| 4 |PRESSUREPLATE 24 | 9104-4213| 1 |PLUG (not shown)
9 | 9020-2406 1 2 |ISOLATION PLATE (top) 25 | 9020-8038| 8 |STUD
10 | 9020-2407 | 2 |ISOLATION PLATE (bottom) 26 | 9020-2383| 8 |O-RING
11 | 9020-2403| 4 |O-RING SEAL
12 | 9020-2405 ) 4 | RETAINERRING

* Revised page numbers in this section

10-14



JJ

GRADALL’

MATERIAL HANDLER
534B

item| Part No. | Qty. Description Of Part
1 | 9040-3305{ 1 |AUXILIARY HYDRAULIC PUMP
2 |1 9020-8039| 1 |JSEAL

* Revised page numbers in this section

PUMP- PILOT

Starting Serial No. 8344001L
thru Serial No. 8444490
Wauhesha Engine Only
Revised 7-16-99

10-15



Jd

GRADALL

MATERIAL HANDLER
534B

item| Part No. | Qty. Description Of Part
9103-3122| 1 | PILOT PUMP ASSY (includes all
items)
9103-4019| 1 | SEAL KIT (includes items 7, 12, 13,
16 & 17)

1 | 8820-1038| 4 | HEX HD CAPSCREW, 3/8-16X1-3/4,
GR5 (lubricate and torque to 34-38
ft. Ibs.)

2 |9103-4058| 4 | WASHER

3 19103-4059] 1 |PIPEPLUG

4 19103-4060] 1 | REAR COVER ASSY (includes item
5)

5 | 9103-4061 | 2 | SLEEVE BEARING

6 |9103-4062| 2 | DOWEL PIN

7 1 | SQUARE CUT RING

8 |9103-4063| 1 | THRUST PLATE (install with bronze
side facing gear)

9 | 9103-4064| 1 | DRIVE GEAR

10 | 9103-4065| 1 | DRIVEN GEAR

11 | 9103-4066| 1 | WEAR PLATE

12 1 | LOADING SEAL SPACER

13 1 | LOADING SEAL

14 | 9103-4061| 2 [ SLEEVE BEARING :

15 | 9103-4067 | 1 | BODY ASSY (includes item 14)
16 1 | SHAFT SEAL

17 t | WOODRUFF KEY

18 | 9103-4068| t1 | DRIVE COUPLING

19 | 9103-4069| 1 | EXTERNAL RETAINING RING

NOTE: ONLY PART NUMBERED
ITEMS ARE AVAILABLE FOR
SERVICE.

* Changed the page number from 10-15A to 10-15

PILOT PUMP

Starting Serial No. 8444491G
Original Issue 9086

Revised 7-16-99

10-15



JJ

GRADALL®

MATERIAL HANDLER
534B

MOTOR-REAR DRIVE
Starting Serial No. 8344001L
Revised 7-16-99

item| Part No. | Qty. Description Of Part
9020-6748 REAR DRIVE MOTOR (includes all
items)
1 | 9020-2371 | 1 }SHAFT SEAL (outer)
2 | 9020-2372| 1 |SNAPRING
3 | 9020-5716 { 1 |SHAFT SEAL (inner)
4 | 9020-8193 | 1 |FLANGE (with bushings)
5 | 9020-2435 | 2 |BALL,1/4"
6 | 9020-2376 | 2 |DOWEL
7 | 9002-7736 | 8 |HEX HD CAPSCREW, 1/2-13x1-1/4
GR8
9104-4222 | 8 |WASHER
8 | 9020-2377 | 2 |CHECKBALL,1/2"
9 ]9020-2378 | 2 |CHECKBALLRETAINER
10 |9020-2379| 1 |O-RING
11 | 9020-2380 | 2 ]TOPISOLATIONPLATE
12 }9020-2391} 4 |END SEPARATOR
13 | 9020-2393 | 4 |SEALINGSTRIP
14 | 9020-2392 | 2 |CENTERSEPERATOR
15 | 9020-8194| 4 |[O-RING
16 | 9020-2381 | 4 |BACK-UP RING
17 |9020-2382 1 2 |PRSSSUREPLATE
18 |9020-8196 | 1 |DRIVEGEAR
19 | 9020-8197 | 1 |IDLERGEAR
20 | 9020-2389| 2 |[BOTTOM ISOLATION PLATE
21 | 9020-8198 | 1 |BODY (withbushings)

* Revised page numbers in this section

10-16



GRADALL®

MATERIAL HANDLER

534B

item| Part No. | Qty. Description Of Part
9020-7879| 1 | WINCH MOTOR (includes all items)
1 | 8320-1057] 4 | HEX HD CAPSCREW, 3/8-16x2,
GR8

2 | 9020-8203| 1 | END COVER
3 | 9020-8204} 1 |PIN
4 } 9020-8205| 3 |SEAL
5 | 9020-8206 | 1 | ROLLER-STATORASSY
6 | 9020-8207 | 1 |WEARPLATE
7 | 9020-8208 | 1 |DRIVELINK
8 | 9020-8209 | 1 |SHAFT
9 | 9020-8210f 1 | THRUST BEARING

10 | 9020-8211 1 | FRONT HOUSING

11 | 9020-8212| 1 | SHAFT SEAL KIT (includes item 4)

JJ * Revised page numbers in this section

WINCH MOTOR
Starting Serial No. 8344001L
Revised 7-16-99

10-17



JJ

GRADALL’

MATERIAL HANDLER

534B

UNIT WITHOUT INDIDCATOR

FILTER-OIL RESERVOIR
Starting Serial No. 8344001L
Waukesha and Perkins Engine
Revised 7-16-99

UNIT WITH POP-UP INDICATOR

Item| Part No. | Qty. Description Of Part
1 | 8820-1018| 4 |HEX HD CAPSCREW, 5/16-18x3/4,
GR5
2 | 8855-1010 | 4 |LOCKWASHER,5/16
3 | 9020-8200| 1 |CAP
4 | 9020-8201 1 |SPRING
5 | 9020-8202 | 1 |BYPASSVALVE
6 |9103-3318 | 1 |ELEMENT
7 | 9002-3246 | 1 |O-RING
8 | 9103-5023 | 1 |HYDRAULIC OIL TANKASSY
(before S/N 8444319)
9103-5052 | 1 {HYDRAULIC OIL TANKASSY (S/N
8444319 thru 8644765)
9103-5094 | 1 {HYDRAULIC OIL TANKASSY
(starting S/N 8644766)
9 | 9103-4009 | 1 {POP-UPINDICATOR
10 | 9103-4007 | 1 |CAP ASSY (includes items 11&12)
11 | 9103-4329 | 1 |O-RING
12 | 9103-4330| 4 |BOLT
13 | 9103-4010| 1 |SPRING
14 | 9103-4008 | 1 |BYPASSVALVE

* Revised page numbers in this section

10-18



GRADALYL
534B Starting Serial No. 8444491G
Perkins Engine
Original Issue 2-85

Revised 7-16-99

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9103-3097 | 1 |DIRECTIONAL CONTROL VALVE 9 1 |GROUNDING SCREW, M4 x 6
(includes all items) 10 4 |MOUNTING BOLT, 10-24x2
1 4 |SCREW M4 x16x16 11 NSS 1 |SPOOL & HOUSING
2 1 |NAMEPLATE 12 | 9103-4014 | 2 |SPACER
3 | 9103-4011 | 1 [GASKET 13 | 9103-4015| 2 |SPRING
4 2 |SCREW 14 | 9103-4016 | 2 |SOLENOID
5 | 9103-4012 | 2 |TERMINALBLOCK ; 15 8 |SCREW, M4 x65
6 2 |SCREW,M4x15 16 | 9103-4017 | 1 |O-RINGKIT
7 1 [TERMINALBOX 17 1 {MANIFOLD
8 |9103-4013| 1 |GASKET

* Revised page numbers in this section 10-19



GRADALL HYDRAULIC COMPONENTS
MATERIAL HANDLER

534B (9104-3296) Accumulator Charge Valve
Starting Serial No. 8744115G
Also Machine S/N 8744079G
.2 Original Issue 4-87
Revised 7-16-99

\

!
2 |
-
| s Y |
A
J ; !
O T
L N - - i l ! 4
|~ i 82 L
! O\ i é r
3. ~. ! l i !
h ] R
| ! ‘ >
! 5 @ |
\ ! - l
~.J ' S
| -
item | Part No. |Qty. Description Of Part
1 |9104-3296 | 1 | ACCUMULATORCHARGE VALVE
2 |{9104-4538 | 1 {LG.SPRING REPAIRKIT
3 19104-4539 | 1 | SPOOL & SM. SPRING REPAIRKIT
4 |9104-4540 | 1 |ELEMENT & SEALKIT
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

* Revised page numbers in this section 10-20



JJ

GRADALL’

MATERIAL HANDLER

534B

Item

Part No. | Qty. Description Of Part

9103-3307 | 1 |BRAKE VALVE ASSY (no service
parts available)

* Revised page numbers in this section

BRAKE VALVE

Starting Serial No. 8744115G
Also Machine S/N 8744079G
Original Issue 4-87

Revised 7-16-99

10-21



JJ

GRADALL

MATERIAL HANDLER
534B

PARKING BRAKE VALVE
Starting Serial No. 8744115G
Also Machine S/N 8744079G
Original Issue 4-87

Revised 7-16-99

Item| Part No. | Qty. Description Of Part
9104-3090( 1 |PARKING BRAKE VALVE (includes
items 1 thru 6)
1 19104-4297| 1 |KNOB
2 | 9104-4126 | 1 |[SPOOL
3 | 9104-4127 | 1 {RETAININGRING
4 | 9104-4128 | 1 |BACK-UP RING
5 | 9104-4129| 1 |O-RING
6 | 9104-4130| 1 |HOUSING-
7 | 9103-3378 | 1 |RUBBERBOOT (not shown)

* Revised page numbers in this section

10-22



GRADALL’

MATERIAL HANDLER
534B

OUTRIGGER VALVE ASSEMBLY
Original Issue 10-87

Revised 7-16-99

JJ

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
9103-5090{ 1 |OUTRIGGER CONTROL VALVE 26 2 |SPRING SEAT
ASSY (includes all items) 27 ] 9103-4135| 1 |SPRING
9103-3144} 1 |OUTRIGGER CONTROL VALVE 28 1 |SPOOLEND
ASSY (includes item 1 thru 32) 29 1 |SPOOLCAP
9103-4124 | 1 |TIE RODKIT (includes items 1 thru 30 2 |SOCKETHD CAPSCREW
4) 3N 1 }JINLET HOUSING ASSY (includes
9103-4125{ 2 |HANDLE ASSY (includes items 6 thru item 32)
17) 32 }9103-4132 | 1 |O-RING
9103-4126| 2 |SPOOL SECTION ASSY (includes 33 | 8866-2060 | 1 |ELBOW, 90 DEGREES (includes
items 18 thru 30) item 34)
1 2 |SPECIALNUT 34 | 8859-1206 | 1 |O-RING
2 1 |TIEROD 35 | 8866-2085 | 1 |ELBOW, 45 DEGREES (includes
3 4 {SPECIALNUT item 36)
4 2 |TIEROD 36 | 8859-1205| 4 |O-RING
5 1 |OUTLETSECTION 37 |8866-2036 | 1 |CONNECTOR (includes item 36)
6 | 9103-4127 | 1 |BOOT 38 | 8866-2065 | 2 |ELBOW, 90 DEGREES (includes
7 | 9103-4128 1 |KNOB item 36)
8 |9103-4129| 1 |HANDLE BRACKET 39 | 8866-2067 | 1 |ELBOW, 90 DEGREES (includes
9 1 {PIVOTBOLT item 40)
10 2 FLATWASHER 40 |8859-1207| 1 |O-RING
11 1 |HANDLE
12 1 |HEXNUT NOTE: QUANTITIES ARE SHOWN
13 2 |SOCKETHD CAPSCREW FOR ONE HANDLE ASSY AND ONE
14 1 |PIN SPOOL SECTIONASSY.
15 2 |LINK
16 1 |RETAINER NOTE: WHEN REPLACING A
17 1 |ROLLPIN SPOOL SECTION, REMOVE
18 2 |ROUND HD MACHINE SCREW SCREWS (18) AND REPLACE WITH
19 2 |SEALPLATE SCREWS 13 TO SECURE THE
20 | 9103-4130| 2 |WIPER HANDLE BRACKET.
21 | 9103-4131 2 |O-RING
22 1 |HOUSING & SPOOL ASSY (NOT NOTE: ONLY PART NUMBERED
SOLD SEPARATELY, ORDER P/N PARTS ARE AVIALABLE FOR
9103-4126) SERVICE REPLACEMENT.
23 | 9103-4132 | 1 [O-RING
24 19103-4133| 1 |SPRING
25 ]19103-4134| 1 |O-RING

* Revised page numbers in this secfion

10-23




GRADALL

MATERIAL HANDLER
534B

DUAL P.O. CHECK VALVE
Original Issue 2-88
Revised 7-16-99

Item| Part No. | Qty. Description Of Part item| Part No. | Qty Description Of Part
9104-3258 DUAL P.O. CHECK VALVE ASSY 11 }9103-4118] 2 |O-RING
(includes all items except 2, 20) 12 | 9103-4115| 1 |BACK-UP RING
9104-4304 CHECKCARTRIDGE ASSY 13 | 9103-4114| 1 |O-RING
(includes items 1, 3,4,5,6,7,8,) 14 1 9103-4112 | 1 |CARTRIDGEBODY
9103-4107 CHECK CARTRIDGE ASSY W/ 15 19103-4113| 1 |O-RING
THERMAL RELIEF (includes items 16 | 9103-4119| 1 |THERMALRELIEFASSY
12 thru 19) 17 | 9103-4120 | 1 |SPRING
1 | 9104-4308 | 1 |PLUG 18 | 9103-4109| 1 |O-RING
2 | 8855-1011 | 3 |LOCKWASHER, 3/8 19 | 9103-4121 | 1 |PLUG
3 | 9104-4309 { 1 |SPRING 20 | 8820-1040| 3 |HEX HD CAPSCREW, 3/8-16x2-1/4
4 | 9103-4111} 1 |BALL GRS
5 | 9103-4112| 1 |CARTRIDGEBODY 21 | 8855-1011 | 3 |LOCKWASHER,3/8
6 |9104-4305| 1 |O-RING
7 |9104-4306 | 1 |O-RING NOTE: ONLY PART NUMBERED
8 ]9104-4307 | 1 |BACK-UP RING ITEMS ARE AVAILABLE
9 191034116 | 1 |PISTON FOR SERVICE
10 | 9103-4117 | 1 |BODY REPLACEMENT.
JJ * Revised page numbers in this section 10-24




GRADALL

MATERIAL HANDLER

534B

HYDRAULIC COMPONENTS

Dual P.O. Check Valve
Starting Serial No. 8644031G
Original Issue 12-88

Revised 7-16-99

Item| Part No. | Qty. Description Of Part
9105-3354 | 2 |DUAL P.O. CHECK VALVE ASSY
(includes all items except items 2,
12) .
1 19103-4272 | 1 |PLUG
2 | 8855-1011 | 3 {LOCKWASHER,3/8
3 }9103-4110| 1 |SPRING
4 191034111 | 1 |BALL
5 | 9103-4112 | 1 |CARTRIDGEBODY
6 | 9103-4113| 1 |O-RING
7 19103-4114]1 1 |O-RING
8 19103-4115| 1 [BACK-UP RING
9 | 9103-4116 | 1 {PISTON
10 | 9103-4117 | 1 |BODY
11 |9103-4273| 2 |O-RING
12 | 8820-1041| 3 |HEX HD CAPSCREW, 3/8-16x2-1/2,
GR5
NOTE: ONLY PART NUMBERED
ITEMS ARE AVAILABLE
FOR SERVICE
REPLACEMENT.

JJ

* Revised page numbers in this section

10-25



GRADALL®

MATERIAL HANDLER
534B

0

0

0

Y|~

, 3

HYDRAULIC COMPONENTS

Counterbalance Control Valve
Starting Serial No. 0144637J
Original Issue 7-16-99

Item| Part No.| Qty. Description Of Part
1] 9104-3232] 1 | COUNTERBALANCE VALVE
2 | 9104-3245| 1 |LOAD CONTROL VALVE
3 | 8859-1102| 1 | O-RING
4 | 9103-4276] 1 |SEALKIT

JJ * Revised page numbers in this section

10-26



GRADALL

MATERIAL HANDLER

534B

HYDRAULIC COMPONENTS

(9104-3065) Main Control Valve Assembly
Original Issue 11-00

svC

HRO

POSITIONER WORKPORT RELIEF
(POSITIONER END) (WHA)
| TAVE
| o
NR PLUG { | | | i, NR PLUG
5 Tt I |
' LIFT YcRowDY TOT Y AUX. | SWAY '
. Ol
RIGHT END g
cofer | (@) | (@) | & (@ 0
NR PLUG === ] "E';T e A
- - : : RELIEF
workpor+=" || | ! ! \ hPeoA)
RELIEF ! '
(WHA) | |
i | | iNR PLUGi
HRO | WOR‘KPORT RIIELIEF ' '
POSITIONER WHA)
(CLEVIS END)
TOP VIEW

10-27



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS

(9104-3065) Main Control Valve Assembly

534B Original Issue 11-00
ARTWORK ON PREVIOUS PAGE
Item| Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9104-3065 | 1 |MAINCONTROLVALVEASSY, 14 O-RING
(includes allitems) 15 | 9104-4521 | 2 | STOPCOLLAR
9020-6417 | AR |SEALKIT, (includes items 31, 31b, & 16 | 9104-4520 | 2 | STOPSLEEVE
31c) 17 | 9104-4519 | 2 | SPRING
9104-4123 | AR | SECTION SEALKIT, (includesitems 18 | 9104-4518 | 2 | SPRING
31b) 19 | 9104-4517 § 2 | POSITIONERSPUD
9103-4159 | AR | SPOOL SEALKIT, (includesitems 31c) 20 | 9104-4515 | 4 | BONNET
9020-6419 | AR |RETAINERPLATEASSY, (includes 21 | 9104-4513 | 4 | SCREW,COUNTERSUNK
items 46 & 47) 22 | 9104-4514 | 4 | TRAVELSTOP
9104-4509 | AR |HROPOSITIONERSEALKIT, 23 4 | O-RING
(includes items 12, 14, 23, & 24) 24 4 | BACK-UPRING
9104-4526 | AR |NRPLUGKIT, (includesitems 41 &42) || 25 | 9104-4512 | 2 | SCREW
9104-4527 | AR |NRPLUG SEALKIT, (items 42) 26 | 9104-4511 | 4 | BOOT
9020-6427 | 3 |NEUTRALPOSITIONERKIT, 27 | 9104-4119| 1 | TILTSECTION
(includes items 2 thru 9) 28 | 9104-4121| 1 | CROWDSECTION
9104-4510 | 2 |HROPOSITIONERKIT, SPOOL 29 | 9104-4122 | 1 | LIFTSECTION
POSITIONEREND, (includesitems 12 30 | 9104-4535| 5 | LOADCHECKPLUG
thru 26) 31 5 | O-RING
9104-4534 | 2 |HROPOSITIONERKIT,CLEVISEND, 3R 5 | SPRING
(includes items 13, 20 thru 26, 43, 44, & 33 5POPPET
45) 34 AR | WHARELIEF SEALS
9104-4530 | AR |WHTYPE PORT RELIEF VALVE 35 | 9104-4531 | 2 | WHARELIEF, (1500p.s.i.)
SEALKIT, (includes items 36) 36 AR | WHRELIEF SEALS
9104-4533 | AR |WHAPORT RELIEF VALVE SEALKIT, 37 | 9104-4529 | 1 | WHRELIEF, (2650p.5.1.)
(includes items 34) 38 | 9104-4532 | 2 | WHARELIEF, (3250p.s.i.)
9103-4236 | AR |MAINRELIEF VALVE SEALKIT, 39 | 9104-4124 | 1 | COVERPLATEASSY, (rightend)
(includes items 49) 40 | 9104-4125 | 1 | STUDASSY, (includes four studs &
1 | 9104-4114 1 |COVERPLATEASSY, (leftend), four nuts), (lubricate and torque to 23-
(includes item 48 & 49) 27 ft. Ibs.)
2 3 |O-RING 41 | 91044526 | 5 | NRPLUG
3 3 |WASHER 42 AR | NRPLUGSEALS
4 3 |SPRINGCOLLAR 43 | 9108-4232 | 16 | BEARINGPLATE
5 3 |SPRING 44 | 9108-4231 | 16 | LOCKWASHER
6 3 |SPOOLCOLLAR 45 | 9104-4522 | 16 | HEXHD CAPSCREW, 1/4-20X3-1/2
7 3 |BONNET 46 12 | CAPSCREW
8 6 |LOCKWASHER 47 3 | RETAINERPLATE
9 6 |SCREW 48 | 900-8136 1 | MAINRELIEFVALVEASSY
10 | 9020-6421 1 |SWAYSECTION 49 | 9103-4236 | 1 | MAINRELIEF SEALS
11 | 9104-4117 | 1 |AUXILIARY SECTION
12 4 |O-RING NOTE: ONLY ITEMS WITH PART
13 | 9104-4516 | 4 |SEALPLATE NUMBERS ARE AVAILABLE FOR
SERVICE.
SvC 10-27



JJ

GRADALL

MATERIAL HANDLER

534B

CM ASSEMBLY
[LE

—> s

g —_—

—_— -
FROM FRAME HARNESS &9 _ N 3
14 —> — -
43— — |

WIRING - DASH
Starting Serial No. 8344001L
Thru Serial No. 8444490
Waukesha Engine Only
Revised 8-6-99

~
9

n

14
CM ASSEMBLY l

}_J

Item| Part No. | Qty. Description Of Part item| Part No. | Qty. Description Of Part
1 | 9060-2893 | 1 | DASH HARNESS 11 | 9020-0353] 1 |JUMPER WIRE
2 | 9020-3923 | 1 | TRAMSMISSION TEMPERATURE 12 | 9020-0434| 1 |HORN BUTTON
GAUGE 13 | 9020-7866| 1 | GROUND WIRE
3 | 9020-5685 | 1 | AMP. GAUGE 14 | 9040-3420] 1 |CM ASSEMBLY
4 | 9020-7857 | 1 |JUMPER WIRE 16 | 9020-5661 1 | JUMPER WIRE
5 | 9020-5686 | 1 | FUEL GAUGE 16 | 9020-0170| 1 |IGNITION SWITCH
6 | 9020-0351 | 2 |JUMPER WIRE 17 | 9040-3178| 1 |INSTRUMENT PANEL
7 1 9020-0192 | 1 [BRAKE WARNING LIGHT 9040-3130| 1 | INSTRUMENT PANEL DECAL
8 | 9020-0349 | 1 |JUMPER WIRE 18 | 9020-5687| 1 | TEMPERATURE GAUGE
9 1 9020-0506 | 1 |[CIRCUIT BREAKER
10 | 9020-5690 | 1 |OIL PRESSURE GAUGE

* Revised page numbers in this section

11-1




GRADALL WIRING - DASH

MATERIAL HANDLER Starting Serial No. 8444490
534B Perkins Engine Only

Original Issue 2-85

Revised 5-11-00

S

1 ; 6
TO FRAME HARNESS ﬂ o : P
-\-!-: TN N T @
@)

(. J
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
1 19103-3112| 1 |DASH HARNESS 9 | 9020-5690 | 1 | OILPRESSUREGAUGE (80P.S.I.)
2 19103-3282 | 1 |TRANSMISSION TEMPERATURE 9103-3247 | 1 | OILPRESSURE GAUGE(100P.S.l.)
GAUGE 10 | 8666-1083 1 | PLUG
3 ] 9020-5685 | 1 |AMP GAUGE 11 | 9020-0434 1 |HORNBUTTON
4 | 9103-3111 1 |CIRCUIT BREAKER 12 | 9020-5927 | 1 | STARTERBUTTON
5 | 9020-5686 | 1 |FUEL GAUGE 13 | 9103-3110 | 1 | IGNITIONSWITCH
6 | 9020-5688 | 1 |HOUR GAUGE 14 | 9020-7646 | 1 | BLACKBOX (diode)
7 |9020-5687 | 1 |WATER TEMPERATURE GAUGE 15 | 9103-1102 | 1 | INSTRUMENT PANEL
8 | 9020-0506 | 1 |CIRCUIT BREAKER *16 | 9103-3084 { 1 | BRAKEWARNINGLIGHT

svc * Changed part number on item 16.



GRADALL
MATERIAL HANDLER

S348B

QOe®

TO FRAME HARNESS

WE R

DASH WIRING
Starting Serial No. 8444490

Perkins Engine Only

Original lssue 2-85
Revised 3-88

ltem| Part No. |Qty. Description Of Part ltem| Part No. |Qty. Description Of Part
1 | 9103-3112 | 1 |DASH HARNESS 9 | 9020-5690 | 1 |OIL PRESSURE GAUGE (80 P.S.I.)
2 | 9103-3282 | 1 | TRANSMISSION TEMPERATURE GAUGE 9103-3247 | 1 [OIL PRESSURE GAUGE (100 P.S.I.)
3 | 9020-5685 | 1 |AMP GAUGE 10 | 8666-1083 | 1 |PLUG
4 | 9103-3111 | 1 |CIRCUIT BREAKER 11 | 9020-0434 | 1 |HORN BUTTON
5 | 9020-5686 | 1 |FUEL GAUGE 12 | 9020-5927 | 1 |STARTER BUTTON
6 | 9020-5688 | 1 |HOUR GAUGE 13 | 9103-3110 | 1 |IGNITION SWITCH
7 | 9020-5687 | 1 |WATER TEMPERATURE GAUGE 14 | 9020-7646 | 1 [BLACK BOX (diode)
8 | 9020-0506 | 1 |CIRCUIT BREAKER 15 | 9103-1102 | 1 |INSTRUMENT PANEL
16 | 9103-3184 | 1 |BRAKE WARNING LIGHT
ECN L-8109 1-1A



GRADALL® WIRING - FRAME and WAUKESHA DIESEL ENGINE
MATERIAL HANDLER Starting Serial No. 8344001L
534B Thru Serial No. 8444490G

Waukesha Engine Only

S\E:p Revised 11-27-00

TO CM ASSEMBLY

SvC * Revised part number on item 17, added items 42 and 43. 11-2



GRADALL

MATERIAL HANDLER

534B

WIRING - FRAME and WAUKESHA DIESEL ENGINE
Starting Serial No. 8344001L

Thru Serial No. 8444490G

Waukesha Engine Only

Revised 11-27-00

16 | 9020-0616
*17 | 9020-7752
18 | 9020-4973

9103-3235
9103-3235
9103-3235
9020-7823
9020-7524
9020-7773
9020-0616
9020-7482
9080-1336
2492-1393
9020-2886
8866-1084
9020-5688
9020-6079
9040-0654
9103-4057
9020-5205
9040-2427
9020-7497
8584-1094
9103-3042

9103-3041
2492-1394
2492-1395

NI I

Item{ Part No. | Qty. Description Of Part
1 | 9020-0811 1 | GROUNDCABLE
2 FUEL SHUT OFF SWITCH, (comes
with engine)
3 | 9020-6325 1 | JUMPERWIRE
4 | 7722-3003 | 1 | BACK-UPALARM
5 | 9020-7717 | 1 |JUMPERWIRE
6 | 9020-6739 | 1 | SERIESSOLENOIDVALVE
7 | 9020-6739 1 PARALLEL SOLENOID VALVE
8 | 8871-1381 1
9 | 9020-6124 1 | WATERTEMPERATURE SENDER
10 | 9103-3139 1 OILPRESSURE SENDER
1 ALTERNATOR, (comes with engine)
12 | 9020-6739 1 | CAVITATION SOLENOID VALVE
13 | 9020-7719 1 | JUMPERWIRE
14 | 9020-7755 1 PILOT PRESSURE FORWARD
REVERSE CONTROL
15 | 9020-6739 | 1 | LOWTORQUE INCHING SOLENOID
VALVE

-t D) b b ek b ek b e ) e b e e e e

—

LOWTORQUE INCHING SWITCH
FORWARD REVERSE INCHING POT.
NUETRAL START SWITCH, (requires
2-8998-1036 pan head screws for
connecting wires)

SECOND GEARSWITCH

THIRD GEARSWITCH

FIRST GEAR SWITCH

BRAKE PRESSURE SWITCH
JUMPERWIRE

JUMPERWIRE

FORWARD SWITCH

REVERSE SWITCH

ENGINE FRAME HARNESS
HORN

JUMPERWIRE

HORNRELAY

HOURMETER

JUMPERWIRE

FUEL GAUGE SENDER
STARTER

JUMPERWIRE

STARTER SOLENOID
JUMPERCABLE

CLAMP

CABLE

BATTERY, (purchase locally)
CABLE

BRACKET

NUT

SvC

* Revised part number on item 17; added items 42 and 43.



GRADALL’

MATERIAL HANDLER
534B

RING FRAME and PERKINS DIESEL ENGINE
Starting Serial No. 8444491

Perkins Engine Only

Original Issue 2-85

Revised 8-6-99

: \ .
> TO DASH HARNESS
ol le —u 21 3
D}:—zs .
2@
TO DIODE

JJ * Revised page numbers in this section 13



JJ

GRADALL

MATERIAL HANDLER

WIRING - FRAME and PERKINS DIESEL ENGINE

Starting Serial No. 8444491

534B Perkins Engine Only
Original Issue 2-85
Revised 8-6-99
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 | 9020-0811 1 |GROUND CABLE 24 |9020-7773| 1 |JUMPER WIRE
2 FUEL SHUT OFF SWITCH (comes 25 |9020-0616| 1 | FORWARD SWITCH (S/N 8444491
with engine) thru 8544670)
3| 8871-2231| 1 |STREET TEE-1/8 9103-3202| 1 | FORWARD SWITCH (starting S/N
4 | 7722-3003 | 1 |BACK-UP ALARM 8544671)
5 | 9020-7717} 1 |JUMPER WIRE 26 | 9020-7482| 1 | REVERSE SWITCH (S/N 8444491
6 | 9020-6739 | 1 |SERIES SOLENOID VALVE thru 8544670)
7 | 9020-6739 | 1 |PARALLEL SOLENOID VALVE 9103-3202| 1 | REVERSE SWITCH (starting S/N
8 | 8871-1383 | 1 |REDUCING BUSHING 1/2X3/8 8544671)
9 | 9020-6124 | 1 |WATER TEMPERATURE SENDER 27 |9103-3079} 1 | ENGINE FRAME HARNESS
10 | 9103-3139 | 1 |OIL PRESSURE SENDER 28 | 2492-1393] 1 |HORN
11 | 9103-3234 | 1 |ALTERNATOR 2492-1394| 1 |BRACKET
12 | 9020-6739 | 1 |CAVITATION SOLENOID VALVE 2492-1395| 1 |NUT
13 | 9020-7719 | 1 |JUMPER WIRE 29 |9020-2886| 1 |JUMPER WIRE
14 | 9103-3097 | 1 |PILOT PRESSURE FOWARD 30 | 8666-1084] 1 | HORN RELAY
REVERSE CONTROL VALVE 31 | 9020-5688| 1 |} HOUR METER
15 | 9020-6739 | 1 |LOW TORQUE INCHING SOLENOID 32 | 9103-1198f{ 1 }JUMPER WIRE
VALVE 8666-1143} 1 | TERMINAL ADAPTER
16 | 9103-3098 | 1 | TRANSMISSION DISCONNECT 33 | 9040-0654] 1 | FUEL GAUGE SENDER
SWITCH 34 | 9103-3262f 1 |STARTER
(starting S/N 8544670) 35 | 9020-5205| 1 |JUMPER WIRE
9103-3202 | 1 |TRANSMISSION DISCONNECT 36 | 9040-2427| 1 | STARTER SOLENOID
SWITCH 37 | 9020-7497| 1 |JUMPER CABLE
(starting S/N 8544671) 38 |9020-7630| 1 |JUMPER CABLE
17 | 2474-1047 | 1 |HOUR METER SWITCH 39 |9103-3042| 1 | GROUND CABLE
18 | 9020-4973 | 1 |[NEUTRAL START SWITCH 40 2 | BATTERY (purchase locally)
8998-1036 | 2 [PAN HEAD SCREW 41 |9103-3086| 1 |POSITIVE CABLE
19 | 9103-3235 | 1 [SECOND GEAR SWITCH 42 |8584-1094| 1 |CLAMP
20 | 9103-3235| 1 |THIRD GEAR SWITCH 7710-3006| 2 |NUT
21 |1 9103-3235| 1 |FIRST GEAR SWITCH 43 |8869-1345| 1 | ELBOW - 90 DEGREES
9020-7225 | 3 [SWITCH BOOT (not shown-used on
9020-6757 switches) NOTE: TO UPDATE MACHINES
22 |1 9103-1197 | 1 |JUMPER WIRE WITH OLD STYLE SWITCHES TO
23 | 9020-7524 | 1 |JUMPER WIRE NEW STYLE SWITCHES. ORDER
9103-5110 MICROSWITCHES KIT.

* Changed the page number from 11-3.1 to 11-3

11-3




JD

GRADALL

MATERIAL HANDLER

534B

WIRING - FRAME and ENGINE
Starting Serial No. 0144367J

Original Issue 8-88

Revised 5-31-05

* Added part number & changed description on item 40.



GRADALL

MATERIAL HANDLER

WIRING - FRAME and ENGINE

Starting Serial No. 0144367J

534B Original Issue 8-88
Revised 5-31-05
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 | 9020-0811 1 |GROUND CABLE 24 | 8348-3114| 6 |3WAYCONNECTOR, (male)
2 FUEL SHUT OFF SWITCH, (comes 25 | 8348-3113| 6 |3WAYCONNECTOR, (female)
with engine) 26 | 9103-3202 1 | FORWARD SWITCH
3 | 8871-2231 1 |STREETTEE,1/8 27 | 9103-3079 1 | ENGINEFRAME HARNESS
4 | 7722-3003 1 |BACK-UPALARM 28 | 2492-1393 1 |HORN
5 | 9020-7717 1 [JUMPERWIRE 2492-1394 1 | BRACKET
6 | 9020-6739 1 |SERIES SOLENOID VALVE 2492-1395 1 [NUT
7 | 9020-6739 ( 1 |PARALLELSOLENOIDVALVE 29 | 9020-2886 | 1 |JUMPERWIRE
8 | 8871-1383 1 |REDUCING BUSHING, 1/2X3/8 30 | 8666-1084 1 | HORN RELAY
9 | 9020-6124 1 |WATERTEMPERATURE SENDER 31 | 9020-5688 1 | HOURMETER
10 | 9103-3139 1 |OILPRESSURE SENDER 32 | 9103-3283 1 | OILTEMERATURE SENDER
11 | 9103-3234 | 1 |ALTERNATOR 33 | 9040-0654 | 1 | FUELLEVELSENDER
12 | 9020-6739 1 |CAVITATION SOLENOID VALVE 34 | 9103-3323 1 | STARTER
13 | 9020-7719 2 [JUMPERWIRE 35 | 9020-5205 1 | JUMPERWIRE
14 | 9103-3097 1 | PILOT PRESSURE FORWARD 36 | 9040-2427 | 1 | STARTERSOLENOID
REVERSE CONTROL VALVE 37 | 9020-7497 1 | JUMPERCABLE
15 | 9020-6739 1 |LOW TORQUE INCHING SOLENOID 38 | 9020-7630| 1 [JUMPERWIRE
VALVE 39 | 9103-3042 1 | GROUND CABLE
16 | 9103-3202 1 | TRANSMISSIONDISCONNECT %40 | 9020-3359 | 2 |[BATTERY, (12volt, 590 amps),
SWITCH TOP STUD, BCI GROUP 27
17 | 2474-1047 1 |HOURMETERSWITCH 41 | 9103-3086 ( 1 |[POSITIVECABLE
18 | 9020-4973 1 |NEUTRALSTART SWITCH 42 | 8584-1094 1 | CLAMP
8998-1036 2 |PANHDSCREW 7710-3006 | 2 |[NUT
19 | 9103-5112 1 |SECOND GEARSWITCH 43 | 8869-1345 1 | ELBOW,90DEGREES
20 | 9103-5112 1 |THIRD GEARSWITCH 44 | 9103-3202 1 | REVERSESWITCH
21 | 9103-5112 1 |FIRSTGEARSWITCH 45 | 8668-3480( 9 |[CRIMP ONCONNECTOR
22 | 9103-1197 1 [JUMPERWIRE
23 | 9103-3270 1 |PRIMERPUMP

JD

* Added part number & changed description on item 40.




LIGHT WIRING
Revised 8-6-99

Starting Serial No. 8344001L

GRADALL
534B

MATERIAL HANDLER

11-4

* Revised page numbers in this section

JJ



JJ

GRADALL

MATERIAL HANDLER
534B

LIGHT WIRING
Starting Serial No. 8344001L
Revised 8-6-99

Item]| Part No. | Qty. Description Of Part
1 | 9020-0586 | 3 |WORK LIGHT
8820-1032 | AR |HEX HD CAPSCREW, 3/8-16X5/8,
GR5
2 | 9020-6129 | 3 |LIGHT MOUNTING BRACKET
9002-7316 | 6 |SELF TAPPING SCREW
3 | 8850-1006 | AR |HEX NUT, 3/8-16
4 | 9020-0685| 1 |ROTATING BEACON
8820-1014 | 2 |HEX HD CAPSCREW, 1/4-20X3-1/4,
GR5
8850-1004 | 2 |HEX NUT, 1/4-20
5 | 9040-0706 | 1 |BEACON MOUNTING BRACKET
9002-7316| 3 |SELF TAPPING SCREW
6 | 9020-4009| 1 |DOME LIGHT
7 | 9040-0670| 1 |DOME LIGHT BRACKET
8832-1022 | 2 |SELF TAPPING SCREW, 8-32X3/8
8 | 9060-2748 | 1 |CAB WIRING HARNESS
9 | 9020-6310| 7 |STRAP ANCHOR
10 | 9002-7187 | 7 |TIE STRAP
11 | 9002-7214 | AR |RUBBER GROMMET (use at cab roof
and cab front)
9020-2303 | AR |RUBBER GROMMET (use at cab rear
and seat deck)
12 | 9020-5912| 1 |TAIL AND STOP LIGHT
13 | 9020-6130| 1 |[TAIL LIGHT MOUNTING BRACKET
8820-1032| 2 |HEX HD CAPSCREW, 3/8-16X5/8,
GR5
14 | 9020-0615| 1 |BRAKE LIGHT SWITCH
15 | 9020-0679 | 1 |HEATER (includes switch)
16 | 9020-6134| 1 |CONNECTOR
17 | 9020-6133 | 2 |WIRE (heater and beacon)
18 | 9020-0914| 1 |WIRE (windshield wiper)
19 | 9020-6024| 1 |WIPER BLADE
20 | 9020-0952| 1 |WIPER ARM
21 | 9020-6023 | 1 |WIPER MOTOR
22 | 9020-0680| 1 |DEFROSTER FAN
23 | 9020-6358 | 1 |FAN WIRE
24 | 9002-6830 | AR |WIRE CONNECTOR
25 | 9020-3628 | 1 [FAN WIRE
26 | 9020-0347 | 5 |GAUGE LIGHT WIRING KIT (consists
of snap-in light and wire)
27 ] 9020-3376 | 1 |WIPER WIRE FUSE
28 | 9020-0349 | 1 |WIRE (fuse to circuit breaker)
29 | 9020-6131| 1 |CIRCUIT BREAKER
8850-1613 | 4 |HEX NUT, #10-32
30 | 9040-3076 | 1 |DASH LIGHT WIRING HARNESS
31 | 9020-0171] 2 |LIGHTS AND BEACON LIGHT
SWITCH
32 | 9020-0352 | 1 |WIRE (circuit breaker to
heater switch, breaker to beacon
switch, and breaker to breaker)
33 | 9020-0170 | 1 |IGNITION SWITCH
9103-3110| 1 [IGNITION SWITCH (starting serial
no. 8444491)
34 | 9020-5661 | 1 |WIRE (ignition accessory terminal
to circuit breaker)
35 | 9020-5688 | 1 |HOUR METER
36 | 9020-6079 | 1 |WIRE (hour meter to fuel switch)

* Changed the page number from 11-5 to 11-4.

11-4



GRADALL MISCELLANEOUS

MATERIAL HANDLER Frame Decals

534B Starting Serial No. 8344001L
Revised 8-6-99

13 "

;4/18 :

SN0 b
lzxmém 21 i
i 4 11 5
T
. b
"B

[ RN

F i

" E X

i H

i

(i

: 'l,—"'

= ‘I

25

Item | Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 |9100-3051 | 1 | WARNING DECAL 20 |9103-3009 | 4 |TIRE PRESSURE DECAL
2 |9100-3052 | 1 | WARNING DECAL 21 19103-3157 | 1 | CAUTION DECAL
3 |7702-3006 | 1 [HYDRAULIC OIL DECAL 22 |9103-3135 | 1 | BRAKE WARNING DECAL
4 |7702-3008 | 1 |DIESEL FUEL DECAL 23 |9100-3036 | 2 |OPERATOR PROTECTION DECAL
5 |9108-3020 | 1 |LIFT CAPACITY DECAL (6000# unit) || 24 [9103-3026 | 1 | MICO DECAL
9103-3021 1 |LIFT CAPACITY DECAL (8000# unit) 25 ]9103-3027 | 1 |LOCK PLATE
9020-7488 | 1 | MOUNTING PLATE 26 [9100-3002 | 1 | ATTACHMENT CAPACITY PLATE
8820-4912 | 2 |HEX HD CAPSCREW, 1/4-20X1, GR5 8834-4901 4 | DRIVE SCREW, #10X1/2
8856-1107 | 2 | FLAT WASHER, 1/4 27 |9103-3001 1 | SERIAL NO. PLATE
8852-1304 | 2 |HEX LOCKNUT 8834-4901 | 4 | DRIVE SCREW, #10X1/2
6 |9103-3014 | 1 | WARNING DECAL 28 |8364-1675 | 1 |"GRADALL" DECAL, WHITE
7 |9103-3010 | 1 |WARNING DECAL 29 |8360-1011 | 1 | DANGER DECAL
8 |9100-3041 1 | TRANSMISSION TEMP. DECAL 30 |9100-3044 | 1 | BOOM OPERATOR DECAL
9 |9103-3025 | 1 | BRAKE DECAL 31 |9103-3019 | 1 | SERVICE DECAL (Waukesha)
10 |9103-3089 | 1 | DASH DECAL 9103-3249 | 1 | SERVICE DECAL (Perkins)
11 |9103-3022 | 1 | REAR DRIVE DECAL 32 |9100-3030 | 1 | PATENT DECAL
12 }9103-3024 | 1 |HUB LOCKOUT DECAL 33 [9100-3029 | 1 |WARNING DECAL
13 |9100-3039 | 1 | SHIFT DECAL 34 |9100-3050 [ 1 | WARNING DECAL
14 |9100-3040 | 1 | FORWARD-REVERSE DECAL 35 |9020-6140 | 1 [RUB PLATE
15 (9103-3012 | 1 |TILT & SWAY DECAL 36 |7702-3003 | 1 |CLIMBING DECAL
16 |9103-3011 | 1 | WARNING DECAL 37 ]9103-3044 | 1 | ACCUMULATOR DECAL (Waukesha)
17 |9100-3032 | 1 | COOLANT DECAL 38 [9103-3090 | 1 | TRUSS BOOM WINCH DECAL
18 |9103-3244 | 1 | AUXILIARY CONTROL DECAL 39 |9102-3006 | 1 |STABILIZER DECAL
19 19103-3094 | 1 [SLOW MOVING VEHICLE EMBLEM

JJ * Revised page numbers in this section 121



GRADALL®

MATERIAL HANDLER

534B

"\:Q-.__-'.\‘...--...

e eeccmce e = ————e-

L ERIRERE 23

<

MISCELLANEOUS
Frame Decals

Starting Serial No. 0144637J
Original Issue 6-89

Revised 8-6-99

PECRd

1 o i

' A 1o
a /,'",' ::l’
/ A "
: R c'l'.:'
] s o e ~
E‘.\ -',":;' Lo
| j:’;___—f:" . ,;;:.-,-_.
,L-:r' ' A T Le-"
Vo ' . A PR ’
r h ' - ‘ ‘
: :: : .~ 4 ‘ P
H ] ) :{ Vit ,' q‘a"-
T It S Pt
’ l: :-’— ‘:.‘ ,' ll ';'I’ -
O ) S
I S s
I N £ y
b h / "' ! {0
p - H w | Mo
’ H i
[
- N\
“:
s - “ \ / :', ) ."'IL """""" 47
’ ' ' ~ ¢f T
H ] SWeaiaoll e
Vo REARAEEE S
RIS I !
ox y !
.\-"_' K !
S "'
Item | Part No. |Qty. Description Of Part IItem Part No. |Qty. Description Of Part
1 17702-3007 | 1 |BATTERY INSTRUCTION STICKER 15 ]|9103-3242 | 1 |6 MAST DECAL (8K units)
2 [9100-3052 | 1 | WARNING DECAL 9103-3243 | 1 |6’ MAST DECAL (6K units)
3 |7702-3006 | 1 |HYDRAULIC OIL DECAL 16 }[9103-3011 1 | WARNING DECAL
4 19104-3215 | 1 | WARNING DECAL 17 |9103-3362 | 1 | CAUTION DECAL
5 |9103-3311 1 |LIFT CAPACITY DECAL (8K units) 18 |9103-3244 { 1 | AUXILIARY CONTROL DECAL
9103-3020 | 1 |LIFT CAPACITY DECAL (6K units) 19 {9100-3030 | 1 | PATENT DECAL
6 |9104-3211 1 | RIDER WARNING DECAL 20 |9103-3278 | 1t |S/N & ATTACHMENT PLATE (6K
7 19104-3129 | 1 | PARKING BRAKE DECAL units)
8 |7733-3027 | 1 |MADE IN U.S.A. DECAL 9103-3279 | 1 | S/N & ATTACHMENT PLATE (8K
9 |[7734-3018 | 1 |HOT EXHAUST DECAL units)
10 |9103-3083 | 1 | DASH DECAL 21 18364-1675 | 1 |“GRADALL” DECAL, WHITE
11 [9104-3209 | 2 |PINCH POINT DECAL 22 |8360-1011 | 1 | DANGER DECAL
12 |9103-3024 | 1 |HUB LOCKOUT DECAL 23 [9100-3044 | 1 |BOOM OPERATING DECAL
13 |9100-3039 | 1 |SHIFT DECAL 24 |9103-3312 | 1 | SERVICE DECAL
14 [9100-3040 | 1 | FORWARD-REVERSE DECAL 25 19106-3047 | 1 | WARNING DECAL

JJ

* Revised page numbers in this section

12-1



JD

GRADALL

MATERIAL HANDLER

534B

A
)
1}

7

4

4 )
- 7 \
v

-4-----.'

[}

LY
]
\

/
.

li..

P e L S

4
res

[2

-'_-;:zga‘u‘,
W \
‘ [y

-]

‘ I"'

1"
Pe3 4
{3 hihg
g
k¥,
N

MISCELLANEOUS

Boom Decals
Starting Serial No. 8344001L

Revised

N
Do)

e
—rs e TR e

Y

,

N
hS
:

TFE R BRE S ELUALY
3
o
K
b}

3
P

&

w

\
o

P2
z
()
[5

n-.g.ra*r“-d—n ]
)
-

11-09-05

Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 [9103-3003 | 2 [“5634B”DECAL,STANDARD (white) 9 |9100-3014 | 2 |“0”DECAL,STANDARD (white)
9103-3002 2 |“534B” DECAL, OPTIONAL (black) 9104-3133 | 2 |“0” DECAL, OPTIONAL (black)
2 |[9100-3006 | 2 |“GRADALL”DECAL,STANDARD 10 [9103-3023 | 1 [ WARNINGDECAL
(white) 11 [ 9103-3018 | 2 |“6” DECAL, STANDARD (white)
9104-3132 2 |“GRADALL”DECAL, OPTIONAL (black) 9103-3218 | 2 |“6” DECAL, OPTIONAL (black)
3 |[9100-3031 1 | BOOMANGLE INDICATOR 9103-3016 | 2 |“8”DECAL, STANDARD (white)
4 |9100-3025 1 | “6”DECAL, STANDARD (white) 9103-3216 | 2 |“8” DECAL, OPTIONAL (black)
9104-3137 1 |[“6” DECAL, OPTIONAL (black) 12 19104-3039 | 2 |“MATERIALSHANDLER”DECAL,
5 |[9100-3020 1 | “4”DECAL, STANDARD (white) STANDARD (white)
9104-3136 1 | “4” DECAL, OPTIONAL (black) 9104-3038 | 2 |“MATERIALSHANDLER”’DECAL,
6 |9100-3027 1 | “8”DECAL, STANDARD (white) OPTIONAL (black)
9104-3138 1 | “8”DECAL, OPTIONAL (black) %13 | 9020-0445 | 1 | BOOMANGLEINDICATOR
7 19100-3016 2 |“1”DECAL, STANDARD (white) 9020-0688 1 [BEARING
9104-3134 2 |[“1” DECAL, OPTIONAL (black) o 8856-1111 1 [ FLATWASHER, 1/2
8 |9100-3018 | 2 |“2”DECAL,STANDARD (white) i 9002-6491 1 | SHOULDERBOLT
9104-3135 | 2 |“2” DECAL, OPTIONAL (black)

* Revised illustration and changed item 13.

12-2




MATERIAL HANDLER

GRADALL

534B

MISCELLANEOUS
Boom Decals

Starting Serial No. 0144637J
Original Issue 6-89

Revised 11-09-05

.-'-’ \‘.
Pad __-—’f‘l
SRt B
kg 8
» 3 e
1Y
: H /."l
bugae, Fechd
R
- 2 “ \\':""‘“:
iP‘\‘ > - \.\‘(.‘3;;
Lo
i B T
“ ,.-—ﬁ':sa‘ 2
z_..\\\ li! - > ]
- - N » - . '
\:{r/ 7 3 _ - - :
b AT \pT @
1 5 _ ",—“' 3 PPrT o 0 __...-,53"‘-.
-—‘”‘ ,"/" 16 - "’/
- -7 - “—“' i 2 ﬂ""—
F.:’i'"— """_ e 8 ‘—”—
AR Y -
1y M "“’
I -
;: :r __A"
1 th -
-t -7
St -7 w U
W Bl PR
"o H
! b @/
,y 1] [
Yol !
,'I s, J
gy
“; ;':‘lg i
i l' /I
0o
i:-:',:(;i(
Item | Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
1 19103-3003 2 |“5634B”DECAL, STANDARD (white) 9 |[9100-3014 | 2 |[“0”DECAL,STANDARD (white)
9103-3002 2 |“534B” DECAL, OPTIONAL (black) 9104-3133 | 2 |“0” DECAL, OPTIONAL (black)
2 |[9100-3006 | 2 |“GRADALL”DECAL,STANDARD 10 |[9103-3023 1 | WARNING DECAL
(white) 11 19103-3018 | 2 |“6”DECAL, STANDARD (white)
9104-3132 2 |“GRADALL”DECAL, OPTIONAL (black) 9103-3218 | 2 |“6” DECAL, OPTIONAL (black)
3 |[9100-3031 1 | BOOMANGLE INDICATOR 9103-3016 | 2 |“8”DECAL, STANDARD (white)
4 1 9100-3025 1 | “6” DECAL, STANDARD (white) 9103-3216 | 2 |“8” DECAL, OPTIONAL (black)
9104-3137 1 |[“6” DECAL, OPTIONAL (black) 12 19104-3039 | 2 |“MATERIALSHANDLER”DECAL,
5 |[9100-3020 1 | “4”’DECAL, STANDARD (white) STANDARD (white)
9104-3136 1 [ “4” DECAL, OPTIONAL (black) 9104-3038 | 2 [“MATERIALSHANDLER”DECAL,
6 |9100-3027 1 [ “8” DECAL, STANDARD (white) OPTIONAL (black)
9104-3138 1 | “8”DECAL, OPTIONAL (black) 13 | 8360-1011 1 | WARNING DECAL
7 19100-3016 2 |[“1”DECAL, STANDARD (white) 14 | 9020-0445 1 [ BOOMANGLE INDICATOR
9104-3134 2 |[“1” DECAL, OPTIONAL (black) b 9020-0688 1 | BEARING
8 |9100-3018 | 2 |“2”DECAL,STANDARD (white) B 8856-1108 1 | FLATWASHER, 1/2
9104-3135 2 |“2”DECAL, OPTIONAL (black) b 9002-6491 1 [ SHOULDERBOLT

JD

* Revised illustration, added items 13 & 14, and fixed part number on item 3.

12-2



JJ

GRADALL

MATERIAL HANDLER

534B

13 5/8"
<

S Y LR
<

18 1/8* TYP
10 1/8* TYP

MISCELLANEOUS

Boom Decals

Starting Serial No. 8644859G
Original Issue 1-97

Revised 8-6-99

/ i
RADALL Y,

- 113« (9 s=) -
a9= (7' 5*) Ny
< §3* -
< 41" -
1 17 o,
] A
S U5 N W S
AR
s 1/2
™. 10 1 12 13 14

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 ]9112-3037 | 2 |"GRADALL" DECAL, WHITE 9 }9103-3023 | 1 | QUICK SWITCH DECAL
9112-3038 | 2 |["GRADALL" DECAL, BLACK 10 |9100-3016 | 1 |"1" DECAL, WHITE
2 |9103-3392 | 2 |"534B" DECAL, WHITE 9104-3134 | 1 |"1" DECAL, BLACK

9103-3393 | 2 |"534B" DECAL, BLACK 11 |9100-3018 | 1 |"2" DECAL, WHITE
3 |9103-3018 | 2 |"6" DECAL, WHITE 9104-3135 | 1 |"2" DECAL, BLACK

9103-3218 | 2 |"6" DECAL, BLACK 12 19112-3042 | 1 |"3" DECAL, WHITE
4 19100-3031 1 | BOOM ANGLE DECAL, WHITE 9112-3043 | 1 |"3" DECAL, BLACK
5 19020-0445 | 1 | PENDULUM 13 |9100-3020 | 1 |{"4" DECAL, WHITE
6 |9020-0688 | 1 |BEARING 9104-3136 | 1 |"4" DECAL, BLACK
7 |9002-6491 [ 1 | SHOULDER BOLT, 1/4-20 14 |9112-3044 | 1 |"5" DECAL, WHITE
8 [8856-1108 | 1 | FLAT WASHER, 5/16 9112-3045 | 1 |"5" DECAL, BLACK

* Revised page numbers in this section

12-2



GRADALL

MATERIAL HANDLER

534B

OPTIONAL EQUIPMENT

Joyst

ick

Original Issue 10-88
Revised 8-6-99

Item] Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9104-5173 JOYSTICKINSTALLATION 17 | 8820-1018 | 2 |HEX HD CAPSCREW, 5/16-18X3/4
(includes all items) GR5
1 |8471-7587 | 1 |HOSEASSY 18 | 8855-1010 | 2 [LOCKWASHER,5/16
2 | 8866-2064 | 2 |ELBOW,90DEGREES 19 | 8850-1005 | 2 |HEXNUT,5/16-18
(includes item 3) 20 ] 9103-3307 | 1 |BRAKEVALVE
3 | 8859-1204 | 12 |O-RING 21 |8866-2105 | 1 |ELBOW-90 DEGREES (swivel nut)
4 | 8866-2174 | 2 |HEXHD PLUG (includes item 3) 22 | 8505-1384 | 2 |WELDSTUD, 5/16-18X1
5 | 8850-1004 | 4 [HEXNUT, 1/4-20 23 | 9104-6047 | 1 |JOYSTICKMOUNTWELDMENT
6 | 8855-1009 | 4 |LOCKWASHER,1/4 24 |1 9104-3095 | 1 |TUBEASSY
7 |8820-1004 | 4 |HEXHD CAPSCREW, 1/4-20X7/8 GR5|| 25 | 9104-3096 | 1 |TUBEASSY
8 |9104-3064 | 1 |HYDRAULIC CONTROLLERASSY 26 | 8866-2038 | 1 | CONNECTOR (includes item 28)
9 | 8866-2005 | 8 |CONNECTOR (includes item 3) 27 | 8866-2008 | 1 |CONNECTOR (includes item 28)
10 | 7713-3167 | 1 |HOSEASSY 28 | 8859-1207 | 2 |O-RING
11 | 8471-7458 | 2 |HOSEASSY 29 |8866-2108 | 2 |ELBOW-90 DEGREES (swivel nut)
12 | 8471-7519 | 2 |HOSEASSY 30 | 8866-2064 1 |ELBOW-90DEGREES
13 | 9002-7187 | 7 |NYLON TIE WRAP (includes o-ring)
14 | 9104-3065 | 1 |MAINCONTROL VALVE 8859-1204 | 1 jO-RING
16 | 9020-6192 | 17" | TRIMLOK 31 | 7713-1088 | 1 |ELBOW-90 DEGREES
16 | 9104-6056 | 1 |JOYSTICKCOVER
JJ * Revised page numbers in this section 13-1



Jd

GRADALL

MATERIAL HANDLER

534B

WIPER MOTOR

Item| Part No. |Qty. Description Of Part
9040-3109 REARWIPER INSTALLATION
(includes items 2 thru 14)
1 | 9040-3035 | Ref | REARWINDOW
2 | 9020-6025 | 1 |WIPERMOTORMOUNT
3 | 9020-0755 | AR | WEATHERSTRIPPING
4 | 9002-7319 | 2 |SELFTAPPING SCREW, 1/4-20X1
5 | 9020-6023 | 1 |WIPERMOTOR
6 | 9002-7214 | 2 |GROMMET
7 | 8820-1003 | 1 |HEXHD CAPSCREW, 1/4-20X3/4 GR5
8 | 8850-1004 | 1 |HEXNUT, 1/4-20
9 | 9020-6024 | 1 |WIPERBLADE
10 | 9020-6374 | 1 |WIPERARM
11 | 9020-6312 | 1 |JUMPERWIRE
12 | 8668-3480 | 2 |CRIMP ONCONNECTOR
13 | 9020-3376 | 1 |FUSE
14 | 9020-0349 | 1 |JUMPERWIRE
15 | 9020-6019 | Ref | WINDOW HOLD DOWN BAR
16 | 9020-6018 | Ref | WINDOW HOLD DOWN BAR
17 | 9002-7315 | Ref | SELF TAPPING SCREW, 1/4-20X1-1/4

* Revised page numbers in this section

OPTIONAL EQUIPMENT
Rear Wiper Installaition
Original Issue 2-89

Revised 8-6-99

13-2



GRADALL

MATERIAL HANDLER

534B

Item| Part No. |Qty. Description Of Part
9103-5007 ROTATING BEACON ASSY
(includes all items)
1 | 8820-1014 | 2 |HEXHD CAPSCREW, 1/4-20X3-1/4
GR5
2 | 8850-1004 | 2 |HEXNUT, 1/4-20
3 | 9002-7214 | 2 |BUTTONGROMMET
4 | 9002-7316 | 3 |SELFTAPPING SCREW
5 {9020-0171 { 1 |SWITCH
6 | 9020-0352 | 1 |JUMPERWIRE
7 |9020-0685 | 1 |ROTATINGBEACON
8 | 9020-2303 | 1 |BUTTONGROMMET
9 | 9020-6132 | 1 |JUMPERWIRE
10 { 9020-6133 | 1 |JUMPERWIRE
11 | 9040-0706 | 1 |BEACONBRACKET

* Revised page numbers in this section

OPTIONAL EQUIPMENT
Rotating Beacon Assy
Original Issue 2-89

Revised 8-6-99

13-3



JJ

GRADALL

MATERIAL HANDLER

534B

OPTIONAL EQUIPMENT
Auxiliary Hydraulics
Original Issue 4-89
Revised 8-6-99

TO BOOM AUX.
HYD. HOSE
25
12
Item| Part No. |Qty. Description Of Part
9104-5022 | Ref | AUXILIARY HYDRAULIC ASSY
(includes all items)

1 | 9002-1552 | 1 | CLEVISPIN

2 | 8863-1301 1 | COTTERPIN, 1/16X1/2

3 | 9104-6051 1 | CONTROLROD

4 | 8850-1406 | 3 | HEXJAMNUT, 3/8-24

5 | 8882-1004 | 3 | ADJUSTABLE YOKE END, 3/8-24

6 | 9002-7987 | 3 | SPRINGCLEVIS

7 | 9020-2361 1 | ROD

8 | 9020-0290 | 6 | NEEDLEBEARING

9 | 9020-5533 1 | BELLCRANK
10 | 8867-1008 | 1 | LUBEFITTING, STRAIGHT, 1/4-28
11 | 8856-1113 | 10 | FLATWASHER, 5/8
12 | 9020-7393 | 1 | TUBEASSY
13 | 9103-1189 | 1 | SPACER
14 | 9020-0559 | 1 | SPRING
15 | 8863-1309 | 1 | COTTERPIN, 3/32X3/4
16 | 9020-0688 | 1 | BEARING
17 | 9020-0299 1 | KNOB
18 | 9020-5981 1 | HANDLE
19 | 9002-1557 | 1 | CLEVISPIN
20 | 9002-0489 | 4 | PANHEAD SCREW, #2
21 | 9020-6045 | 1 | CONTROLPANEL
22 | 9040-2904 | 1 | CONTROL PANEL
23 | 9002-2046 | 2 [ HOSEASSY
24 | 9002-9938 | 2 | BULKHEAD FITTING - 90 DEGREE

(includes nut)
25 | 9104-3196 | 1 | TUBEASSY
26 | 9020-5983 | 1 | BELLCRANK
13-4

* Revised page numbers in this section



JJ

GRADALL

MATERIAL HANDLER

534B

Item| Part No. |Qty. Description Of Part
9103-5133 | Ref | WINCH DRAIN LINE PARTS
(includes all items)
1 | 8850-1108 | 1 |HEXJAMNUT, 1/2-13
2 | 8850-1008 | 1 |HEXNUT, 1/2-13
3 | 9020-7041 | 1 |SPRINGRETAINER
4 19020-0313 | 1 |SPRING
5 | 9040-3249 | 1 |HOSETAKE-UPWELDMENT
6 | 9020-6888 | 1 |HOSEASSY
7 |9104-3101 | 1 |HOSETAKE-UP SHEAVE
8 | 8866-1385 | 1 |HEXHD PLUG, 1/2
9 | 9002-7180 | 1 |90DEGREEBULKHEAD FITTING
(includes nut)
10 | 8866-1365 | 1 |HEX CAP, 1/2

* Revised page numbers in this section

OPTIONAL EQUIPMENT
Winch Drain Lines
Original Issue 4-89

Revised 8-6-99

13-5



GRADALL’

MATERIAL HANDLER

534B

TO HYDRAULICY
RESERVOIR

.

0

OPTIONAL EQUIPMENT
Stabalizer

Original Issue 7-89

Revised 8-6-99

U ’ E
TO FORWARD / REVERSE VALVE s

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 | 9104-3274 | 1 |STABILIZERCYLINDER 11 | 8866-2065 | 3 |ELBOW, 90 DEGREES (includes
2 | 9111-3003 | 1 |STABILIZERVALVE item 12)
3 | 9104-3123 | 1 |SWITCH (includes item 18) 12 | 8859-1205| 5 |O-RING
4 | 8471-7847 | 1 |HOSEASSY 13 | 8866-2085 | 2 |ELBOW, 45 DEGREES (includes
5 | 8471-7848 | 1 |HOSEASSY item 12)
6 | 8471-6426 | 1 |HOSEASSY 14 | 8320-1073 | 2 |HEXHD SCREW, 3/8-16X4-1/2
7 | 9104-5034 | 1 |BOOMSWITCHHARNESS 15 | 8855-1011 2 |LOCKWASHER,3/8
8 | 9104-1227 | 2 |PIN 16 | 8850-1006 | 2 |HEXNUT, 3/8-16
9 | 8858-1140 | 4 |RETAININGRING 17 | 9104-3144 | 1 |DUMPTUBE
10 | 8867-1008 | 2 |[LUBEFITTING, STRAIGHT 1/4-28 18 | 9104-4475 | 1 (LEVER/ROLLERASSY
JJ * Revised page numbers in this section 13-6



GRADALL

MATERIAL HANDLER

534B

21 22

STANDARD AUXILIARY
CONTROLS HANDLE

16
17
18

VIEW C-C

SECTIONT

HRU CAB

ELECTRIC SCHEMATIC

- . SBUTTONHANDLE

Sw-1 R ) )
| [PusHBUTTON
SPDT MOMENTARY
SW-2 ﬁ N.O. @
PUSH BUTTON
SPDT MOMENTARY 1
hSW-3 ) oN-0 3
PUSH BUTTON
SPDT MOMENTARY
SW-4 —D——O o N.O. (4)
| PUSH BUTTON
SPDT MOMENTARY
oSW-5 ﬁ N.O. 5)
N
I SPDT MOMENTARY
GREEN / YELLOW

TO #1 (MAST)

TO #2 (SIDE SHIFT)

TO #7 (SWING)

TO #8 (PANEL)

TO #9 EXTRA

]

#1 WIRE (MAST)

#3 WIRE (SWING)

OPTIONAL EQUIPMENT

Auxiliary Controls Assy
Original Issue 4-90
Revised 8-6-99

1/——
14
15
13
23
26
#2 WIRE GREEN / YELLOW
(SIDE SHIFT)  WIRE (GROUND)

#5 WIRE

36 5 ! (EXTRA)
é &, S
CIRUIT : i
BREAKERS To Boou 20/
ASSEMBLY
VEWA-A 1/
VIEW B-B 2 j
]
- : (@W@ng ‘ |
O || '
- Ve ‘ -
Q0" [
C : 39
3
30
31
32
33
34

JJ

* Revised page numbers in this section

13-7



JJ

GRADALL

MATERIAL HANDLER

534B

OPTIONAL EQUIPMENT

Auxiliary Controls Assy
Original Issue 4-90
Revised 8-6-99

Item| Part No. | Qty. Description Of Part
9103-5220 | Ref | AUXILIARY CONTROLS ASSEMBLY
(includes items 1 thru 22, & item 38)
9103-5221 | Ref | AUXILIARY FIELD INSTALLATION
(includes items 1 thru 27, & item 38)
9103-5222 | Ref | AUXILIARY ELECTRIC INSTALLATION
(includes items 28 thru 37, & item 39)
1 | 9103-6107 | 1 |AUXILIARY HANDLEWELDMENT
2 | 9020-0290 | 4 |BEARING
3 | 8867-1008 | 3 [LUBEFITTING, STRAIGHT 1/4-28
4 |9020-2361| 1 |[LINKAGE ROD
5 | 8882-1004 | 3 |ADJUSTABLE YOKEEND
6 | 9002-7987 | 3 |SPRINGCLEVIS
7 | 8850-1406 | 3 |HEXJAMNUT, 3/8-24
8 | 9020-5533 | 1 |BELLCRANK
9 | 9104-6051 | 1 |LINKAGEROD
10 | 9002-1552 | 1 |CLEVISPIN
11 | 8863-1301 | 1 |COTTERPIN, 1/16X1/2
12 | 9002-2043 | 2 |{HOSEASSY
13 | 9002-9938 | 2 |90DEGREE BULKHEAD ELBOW
14 | 9020-7393 | 1 |TUBEASSY
15 | 9104-3196 | 1 |TUBEASSY
16 | 9103-1465| 1 |HANDLEINSERT
17 | 9020-0774 | 1 |HANDLEGRIP
18 | 8850-1112 | 1 |HEAVY HEXJAM NUT, 3/4-10
19 | 8856-1115 | 4 |FLATWASHER, 3/4
20 | 9002-8662 | 2 |WAVEBENDWASHER
21 | 9103-1464 | 1 |COVERPANEL
22 | 8832-1015 | REF | SELF TAPPING SCREW, #6-32X1/2
23 | 8866-2107 | 2 |ELBOW, 90 DEGREES (swivel nut)
24 | 8692-3006 | 1 |ADAPTER, 3/4X5/8
25 | 8866-2008 | 1 | CONNECTOR (includes o-ring)
8859-1207 | 1 |O-RING
26 |8866-2022| 1 |CONNECTOR (includes o-ring)
8859-1207 | 1 |O-RING
27 [9103-3239| 1 |CONVERSION KIT
28 | 9103-3387 | 1 |5BUTTONHANDLE
29 | 9103-3425 | 1 |GROMMET
30 | 9002-8956 [ 1 |CONNECTOR BODY
31 | 9002-8958 | 6 |TERMINAL
32 | 9002-8978 | 1 |CABLECLAMP
33 | 9040-3396 | 1 |AUXILIARY WIRING HARNESS
34 | 9002-7187 | 4 |[TY-RAP
35 ] 9002-8968 | 1 |CONNECTOR
36 | 9103-3391 | 2 |INSULATED RING TERMINAL
37 |9103-3394 | 1 [AUXILIARY CONTROL DECAL
38 | 9103-3417 | 1 |AUXILIARY CONTROLDECAL
39 12" |LOOM, 5/16" L.D.

* Revised page numbers in this section

13-7



JJ

GRADALL

MATERIAL HANDLER

534B

OPTIONAL EQUIPMENT
Pintle Hook

Original Issue 4-90

Revised 7-16-99

.
Item| Part No. |Qty. Description Of Part
9103-5101 | Ref | PINTLE HOOKINSTALLATION
(includes all items)
1 ]9020-0602 | 1 |PINTLE
2 |8320-1120 | 4 |HEXHD CAPSCREW, 1/2-13X1-3/4
GR8
3 | 8855-1013 | 4 |LOCKWASHER,1/2

* Revised page numbers in this section

13-8



GRADALL OPTIONAL EQUIPMENT
"‘T'“'S‘L HANDLER (9104-5129) Steer Axle Advantage Kit
34B FOR SERVICE ONLY

Original Issue 3-96

Revised 8-6-99

-

NOTE #1: CUSTOMER TO USE EXISTING WHEEL
HUBS & HARDWARE, DRIVE MOTORS, DRIVE
MOTOR TUBE ASSEMBLIES,AND DRAIN LINE
HOSES OR ORDER SEPARATELY IF
REPLACEMENT IS REQUIRED.

NOTE #2: CYLINDER BASE END MUST BE FREE
TO ROTATE. SHIM STEER CYLINDER BASE END
AS REQUIRED TO MAINTAINATOTALMAX. GAP
OF 1/16".

NOTE #3: SHIM BOTTOM KNUCKLESAS
REQUIRED TO MAINTAIN NO MORE THAN

1/32" MOVEMENT. SHIM TOP KNUCKLESAS
REQUIRED TO MAINTAIN NO MORE THAN 1/16"
GAP. MUST HAVE A MINIMUM OF ONE SHIM.

NOTE #4: ITEM 55 TO BE USED WITH FAIRFIELD
HUBS ONLY.

\ ENLARGED VIEW

AACHINE.
N

* Revised page numbers in this section 13-9



JJ

GRADALL®

MATERIAL HANDLER

534B

OPTIONAL EQUIPMENT

(9104-5129) Steer Axle Advantage Kit

FOR SERVICE ONLY
Original Issue 3-96
Revised 8-6-99

NOTE #1: CUSTOMER TO USE EXISTING WHEEL HUBS & HARDWARE, DRIVE MOTORS, DRIVE MOTOR
TUBE ASSEMBLIES,AND DRAIN LINE HOSES OR ORDER SEPARATELY IF REPLACEMENT IS REQUIRED.

NOTE #2: CYLINDER BASE END MUST BE FREE TO ROTATE. SHIM STEER CYLINDER BASE END AS

REQUIRED TO MAINTAINA TOTAL MAX. GAP OF 1/16".

NOTE #3: SHIM BOTTOM KNUCKLES AS REQUIRED TO MAINTAIN NO MORE THAN
1/32" MOVEMENT. SHIM TOP KNUCKLES AS REQUIRED TO MAINTAIN NO MORE THAN 1/16" GAP. MUST
HAVE A MINIMUM OF ONE SHIM.

NOTE #4: ITEM 55 TO BE USED WITH FAIRFIELD HUBS ONLY.

ltem| Part No. | Qty. Description Of Part ltem| Part No. | Qty. Description Of Part
9104-5129 | Ref |STEERAXLE ADVANTAGEKIT 31 | 9104-1450 | AR | SHIM (.0478 thick, see note #3)
(includes all items except 33, 50 & 51) 32 | 9104-1451 | AR | SHIM (.106 thick, see note #3)
9103-5240 | 1 |STEERING KNUCKLEKIT (includes 33 2 | DRIVE HUB (use existing hubs )
items 2,4, 7 thru 14, 16 thru 22, 34 | 9112-0004| 1 | R.H.STEERINGKNUCKLE
28thru 32, 45,53, 57 & 58 - one kitdoes | | 35 | 8867-1008 | 2 | LUBEFITTING, STRAIGHT, 1/4-28
both sides) 36 | 8850-1006 | 2 | HEXNUT,3/8-16
9104-5152 | Ref |STEERING CYLINDERPINKIT 37 | 8855-1011 | 6 | LOCKWASHER,3/8
(includes one each of items 1,2, 3,12 & 38 | 8320-1144| 2 | HEXHDCAPSCREW, 3/8-16X5-3/4,
21 thru 24 - one kit needed for each side) GR5
1 |8852-1312 | 2 |HEXLOCKNUT, 3/4-10(torqueto 39 | 9108-1695| 2 | STEERINGCYLINDERPIVOTPIN
160-175ft.Ibs.) (axle end)
2 19108-1415 | 2 |DIRTSHIELD 40 | 8871-1280| 2 |HEXSOCKETPIPEPLUG,1/8
3 |9104-1481 | 2 |STEERINGCYLINDERPIN (knuckle 41 | 9104-1598 | AR | SHIM (see note #2)
end) 42 2 | STEERING CYLINDERASSY (see page
4 [9112-1239 | 2 |BUSHING 13-10fordetails)
5 | 9104-1439 | 2 |TIERODPIN 43 | 9108-1523 | 1 | L.H.TUBESUPPORT
6 | 8852-1306 | 2 |LOCKNUT,3/8-16 9108-1522 | 1 | R.H.TUBE SUPPORT
7 191121240 | 4 |BUSHING 44 | 8820-1035| 4 [ HEXHDCAPSCREW,3/8-16X1,GR5
8 |9112-3030 | 4 |BACK-UPRING 45 | 8821-1121 | 2 | SOCKETHDCAPSCREW,
9 |8859-1032 | 4 |O-RING 1/2-13X6-1/2, GR8
10 | 9112-3027 | 2 [BUSHING (lower) 46 | 9112-0003| 1 |L.H.STEERINGKNUCKLE
11 | 9112-3029 | 2 |O-RING 47 | 9104-3247 | 2 | SELF-ALIGNING BUSHING
12 | 8859-1104 | 4 |O-RING 48 | 8867-1001 | 2 |LUBEFITTING, STRAIGHT, 1/8
13 | 9112-1091 | 2 |THRUSTBUSHING 49 | 9104-1731 | 16 | SPACER
14 | 9104-1733 | AR |SHIM 50 12 | HARDENEDWASHER, 3/4 (use
15 | 9104-6126 | 1 |REARAXLEWELDMENT existing hardware)
(includes items 10, 17, 60 & 61) 51 12 | HEXHD CAPSCREW, 3/4-10X2 (use
16 | 8692-1268 | 2 |[LIPSEAL existing hardware)
17 | 9112-3028 | 2 |BUSHING (upper) 52 {9116-6063 | 1 | TIEROD (includesitem47)
18 | 9108-1693 | 2 |UPPERKINGPIN 53 | 8852-1208| 2 |HEXLOCKNUT,1/2
19 | 8858-1323 | 4 |RETAININGRING 54 | 9104-3222 | 2 | 12PT.SCREW, 3/4-10X2, GR8
20 |8867-1022 | 4 |LUBEFITTING,30DEGREES, 1/8 (lubricate & torque to 270-290 t. Ibs.)
21 | 9104-1732 | AR |SPACER (see note #4)
9104-1438 | AR |SPACER 55 | 9104-3494 | 2 | 12PT.SCREW,5/8-1X2-1/4, GR8
22 | 8859-1019 | 2 [O-RING (torque to 200 fi. Ibs.) (see note #4)
23 | 9104-1459 | 2 |WASHER 56 | 9020-1918 | AR | SHIM (10 gauge thick, see note #2)
24 | 8850-1416 | 2 JHEXJAMNUT,1-14 (torque to 57 | 8855-1153 | 2 | LOCKWASHER,5/8
225-250ft. Ibs.) 58 | 8821-2321 | 2 | SLOTHDCAPSCREW,
25 | 8320-1140 | 2 |HEXHDCAPSCREW, 3/8-16X2-3/4, 5/8-11X3-3/4,GR8
GRS 59 | 2460-1570 | 2 |LIPSEAL
26 |9103-3444 | 2 |STREETELBOW 60 | 9112-3031 | 2 | BUSHING
27 |9103-3445 | 2 |LUBEFITTING 61 | 9104-1489 | 2 | BUSHING
28 | 9114-1424 | 2 [LOWERKINGPIN 62 | 8821-2321 | 2 | SOCKETHDCAPSCREW,
29 | 9104-1596 | AR [|SHIM (20 gauge thick, see note #3) 5/8-11X3-3/4, GR8
30 | 9104-1449 | AR |SHIM(.060 thick, see note #3) 63 | 8850-1110| 2 | HEAVYHEXJAMNUT,5/8-11

* Revised page numbers in this section

13-9




JJ

GRADALL

MATERIAL HANDLER

534B

Item

Part No.

Description Of Part

WONOO A WN =

9103-3499
9114-4006

9114-4038

9114-4039

9114-4128
9114-4042
9114-4041

9114-4040

9112-4096
9114-4267
9114-4125

-k b b e b e A ) wd -

[ N N Y N i g §

STEERING CYLINDER ASSY (includes
allitems)

SEALKIT (includes items 3,4, 5,7, 11,
13 thru 16)

CASEASSY

LOCKNUT (torque to 400-425 ft. Ibs.)
WEARRING

PISTON SEAL

O-RING

PISTON

O-RING

LUBEFITTING

BUSHING

RODASSY

WIPER

CYLINDERHEAD (torque to 100-400ft.
Ibs.)

U-CUP

STEPSEAL

BACK-UPRING

O-RING

SELFTAPPING SCREW

BUSHING

LUBEFITTING

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

OPTIONAL EQUIPMENT
(9103-3499) Steering Cylinder

Steer Axle Advantage Kit (Only)
FOR SERVICE ONLY

Original Issue 1-99

Revised 8-6-99

NOTE:

FOR STEER AXLE ADVANTAGE KIT ONLY

SEE PAGE 13-9 FOR DETAILS.

* Revised page numbers in this section

13-10



®
u.?ggﬂ.gﬂ..".!:_“ OPTIONAL EQUIPMENT

534B (9103-3127) Outrigger Cylinder
Starting Serial No. 8344001L thru 01552994
NOTE: THIS COMPLETE OUTRIGGER CYLINDER Original Issue 12-02

ASSY IS NO LONGER AVAILABLE. IF A
COMPLETE OUTRIGGER CYLINDER IS
NEEDED, ORDER 9114-3048.

Item} Part No. | Qty. Description Of Part

9103-3127 { 2 | OUTRIGGERCYLINDERASSY,
(includes allitems)

9104-4065 1 | SEALKIT, (includesitems 1,2, 5,6, 7,
11,12,13&14)

1 BACKUPRING
2 1 | O-RING
3 | 9104-4066 | 1 | PISTON ASSY, (includesitems 5,6 & 7;
lubricate and torque to 1,450-1,550
ft.Ibs.)
4 | 9104-4067 | 1 | SETSCREW, (lubricate andtorqueto
12-14ft.Ibs.)
5 1 [ O-RING
6 1 | PISTONSEAL
7 2 | WEARRING
8 | 9104-4068 | 1 | BARRELASSY,(includesitem9)
9 | 9104-4069 | 2 | BUSHING
10 | 9104-4070 | 1 | RODBEARINGASSY, (includesitems
11 through 14; lubricate and torque to
250-300ft. Ibs.)
11 1 | O-RING
12 1 | BACKUPRING
13 1 | RODSEAL
14 | 9002-2280 1 | WIPER
15 | 9104-4071 1 | PISTONROD ASSY, (includesitem 16)
16 | 9104-4072 2 | BUSHING
17 | 9104-4073 | 1 | HEXHD SELF-TAPPING SCREW
NOTE: ONLYITEMSWITHPART
NUMBERS ARE AVAILABLE
FORSERVICE.

SVC 13-11



®
GRADAILL OPTIONAL EQUIPMENT

MATERIAL HANDLER
534B (9104-3305) Outrigger Cylinder

Starting Serial No. 01552995
Original Issue 12-02

NOTE: THIS COMPLETE OUTRIGGER CYLINDER
ASSY IS NO LONGER AVAILABLE. IF A
e 1 COMPLETE OUTRIGGER CYLINDER IS

\ / NEEDED, ORDER 9114-3048.

ltem| Part No. | Qty. Description Of Part

9104-3305 | 2 |OUTRIGGERCYLINDERASSY, 16
(includes allitems)
9103-4278 | 1 |SEALKIT, (includes items 5,6, 7, 8,
10,11,13, & 14)

1 | 9104-4316 1 |TUBEASSY
2 | 9104-4371 1 |BUSHING
3 | 8867-1018 | 1 |[LUBEFITTING,45DEGREES, 1/8
4 | 9103-4280| 1 |[LOCKNUT, (torqueto 1100ft.Ibs.)
5 2 |WEARRING
6 1 [SEAL
7 1 |O-RING
8 1 |O-RING
9 | 9103-4281 1 |PISTON
10 1 |BACK-UPRING
1 1 |O-RING
12 | 9103-4282 1 |GLAND
13 1 |SEAL
14 1 |WIPER
15 | 9104-4317 1 |RODASSY
16 | 9104-4371 1 |BUSHING
1

17 | 8867-1033 LUBEFITTING, STRAIGHT 1/4-28

NOTE: ONLY ITEMSWITHPART
NUMBERS ARE AVAILABLE
FORSERVICE.

svC 13-11



GRADALL’

MATERIAL HANDLER

534B

OPTIONAL EQUIPMENT
(9114-3048) Outrigger Cylinder
FOR SERVICE ONLY

Original Issue 12-02

4 IOWA

ltem| Part No. | Qty. Description Of Part ltem| Part No. | Qty. Description Of Part
9114-3048 2 |OUTRIGGERCYLINDER, (includes 11 1 | O-RING
items 1, 2, and 6 thru 20) 12 1 | O-RING
9114-4004 1 SEALKIT, (includesitems 9,10, 11, 13 | 9103-4139 1 PISTON
12,14,15,17,18 &19) 14 1 | O-RING
1 9115-4002 2 |[BUSHING 15 1 BACK-UPRING
2 | 8867-1001 2 |GREASEFITTING 16 | 9114-4024 1 | CYLINDERHEAD
3 | 8320-1073 2 |HEXHDCAPSCREW,3/8-16X4-1/2, 17 1 | STEPSEAL
GRS 18 1 U-CUP
4 1 9103-1141 2 |SHOEPIN 19 1 WIPER
5 | 8852-1206 2 |HEXLOCKNUT, 3/8-16, (nylok) 20 | 9115-4004 1 ROD ASSY
6 | 9115-4003 1 CASE ASSY
7 | 9114-4017 1 CAPSCREW, #8-32X.375
8 | 9103-4153 1 LOCKNUT NOTE: ONLY ITEMS WITHPART
9 2 |WEARRING NUMBERS ARE AVAILABLE
10 1 |PISTONSEAL FORSERVICE.
SvC 13-11







®

Corporate Office
JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

Phone: (717) 485-5161
Fax: (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: (61) 2 65 811111
Fax: (61) 2 65810122

JLG Deutschland GmbH
Max Planckstrasse 21
D-27721 Ritterhude/lhipohl
Bei Bremen

Germany

Phone: (49) 421 693 500
Fax: (49) 421 693 5035

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: (48) 914 320 245
Fax: (48) 914 358 200

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,
80-Suite 71

13092-310 Campinas-SP
Brazil

Phone: (55) 19 3295 0407
Fax: (55) 19 3295 1025

JLG Equipment Services Ltd.

Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N. T.

Hong Kong

Phone: (852) 2639 5783
Fax: (852) 2639 5797

JLG Industries (Scotland)
Wright Business Centre

1 Lonmay Road
Queenslie,Glasgow G33 4EL
Scotland

Phone: (44) 141 781 6700
Fax: (44) 141 773 1907

JLG Industries (UK)

Unit 4& 5

Bentley Avenue

M24 2GP Middleton
England

Phone: (44) 161 654 1000
Fax: (44) 161 654 1003

JLG Industries (ltalia)

Via Po. 22

20010 Pregnana Milanese - Ml
Italy

Phone: (39) 029 359 5210
Fax: (39) 029 359 5845

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.l. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: (34) 937 724 700

Fax: (34) 937 711 762

JLG EQS

Z. 1. De Beaulieu

47400 Fauillet

France

Phone: (33) 553 848 584
Fax: (33) 553848588

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: (31) 235 655 665
Fax: (31) 235572 493

JLG Industries (Sweden)
Enkopingsvagen 150
Box 704

SE - 17527 Jarfalla
Sweden

Phone: (46) 850 659 500
Fax: (46) 850 659 534




